
Please do not upload this copyright pdf document to any other website. Breach of copyright 
may result in a criminal conviction. 

This Acrobat document was generated  by me, Colin Hinson, from a document held by me. It is 
presented here (for free) and this pdf version of the document is my copyright in much the 
same way as a photograph would be. If you believe the document to be under other 
copyright, please contact me. The Teletype Corporation, originally part of Western Electrics, 
ceased in 1990, whilst part of AT&T. 

The document should have been downloaded from my  website https://blunham.com/Radar, 
or any mirror site named on that site. If you downloaded it from elsewhere, please let me 
know (particularly if you were charged for it).  You can contact me via my Genuki email page: 
https://www.genuki.org.uk/big/eng/YKS/various?recipient=colin 

You may not copy the file for onward transmission of the data nor attempt to make 
monetary gain by the use of these files. If you want someone else to have a copy of the file, 
point them at the website. (https://blunham.com/Radar).  Please do not point them at the 
file itself as it may move or the site may be updated. 

It should be noted that most of the pages are identifiable as having been processed by me. 

_______________________________________ 

I put a lot of time into producing these files which is why you are met with this page when you 
open the file. 

In order to generate this file, I need to scan the pages, split the double pages and remove any 
edge marks such as punch holes, clean up the pages, set the relevant pages to be all the same 
size and alignment. I then run Omnipage (OCR) to generate the searchable text and then 
generate the pdf file. 

Hopefully after all that, I end up with a presentable file.  If you find missing pages, pages in the 
wrong order,  anything else wrong with the file or simply want to make a comment, please 
drop me a line (see above). 

It is my hope that you find the file of use to you personally – I know that I would have liked to 
have found some of these files years ago – they would have saved me a lot of time ! 

Colin Hinson 
In the village of Blunham, Bedfordshire. 

 



BULLETIN 1187B 

35 AUTOMATIC SEND-RECEIVE SET 
(ASR) 

PARTS 

0 
TELETYPE® 
CORPORATION 
5555 TOUHY AVENUE, SKOKIE, ILLINOIS 

See individual sections for copyright notices. 



TELETYPE CORPORATION 
Skokie. Illinois, U.S.A. 

35 TYPING UNIT (LP) 

PARTS 

©1968 by Teletype Corporation. 
All rights reserved. 
Printed in U.S.A. 



Bulletin 1187B 

December 1969 

Change 8 

TABLE OF CONTENTS 

SECTION TITLE ISSUE DATE 

574-220-800TC 35 Typing Unit (LP) 3 June 1969 

574-222-800TC 35 Automatic Send-Receive Keyboard (LAK) 2 August 1968 

574-223-800TC 35 Transmitter Distributor Base (LCXB) 2 August 1968 

574-224-800TC 35 Nontyping Reperforator 	(LRPE) 2 August 1968 

574-226-801TC 35 Electrical Service Unit (LESU) for ASR *3 December 1969 

574-227-800TC 35 Call Control Unit (LCCU) 2 August 1968 

574-228-800TC 35 Automatic Send-Receive Cabinet (LAAC) 3 June 1969 

574-236-800TC 35 Transmitter (LX) 1 February 1969 

NOTE: 
For Motors refer to Bulletin 295B 

* Indicates revised section 

A 



SECTION 574-220-800TC 

FIGURE CONTENTS 	 PAGE FIGURE CONTENTS 	 PAGE 

1 Right and Left Side Frames (Wall Mounted) 3 45 Left Side-Ribbon Feed Mechanism 
2 Right Side Frame 4 For Two Color Ribbon Printing 
3 Left Side Frame 5 (Continued From preceding page) 47 
4 Pressure Roller Mechanism 6 46 152340 Modification Kit to Provide 
5 Paper Spindle and Reset Bail Mechanism 7 Multi-Copy Paper Handling 48 
6 Sprocket Feed Platen Mechanism 8 47 154771 Modification Kit to Provide 
7 Friction Feed Platen and Line Feed Vertical Tabulation 49 

Mechanism 9 .33 154798 Modification Kit to Provide 
8 Trip Shaft Mechanism 10 Superfold Friction Feed Paper Handling 50 
9 Space Suppression Mechanism 11 49 157511 Modification Kit to Provide 

10 Vertical Tabulating Mechanism 12 Local Reverse Line Feed 51 
11 Contact Assemblies for Vertical 50 194324 & 305733 Modification Kits 

Tabulating Mechanism 13 to Provide Paper-Out Alarm Switch 52 
12 Main Shaft Mechanism 14 51 305035, 305036 & 307065 Modification Kits 
13 Main Shaft Mechanism (Continued) 15 to Provide Manual Platen Line Feed 53 
14 Right Side Linkage and Type Box 52 163146 Modification Kit to Provide 

Carriage Mechanism 16 Universal Contact 54 
15 Left Side Linkage and Rocker Shaft 53 305037 Modification Kit to Adapt 

Mechanism 17 Sprocket Feed Printers to 9-1/2 Inch 
16 Front Plate Mechanism 18 Form Widths 55 
17 Front Plate Mechanism (Continued) 19 54 311456 and 324095 Modification Kits 
18 Front Plate Mechanism (Continued) 20 to Provide Paper Jam Alarm 56 
19 Front Plate Mechanism (Continued) 21 55 312711 Modification Kit to Adapt Units 
20 Front Plate Mechanism (Continued) 22 with a Vertical Tabulating Mechanism 
21 Carriage Return and Spacing Drum to use the 179724 Modification Kit 57  

Mechanism 23 56 311458,311459,311460 and 311461 
22 Selector Mechanism 24 Modification Kits to Add Adjustable 
23 Selector Magnet Timing Contact Last Form Alarm 58 

Mechanism 25 57 321099 Modification Kit to Provide 
24 Selector Magnet Mechanism 26 Automatic Carriage Return and Line 
25 192495 Form-Out Solenoid Assembly 27 Feed 59 
26 Code Bar Positioning Mechanism 28 58 152350 Modification Kit to Provide 
27 Intermediate Storage Feature for Code Keyboard Lock 60 

Bar Positioning Mechanism 29 59 157510 Modification Kit to Provide 
28 Paper Alarms and Form-Out XD Control Local Backspace 60 

Mechanism 30 60 305540 Modification Kit to Provide 
29 Paper Alarms and Form-Out Mechanisms 31 a Yield Mechanism for the Line 
30 Left Ribbon Feed Mechanism 32 Feed Stripper Slide 
31 Right Ribbon Feed-Mechanism 33 (Function Box Slots 39, 40 & 41) 61 
32 173260 Printing Carriage Mechanism 34 61 305539 Modification Kit to Provide 
33 Horizontal Tabulating Mechanism 35 a Yield Mechanism for the Line 
34 Code Bar Mechanism 36 Feed Stripper Slide 
35 Basic Stunt Box Components 37 (Function Box Slots 39 & 40) 61 
36 Switch Assemblies and Components 38 E. 2 174439 Modification Kit to Add Timing 
37 Function Levers and Pawls 39 Contacts for Selector (Less Cam) 62 
38 Suppression Solenoid Mechanism 40 63 163183 Modification Kit to Provide 
39 Function Bars 41 D.C. Magnet Operated Print 
40 Typepallet Bc,x and Typepallet Chart 42 Suppression 63 
41 Typepallet Charts 43 64 325967 Moidification Kit to Convert 
42 Sprocket Feed Paper Handling Sprocket Feed Printer Line Feed from 

Modification Kits 44 6.1 to 3.1 Ratio (6 Stop to 3 Stop 

43 Vertical Tabulation Modification Kits 45 Clutch) 64 

44 Right Side-Ribbon Feed Mechanism Numerical Index 65 
For Two Color Ribbon Printing 
(Continued on next page) 46 

Page 2 



17 6910 

86835 

152464 

ISS 3, SECTION 574-220-800TC 

FIGURE 1. RIGHT AND LEFT SH 	ES WALL MOUNTED) 

Page 3 



I54872 

110743 110434 

/ 	107116 

151637 

153587 

152831 

(Ref. 192313 
See Fig. 35) 

2191 

151657 

150545 

110743 

151073 \ 

ir 

151073
/  

110743 
151658 

151692 

SECTION 574-220-800TC 

"."; 	E 	RIGHT SIDE FRAME 

Page 4 



- 	̀7' 	15 1637 
110743 

150719 	125011 

41 51657 (F) 
51658 (S) 

1 50654 

„ 
3 

3 

1 51659 
309690 309692 

7002 156501 
2191 	/ 

- Cd) 

3598 
3606($) 	® 

2191 	-- 

ISS 3, SECTION 574-220-800TC 

2191 	151631 (F) (5Q, 	1 53538 (S) 

I 

110743 / 
/ 152831 

/ 

151073 

2669 

153586~~i 

- - - - 
k% \, ,-... 

31'6.Z :4.3 ,...: ....c.,...;) 

150546-" 	, , ,...„.... ,,,,,, ..„ ."1, 
(Ref. C0192610 -. 	\* (Ref. 153298 ------"A7i 

/ 
See Fig. 9) 	 .... See Fig. 35) 

Agt 	

.02/ 
466t 

Ct ...._- 151692 
0119650 	

..0.,.., 

01 51713 	
2191 

/ 	 --- 

1111`. 	

C 	 - - -- 

eQri l> 

-10160940 
1 
1 
1 

1 50341 

113990 86746 

©156740 

019775207002  
cf5 

JO -0'1 
02191 

FIGURE 3. LEFT SIDE FRAME 

2669 

112626 112626 
150351 

0(2)1 60939 

0112626 

112626 

I Cp 

_C;:fal2V 

 

1 50351 

150353 

(F) Friction Feed Units 
(S) Sprocket Feed Units 
()Used with 150341 
°i Used with 160940 
0194093 Modification Kit 

To add local form feed-out. 
Specification 5890S 

0197751 Modification Kit 
To add paper support used with paper 
out alorm. Specification 502115 

Page 5 



SECTION 574-220-800TC 

124681 
\ 153634 

150816 	/ 

12468 1 150815 

153634 Left Side Frame 

152832 —150816 

151686—qp,C)\- 

/ 	125011 %-74701 

110743 

119651 

- ' 

1 	150992 
\ 110743 

- - 

150276 	
/ 	

• 
la a- 

-0 	) • 

119651 

2191 - 
Ve 

125015 
1 

15165750436  

V72468 

€1P Tr— 
/ 

151692 2191 
152539 

e2-151686 

110743 Right Side Frame 150815 	125011 
 

Rear View 
74701 

Cr 150992 

151657 

0157290 

9150266 

150269— 
0151689 

0 	
0151689 

/ 0150267 

0152725------141ka, 

2191 

A 41 
e 

92 f 1 // 

151657 

0157289 

Right Side Frame 

Rear View 

0150265 

0157291 

0110743 

0152723 

950266 

03599 
150269 0150274 

03599 

0110743"--64  

/150270 
150804 150803 

0150271 
0150265 

0 150096 Pressure Roller Assembly 

FIGURE 4. PRESSURE ROLLER MECHANISM 

Page 6 



...T.t.  :Jf.,  

-. 
'-) -1----4_,:::,-----? t j 

•---..:t., , , • 	•- 
,7-1,,,,  ", 

;/ 
P Right Side Frame 

Rear View 

34432 
2669 

153442 

15468e 

2191 150907 

1 50903 
2191 

3598 

7 4798 

2191 

151721 

2191 

3598 
125015 

151346 	- 
154. 5 

0  85407 

125015 
3598 

0150935 

095030 

C) 151799 Modification Kit 
to add latches for paper spindle 
Specification 5767S 

ODefaced to show assembly procedure 

1 50904 
01 50910 

085407 

095030 

ISS 3, SECTION 574-220-800TC 

153839 	2191 

(Ref. 157991 	150990 161347 
See Fig. 9) 

(Ref. 170004 119652 \ 
See Fig. 9) 	

_  

- - -0 
153577 

153550  '153553 
219i 	-3598 

155865 `sg) 
90819 

2539  
73175 

119652 2539 
90819 

73175 

--1 

153558 

Side Frame 
Rear View 

Pr,.  II, • 
1 

t,•!,  

' 

V 

J 

1 21243 	151658 

4‘t 
121244 

97481 

150414 

.-.'7-Q. 

157241 	 110743/ : 	,#-, j.r3 	 • 

153573 	 151685/ 	.' 	' 	\a-4 CI--  - 

97481 	
\ 2191 	rr-;1  

zz..;)54688 4.- 4-- -00   L4   

151657 	

I: 

... 	' 	-'... - - 	--..-4:-..._ 
t 1 	,   ;. t 	i". 	.,' . / 

, 

i 
' r---- , /-7 	-----:ze. 

t 

153442 
34432 

'k2669 

fif)-  150398 

150419 93356 

151627 

151685,41Q  

110743 
cE)--125011 

1 58365 	li"--152893 
1 51657 

150423 

FIGURE 5. PAPER SPINDLE AND RESET BAIL MECHANISM 

Page 7 

150419 
93356 

©- 



151629 

I 

153685 

151629'181  

Platen - See Chart Figure 42 
155565 

154358 

76800 

	

k 	- • 

-ror :le% • 
I  

f 

	

1 '1 	 ttii 

150436 

2191 \ 

\ -et 
w@s- 

153689  

153799 

110743 Iii'----151346  
125011 \ 	— 2191 

crf3 

11  153692 

153687 11  

I , 
' 	,r. 	Ir.., 
1 	

i 
s "ir-'j • '. I / 	;5,, 	 151658 

,,1152 	i• 

	

r. r. 	• 	2191 \ 

••••./ 	C'' '•!'• 	\ - A  c::13 
'a 	•',-a • 	-•••,.-- -- 2191 

	

3598 / 	.= - 	rc• 

153697 	

. 

\ 	/ 	- - ---..,,,: ', r. 	.•! 	, 	' 	\ 
sor -- 	"."-k-...:-‘_f• 	' 	

, 

------ 

110434—afi  '110743  

125011 __®  

2191 
41k) 

en. _8330 
`. 

128357 

54320 

1558% 	153839 

/ 2191 

8330 

155566 

; 

153678 

153699 

F___55063 	150040- 

125011 
153799 / 

\a *Cr-- 

154290 

'--153791 

110743 / \ 
153686 \ 

151657 

• 
/ 2191 

151630 
Right Side Frame 	_ 
Rear View 

150342 

153794 

154290 

157286 

154519 

153698 
I 	\ 

154358 195855  

Left Side Frame 
Rear View 

153690 

74722 

156740 

\ 
2191 

153683 

Form Guide - See Chart Figure 42 
153794 

153682 
0 used with paper up to 4-1/4" wide 

—155897 

153839 

SECTION 574-220-800TC 

FIGURE 6. SPROCKET FEED PLATEN MECHANISM 

Page 8 



119653 (F) 

150650 (F) 
OO 150833 Platen Assembly 

CD For late design - See Fig. 51 
305036 Modification Kit 

(F) Friction Feed Units 
(S) Sprocket Feed Units 

50714 

Right Side Frame 
Rear view 

Left Side Frame 
Rear View 

80848 (5) 

150585 

194870 (S) 

\ 

	

/ 	

. 
\ 	 150648 	15062.''''  

A 	. . 	 192312 (5) 

	

119649 (5) 	 150649 

125015 (5) 	
\150648 

152871 (F) 
35 

108199 

150642 r 
151685 (5).. 
150652 (F) 

2191 (F) 

/ 	151658 (F) 

4 	- ViagiY  

I  4,16  - -17 
156093 	3606 (5) 

150318 (F) 	
2191 (S) 

80581 

N 1  3 \ 

0150586— 

155 3, SECTION 574-220-800TC 

FIGURE 7. FRICTION FEED PLATEN AND LINE FEED MECHANISMS 

Page 9 



r 

- 

SECTION 574-220-800TC 

.7e 

	

s 	 r% 	5.• 

." • 

	

:44 	r 

" r 

Right Side Frame 
Rear, View (to 11 9652 

: 3 	150352 
7002  
21 91 \ 

1 50444 

35 98 \ 

93758  

9081 9 
2539, 

731 75 	‘s 

O 
150356 
151629 

158354 

74701 

153367 158352 
Oji 

70388 
7002 

15 1722 
\ \,,,, 

(Ref. 170004 Cal ' IV 
See Fig. 9) 

74785 I 
OD k:::::; IT ) 

6-63- 	 - -V.q.• 

6800 	 '1 'IN 

3598 .- 	, 7002 
,....,,,,,e- ie-T- 

21 91 	

153583 
‘itot 	153584 

i _ - - - - 

--z, 
1 081 99 

	

	- -\-- - -- -15 1629 -"." 
7 

- - - - 	153806 

76355 

 

151629"---- 

- 
150350 	- 	153569 

93356 	
2539 

73175 
/ 151692 152726 	\ 

150895 

151692_7 

74547 

~~ 135716 

2191 

93356 

	

150040 --, 	\ 
2191 
8330 N.N ti 

8449 	I 	 I __Ify...s. ....... 
150923 1 3598 \ 	

git 

7603 

150631 

158353'r'. 
74701 

--150355 93356 

74701 

3599 
151685 

1—,74701 

m.7151692 

z 74547 

21911 

'401- 
\ 151722j 

81 - 
7002 

15336 	
- 

1 10437 

160843 — 

Left Side Frame 
Rear View 

- 	151 722 
21 91 

7002 
- 

- 93356 
/8330 	e )019652 
/ 2191 

49 	150040 

74701'  

Nu• 	r 
• ) 
I 	 , 

;(‘• • 

0 	 / 
‘‘ 

L 	 , 

150355 

0 Friction feed only 

Page 10 

FIGURE 8. TRIP SHAFT MECHANISM 



162729 

119651 

ISS 3, SECTION 574-220-800TC 

%.) 	-"? 
al 	A iti.i --' 	\ Right Side Frame 

‘,\ 	Rear View 
'`  \ ‘1  

attA:'  
i 	l.'s 	. \ 	..... .... 0 

I• •rt. 	••• 	.. 	1  
% 	1  ) I  

.... NI, i 	1.. zi  1/4••••• 	 % 

1 \ ° 	• . 	h 	 ' 
, .,...",r \`,/ 

.1., 	• `,..j.  
- 	!.... - 	, \ •!.. 	 , 

.- T,„ 
1 9503657829-  \ 

2191 

153311 
1791 94 

11-151692 
+-2191 	tkft_' 406  

21 91 \ 

,v. \ 	..• 	: 1 

.27% \ 	_ - - C- G  I, 	....14 11  r" -4 _ _ -- - - 
0-  U) 	A:-,. 	90679-‘ 

ettrk....,>.!..1b:.7 al 	t 	 150781 \ 

2191 

\ 	
\ 	,t3598 ......er 

— \... 
fa-v_.9  

4-.N-edID-4) 
1  

...-;7);  ' 	 84575-0 (Ref. 150479 (  
See Fig. 22) 	 151658— 

i

-2191-4r 

151 657-........... et, 4-0-  

153382 /82463 
	 764742669  \ 

4 4- 

170004 

2191 
151 658 \ 

8Pv 

152140 

151657—I 
2191—# 151657 

150377 
157991 2191 

\ 404  
- 	 \ 

176356 
7002 

60503 

162728 	1 92'61 0 
154649 

153314 

86304 

119649 

/152516 -X 
125015-‘  

-. 

4)- 153305 

0192305 (5) 93879- 

-- - 

 

152563 

150392 

-400.1a  152545 al 	\ 
[•:'N, 111355 

-J 90490 

153255 
101796 

101796 153310 (F) 

151657 
2191 

1196497  

82442 

"iztb, 

80581 

93758 

—152515 

11 9653-9 
150399 

60.- 	
125011 

	

I i 	 ------- 3640 
1 1 7002 	 ® ----- 

151630 21 91 	
-..\,9036f-.,  0,zo  _---- 152893 

...._- - - 70886 	
, 
.. 

' - 170076-- /i6-1,9652 	..... 

170042  170074 ' 1  
7002:.> 

'.• 

-. 

90490 	 • 416 — 151630 

Er 	 170075 	

________ ..., 
a  2191 

...- \40 4k 
1 3598 

21 91 	ii i 1 355,..„. 	Ns 

151657 
 \--0 	 90361 

178607—V 19W  I 	150926 74707-1 0----153575  

- - 

159334 

..r<1 

\s. 	— ft
;+•• 
" fr\ 

— 

,r\ I!, 
Left Side ieSivdeFwrame 	 , 

\ 

CI Part of 196929 Modification Kit 
(See Fig. 35)Specification 501875 

(F) Friction Feed Units 
(5) Sprocket Feed Units 

FIGURE 9, SPACE SUPPRESSION MECHANISM 

Page 11 



151737 
110743 

104807 

160490 04807 

41382"6  

41t- 1 	
160495 

51737  

110743 

125011 	4,151637 
153191  

110743 
21397 

154°51  71047 _ 416._41d 

153185 (Nylon) 
125015 

153192 
160574 

119648\  '11  
er -Q31,0  

160486 
192614 

3598 
2191 

/151346 

110-  

2191 

192611 

152938 

7002 
40.--151659 

10 

153196 

115529 
2191 000. 

-€141:266S1 
35826 

112626 

158341 

194052 

153189 
152927 

Left Side Frame 
Rear View 

kikk,47: 	 17,\ 

", 	„;1- - u2) 
- 	(ef. 150654 

See Fig. 3) 

(Ref. 309692 
See Fig. 3) 

7002 
2191 
3598 \\*\\\, 

(a, 

151880 
110743 

104807 
192616 	4V 	 104807 

151722 
7002 \ 
	

192618 
2191 

192617 

160500 

SECTION 574-220-800TC 

3598 
2191  

-14  192619 

FIGURE 10. VERTICAL TABULATING MECHANISM 

Page 12 



305473 
/119649 

151631 
2191 
7002 

ISS 3, SECTION 574-220-800TC 

If 
---___.-

0
0

1
74
10

7
7
1
477::::1''''  

-..,,,,, 
Cif  	10 

%Il. 7,-- - 

a'------  
6 ----- ID 74716 

0 
0 41732 

t _0195057 _...--- 

0 	
"---.-- 

82547 

a t........._______C) 154362 

e-----0 
84892 

. 
080334 
0 82547 

t 	
080334 

107207 

082547 

305474 

170199 

For.0 
it 	

\‘'.\\\;:\:1,1334,452 ®3 2676  06.,,® 1602569 	
34432 

0160631 

® 31625%92666  
411' 

41040
, 0176609 

___..—}D160626 

'41r 

40)  ----0160630 164,t!b 

BOO 160626 

0138034 
0)93118 

ii 

	
O 156450 

080833 

...\\''0102672 

070529 

0 102673 

(Ref. 192616 
S 

(ReT. 192617, See Fig. 10) 
 

See Fig. 10) 

(2,84892 

0154362 

080334 V, 

fir  
t 	- - 104807 	0 41732 	,-(2,/ 

(7 

110743 
152893 

-)* 
• b 

- - 	0 82548 	 -e 	 030334 

\N 110743 
0 82548 

- 	082547 

O 80334 

0 82547 

110743 
/ 152893 

6.4  

0192621 
104807 

C) 192620 e e 

. 's (Ref. 192618 
See Fig. 10) 

080755 

cr." 
0110743 

0 151733 

0 192487 Contact Assembly 
0192488 Contact Assembly 
0305465 Contact Assembly 

FIGURE II. CONTACT ASSEMBLIES FOR VERTICAL TABULATING MECHANISM 

Page 13 



0307078 (10.0 ASA Code) 
0192640 (11.0 ASA Code) 0 0154694 

00170125 00150013 

2191 
3598 C10150001 

151630 
occS 

2191 	 -  

Left Side Frame 
Rear View 

151642 
in 0 0 1 sco44 

2191- U 
O 

151689 
110743 

1̀°  153823 
153824 

120824 \ 

f;‘-. 
-® ,t3 

0174450\ 0172632 
0 90951 

A 

* 7/i  
00150029 

00150043 00151728 

00150241 

- 0 195836 
170111r\ 

159341 

- -0 N.CV:43 '00 1 51737 

0111  \ 0 0743 

0042823 

0150050 

03  150051 

J 

152573 
- 0151737 

042823 
0110743 \ 

0155046 

0 110743 

042823 / 

SECTION 574-220-800TC 

199440 	0 1 50026 0150013 

2191

\  

x114  0150044 

	 0192 580 

0153296 	 1 53323 

0155044 
- 

	

- - 	 0155047 
- - - 

- - - --- 
199440  ,,?? 0150026 

0150013 
1 - 

2191  \I 0150044 \ 

1 	\ 
i 

0153815 Function Clutch 
0 170071 Code Bar Clutch 
0192639 Selector Clutch 
0307077 Selector Clutch 

0.11 	
0151728 
	 ()Peculiar to Wall Mounted Printer 

0 Used with timing Contacts 

FIGURE 12. MAIN SHAFT MECHANISM 

Page 14 

- 

N 
111500.00 	

® 151728 	- - 
- 0151737 150®24115°°43  

-042s23- 

0110743 

®150050 	- 
0 150056_ - 

\ 0150047 	150050 
0 1107 43 

0152887 

0 1 50029 0155047 
	 0153292 0 153293 042823 \  

c:=3.  

0153576 
0155044 

0150047 

01 53293 

0151630 ezt 
07002 1  

0153300 
• ,119652 

(Ref. 15 1222 
See Fig. 

(Ref. 153291--.'.1.4 Z46,̀" 
See Fig. 35) 



- 
- m __--150040 

,2191 0150044 
40 ---0150000/C) 150026 

0 150241 

ISS 3, SECTION 574-220-800TC 

0150014 

___ \---------- - 	- ....-- 	-. 	
0150035 

0150841 
- - I 

_ _ : - "\-'1\c: N0 151232 
©110743 

4, _.----e 
® 15°°29 

	

0 	
0150033 li 

...-- 	- 	 042823 
_ - 	 2) 150441 (11.0 Unit Code) 

_ 	- - - 
,0-151642/ ® 

307076 (10.0 Unit Code) 

1 	W.--- 199440 ,0150044 
I  u....2191 / 

c4i 	 0151736 	 _ - - -e\a'2311\0151693 
0 	

\ 	 .... .— 0151642' €63  

_ - - - - - - *u2.4J2191/ 

\ 	\ 	0150830 - - - 	02191 	11' 	
ct 	a  \ \ — -. --__  -- 

... -"  ...r\ o 	i 	
02191 

0150045 0150027 _ - - - 	 / N., `.. -T 

	

150043 0151346—W z 	 (--N\ 	411  

\ 

0150241 _ - 	 _ 
0150000_ 	 0 15179\4 0  ®1502514991: 

- 	0 0110743 
cb---0 151690 

-/\ )11 	 \ 0150440_ - 

\\ 

- 	 0 	

\ 

042823 00151737  _0_1625_90_ _ 

4:2\m\--!„ \21y1."i>95996 _ 

	

0152887 .0151693 _ 	
rt 	-  

- 0150091 

0194871 
0150035 

I 
• 0150014 	

0150033 	
_1 

® 	

0194873 	- 

0150841  

....N,0151736 0 194956 152537 

	

00150830 	

• 
N 	•rN '1/44 

00150027 	- 	 `q•:‘ 
\ 	00150045 	 - - 	

Left Side Frame 	 
• 

\ 00150241 0® 150043  

	

00151610 	

Rear View 
r 

,;; 	• 

apiscioco 	 - 	 \ \ • 
72191 1,.4 

- 

- 

150244 

® ®150831  00153235 
00162573 	 _ 

- 042823 

(Ref. 170111 	 _ - 
See Fig. 12). 	 -.arc 	I' 

0154614 	- 

0162573
0150831 	- 

- /0C) 150029 

- 	199440 
IT/ 21g1 	00150044 '4.1  

aPLI  

0194872 

_COli--i1;3  00 151632\ 
150970 

00151732 

00110743 	- - - 	See Fig. 15) 

\ 	0153236 	 - - - - 	 150364 /93356  
0194868 	 - - 

	

-- — \-- 3 ii 	 1\516320191 _ _ _ 

0 	\...././ 	 _ - 

\ 	

- - (Ref. 150366 

SO 	 , : 
69 \-- 	, ,,,,, 

, 	i N. 
2 '',a'--)  - 

....Li 	
\ 

- /0151737 C 

A,G ,  
2191 

®7  042823 3598  

0150025 Type Box Clutch 
0157505 Spacing Clutch 
0157506 (3 Stop) Line Feed Clutch 
0192301 (6 Stop) Line Feed Clutch 

0 Peculiar to Woll Mounted Printers 

I 	 //0 110743 	
- 

0150013 	i 0110743 Olt / ,15 —0 	- 151685 	- - I 	_  	"- 

043 -   
- C;3•17 -' 110434 

150010 	110743  

,7+ 
O 150046 

\00154694 

150029 
Na)151728 

0150043 

FIGURE 13. MAIN SHAFT MECHANISM (Continued) 

Page 15 



151657 

Gp(tr ---C)  

2191 	 150891 

93356 

_41x. - -
I  

	

- , 	
150429 
	119652 

(5-7002 

	

''cl! 	2191 
151632 

2191 

to% 

3598 

SECTION 574-220-800TC 

151880 ---41*C. 

/ 
110743 

or 179686 on Fig. 44) __41,3" 

119652 

\/ 

pa  
\ 150420 e  
101796 t 

119652 	119652 

150387 
151602 

,.4 

	

1 	P.,. 
.. I . c:?  ,•, 

	

', :' ' ' 	\ 

	

1'1 
 ', 	

' 

	.., 
' 4' -) 

ta ..., -. 

	

, • 7, 	4 

	

0e 	a, .. 

	

1 % 	/j"4  le  

.., ,.  

90361 	""-. 	)•'.  "/.., 	I .• 
151603 	1 	

/ 
I•, 

	

r 	. 

	

,---' 	''('` 
 

7.7.  

--cAtr -‘•'; 4.' 	I v 	• 	i". 	‘ ..., 	— h r i • 	' 	'./ ' 	- - -`, -- 	_ 

150380 
115122 

33828 

Ir` 	• 
414FI- 	 t 	• ; 

ft 

/ A 110743 

-IS 	 170001--- 
• (Ref. 152400 See Fig. 22, 

or 311423 on Fig. 23) 

150425.-- 

125011 
151685 	\ 

/1 

150411 
	

150811 

150413 
90361 

.10 100000, °  

119652 

®- 

$151111A\  

150367 

150365 

150370 

® ® 112626 

2669 

•At  Cf.) 

21 91 	
151657 

(Ref. 154354 
See Fig. 18) 

":74"..•  

153531 	151880 

151880 	/ 
110743 

... 	..... 

154356 11968 	
152147 

153530 

74882-0 

74553___ 	119652 

153810 

90791 

11. - 	27425 

/ —  I 151532 	
151734 

152147
__a 

'14!?-151734 

150824 
Right Side Frame 
Rear View 

2191 3598 

151657 

90361 

150384 I 
3598 (Ref. 152828 See Fig. 31 \ 

150395 

\ 
150382 

150397 
125015 

119651 

153839 151604 / 
151644 t. 
152254 

(Ref. 170118 
See Fig. 26) 

(Ref. 152456 
See Fig. 26) 

\ 	_'4I'l..,..'- 
..•-"'.•.•.. --- _,,.......- _.......,,, 

' "" 0   
.7"."'' ' 

(Ref. 151658 
and 2191 
See Fig. 26) 

FIGURE 14. RIGHT SIDE LINKAGE AND TYPE BOX CARRIAGE MECHANISM 

Page 16 



125011 110743 

/ 7151637 

119652 

150425 

(Ref. 150624 
See Fig. 14) 

Left Side Frame 
Rear View 	

sr4 
Is 	, 	 ------ 

s. 
„., 

150382 

1 150396 	51442  
151604 

• 

(Ref. 152827 See Fig. 30 
or 179675 on Fig. 49) 

151602 

r ----150386 

119652 

150369 

150363- 

125011-6 
110743---7 
152893 

119652 

150366 

2191 	150410 

.4 
I 

r-- I 
3598 

(Ref. 150244 
(Ref. 150364 	See Fig. 13) 
See Fig. 13) 

1 	'-• i:i\-' / 

- 

I 
(Ref. 93356 
See Fig. 13) 

115122 150428 

-c) 

, +'7002 —® 
2191'-fl 

I 	151632 ---44  
150429 

r 

ISS 3, SECTION 574-220-800TC 

(Ref. 3598 and 
See Fig. 13) 
	

OPeculiar to Units having Rapid Form Feed-Out 
(Six stop Line Feed Clutch) 

FIGURE 15. LEFT SIDE LINKAGE AND ROCKER SHAFT MECHANISM 

Page 17 



'-119652 

7002 
151657 2191 \ 

93356 \ to®,...,, 

94248 150536 

150733— 	 ..- lb 
i... 45027,00 \ 	

..- 
‘ 

150731, trro 	** 

. • 	\ 

150732 	
150738 

 
170056 

151637 

.17 	110743 
®~ 125011 ag. 

3598 
2191 

2191 
151692 \ 

192561 

170054 

\ 
t1t4- 

"" (Ref. 170039 

119652 See Fig. 17) 

150436 
(A- 151692 2191 

\ 	,- 
152634 \ 

CP \ 
(1:1 	

150184 	• 150196 

2191 	
\ 150193 / 

125238 / 

rZ, 
001 	\\\ (F) 150194 

(S) 158337 	
73520 

\ 7002 119652 
151692 

. 	. 

. 	- - - , 	- . . , . ,,,,8) ., 

\ 2191 

151657 

---81731 

0-112626 
-2669 

-- 	1214 
.
. ,/, 

8 

 . 

..... ' 150537 en -7.1819089772, - 
. 	 . . 

. 	 6 . 

2191 
151630 

\ 7002 
\ 2191 

151657 .„ 

153256 

3598 
2191 

192560 	----- 

192321 
192322 

152890 

„DM' /CP 
\ 119653 4 

\ 2191 
151346 

do 
W \ 

\ 150234 

119653 

158335 

150233 

3599 150229 
/ 150987 150975 

/ 150228 

-4, 	/ 153817 

0. 1 
150235 

SECTION 574-220-800TC 

.. -0 	
192560 

.. 	 \ 
—150336 	''"'"s, 

15289° 110743 	
--, 

-_____.  19 
151880 --. 

cg? -192321  

61-192322 
152890 

- 0 

—150336 

152890 

110743 	-1/41.°) 

151880 
125802 

(F) Friction Feed Units 
(S) Sprocket Feed Units 

FIGURE 16. FRONT PLATE MECHANISM 

Page 18 



80581 
Cr 152634 

157972 

119651 

90752 
—90752 

6— 170058 
50990 	 119651 

.• 	.... 	 .. 
... 

..• 	.• 	... 	 . .... .0 	 ••• ... .• 

170059 

170039 

151572 	 170059 

3438 

170057 „ 

79449, 

, 	
I 

'tbk I  
e. 	• -..br......7.••••••a..).  

• (Ref. 170064 
See Fig. 16) 

(Ref. 170056 
See Fig. 16) 

161347 

' .1  / 150771 .  

.. ' VOV 150770 
. 

. . 45027 	
Aisib 119649 

/ 
... 	 0 44,  

151658 
N tie  

2191 

150202.„,  

150673 

119653 

0. 4̀.•:.  ... 	 ,•—•••-•... 	—s"-N ... ...- 	. 	Niir 	............. .... 	 `..... 't V; 
. 	. 	 .."....... 	s''''''......) :1  ,,, 

(Ref. 170080 	rip' • a -
... 
 

See Fig. 21) gr 
\X 2191 

151692 

152586 

150672  ▪  1.........50670150669  
O

  1017

700962 
2191 

//) 

•••• 	
/ 

151661 

' 170063 
150746 

vey  

\\X 2157973 

0110743 
0110434 

150668 

/30 

2191-222 

151346—  If 

0" I 

2191 
cze, _---- 151686 

154389 
0154323 

150677 

150203 

110743 
150089 \ 1") 

6--  150678 

----mai 1 

ISS 3, SECTION 574-220-800TC 

151723 

0Used with horizontal tabulating feature 
()Part of 154792 Modification Kit, to provide 

12 spaces per inch. (See Fig. 21) 
Specification 5872S 

®157541 Modification Kit, Carriage 
return and line feed. 
Specification 5783S 

FIGURE 17. FRONT PLATE MECHANISM (Continued) 

Page 19 



	

--- 	
(Ref. 152592 

f;;-•
--!$ 

, ....„../ 
See Fig. 19) 

	

i 	. 0150750 4'N--,,, 0150800 % 

(Ref. 152511 
See Fig. 19) 

0150237 qf 

	

--,,,......------0 2191 	.4?
1, 

076461 	 0151630 	
\15153817 2 0153817 

0150909 

(Ref. 150197 
See Fig. 21) 

090504 

0 

Cc°1'  
, \ 02191 

0151630 4)-----0 	
0150709 

219 .1N‘0152579 
07002 	 -1,---0150710 

02191, 
0151632NN„ 

A:L.1(zr  

/ 

0150807 

02191  

03598 \ -1,0150805  

(Ref. 112626 & 2669 
See Fig. 21) 

0150710 

02191 

0150554 

4)-0151657 

0110743 

0150751 

02191 

03598 

0119652 

0150224 

112627 (5) 

125005 

195712 

0152606 Rail Assembly 
0 152614 Track Assembly 

SECTION 574-220-800TC 

0150226 	0164316—Q67 75816 

0150926 

0150926 X ' 
0154354 	it9 

0 110434 
03640 

(Ref. 170056 	 itogi —Co 151630 

See Fig. 16) 	 .1 	 2191 
en'tatar • 

0150722 

• 

4 	„..•4 

• 

\ 0151630 
• • . 

4/11-  
n.;\ (9 - 

	

_ 	\ 
- 

- 	 ir 02191 
'•. 

	

L 	„ 
• •,, 	 , k  

• 
- • 

2  - 	 • • 

J̀ 089096 

0150705 

...CP 	0153173 

rg)NN 0
150722 	0153173 

0150255 0150728 / 

C:Z;) 
0119651 

0153174 

__(Ref. 192576 _ 
\) 	

..„.0153172 

0151722 	

0150926 
C ;T\-----  See Fig. 19) A:\  
A..11 	 (Ref. 192575 	

--- 02191  0153175  „ 	 0119651 
- 	

N 015092 s6 0150224  
See Fig. 19) 

0150709 
..- \ -0 

0119651 —Co' 

0153172 — 

02191 

0151722 \ 

mo\  
'ea 

0150705 

/S)  

--̀ 089096 

0 150721 
0150255 

FIGURE 18. FRONT PLATE MECHANISM (Continued) 

Page 20 



150927 

111:11 

192566 
150218 \ 

153337 \ 

153340 
\ilk, 0 

158189 

119652 —Co- 

(Ref. 161347 
& 119652 

See Fig. 20) 	tiV 

„ 	\,..14.:10. 

192575 

See Fig. 18) 

 

 

179452 

179451 

I55 3, SFCTION 574-220-800TC 

152592 

(Ref. 153174 
& 119651 
See Fig. 18) 

44) 

192576 — 

150920 

179217 

179226 

\ a." 

130683 

179224 (Includes Two 
304395 Springs) 

\ 2191 
152510 	 151692 

152508 

> ik
z2 1-7603 

"/ 

119649 
152507 

151625 

A- 150219 	 0320028 151658 

070466 
	

/2191 

(Ref. 170054 
& 119652 
See Fig. 16) 

192567 (Ref. 179225 

cc 150218 	
e 

- 
- 	

- 	See Fi
g. 20) e- - 	150219  

	

93356 -- 	 TNA 

- 	 :11 
'\$/$ 

LOU 

3599 (Ref. 161347 & 119652 
See Fig. 20) ()Used for improved margins 

FIGURE 19. FRONT PLATE MECHANISM (Continued) 

Pogo 21 

\
o' 

152509 

CV 	125011 
~\ 110743 

151152 

3599 

150753 

161347 \ 
93356 150752 \ 	153337 

e153341 

153335 
-AI 

158189 

110743 	119652CP
. - - 

 

7°° 152505 	 2191\2 

152595 	
151658 \,.\- 	CPI 7002 - - 

13)° c07-' I / 

-” C92736 	 01, tar----C73 0)79024666 

-C) 

I 

" 	(Ref. 93356 
See Fig. 16) 



5
1--- 75226 

(Ref. 192567 
See Fig. 19) 

(Ref. 192566 
See Fig. 19) 

, 

SECTION 574-220-800TC 

150754 

119648 \ 151700 
150758 I 

199410 

-,..:-.... . ..:-:.-z.... 
1 • ."----...-1-_,..... (Ref. 170056 	0.-.....,.. 	• ----,-....--., 

See Fig. 16) 	V‘ 	- 
- -7., "•":•-....1.z....... 

• '`..--,.:.° -'2.• 1 ... 
% 	 V 	J.044.-,-- 

e .. 	 '''''-`.• •:"*•-iei,••;:::' .... ,... i 0 
• N 	 • - t. 

..• 	: 
• •• '"•\ .0 

i 	("-- \ t's 	f 
j 	

1 ...,....___,...., 

•\, l. 	.. 
i 	 'T''"'• 

' - 
x .••••• 	_ 4.42.-t.40,,,..„.  

,ft 	0 

, 	 .-... , 
 

.'••... 
, 	 ',..: 	 ti \ ,,...;  

V.'s.: ...."....,, 

/ 	

,*".......,........................., 

., 	. 
 , 

---",--,.., 
, 	 ... 	 . 
, 

••••• 	4'4 

,-•••='4 	
2669 

• '' 	.z., 
.-- 

e fl-IN  • 	• N 
; - , 

..: 	
, 	\

\ .--.,. .. , 	: 

efb —151606 
etts ,  

(sr 

9-41\ 
\ 

150232 
\ 150215 

119648 

150175 

173284 

119653 152536 

36463 

150247 
150748 

(Ref. 150365 
See Fig. 14) 

C/- 161347 	-- • " 	
119652 ' 

11965• 2----c 4 
1 

150748 	/ 

150247 

"i10 

/ /2191; 
2191 3598 

2191 	n 	 . 

150245 119652 

41!)®\ 36273 
\ 	2191 

151630 

150598 

153841 

FIGURE 20. FRONT PLATE MECHANISM (Continued) 

Page 22 



74755 

2191 

150251 

112626 

--"\-158357(S) 
47:&158343 (5) 0163181 

158342 (S) 

112626 (,, 

2669 
0 Part of 154792 Modi 

12 spaces per inch. 
Specification 58725 

012 Spaces per Inch 
(F) Friction Feed Units 
(S) Sprocket Feed Units 

fication Kit to provide 
(See Fig. 17) 

ISS 3, SECTION 574-220-800TC 

---- 	 46, _ 12626 
---- 	-11511-2669 . 

150843—St 

0 
151618 

2191// 
151619 

—151685 

6-110743 

---- 	• 

.................. 

• N • . 

\ 

112626

IP 

. . 

----------------- 

It; 	.* 

-.5 
2669 

; 
........ 	 4 

80310 

(Ref. 170056 
See Fig. 16) 
	• 

• 

150197 

150827 

2191 	,,- 

ellillite4111 -150225 
151618,,eor0-  

kizNara# 

711  2191 

151658 
150798 

0154516 

150712 

154623 

154626 

154627 

154670 (S) 

0 

® 
to -7002 2191-0 

151346 NN, 

150838 

154310 
151658 

15663(F) 	2191 

151346 

125011 

110743, 

151637--4, 

54624 (F) 

158341 (S). 

158340 (S)—eg 

158334 (5)- 

(Ref. 150554 
See Fig.  18) 150796 

i 

110743 (S) 

152893 (5) 

FIGURE 21. CARRIAGE RETURN AND SPACING DRUM MECHANISM 

Page 23 



170231 151701 170238 

fitt,  coo 

11H1-  
219 1 	I 

150479 

151630 

// I \ 

110743 2034 152893  

SECTION 574-220-800TC 

s-.21 

(Ref. 170004 
See Fig. 9) 

Right Side Frame 
Front View 

l; Z.; 
'44!)  

(")- -e04 	
150479 

152400 

2191 A7N, 	 151658 

3598 
2191 

fits 
3599" \--- 

151657 110743 

150479 \ 2191 

Cto yD  

fk, eta_  

/21‘1/ 
151630 71::02  

192493 (Copper Plated) 
150048 

152411 155096  

152445 170230 
153489 

2669 
112626 

152412 
96717 
/ 7002 

/ 2191 

/151630 
cc, 152406 @ 

110743 

@ ctD 
-1-  \ - _ 	 152429 
2191 1 	 119652 

\ 151657 	 / 152441 

3598 
i a 

74283 170198 

--Oogi ce  
I 

8330  2191 151657  

170235 

(D159185 

c: j)„....0159184 

1513361- 

r - \41382 

152438- 

119648 - 

125011 

7110743 
'4:1s/110434 

157261 

170232 

,--152427/ 

0 170124 Oiler Assembly 

FIGURE 22. SELECTOR MECHANISM 

Page 24 



(Ref. 164386 
See Fig. 24) 

90790 
164300 
/ 	0174445 

ISS 3, SECTION 574-220-800TC 

311423 

151722 
2191 	\ 

174448 
119 

174449 

1 . f t 

/ 	op_ 	- - - ii.:i -..-,,p 	
.: 

3640 156740/ \ : 
Ilik \\ (Ref. 151658 See Fig. 22) 

• est.r.i.....,.. ..... 

	

6411 44 	
il cci 	czzp t. 	 0-0 

82548 -Ci)- 	

. 	1 ' 

311420 
\ 0 

. 112 w 

080334 / 	' G.)co 

I 1516302191151442 

	

82548 	
\ 

	

3640 / 	I 	(Ref. 2191 See Fig. 22) 	 I 

3599 	 311412  

080334 	
,,.. 	

3\ 84892 
4  

	

00 	

\ 0 174446 174452 7002 /// \ 

\0\803  (1)82547
0  

153538 

	

7002 	(s..\ 	\0 a-Bn 

	

\ 	174444 	

2191 

\ea-, \ \ , 084892 
10174446 

(Ref. 155096 See Fig. 22) 

(Ref. 170233 See Fig. 22) 	/ 

o- 
(Ref. 2191 See Fig. 22) 
/ (Ref. 151657 See Fig. 22) 

164740 (Ref. 152441 See Fig. 22) 
(Ref. 74283 See Fig. 22) 

(Ref. 152441 See Fig. 221 
119652 See Fig. 221 

(Ref. 152427 See Fig. 22) 

(Ref. 170198 See Fig. 22) 

153267 
VT.:2 

$f • 
(Ref. 41382 	- 

C:2110  
(Ref. 152438 See Fig. 22) 	

See Fig. 22) 
(Ref. 125011 See Fig. 221 

\Ss. 	 110743 See Fig. 221 174447 
(Ref. 110434 See Fig. 221 

(Ref. 119648 See Fig. 22)— 2 -4.: f. 

164743 
0 174442 Contoct Assembly 

FIGURE 23. SELECTOR MAGNET TIMING CONTACT MECHANISM 

Page 25 

150563 

2481 

\ 
02191 103078 

0 122°2982 2548  

0151721 

/7655 
2191 

7002 / 
3598 

174441 



160186 

79012 

Q -6 
76081 

tr, 2191 

liallat49-150978 

173715)_192318  

42827 

1,-153819 

—194982 

192013 
151631 

7002 
-""'-2191 

121243 
121244 
121248 
121249 

Right Side Frame 
Front View 

192588 151722 

3599--(k 152458 

152421 
110743 

164386 
(Ref. 311423 
See Fig. 23 or 
152400 See Fig. 22) 

125015 

151631 

-WE/ 
2191 152415 

410 

(For use with two 
Magnet Coil Assemblies 

151631 
125015—WliVai‘ 

2191 

0104824.'1 

0195251 

160182 

ca-152426 

152425 

151603 

152423 

160180 

(Used with one 
Magnet Coil Assembly) 

'— 160184 

-- 110743 

1--151686 

151586 

195240 	157237 
150089 

156880—1 121538 

110 74 
151688 

0195634 Modification Kit to provide 
Cuick Release Armature (Specification 501555) 

IN81778 

2438 

157194 

156881 

121538 

271M (500 MA) 

254M (60 MA) 

2191 

152464 
152420 

76099 

SECTION 574-220-800TC 

FIGURE 24. SELECTOR MAGNET MECHANISM 

Page 26 



""-- 3598 

Left Side Frame 
Rear View 

156521 
192648 \ 3650 

/ 
192648 

2191 

144871 
119648 

.---0178871 

D-0155750 

0153631 

—144932 

151630 

\ \ ‘. ‘‘‘‘ w ___-X4 '0-  - -r'':-'-'  @ 	,,,,,:. ., 2. 	: 

-4 	I  \ A. 	1 
, 	I 

/ 	I 
(Ref. 192635 	I 
This Page)  

/98142 
	 I 129505 

150432  110743 "if  

	

- 	
\RI \151880 0. 

2191 s s% 	 --J 

151632 	
\ 	• 

192647 

1174 

82725 

2191 

1 

1 

151686 

110743 // 

192646 

150432 	% 
•, 192635 

192643 
"9650 	\ 192317 

7002 
2191 

156740..:\ 
0 3606 

0112935 

192641 

s. 	 1924% 

173715 

ISS 3, SECTION 574-2204300TC 

0 Not Part of 192495 

FIGURE 25. I 9 2 4 95 FORM-OUT SOLENOID ASSEMBLY 

Page 27 



155589- 
_ --

151668 
, 150471-  

,, 170119-  

170120 - 
3649-e 

2191 
3598 

N 

152583- 

151629-11 

119652-ty 

92682 

10 II 	1509901  

N 
N 
N 
N 

6k-151152 
@)-110743 

151668-W 

(31 8330 

4)  
150447  2191 151721  1-1;4244-1i 

170027-
4  
4Z34) ..-6111"19\ 

	

: 	- - 

	

Lz-- 	 I 	93729 

N 
N 

150481 ----e..) 

4792682 
150978-(31 

, 
.. 

--155589 ' - - - - - - 

151657 -41 O 

7002' 
1 51 668 	117501612573,2

191 
. 

151442 
- 

192582 (#2) 

192581 (/1) 

195056 (Copper plated) 
for /4 & #5 transfer levers 

170026 

-155587 

`4-151668 

0',  11 743 

151152 

150507\ 

cSS 

J 

170025 

cs) 2034 
• -3640 
it-151152 

r 

470--r119649 

170112 

____-151630 
ARt, 	2191 

3598 

170023 

114107 

192584 (#4) 
152637 (#3) 	 192585 (#5) 

192583(C) 	192586 (#6) 

93759 

S-110435 

-150482 

\ 2191 
151658 

cz:5 	 -'152457 
vs  

151657 
'‘,2191_ 	 (Ref. 150056 

170117 	170113-. 	 See Fig. 12) 

2191 

170121 

Right Side Frame----  
Rear View 

170024 

150450 	
\ 	

.1) 

151222 

170172  324081 	- 
2191 

7002 398 

A)*®  
'151632 155796  

\ 2191 

170118 

121244 

NT,s-150563 

170028 

VIZ 

7002 

__--.170115 ( #7) 

(Ref. 152400 	iy 
See Fig. 22)

,_ 
 

- 	% 

. 	. 
C. i'5 ' 	IA 

VIN 't 
(1,t.),  

ftN‘ 	
-.. rya 

, 

3 
•4 4 

•\ : . 

' 
\ 4.N 

`
e \ 

152456 

SECTION 574-220-800TC 

FIGURE 26. CODE BAR POSITIONING MECHANISM 

Peg* 28 



311416 
\ 11 9654 

150507 

L-- 

311413 

ISS 3, SECTION 5 74-220-800TC 

7=1-:  -- 
<S:,-̀4 . r — _-----iijtiSsir 	— 

Ig, I r 6, 	_ to.; :  : -V- —  — i  
I 

_--p-------, 	,v) ., „;,z 1 t-Ar —J  ------ 
,riv;:q, 

311425 
- 	• 

...., 	

s• Pc°425.-  

„••• 	- -- 	', t 
4 

:

-4 • 
If 

1 
Nr 

901"577 4044-1 

311414 

3598 21 91 
311418 

311415 
119648-- —6  

150507 

7002 	151631 
311422 

-0 4)  

2191 

—311426 

156740 

311424 

311417 

Note: 
See figure 26 for all reference 
ports shown on this page. 

FIGURE 27. INTERMEDIATE STORAGE FEATURE FOR CODE BAR POSITIONING MECHANISM 

Page 29 



119467(S) 

93191(5) 

155751(5)-0 

151676 (S) 

156450(5) N•\::\\\• 
93117(S) 

3624(S) 

	

`•-• 	*0 
43G' 

_ - 	- 
124999(5) 	

(Ref. Paper Guide) 

306)  
\/ 	151610 (S) 

119649(S) 192337(S) 	
192343 (S) Low-Paper 

150411(S) 

3640(5)- 
0323078 20192345 110435(S)----- 

0  

0124999 

119467 See Fig. 29) 

124999 
	

11 9467 	304769 

119467 

83960 

156450 \\ 
93117 

'4) () 

1 03966 
1 92337 

151610 
119649 \\\ 

3-Or 

304771 Paper-Out 

(Ref. 151627 
See Fig. 5) 

r-151688 
—3640 

41732 
80755 

80833 

82547 

102672 
—80334 

-- 82547 
—70529 

'102673 

80334 
82548 

-O G11  
—160569 \ "'151722 

00 2191 

0 323052 

/ See figure 42 for 
other form guides. 

(S) Sprocket Feed Units 
0 163535 Modification Kit 

to add transmitter control to the 
vertical tabulator. Specification 50004S 

0 Used for sensing paper out condition 
3 inches from typed line. 

`1. 

0160523 

0151631 

" 002191 \ 

0 \\ 
7002  \ 

<IO
6  

fr: 
'k," 

,4e- 

.

r.  

f4? 	" ;# • .0  
\ (Ref. 150546 'If\ 	11-•; 

See Fig. 3) 	4.1 40 
• . 	\ 

\\1
1  86 	I 	-•: 	

%   
_-4 -

. 
4 

	

\ 
/

/ 
	 / o, 

	

15810743 
	v.r - 	. .., ‘• 

	

125011 	% k: 	 / o t 	!:. 	/ 
• :!>_2›:-1 	o 	/ / o 4  / 

_- — 

304769(S) 

323077 

act -1 1  ..̀ 0151610 
119649 

0151676 	 • 

0093117  
0156450---90104-w' 

1 92345 

160568 

53442 
045815 

034432 

Left Side Frame 
Rear View 

......"- 

'11.1117‘,  

192345 (5) 

103966(S) 

SECTION 574-220-800TC 

FIGURE 28. PAPER ALARMS AND FORM-OUT XD CONTROL MECHANISM 

Page 30 



92628 (F) 

151442 (F)I 
7001 (F) 

13681 (F) 

155750 

3624 (S) 

.C!;/-

124999 (S) 
/ 	151676 (5) 

192342 (S) 

304769(5) 

119467 (S) 

153312 
7002 (5) 

2191 (S) 
151658 (5),  \11  

f_.---93191(S) 

(Ref. Paper Guide) 

s. 
\• 

2191 (F) se-N 
3598 (F) 

0474  

_456450 (F) Used w/one 124999 

1 	156971 (F) Used w/two 124999 

_--93117 (F) 

(F) 

119467 (F) 

153304 
/__

_ 7001 (F) 

192627 (F) 

11 9652 (F) 

82861 (F)--- 

91Pee°0000 
• 

\ 145321 

D  55753 

[192346(5) 

/ 

	

1:01:311 	192483(F) 

	

I 	1/7 	
124999 (F) 

1 73715 21 91 

153538 (F)---98111  

192345 (5) 

15161 0 (S) 

11 9649 (5)-4-0 

N192343 (5) Low-Paper 

304771 (S) Paper-Out 

2191 (5) 	192339 (S) 
151658(S)  

N 	- ' - 
CV* ()   

w. 

7002 (S) • 
• 

\ 192341 (S) 

158186 (5)-..„...
910iO4-‘  125011 (S) 

11 0743 (5) 
Early Design-Paper Alarm Mounting Parts 

ISS 3, SECTION 574-220-800TC 

Left Side Frame 
Rear View 

(F) Friction Feed Units 
(5) Sprocket Feed Units 

FIGURE 29. PAPER ALARMS AND FORM-OUT MECHANISMS 

Page 31 



152525 

Left Side Frame,, 
Front View 	\ 

152644 
152571 

151637 

\\11  
110741,_,  
150336  , 11263,, 

\),e,‘ 
150310 

2191 
152646 	151659 

152826 152818 
	

_-152629 

7835 

179999)- 

154332- 

152528- 

152523 

42661- --152527 

119653 	, 

152524--- 

119651'1'6  

110743 	152571 

150335 
3599 

) 
	 2191 

151659 

- 3 1 
,,,,, --- „' V•---;  -- ' 

t. 

.., 

1293 

157979 

150335 3599 

110743 

119649 

152834 

119652 

v82463 

------ -- 
161346 	

90361 	151657  

119649 119651 	
2191 

SiV154333 

152827 	0 

152820 
119651 

2191(1  

151657-V0i 

2191 	7002.  

- 	- 150932 

151693 

Right Side Frame 
Front View 

150343 
152823 

C-119651 

152582 

2191 

711) 	1 
151658 	50436  

—150937 

114‘--22015 

8449 

SECTION 574-220-800TC 

FIGURE 30. LEFT RIBBON FEED MECHANISM 

Poge 32 



152826 

152834 
152821 

824631 

119651 

2191 151657 

7002 

151692 
2191 

90361 * 

-Azle 
(ff---119653 

152524 

--119651 

Right Side Frame 
Front View 

152647 
152648 

150344 

is 44 

!Ipprqk ---  

/ 	2191 
151630 

151637,,m)  

110743 

150336 
(Z) 

112634 150311 

ei119651 

119652 
t 011154333 

152526 

119649 

161346 

L 

71681 

r1 79999 

54332 

152525 

2191 

151346 

150932 

150821 

152824 

119649 

152828 

4 g:;•--152523 

42661 

ISS 3, SECTION 574-220-800TC 

FIGURE 31. RIGHT RIBBON FEED MECHANISM 

Page 33 



a) 156572 

%E. 

SECTION 5 74-220-800TC 

150054 

\ 	1 54638 
152129 

1  081 99 
z 

 

0000 
_11 9651 

MAU 

150064- 

90599 
7002 

•••Irtowo  
94674 —_ 

304740 

—150059 

151692 

21 91 

— 7002 

—.150065 

9372 
11 

(Ref. 15005 
This Page) 

150061 

EARLY DESIGN 
interchangeable as group only; 

150039 119552 

164313 e:zzzi  I 125011 

93356 
3598 

151709 
153820 

151695 

1511 52 

0 
110743 

119651 

150038- 

1500301 
150923 

153600 

2191 3598 
150053 

150068 

8330 
21 91 

150230 / 

151610 151611 
151612 	/ 

93356 
(3'-2191 e zz, 	6D _3598 

@@-@ 

151695151610 
 

/ 

 151611 
150030 

151612 

—119651 

151630 

101796 

49420 

96 12 

93356 

ii 

173259 

FIGURE 32. 1 7 3 2 6 0 PRINTING CARRIAGE MECHANISM 

Page 34 



7002 
82547 

107207 
/ 80334 

/ 82547 

/ 154362 

rr 	 80334 
/ 

Sts//

41732 
82547 

192347 

164478 

(Ref. 170056 
See Fig. 16) 

119653 

158339 
125015 

2191 / 
151722 / 

72191 	/ 110879 
/125015 16"---  

151630 	158351 

119649 
41675 

------ 

(Ref. 153367 
See Fig. 8) 

306646 

155714 

82548 
80334 

328110 

(Ref. 158335 
See Fig. 16) 

.1414t.:;% 158344 

(Ref. 151630 
(Ref. 2191 
See

S

ee Fig. 16) 
Fig. 16) 

 

/ 44 

r-*" 

153375 

8475 

94*401,3  

36°6  
151658 

W*- 2191151  

\4\1  675 632 

See Fig. 9) 

2191 

151630 

158347 

(Ref. 2669 
See Fig. 17) 

/ 192348 

'119649 
158349 

153360 
155714 

154362 

84892 

150711 
119651 

\e- 153365 - 

112629 \ 
119651  (Ref. 151723 

See Fig. 17) 

111342 

154698 

87401 

119652 

014-Tir  

/ 192333 

/2191 
3598 \ 

-131) 	N 151630 N7002 
82548 

80334 

192332 
4703 

151722 C(ijk 
192329 	2191 

7002 \ 

r€Y4- 

1.53361 

. t191  155715 

7002 -.: 
....  

	

.,* 	‘.. 	... 
,::i 

„:: 
(Ref. 152563 	

: 
:: 

t 	:t 
6) 

`t-sk.- \I' 
'NA C.....--,  

70529 107236 	2, 
98832 

307083 

''''311419 

151346 

(Ref. 162729 
See Fig. 9) 

72254 

ISS 3, SECTION 574-220-800TC 

FIGURE 33. HORIZONTAL TABULATING MECHANISM 

Page 35 



sot 

J2191 

0 156740 

SECTION 574-220-800TC 

151152—( r  31636 (.844" Long) 

®' 110743 ------' 	
Q198506 (1.218" Long) 

/ 	 :pu  ___---_________12519161  i 	 30 

153600 	154650 
150293 

154380 

151630 
2191 --411. 

152255 

152257 i 
153321 Q 

151152 

110434 

110743 7  

L--1 52574 - 

192518 

152548 

ri0 173902 

	

L 150535 	
151618 

21911 

/ 150537 	jcca 

	

`447 i92622 	011 
-- 

150537 
_R5173902 

150535 

150302 

150293 

110743 / 
151152 

110434 

/110743 
/ 	150301 

152575 

//  

\\ 151657153819  I 
2191 

42827 
2191 150289-0 42827 

151657 
®130696 

0119651 
192515 

125 790 

192514 

OO 3235 93 

192515/  

1925 13 
Qs 925564 
192516-- 

0192546 
8330 

F15  
2191

165 9 

el() 

OO 192545 / 
2191 

7002 
1 567 40 

0 

I 	- 
L - 

- 
082548 

136470 

(I 	0 2669 
O 3235 95 6---0 112626

084705 

.r.,083913 
®82548 

A 2,5  

C5,81726 

oX

150289 

119651 
_---130696 

-119651 

192540 
0198497 

8330
1  

7-15165 9 
	219 

192544 	azzy 

_ - 	a15 0923 - 

192541 
Icl)312571 

7603 

0 3204.43 

192542 

083914 

0 82548 

11;\ ,:2:§) 
150923 

192549 119651 
081773 0110743  

frfk\ 	
41:4, 

\\N 

a 81726 

0110743 

O Peculiar to units hcn/iN suppression code hoe 
shift solenoid inechcr.:,im (See Fig,. 38) 

0 41732 
0 82548 	0 Not used with print sL2pression 

®For 12 space per inch units 
0For use with ASCU 7 'lode 
0 323592 Code bar C='7" 	assembly for 

friction feed, Two 	- rrinting. 

7603 

/ 119651 

1/45 
192548 

98498 	266 9,..4 

112626-0 

_---®32359 

098833 

152576 ..- 

FIGURE 34. CODE bAR MECHANISM 

Page 36 



119648 

ISS 3, SECTION 574-220-800TC 

41k 
151637/ - 
110743 

/150543 

0195109  Part No.  "A" Dim. Span 

153318  6.077'  28 Slots 
153838  1.062"  5 Slots 
154666 
154667 
154668 
154669 

3.237" 
2.796" 

5.640' 
1.921" 

26 Slots 

15 Slots 
13 Slots 

9 Slots 

93507_I 

151702 L- 

Alitilitt1811401 Or1). 

° 	

152652 

57407 	

—150,589 

119649 

155071 1.484" 7 Slots 
155072 3.890" 18 Slots 
155073 4.984" 23 Slots 
155074 7.390" 34 Slots 
155075 7.828" 36 Slots 
155076  2.139"  10 Slots 

cli

157275— 

150544 

3 25 Slots 

153298 

N 

EP' 

155077 
	

5.400" 

('''A" 	
153299 (F) 

--"---------  192313 (S) 
52889 

152547 	1 2191 / 151657 

/ l 
110743 

--- 3606 / 156574 

/ IC> 	. 
2191 	,-----.' 

151739 ''' 

154691 	
154692 

176642 

--NSMA 

151692 —14P 
2191--"a 

2191 
151657 

153581 (F) 
192314 (5) 

A 

Corre'sponding Stripper Slides and Blixles 
Stripper Bail A 	' B 

Slide Blade JOimensioni.bimersion 
153303 153302 .656 .438 
155060 155061 .438 .219 
160572 160573 .875  .438 
160576 160577 .656 .219 

D92307 _192304_ .875 1 	.219 

90504 

153294
'\„\ 

Q10 
el 	

153291 

clAY// 	vp 	
151222 

153301 / 110743\ 

155099 	151637  

151637 
110743 \)0  

119653 

6 

119653 

90504 153294/ 53301'  

r A  -110743 

155099 151637 

192311 
119651 

--- 70466 

151629 	 , 	155060 
153303 

1 160576 
160572 	 192309 

119648 

1 	11192307 
- 

_ 	 N 0192310 - 
C11" N 0192308 

3606 / lkos, 

2191 	I 	
Bail Blade 

151692 See Chart 

151721_1.  1-153839  

198218 

Stripper Slide 
See Chart 

Note: 
(S) Sprocket Feed 
(F) Friction Feed 

FIGURE 35. BASIC STUNT BOX COMPONENTS 

0 Two required to span guide 
0 Port of 196929 Modification Kit, 

to provide double line feed. 
See Fig. 9 (Specification 501875) 

Page 37 



— 151689 

4,-110743 

125011—"' 	172593 

151689 

— 110743 

- 172619 

172597 

157899 

SECTION 574-220-800TC 

SWITCH 
ASSEMBLY 

NO. 

CONTACT 
PLATE 
NO. 

CONTACT ARM 	 SWITCH 	I CONTACT I 	CONT,I,CT ARM 
POSITION 	 ASSEMBLY 1 	PLATE 	 POSITION 
2 	3 	4 	a 	NO. 	. 	NO. 	I 	- 	1 	. 	3 	' 

72 93 157887 	57897 	172562 	i 	172594 	
2•__; 
	157899 

172501 172593 1 7 	' 	 172563 	I 	172594 	157887 	' 	157899 	157987 	157899 
7 .Of I72 93 1 	 157887 	i 	172561 	1 	172594 	157899 	, 	157887 	• 

mgrix-frii'Mr,Mi. 
172505 

Illturnmamm 157899 	157899 	157387 	, 	172565 	172595 	157899 	. 157887 
172566 	172595 ; 157899 

)72594 157999. 	 172567 	172595 
im 

1 	157887 	. 	 157899 
72 172 94 I 	157887 	 I 	172568 	172595 157887 	1 	 157887 

172 94 157899 	 , 	 172569 	172595 157887 	- 	157887 
172508 172594 157887 	157899 . 	 1 	172576 	172595 157887_: 17 7'99 	' 	1157899 	 1 

172571 	17 594 . 157887 	' 157887 '. 	57887 
=MIMI 
IBRIMEMEN 

72594 87899 	 157899 	157887 17257? 	172593 . 157099 
157899 y  157899 	157399 172573 	172545 157899 157899 I 157899 	I 	7  

' 
157887 	157899 I 	178 	4 	/ 157899 	l 

1157899 ' 172 7 172595 . 157899 	117899 . 
172514 172594 157887 	157887 	157 	7 . 157687 172576 	1 	172595 ' 157899 1157399 ' 157899 	157899 
172. 	5 172594 157887 	157087 	157887 I 	172577 	! 	172595 157899 I_LIVID_ 157899 
172516 172594 157887 157887 1 	17/578 172595 157899 	157899 - 
17 	1 
i -' 

172594 157899 157887 	157899 157887 172579 172595 -  157899 	157887 171 8 172594  157887 i 	157899 157887 172580 172595 157899 	 157899 ' 157899 
172519 172594 157, 	1 157887 172581  172595 157899 	 . 157899 
172520 172594 157899 7_157887157899 172582 1  172595 157887 	' 157999_117999 172521 72558 3 19/99 1 	1 	172583 172595 1 	 157887 	1 7 99 
172522 172594 157887 157899 	f . 	157887 	; 	7258.4 172595 '1571122 	157899 172523 - 199 1 157887 	i 157807 i 157699 	, 	172585 • 172595 157887 	157887 ' 	 157899 
172524 172594 .57867 1 157887 	, 	172584 172595 157899 	157899 
)72525 172595 157877 157887 	;578E7 i 157897 	i 	172567 - 	172595 157899_ 
172526 172596 157887 	, 172588 172595 157887 	• 	- 	157899 
172527 172595  . 157887 1 172589 172595 . 	 157899 . 
172528 172595 157887 t 157887 172590 172595 	95 	5 	 42)=T 
172529 172595 I 157887 157887 
172530 172595 157887 1157887 157887 
72531 172595 157867 ' 	157887 a 157887 	4  

172532 172595 157887 8f- 1 
172533 172595. 157837 1157887 	1 , 
172534 94 i 	157299 1 	157887 1 
172535 172594 . 15/899 I 15788778 	,__.

t 

172536 172594 157899 157887 e  157899 1 	/ 
172557 , 
172538 172595 157887 	157837 . 	157687 	t 	1 	172600 	172618 	157887 	, 
172530  _81725151_  1 	157887 	1 	1 	157887 	r 	172601 	172618 ' 	157887 
172540 172594 157899 ' 1 578 7887 	, 	172602 	172618 157887 	i 	157677 
!75541 172594 1 	- 	' -1--------1--- ,2 	- 	 ' 	.8- 	, 157899 	1 	157887 	, 	,,78E7 	, 	157437_8 	; 	,2260, 	172619 157887 	; 
172542 178591 157887 	i 	157859 	= 	157967 	f 	157827 	i 	1 	172604 	172619 = 157882_ 
172543 172594 .. 	157899y1 	 157887 	i 	, 	i 	172605 	I 	172619 157887 	i157687 
172544 172595 ---1726a 1 	157899 ; 	IT57887i 	r 172618 157899 	 . 	. 
172545 172595 157899 I 	i 	157899 i 	 1 126807 	' 	172618 ---i- 157899 	157699 -

—1 
1;52199 	• 	 157887 	, 	 - 	172619 157899 	e  172546 172595 

172547 177555 8  7 	7 	 1 152687 : 	f  _157999 = 
172543 172556 157899; , 

-1 1 	157687 	' 	
7-71 

172549 172.29_5 
- 	157899 	• ___ 172 577 

172551 172594 . 157887 	15781: 	157827 	• 
157899 	 : 	"75.1 1578,17-1 172552 172594 

, 	157887 	; 	157;185 ; , 172553 172254 
1 	1578,89 L 151859 	i • 172554 172591 

15781721 	157887 	157899 1578°9 	' _ __J, 177555 172595 
L 1578871  .157687 157837 	1  

8-8 • 172556 172595 
157887 1 157887 157687 ' 	

_____., 
1725.57  172554 

157899 1 , I _1 172558 172595 
157899 157887 	I 172559 172580 
157899 157899 157897 15788  , 

-1 172560 172595 
157887 157899 172561 172594 

0172591 Contact Arm Sprint' Include3 in slot 

IGURE 36. SWITCH A r.:SEN BLIES AND COMPONENTS 

Page 38 



154613 

155736 ---- 

Port No. Dim. "A" Span 
155738 1-11,16" 8 Slots 
176246 1-1/32* 5 Slots 
176247 13/16" 4 Slots 

ISS 3, SECTION 574-220-800TC 

307085 

litIrl 

157207 

_---161649 

145301 

__.-- 152642 

/ 
152660 162059 

111 

4.11:6 

157206 163943 
I 

I 
174484 

ii 
I 

152659 

a..4 liii. I. 	lie, 

ililiPN 

,ilm:.•• 144 

154646 

c-.) iD1.-__ 1 
\ 3599  

_--173141 

152357 

I 0743 
194414 162484 193655 

0 / 

152299 

'10 

163271 

110743 

\ __-154647 

165914 

.. 
"----  

C'''..----  3599 

____-- 164311 

157203 

119649

19 

OW'  

15136709 64 

ii 

ii4 1.  4k40  

157205 
4,0.  

198416 
163944 

0 

FIGURE 37. FUNCTION LEVERS AND PAWLS 

Page 39 



0153631 

e - ,1151880 
(3I m3640 

0  3646 —(g) 	---'-'-125011 

® 125390— CD I;;t:)
--)319937 

0 198457 

°2191 
® 151630 

\como  

05816 

° 126250 

®5816 \0198507  

0 	(32191  ® 7002 \ 
80854 

\

o  

- 	 0 
1198502 

119648 

@) 

621 7'  Gp 

0151658 	® / 
- 2191 7002 

0198496 (368 ohm) 
198483 (460 ohm) 

; 

131,-0 319936 

(Ref. 152823 
See Fig. 30) 

°152893 

2.110743 

106281 

0 198455 

0198503 	t 

® 198454 

LQ 
-p198456 

0 

CD 

0151630 / 
02191 7002  

0-  - 
ev-4  

312395 

0 
160583 

82547 
0 158816 

81726 

082547/  

71:*  0 81726 

0  82548 

0321782 

0104807 

SECTION 574-220-800TC 

0  110743 

° 77039 (9/32" Long) 

0 
41732 

s)110743 
151687 

0 198500 Modification Kit 
To provide print and for friction 
suppression 

0150089 	Specification 50298S 

FIGURE 38. SUPPRESSION SOLENOID MECHANISM 

Page 40 



Part number appears 
in this area. 

FUNCTION BAR 

155 3, SECTION 574-220-800TC 

Function Bar 	Function Bar 

Function Character (Mnemonic Character 
 

ASCII 63 Code 	!ASCII 67 Code 

Function Bar 
Bell System UsageFunction 
Function Character 
ASCII 67 Code  

Bar 

Private Line Usage - 

Function Characters 
Function Bar 

Number 
Descrip tion of Function Character 

f 

152704 Universal -No Tines 

153440 Uncoded -Two Full Rows of Tines 
192459 Carriage Return CR 	 CR RETURN CR (Return) 

192460 0 Receiver Off 	 Device Control DC 4 (Stop) 	DC 4 +APE- DC 4 (+Ai+) 

192461 0 End of Message 	 End of Text EOM 	 ETX ETX EOM or ETX 

192462 Receiver On 	 Device Control DC 2 (TAPE) 	DC 2 TAPE DC 2 TAPE) 

192463 Bell BELL 	 BEL BELL BELL 
192464 Horizontal Tabulation H-TAB 	 H T 	 1—TAB H-TAB or HT 

192465 Who Are You 	 Enquiry WRU 	 ENQ WRU WRU or ENQ 

192466 End of Transmission EOT 	 ' EOT EOT EOT 

192467 Transmitter Off 	 Device Control DC 3 	(X-OFF) 	' DC 3 X-OFF DC 3 (X-OFF) 

192468 Are You 	 Acknowledge RU 	 , ACK ACK ACK or RU 

192469 Transmitter On 	 Device Control DC 1 (X-ON) 	DC1 X-ON DC 1 (X-ON) 

192470 Acknowledge ACK ACK 

1924710 Line Feed 	 LF 	 LF LINE FEED LF (Line Feed) 

192472 Vertical Tabulation 	 V-TAB 	 VT VT V-TAB or VT 

192473 Form Feed 	 FF 	 FF FF FF 

192474 Escape (For Data Processing) 	 ESC ESC 
192475 Horizontal & Vertical Tabulation 	 H&V TAB 	 HT&VT HT&VT H&VTAB or HT&VT 

192476 CD Blank 	 BLANK / Idle 	NUL 	(Blank) NULL (Blank) NULL (Blank) 

192477 Carriage Return-Form Feed 	 CR-FF 	 CR-FF CR-FF CR-FF 
192478 For Data Processing Function 	 TREMA 	 TREMA TREMA TREMA 

192479 For Data Processing Function 	 CIRCUMFLEX 	CIRCUMFLEX CIRCUMFLEX CIRCUMFLEX 

192480 For Data Processing Function 	 GRAVE ACCENT 	GRAVE ACCENT I GRAVE ACCENT GRAVE ACCENT 

198463 Device Control 	 Data Link Escape 	DCo 	 DLE DLE DCo or DLE 

198464 End of Address 	 Start of Text 	EOA 	 STX STX EOA or STX 

198465 Any Symbol 	 GRAPHIC 	 GRAPHIC GRAPHIC GRAPHIC 

198467 0 Blank 	 NULL 	 NULL NULL NULL (Blank) 

198468 Space 	 SPACE 	 SPACE SPACE SPACE 

198469  Start of Message 	 Start of Heading 	SOM 	 SOH SOH SOM or SOH 

198470 Escape (For Data Processing) 	 ESC ESC ESC 

198471 0 End of Text 	 ETX ETX ETX 

198472 0 Line Feed or Vertical Tabulation 	 LF or VT LF or VT LF or VT 

198473 (D Reciever Off 	 Device Control 	 DC4 DC4 DC 4 

199224 Line Feed LF 

199.225 Carriage Return CR 

301761 Alternate-Mode I ALT-MODE 

301762 Answer Back V 

301763 Time Stamp TIME 

301764 Upper Case - Time Stamp UCTIME 

L----- 
306704 For Data Processing Function SPECIAL 

306705 For Data Processing Function SPECIAL 

306706 For Data Processing Function SPECIAL 

315532 Shift Out 	 j SO SO SO SO 

315533 Shift In 	 SI 1 	SI SI SI 

317218 For Data Processing Function 	 I SPECIAL 
0 Senses suppression bar in space 
C)Senses in either mark or space condition 
( ) Indicates possible implementation 

FIGURE 39. FUNCTIO 	BARS 

Page 41 



125011 \ 
110743 

110434... 

Typepal let 
See Charts below and 
on the following poge 
for pallet part numbers. 110743 

----1250 1 

151738 (See Note) 

SECTION 574-220-800TC 

Note: 
The 151738 identification screw 
has a two letter suffix stamped on Cts 
head to identify the type box arrarigirricnt. 
(Example TD=179814 Type box crrorx.errent) 

MURRAY STYLE PALLETS - Used in All Arrangements 

PALLET NUMBER PALLETS NUMBER PALLET NUMBER PALLET NUMBER PALLET NUMBER PALLET NUMBER PALLET I 14LMtiER 
A 157603 G 	157606 M 157612 S 157618 - Y 157624 5 157630 / - 	i 	1576'3  
B 157601 H 	I 	157607 N 157613 T 157619 Z 157625 6 157631 
C 157602 1 1 	157608 0 157614 U 157620 1 157626 7 157632 
D 157603 J 	157609 P 157615 V 157621 2 157627 8 157633 

E 157604 K 	157o10 Q 157616 W 157622 3 157628 9 157634 

F 157605 L 	I 	157611 R 157617 X 157623 4 157629 157636 

MURRAY STYLE PALLETS - Arrangement Variablies 

.— 
14.1 
..., 
*O4_ 

L(21-1-4-, 
NUMBER 	171r ici11,?.',IP 

coyolo..4 
rc:18!&ca, --,,,,,,, r, 

,- 	I. 	I -.: 	:= 	! r.- 
'-.' ,4..>_Htn'It 
r-7.3.6:171;:12,I212 
ord-loalce*N:q  
7-'..71`8P!c741iN •r, e,.r, r,lr,.r, 

., 
t 

8 
.43 
gi c, 

,.... 
< 
°- 

3 NUMBER 

- 
al  

— 
03 
P .-- 

.s 
X 
I- 

ro 
OD 
8 r, 

- 
:.1 
I- 

h. 
0,  

(AIM 
,g 

= 	- 	I. 
iE,tn > 
I- i I- /- 

(.3 	Q 
CO c)I NT 

:!: r, r, 

= 
X> 
I- 

.0 
co 
co  r, 

= 	zs., 
I- 0 

In CO m 0. 
'.-' 	C; r, r, 

r 
W 
10 

0 
Ul co,  r, 

= 
LL  
In 

CI 
'10 
(7, 0, 

I  
4 
c,  

NUMBER 

I- 

Ist 
cTo 
,..... 
— 

127,1T,1:1, 
I- 

816: 
®C  elirn 

fr„i'r>.1;<;-iyi,..,  LL  I- 1-.I-;1-117'/-i6.-, 0.-, 1 
 1r 

9̂  mi— t6I'1̀ 1,2IP=I 
019"),18' 	r4G.• 
g17_:,.._-6--K• 
r-Irn("11:-.1 C•7 

15587, 	Hit 	; ' xi 	I 4 157665 x! 	1
■   

! X T1 305551 

155873; 	! 
i 	1 ! 	 ' 	Ix 157666 X X X,  Xi X X T2 

•.1 
305552 x i 

1 
0 157635 	I 	'X X 	X

1
X 	i 

 
+ 157671 XIX XI XXXXXXX T3 305553 	i Xi  , 	, 

157636 	IXXIX,X XIXIX'X iXIX X = 157678 X X XI XIX X X X XIX T41 305554 	1 X= 

X 157637 	I'XIXI 	XIXIX 	I 	IX f 	f  X 8 157721 157631 

 

 I T5 305555 	: 	, 
, 

X' 

7' 157638 	XX!Xl 	XIX IL 	! 	iXX @ 157726 X X I.  !XX XXX T6 305556  X' 

157639 	,X I XiX. 	!XV 	I 	:X X 8 157765 XI SM 	305558 	: 	.X: 

157640 	XXX 	XIX1!X;XIX X > 157790 X XIX X X X X X X X OM 	305559 	i 	I 	I 
,—! 

XI 
157641 	iXiXX1 	XIXIXIXIXIX X < 157791 XXX X X X X X XIX DN 	305560i 	I 	I . : XI 

157642 	' 	X 	X , XIX , XIXIX X  157804 X X X SF 	305561 	I X 

157643 	XXXI 	XXIXXIXIXX C 163197 X X X, X 	X X X X X SI 	305562 	I 
X, 

15764%3 	Y:Y. 	XIXIX X:X1X X 163198 X X X X 	X X X X CN 	305563 	XI 

) 157645 	tXiXIXIX 	IXIX!X)<1X X 179081 x OC 	305564 	I 	I 	y 

( 
---tt-----; 

157646, 	,X X X'X 	?XiXIXIX,X X \ 179088 X X X X 
.1- 

X X X RX 	305565 	: 	I 	! 	X ,  

I. 157647 	XXX 	:XIX IX XIX X I 195200 X X X XP 	305566 	I 	I 	XI 

$ 157648 	!X,XIXI iX X ,X;X,X X 	IA 195201 X, X X TX 	305567 

15764S 	'X!'X 	iXIXIXiX! ix V 195202 I X 	I _ 
305568 	XI 

(t 157658  	!X i I 	i  X --1 195203 X —1 
, 

305589 

157659 	I XIX,)7 	X XiX,
--t----

XiXIX 
1i 

X 196917 I X .' 307255 	 X X 

% 1576C0 	IHX',:-.4X XI 	IX!X :X IXI
1 
 X X 9 196921 X ' 307256 	; 	 , 	, X X: 

II 7662 	XIX X XIX1X IX iXIX, X & 196924 X , 307257 	' 	, 

157663 	XXX XI 	IX! 	I 	, 199773 EM "NI X 179082 	' X 

15 157664 Xr 	I 	1 	1 , 199987 X 0 155446 j 	J 	, 	, I  XJ X,, 

FIGURE 40. TYPEPALLET BOX AND TYPEPALLET CHART 

Page 42 



ISS 3, SECTION 574-220-800TC 

GOTHIC "12-7054NCH 

i 
.5 

N. 

- 

-4 

IP ..0  

ge 

X 
4,1 PALLET NUMBER 

A 155432 X x 
B 155433 X x 
C 155434 X X 
D 155435 X X 
E 155436 x x 
F 155437 X X 
G 155438 X X 
H 155439 X X 
I 155440 X X 

• J 155441 X X 
K 155442 X X 
1 155443 X X 
M 155444 X X 
N 153445 , X X 
O 155446 X X 
P 155447 x x 
0 155448 X X 
R 155449 X X 
S 155450 X X 
T 155451 X X 
U 155452 X X 
V 155453 X X 
W 155454 X x 
X 155455 X X L 
Y 155456 X X 
Z 155457 X X 
1 155458 X X 
.2, 155459 X x 
3 	1 , 155460 X X 
4 155461 X X 
5 155462 X X 
6 155463 X X 
7 155464 X X 
8 155465 X x 
9 155466 X X 

157636 X X 
157637 X X 
157638 X X 
194886 X 

- 157642 X X 
157644 X x 

ti  157645 x X 
157646 X X 
157648 X X 
155469 X X 
199990 X 

V 199989 X 
161366 X 
161369 X 

+ 155479 X X 
= 194335 X 
> 194208 X X 
< 194209 X 
T 163197 X 
] 163198 X 
D 1 99987 X 
* 194336 X 
- 155871 X 

157647 X X 
157641 X X 
157640 X X 

0 155483 X 
157639 X X 

8 155467 X 
4/.... 155470 X 

155473 X 
@ 155480 X 

157658 X 
157678 X 

I 195200 X 
— 305584 X 

305589 X 
0 3055901 X 

LONG GOTHIC STYLE 

1 19
99

86
 "T

  J
" 

PALLET NUMBER 

1 155618 X 
—S 155619 X 

C 155620 X " 
D 155621 X 
E 155622 X 
F 155623 X 
G 155624 X 
H 155625 X 
I 155626 X 
J 155627 X 
K 155628 X 
L 155629 X 
M 155630 X 
N 155631 X 
0 155632 X 
P 155633 X 
IQ 155634 X 
R 155635 X 
S 155636 X 
T 155637 X 
U 155638 X 
V 155639 X 
W 155640 X 
X 155641 X 
Y 155642 X 
Z 155643 X 
1 155644 X 
2 155645 X 
3 155646 X 
4 155647 X 
5 155648 X 
6 155649 X 
7 155650 X 
8 155651 X 
9 155652 X 
. 155672 X 
• 155671 X 
" 155673 X 
' 155653 X 
• 155670 X 

155654 X 
- 155655 X 
/ 155656 X 
? 1 55668 X 

155658 X 
155657 X 

I 155669 X 
S 155667 X 
& 157649 X 

157659 X 
% 157660 X 
* 157662 X 
* 194037 X 
•- 194039 X 
+ 194019 X 
= 157678 X 
'). 194885 X 
< 194884 X 
C 163197 X 
3 163198 X 
\ 179088 X 
@ 157726 X 

LARGE GOTHIC PALLETS 
PALLET 310309'FR. 321706'0B' 

A 157729 157229 
8 157730 321780 
C 157721 321661 
D 157732 ' 	321695 
E 157733 321698 
F 157734 ' 	321682 
G 157755 157735 
H 157736 321683 
I 157737 157737 
J 157738 321684 
K 157739 157739 
L 157740 321697 
M 157741 15774) 
N 157742 157742 
O 157743 321696 

'-' 	P 157744 321685 
o 157745 321700 
R 157746 321686 
S 157747 157747 
T 157748 157748 
U 157749 32)699 
V 157750 157750 
w 157751 157751 
X 157752 157752 
Y 157753 321687 
Z 157754 157754 
1 157755 157755 

157756 t5775.6 
3 157757 157757 
4 157758 157758 
5 157759 157759 
6 157760 157760 
7 157761 157761 
8 157762 	157762 
9 157763 	157763 

157765 	157765 
157766 

:.  157766 
157767 

, 157768 15)70 
157769 15776.' 
157770 157770 

- 157771 :57771 
, / 157772 157772 
? 157773 157773 
( 157775 ---., 
) 157774 
! 157776  S 157777 157717 

i 
157778 157772 ___, 
157779 

% 157816 1578.6 
< 310657 :.21688 
> 31(1658 21689 
= 310659 
C 310660 321694 
3 310661 

EP 310662 310662 
\ 31066:3 321692 
4 310664 321690 
.H. 310665 

310666 157671 
• 167820 321691 
1/8 163308 
1/4 163309 
1/2 163311 
3/4 163313 
7/8 163314 
3/8 321702 
5/8 321703 

GOTHIC STYLE COMBINATION STYLE 

i 

co 

c 
.... 
o- c 

a. 
- : 
o 

75 
PALLET NUMBER f i 1 PALLET NUMBER U 

A 159752 X A 159752 X X 
B 159753 X 8 159753 X X 
C 159754 X C 159754 X X 
D 159755 X 

D 159755 X X- E 159756 X 
F 159757 X E 159756 X x 
G 159758 X F 159757 X X 

H 159759 'X G 159758 X X •  
I 159760 X H 159759 X x 
J 159761 X I 159760 X x 
K 159762 X J 159761 X X 
1 159763 X K 159762 X X 
M 159764 X 

1 159763 X X N 159765 X 
0 159766 X M 159764 X X 
P 159767 X N 159765 X x 
0 159768 X 0 159766 X X 
R 159769 X P 159767 X X 
S 159770 X 0 159768 X X 
T 159771 X R 159769 X X U 159772 X 
V 159773 X S 159770 X x 
W 159774 X 1 159771 X x 
X 159775 X U 159772 X x 
'I 159776 X V 159773 X X 
Z 159777 X W , 	159774 X X 
1 159778 X X 159775 X X 
2 

3 
159779  X 
159780 X 

Y 159776 X x 
4 159781 X Z 159777 X X 

5 159782 X1  159778 X X 
6 159783 X,  2 159779 X X 
7 1 159784 X 3 199457 X -X 
8 159785 X 4 199458 X X 
9 159786 X 5 199459 X X 
. 157636 X 6 199460 X X 	 157637 X 
, 1 157639 X 7 199461 X X 

157641 X 8 199462 X x 
- , 157642 X 199463 X x 
/ 157643 X 157636 X X 
? 157644 X 157637 X X 

157645 X 157639 X f x 
( 157646 X - 157642 X x 
* 157671 X / 157643 X X 
- 157678 X 
" 157638 X ? 157644 X X 

157640 X • ) 157645 X X 
> 157790 X ( 157646 X X 
< 157791 X 5 157648 X X 
_ 157804 X & 157649 X X 

157648 X 4 157659 X X 
0 159788 X 

* 157662 X X * 157662 X 
I 157647 X -4. 157664 X X 

0 1 7 90 9 1 X + 157666 X X 
Z 179090 X + 157671 X X 
1 179089 X % 160779 X X 
55 157717 X • • 195064 X X 
IP 	1 157720 X' 195065 X X 

e 195066 X X 
^ 195067 X X 
II 195069 X X 
II 195070 X X 
N. 195071 X  X 
t 195072 X -X 
* 195205 X 1 X 
S 195206 X X 
0 195207 X X 

157671 lx 

FIGURE 41. TYPEPALLET CHARTS 

Page 43 



Paper 
Widths 

Paper Modification Kit Paper Handling Parts 

Guide f--- 
Kit Number Platen I Form Guide 

3 5/8 304772 1 	306636 176237 1 306670 
4 304773 I 	306687 176236 ' 306671 

4 1/4 304774 306688 176235 306672 
4 5/16 304775 I 	306689 176234 306672 
4 1/2 304772 306690 176233 i 306673 

5 304773 306691 176232 306674 
5 112 304772 306692 176231 :'.06.675 
5 3/4 304774 306693 176230 
6 304773 306694 176229 306...77 

6 1/4 304775 306695 176228 306673 
6 3/8 304774 306696 176227 306679 
6 1/2 304772 306697 176226 306680 

7 304773 306698 176225 306681 
7 1/2 304772 306699 176224 306687 
8 304773 306700 176223 i 306683 

8 1/2 304772 306701 176222 306634 
9 304773 306702 176221 ... 	_. 30668‘ 

(Ref. Cabinet Bubble) 

qQ4D,  

\ 306670 - 306685 

/ 

SECTION 574-220-800TC 

176221 - 176237 

	(Ref. 151346 See Fig. 6) 

(Ref. 154290 See Fig 6) 	
t!:.• (Ref.. 54  2191135S8ee Fig. 6) 

(Ref.f. 

 

See Fig. 6) 

;;?" 

 
(Ref. 195855 See Fig. 6) 

\ 

(Ref. 156740 See Fig. 6), 
1 '71 

• " 
\‘‘ 

• 

= 

\.) 

r'Sss- 	 V 	'1 
• 

(Ref. 2191 j 
See Fig, 6) 

304772 - 304775  
(Ref. 153683 	C.. 
See Fig. 6) 

(Ref. 153794 See Fig. 6)  

Left Side Frame 
Rear View 

Note: For Paper Fingers, See Figrre 6. 

Specification 5792S covers all 
paper handling modification kits. 

FIGURE 42. SPROCKET FEED PAPER HANDLING MODIFICATION KITS 

Page 44 



194052 

— 
I 	 ‘,14.411 

N. 	11 	 i•gi1/47:N 

'MOS VOk‘ .1 
VOZIA. 

(Ref. 153189 
See Fig. 10) 

(Ref. 152927 
See Fig. 10) 

„AI 

(Ref. 115529 
See Fig. 10) 

(Ref. 153196 
See Fig. 10) 

158341 

(Ref. 160578 
See Fig. 10) 

\\_ 

• ;‘) 

• 

0160489 

Disk (see Chart) 

Spring (see Chart) 
	

(Ref. 2191 
See Fig. 10) 

Gear (see Chart) 

ISS 3, SECTION 574-220-800TC 

Form Length 
in inches 

Mod. Kit 
No. 

Gear 
No. 

Disk 
No. 

Spring 
No. 

8, 4, 2 154760 153198 160505 160527 

8-1/2 154761 153199 160506 160528 

9, 4-1/2 154762 153200 160507 160529 

9-1/2 154763 153201 160508 160530 

10, 5 154764 153202 160509 160531 

11, 5-1/2 154765 153203 160510 160532 

12, 6, 3 154766 153204 160511 160533 
13, 6-1/2 154767 153205 160512 160534 

14, 7, 3-1/2 154768 153206 160513 160535 

15, 7-1/2 154769 153207 160514 160536 

14-2/3, 7-1/3, 3-2/3 192706 161250 192704 160536 

C) No longer available, use 194052 

Specification 500425 covers all 
vertical tabulation modification kits 

FIGURE 43. VERTICAL TABULATION MODIFICATION KITS 

Page 45 



• ‘1.=.• 
I See F 
I 

"``..(Ref. 2191 

(Ref. 151630 See Fig. 31) 

See Fig. 31) 

(Ref. 82463 
See Fig. 31) 

SECTION 574-220-800TC 

iii____151152 
-'364  

3599 
,150089 	i 	 ---1799991-- 

, - 

	

1111) / \ ...1) 	 119648 ,eir aft 	 _____ 179701 	 ----- 179677— 	
\ 110743' WV' t4111111111;- 

I etti  gm 3640 1  41...* 
—179698 

/ 'St--125011 I 119649 
I 5669 4IC).  C:-..H. 1)— (Ref. 152525 152893 	
t , ` 	5  1 

197996-'3 119649 ---Ob 	1.-- 	\ 

	

ii --243M 	 - -.'tali". 	See Fig. 31) 
165027  

iS°N 	1 	 0 	 V 	 179681, 

	

I 	- 179699 	 . 	'''''_40%' °r1-53538 1' 	 2191 	/ 	 i. , 179700. 	 7002 
I 

	

179702 4  i 	1 I. 	42661, 	 '. , I 	 jesso 	 ' ,J  

179692, S. I 'al.' 	 I 
I  .---CS) 	 179687-- 

•1111111 	0 r i -......._ 
CS • 	------ 179708 I  

	

r .., 	
119649  

	

I 	
I 	 156558 	 1 

,-1--(Ref. 	 i 
I 

	

i 	3640-4) 	45024 	48)
,I. 
 —t---  110743 and

15163Z 
 150336 	OV.C54  	 / 

152893-1 

	

eik-- 	

e

1--_See Fig. 31) 	 1 

	

i 	 Or 
; Ref. 125015, 

-lar ft - IA 2191 and 151658 	 -'....._ _... 	 - --- , 
i 	 -- fiY / -- ,-- 

	

179678 	 x8330 
179684 tr. 
93899/.  179694."....  

93117.--__e  
161346 i 	i 	 112627 ---0 

	

119652N e I 	 156558 

N. 	 A' 
11631 	 90361 	: 	1 	1 	__ - --J  

704 	 A   ,1/4,4  ii\s„-- ,,,......„...179693 

.............\ 	...... _ _ _ 10)-  Ill 	....4  

.. ' 1......... 	-, ...--0-119649 - ..... a.....c:z; 	 1 	-.. ". tt1-7 	 1 	ta-93117 "••••• -1.V•C. .... 	I 	 ..... --... 	 .. 	"--- 126815 
Al 	e-- 112627 

	

__, -3 	
... .. 	i 

-... 	I 
179686 	 6-e 41') 	 '-- .4 

(Ref. 150344,150932, 152629---- CIO 	

7( N  151346 & 2191 	 (Ref. 119652 
See Fig. 31) -I.-- 

	

--------. "'.... 	 See Fig. 14) , 
i, 	rt4 	 tt 

(Ref. 152529 
See Fig. 	31) 	. .. 	-- 	 ., 	

) 

' "" 1-.^"-* i 
(Ref. 152523 ---------NI 	-.--, 	 (Ref. 150387 

r_-__(..3?#  See Fig. 31) 	—....?........› 	 See Fig. 	14) 

(Ref. 152526 1^I 
See Fig. 31) 	

-.. 

9.4.44  
119653 

	

et 	(Ref. 42661 
(Ref. 152524 	 I 	 See Fig. 31) 
See Fig. 31) 	 t•'• ...Ali 

	

11%51_ 	Note: 
The 179724 Modification Kit to provide two color 
ribbon printing consists of all parts on this figure 
and on figure 45. 

Specification 50150S 

FIGURE 44. RIGHT SIDE-RIBBON FEED MECHANISM FOR TWO COLOR RIBBON PRINTING 
(Continud on next page) 

Page 46 

(Ref. 152819 
& 152834 	 r4•3". 

4).  

See Fig. 31) 	67,\;` 
119649 

kirt.-je&*:).  

(Ref. 179686 

' 
This Fig.) 

ttrN 

\NN(Ref. 152826 
See Fig. 31) 

119649 



173940 

173941 

ISS 3, SECTION 574-220-800TC 

11 9648 

i 
VO 

k 1979% 
X179681 

(Ref. 152525 
See Fig. 30) 

8330 

179684 

156558 

156558 

11 9649 

179682 

179680 

97117- 

11,h6 
(Ref. 151637, 110743 

93899."Jr. 	& 150336 See Fig. 30)1 
93117 
112627 

93117 

42661 [-[179999— 

/ 	179677 

165027 

1 51630 

243M 

179697 

179698 — !✓119649 
CA& 

-"•152893 
X 3640 

..".125011 
119649 

-11:2 zzzio  

1 796 99 

411L'-'49- 500 89  1 --1;7143 
3599 

179695 

179678 

tf• 
a 

10 

152893- 	
tD 161346 	

34si ----119652 
90361 	15 165 7 

2191 
I 	A 

11 9649 

3640 

c 
C154-®- 45024 151657 

2191 7002 

179675 

119649 — 

179692 

> 	,1 

11 9649 

1 26815 ---4) 	 9311 7—.01  
112627 

152629 — 

(Ref. 119652 	)4 
& 150386 	 1  
See Fig. 15) 

(Ref. 42661, 152527 
& 152524 See Fig. 30) 

at p 
I 151631 	\ 

2191 
7002 

Note: 
The 179724 Modification Kit to provide two color 
ribbon printing consists of all parts on this figure 
and on figure 44. 

Specification 501505 

(Ref. 150343, 150932, 
2191 & 151657 See Fig. 30) 

4?- 

(Ref. 152826 	! 
See Fig. 30) 	,A,=1,  

mot (Ref. 152818 & 152834 
See Fig. 30) 

ci 

155751 

I 

1 

179676 

A 

151152 

3640  

1 92997 

(Ref. 152528, 
152523 & 152820 
See Fig. 30) 

119653 

11 9651 

179689 

179691 

FIGURE 45. 	LEFT SIDE-RIBBON FEED MECHANISM FOR TWO COLOR RIBBON PRINTING 
(Continued from preceding page) 

Page 47 



(Ref. 152832 
See Fig. 4) 

153615 
-150481 

110743 

(Ref. 151686, 

	

Vt. 	 110743 & 125011 
See Fig. 4) 

(Ref. 74701 

	

(Ref. 150815 	See Fig. 4) 
See Fig. 4) 

(Ref. 124681 
& 153634 
See Fig. 4) 

SECTION 574-220-800TC 

(Ref. 124681 
& 153634 
See Fig. 4) 

	

(Ref. 150815 	 Left Side Frame 
0 	 See Fig. 4) 	 Rear View 

•,``'N --. 	 153615 	 t.'" 
..--...-..) ) 	- I I . -N\ 

__...---- ----- 	
----... 	\ 	

" / 	, : 

	

, 	• 	N • 

	

....... 	,‘ 

— — - — 	 s••••1 	- 	4.  . 	\ ••\ i•• 	' — . 
• :t 	= 	 ‘•••\. 

\ 	\ 
 

\ 	
11.0743 	\11 	---a 

.-, 
.r‘ 

...t. \ 
\ 

150481 3599 	(Ref. 151686,  

110743 & 125011 	'1/4: ' 	I 	_ A \\ 
..r<1 ;t 	 , 	, See Fig. 4) 	,:-, 	 r 1  .„, 	.k. .  

I 	'to 
\ V 	 t 	1 N 

	

'..il 	:.‘ ' 	1 	 . 

	

', 	 ' \ !.1" 	SA 	..: 	i 	
. • 

A 	„ 

(Ref. 150903 
See Fig. 5) 

-44Pi 	 ' 

\ 	; 

153611 

Specification 5789S 

FIGURE 46. 152340 MODIFICATION KIT TO PROVIDE MULTI - COPY PAPER HANDLING 

Page 48 



154051 

21397 !_042( 

71047 Itv/153192 

119648 

160486 

151737 
104807

110743 	
41382 

160491 

153185 

160574 
104807 4/151737 

® "*— 
110743 

Va"--119649 

160495 

10 	
41382 

125015 

160490 

153189 
152927 

/,' 
(Ref. 160510 
See Fig. 10) 

e, 

(Ref. 153203 
See Fig. 10) (Ref. 2191 

& 151657 
See Fig. 9) 

V135716 

(Ref. 162729 
See Fig. 9) 160500 (Ref. 150431 

See Fig. 8) 

152938 

IVO 
/ 2669 

35826 
112626 

153196 

115529 

2191 agoi‘l  

160578 

160503®  ( a-160502 

ISS 3, SECTION 574-220-800TC 

125011 
\ 110743 151637 

160493 

160498 151659 

Specification 50004S 

FIGURE 47. 1 5 4 7 7 1 MODIFICATION KIT TO PROVIDE VERTICAL TABULATION 

Page 49 

153191 



155566 

153839 

I 2191 

_8330 

(Ref. 157289 
See Fig. 4) 

CI° 7015 
/0305771 

00153830 

3598 
See Fig. 5) 

(Ref. 125015 
See Fig. 5) 

158487 

158486 
158485 

007002 

//5:S(2D 151658191  
()e) Z 

(Rear View of Cabinet) 	 4̀0 

-------- 

07002 

02191 

3598  

0153926 Modification Kit to add rear paper guide 
Specification 57925 and 5913S 

0330681 Modification Kit to aaa rear paper guide 

00153833 

110434-© ,-110743 
.61  

125011' 

Right Side Frame 
/ Rear View 

—155896 	153839 
12191 

—155897 	 ea.-8330 

151629 

Y. 

	

, 	\ 
1 (.7.,,, <4  1 , 	 .... ...... -... , 

1 /4: 	\  
. 	 • S 

es 	

1 \ 

'̀'''  

	

A  0 	A  

155565 

176477 

151629'16  

- 

(Ref. 2191 
151346 	See Fig. 5) 

SECTION 574-220-800TC 

FIGURE 48. 154798 MODIFICATION KIT TO. PROVIDE SUPERFOLD FRICTION FEED PAPER HANDLING 

Page 50 



(Ref. 150911, 
150658 & 150656 
See Fig. 7) 

(Ref. 150912 
See Fig. 7) 

.4111:1)  

4100111/  

(Ref 110743. 
& 151731 
See Fig. 13) 

Left Side Frame 
(Rear View) 

(Ref. 151657 
See Fig. 3) 

179198 (Ref. 2191 
& 3598 
See Fig. 7) 

(Ref. 150970 
See Fig. 13) 

153237 

153239 

119648 

73035 

- 

(Ref. 2191 
& 3598 
See Fig. 3) 

153233 

(Ref. 150647 & 
150318 or 192313 
See Fig. 7) 

73035 
2191 

151722 

151692 

2191 

(Ref. 2191 	81731 
See Fig. 58) 

151657 

153242 (All Other ASA Codes) 
0305130 (10 Unit ASA Code) 

(Ref. 2191 
See Fig. 13) 

(Ref. 151630 
See Fig. 13)------- Aalat--€ 

153230 
(Ref. 150648 
See Fig. 7) 

153231 

(Ref. 150648 
& 150649 
See Fig. 7) 

153240 

153241 

153229—W 176598 

(Ref. 152537 
See Fig. 13) 

ISS 3, SECTION 574-220-8001C 

0 Not port of 157511 
Specification 57655 

FIGURE 49. 157511 MODIFICATION KIT TO PROVIDE LOCAL REVERSE LINE FEED 

Poge 51 



SECTION 574-220-800TC 

Left Side Frame 
Rear View 

111017 

":05 7 3 3 MODIFICATION KITS TO PROVIDE PAPER-OUT ALARM SWITCH FIGURE 

3598 

2191 

7002 
®1943/1 

194325 

CD  

m  
2191 	/ 

, LD353 ' 	0 3598 

112627 

93118 

125124 

194326 

151036 

4°\:2  
173715 (Part oe 3056771 

151354 

(D151626 

0 Peculiar to the 194324 
0 Peculiar to the 305733 

Specification 58885 

Aer 

Page 52 



L - - 

36273 

2191 	154127 

304396 

®197958 (371) 
010305031 (281) 

0197957 (341) 
00 163948 (281) 

ISS 3, SECTION 574-220-800TC 

305033 

163949,N  

\ 2201 

72579 	119935 

4116 
ttf.  

150780 

92260 

Left Side Frame 
Rear View 

163959 

163960 
OKD 163957 (Black Oxide) 

®179199 (Nickel Plate) 

163958 

(Ref. 150961 (Ref. 
150900

See Fig. 3) 
See Fig. 3)  

"-- ;,:.:ifr..,  
----_---t4 L ct 

(Ref. 80581 
See Fig. 7) 

305034 (Nickel Finish) 

0305035 (3 cie 6 line feeds per inch - Sprocket Feed) 
0305036 (3 or 6 line feeds per inch - Friction Feed) 
0307065 (4 or 8 line feeds per inch - Sprocket Feed) 

Specification 59495 

FIGURE 51. 305035, 305036 and 307065 MODIFICATION KITS TO PROVIDE MANUAL PLATEN LINE FEED 

Pape 53 



163153 

1 
151637 

163150 \ 
163148 

151637 
/ 110743 

iff 163150 

— 	1  

163152 

- (Ref. 153301 
See Fig. 35) 

(Ref. 153294 
See Fig. 35) 

90790 

0.163158 

7002 
2191 

151346 

— 
_ - 	119652 

r 

- 
- 

(Ref. 90504 
See Fig. 35) 

(Ref. 192313 
See Fig. 35) 

4703 

_ 

7002 
2191 

121473 
179802 

7002 

2191 
y316, 151722 

46' 

SECTION 574-220-800TC 

0̀' a  . 

0747V 	--fA 
041733 l.O.,  ' 0. 

0154362 	 101̀)  

0105940 
082547 	 A. 0 

,/-' ,):11 0193564 
0112509 / 	't 

0747W 	....,„.-"/-- 

082547 ,./ 
0150940 /.0v 

0154362>, 
074727 	 10'(4t 

0 41733 /____/ 11 ".. 
080254747716 	....„,..... 	0ckls,  

041732 
0110743 ,...„/".... 

0151689 

0 163147 Contact Assembly 
Specification 5804S 

FIGURE 52. 163146 MODIFICATION KIT TO PROVIDE UNIVERSAL CONTACT 

Page 54 



0 195855 
L- (Ref. 153689 

4a. 1 
...„.. 

''.....„, 	 i 
I. 

--...... 	o, 

N..... 
•---....., 

0 305029 Platen Hub Assembly 
Specification 503865 

ISS 3, SECTION 374-220-800TC 

(Ref. 110434, 
110743 & 125011 
See Fig. 6) 

(Ref. 153678 
See Fig. 6) 

305024 
	

176238 

(Ref. 151629 
See Fig. 6) 

0153699 0305
/
026 0154290 

0 93969 - 305022 

1 
(Ref. 153686 	0305025 
See Fig. 6) 1 

1 
1 
1 
t / , 

	

y i 	,....,:...: .. 
N, 4  ..1,....,. 

(Di_ -- -r.-. . e.• = ,, 

	

,. 	- 
Right Side Frame 	I1__. 	s 4 

:::,  - 
Rear View 	 , 

	

.$ 	-, 
---\.!., 

305028 

305023 
(Ref. 153687 
See Fig. 6) 

(Ref. 151346 See Fig. 6) 
1,..," 	& 2191 

,. ----t,e, 
• 4

_ 	:\ See Fig. 6) 	 .fTh .: j ‘. "'  
:. ---- : e•••  '\* .441  .. 	I:  t.K. 	4. ;!....,,, 	I 	•--' 

'i 	• 	• 	. i 
• 40/ 	'1  (Ref. 153692 

t 	See Fig. 6) 
t 

1 ... 	(Ref. 153698  .1 	115',... 	Left Side Frame 
See Fig. 6) 

195855 	 ' 	,".! 	",..----.. 	Rear View 
154358 

(Ref. 153683 
See Fig. 6) 

1 is  

a 	.1; 

1 	4 	3' 	•%.* 

'a 

' a 

(lief. 153794 
See Fig. 6) 

.4:;•r 

154290 

Rear View of Cabinet 

------------- V  

--- 

FIGURE 53. 305037 MODIFICATION KIT TO ADAPT SPROCKET FEED PRINTERS TO 91/2 INCH FORM WIDTHS 

Page 55 



_ -® 

6807  

90581 

SECTION 574-220-800TC 

0324098 

Right Side Frame 
Front View 

*312981 
0312980 

0311457 

0306098 

304778 (6-1/4" Paper) 
304779 (8-1/2" Paper)" 

FIGURE 54. 311456 & 324095 MODIFICATION KITS TO PROVIDE PAPER JAM ALARMS 

Page 56 

(Ref. 153678 
See Fig. 6) 

0326478 

0151152 
©3640 	0 

07002 

170282 	1k11 	I 

152425 	83877 

\-Not part of 324095 

EARLY DESIGN PARTS 

*194999 Cable Assembly 
°Peculiar to 324095 Modification K t 
OPeculiar to 311456 Modification Kit 

Specification 503755 

0324099 

0128357 

7002 	151657 

- - 
2191 

*155750 

194999 

*173715] 	 

150436 
2191 

151657 \ 

195000 

*165217 

*165217 

*174570 

*174570 

3624 

195001 7002 
\ 2191 

151657 

\195001 
93117 

156971 

195001 

194998 

1 



(Ref. 2191 & 3598 
See Fig. 10) 

312755 
	

(Ref. 82548 
See Fig. 11). 

(Ref. 11/2617 
See Fig. 10) 

(Ref. 104807 
See Fig. 10) 

\ 	151152 

(Ref. 110743 
See Fig. 10) (Ref. 160500 

See Fig. 10) 

312756 

(Ref. 192616 
See Fig. 10) 

(Ref. 151722 
2191 & 7002 
See Fig. 10) 

(Ref. 151880, 
192618 110743 & 104807 

See Fig. 10) 

(ik q 

199408 	\,k• 

\ 2191 

151631 

Ref. 151631 
& 2191 

• 
• i  

Left Side Frame 
Reor View 

ISS 3, SECTION 574-220-800TC 

(Ref. 152938 

1..$ 	 See Fig. 10) 

• 

4,0 
312757 \ AN- • 

Ct.:› 

(Ref. 179689 
See Fig. 45) 

(Ref. 151659 & 7002 
See Fig. 10) 

(Ref. 192611 
See Fig. 10) 

Specification 501505 

FIGURE 55. 312711 MODIFICATION KIT TO ADAPT UNITS WITH A VERTICAL TABULATING 

MECHANISM TO USE THE 179724 MODIFICATION KIT 

Page 57 



0173715 

119651 
	311464 

74808 
119467 \ 

311462 
0155750 

0124999 
119467 

\ 	326799 
151610 

119649 

_ 	- 

72254 	 .• 

311465 
%. / 	• 

0 ss 

• 
`,„/ 

) 

; 
t 	 - 

'rrt; 

— 	; 

(Ref. 153794 
See Fig. 6) I 

4 

Gib\rt  , 
37  

125802 
110743 

151152 

VZ, 

/ 

311471 

(Ref. 2191 
& 156740 
See Fig. 6) 

SECTION 574-220-800TC 

0311466 (3-5/8", 4-1/2", 5-1/2", 6-1/2", 
7-1/2" or 8-1/2" Platen) 

0311467 (3", 4", 5", 6", 7", 8" or 9" Platen) 
0311468 (4-1/4", 5-3/4" or 6-3/8" Platen) 
0311469 (4-5/16" or 6-1/4" Platen) 

0311730 Coble Assembly 
0 Peculiar to 311458 Modification Kit 
°Peculiar to 311459 Modification Kit 
°Peculiar to 311460 Modification Kit 
@Peculiar to 311461 Modification Kit 

Specification 504685 

FIGURE 56. 311458,311459,311460 and 3 1 1 4 6 1 MODIFICATION KITS TO ADD 
ADJUSTABLE LAST FORM ALARM 

Pap. 58 



\,,,,, A 

,: \ 't 

',:•e'.-7 \ \ 
CP \ V..! 	

....\\  
(Ref. 15264 klIr 

\ 110743 \ 	
See Fig. 17) 

110434 	 (Ref. 157972 
\ 	See Fig. 17) 
(Ref. 95827 
See Fig. 17) 

(Ret. 152651 
See Fig. 35) 

. 

(Ref. 150304 
See Fig. 34) 

c:)--35 99 .  
n 	3640 

125119 

(Ref. 151630 
and 2191 

See Fig. 34) 

321096 

110743 

_ - 

110743 
- 

- 

1 7:104  __--11073434  

(Ref. 154380 
See Fig. 34) 

321095 

'rte 

ISS 3, SECTION 574-220-800TC 

157245 

125011 	 /in-22015  

(Ref. 170056 
See Fig. 16 

157973 

125011° 06 

110743 

151688 

op:  
153601 

321098 

(Ref. 153322 
See Fig. 35) 

(Rtf. 192518 
See Fig. 34) 

(Ref. 192515 
See Fig. 34) 

(Ref. 192515 
See Fig. 34) 

(Ref. 1925 15 
See Fig. 34) 

rr 

•-.••• 	 " - - :A-4- --- ....••,•"' 

.,._ _ .- s :. 7., __„.,,, ..*".e • 	 r" .... 	• -." -, -' ".- -• ",.:•••• 	 ' - 
,„...• ' : ----- ; i 	 _ - - " - - • 

• •••-•- -,•-.."•••••1  -- -,:''' • •s•-•" -' 	 ..- - ;" - -- 	•,.." - - -••••,:,.:,-"" 	, :::::"- ----,.-:,•":::•--1-4  " -•-••• 	. -- - "?...."-' 
• - 

--(Ref. 192516 
- See Fig. 34) 

• :--_=',17;;;;;;;;-"• "" 	- 
_ • 	77.; '43:" 4....Y:f" 

r  

----- 	 , - - 

321097 
110743 

151152 
	

r. 

(Ref. 152576 
See Fig. 34) (Ref. 192513 

See Fig. 34) 

(Ref. 192513 
See Fig. 34) 

(Ref. 192514 
See Fig. 34).  

(Ref. 192513 
See Fig. 34)- 

Specification 504715 

FIGURE 57. 321099 MODIFICATION KIT TO PROVIDE AUTOMATIC CARRIAGE RETURN AND LINE FEED 

Page 59 



Left Side f r.•00,A 

Rem View 

1. 	• ; 

'131692 

•(Rtli. 162729 
set. r;s, 9) 

I.51657 

(Ref. 1532:,6 
See rip. 1,1 

153281 (Ref. 150196 
See Fig. 16) 

153257 
153258..., 

.1532§0 

17 
— (Ref. 1525iY6 

(Ref. 2191 
See F. 17) 

(Ref. 151346 
See Fig. 17) 

17? 

SECTION 570-220-1100TC 

Ti':', URE 58. 1 5 15 0 MrliIITICA.TIOT.1 KIT TO PROVIDE KEY80;14:'.O I 

).,. cc 	i 	5766.5 

t,.iRF. .39. 157310 MODIFIci,w.) 
	

1 1 10 PROVIDE LOCAL. RAC:?/,... 

Page 60 



•::Ef-it...  

_•.... 	•:":14..;:. --  41 	
(Ref. 36( 

- -  	; f A_ 	- ,•..1-1 	See F. 35) 

1:,-;'-,f)-  - - .. • ;___--- (Ref. 192313 

CP - 	"-...._ \ ...9 	See Fig. 35) 
.... 	'(Ref. 153301 --..... 

-",,, 	See Fig. 35) 

''''' (Ref. 155099 
See Fig. 35) 

305541 

304461 
304460 

71073 
93117 

126815 

ISS 3, SECTION 574-220-800TC 

Specification 503525 

FIGURE 60. 3 05 540 MODIFICATION KIT TO PROVIDE A YIELD MECHANISM FOR THE LINE FEED 
STRIPPER SLIDE (Function Box Slots 39, 40 & 41) 

—(Ref. 3606 
See Fig. 35) 

(Ref. 192313 

\

See Fig. 35) 
(Ref. 153301 
See Fig. 35) 

 

(Ref. 155099 
See Fig. 35) 

304464 

304463 
304461--- 	O® 
304460 	 71073/ TD 

93117 
126815 

Specification 503525 

FIGURE 61. 3 05 5 3 9 MODIFICATION KIT TO PROVIDE A YIELD MECHANISM FOR THE LINE FEED 

STRIPPER SLIDE (Function Box Slots 39 & 40) 

Page 61 



(!) 

/ 
3598 2191 

174448 

151722 

174447 

ikS ;1------(Ref. 152438 
See Fig. 22) 

164743 

SECTION 574-220-800TC 

t;' v:4 

0 164300I I I 

174449 	 I 	I 
t! 	

-40 1 	-) 
\ 

-0 	t-11.. 11 	(Ref. 164386 
See Fig. 24) 

(Ref. 154694 
See Fig. 12) 
/  125015 

151442 

 

-44L-172632 
90951 

91124 1-(3'-  
CD 323070 2191 151630 

co- 
0174445 

164740 7002 
2191 

6)7153267 

—174441 

174452 153538 r  
1 

egar \ 	7002 

2191 

a-0 

3598 
2191 

°Port of the 174442 Contact Assembly 
()Not port of 174439 

Specification 50041S 

FIGURE 62. I 7 4 4 3 9 MODIFICATION KIT TO ADD TIMING CONTACTS FOR SELECTOR (LESS CAM) 

Page 62 



(Ref. 153569 
See Fig. 8) .,  

0153570\  

156740 

fl
ma y": 

 

(Ref. 2191 & 7002 
See Fig. 8) 

0163250 

/ 

a) 

:>0 119648 

0125268 
2191 

c-Czeth 	 (§)- I 

151631-0P 0163185 

ISS 3, SECTION 574-220-800TC 

0 151880 

-1;1 

0164958 

g.S.Z —0163184 

ter \ \07002 

I 02191 

0151630 

L- 

02438 
\ 	I 

;:'-*-c:13 4-01028 

02191 
, cze —0151632 7002 

....,....-=.......... 
/ 

	

- k• 	
(Ref. 150546 

..--s.\   

II 	' t - 	f 	\ 	 0.;,̀tt 	r-  "- 0 (Ref 2191 & 3598 

See Fig. 3) / 	 .•;\, / 
' 

	

f....__
---

, / co 	̀...,....., 	p=0 	 0 See Fig. 15) ,..... 	-,-... 	w ) 

	

\ ks 	-*,-- —// il \ 	0,, 	_. 	,--., = 	(1_,  ..... _ 

	

‘ 	l ) 	A % 

	

- \ .1) 
\ 	

li 	 .r 0 
 ) 
..'' 	

\\y / ,...> ;:f.tA.,  
1. 
II I"
,  

I  

	

...... gPj 	4e"--..\ 

	

# 	\  
i 

	

..-- 	 II A I! I .....- 	I 	 ...-- 
II 

I  

.., 	 kk  

/1  
..." 	/ 

g -----,  I I 

/ 

/ % 

	

% 	

1\ 	\ 

II 	' N

;1

il 

. 

1 	 % 	 \ 	 11 1 

.- -----..--.__ r ..,_ ( A\  
..---;•-• 	

1 	
II I 

	

II 	I 

\ ...- 	 I 

	

—_ ...,.. _ 0 	Left Side Frame ts 	 II 
I 

• R--.11 ) 
"- --.0 ••••• 

1 	11 
I 	II 
I 	II 

e.. 
1 —  0- 

II
IV II  

	

I 	II 
I II 

'C I, s 1.741' 
, 	d• 
; 

0'9 11 / 	11 ,y1 
1 	1' 	•i  

II 	1 .1'1
I II tf''t 	 (Ref. 90361) 

W 11 
11 	 (Ref. 150383) 

(Ref. 150396) 
L173882 

(Ref. 151604) 

(Ref. 151602) 

(See Fig. 15) 

0 163254 Magnet Assembly 
ONot part of the 163183 

Specification 5946S 

FIGURE 63. 163183 MODIFICATION KIT TO PROVIDE D.C. MAGNET OPERATED PRINT SUPPRESSION 

Page 63 



(Ref. 192313 
See Fig. 35) 

(Ref. 3606 
See Fig. 35) 

(Ref. 153301 
See Fig. 35) 

(Ref. 155099 
See Fig. 35) 160576 

119651 

SECTION 574-220-800TC 

.) 	 ..,.. 

SI 	
i idt  152871 . 	•,.. 	(Ref. 2191 . 	 .. n 

(14444.) 	
gt.'..." ell *" Z. .... 	

.., 

?k 	(Ref. 150585---- 11. 

	

../ 	

"......t.N,  See Fig.i 	7) 

t 

	

.11 	. 

(.... See Fig. 7) 	...:1 
);: 	

(Ref.
ee Fig. 7) -:1, 	..:..., Jo 'r: 	' 	-84115  . i 

:: 
	(Ref. 150647 	\ 	I% 

1):1 See Fig. 7) 	 v 	l 	k r,  

	

.-,,„ .., \ i 	A ... 	1 
1 	,   , . 	.,..?.. 	...t ... 3 ...-,..r.-- 	

• 
:!: 	1 	 1 ro ) 	

151658 

(Ref. 150648 	1 	 :: 	i i‘i4,  ... 41: ,---1-# 	r),.• 	,-., o. .,// 	
_,. r. 

:'' See Fig. 7) 	 ... 4f%%:-.--9 ..1 	\ 	._ :I 	I \ if , 
\ 	

t....,.,..::;0 	.._, ......4600s\  150318 5\';' ii•-115- 1 f. IN 

.41\ 01e.f. 150648 	\
./ ‘ 1  ' 

; ,—‘ 
\ 	See Fig. 7) 	\ 	150652 0 

1 a 	 (Ref. 110743  
0-1\ 0 i/ 

I 	 (Ref. 150649 ...... 
See Fig. 7) 	

See Fig. 7) 	 I 	t....427)  
1 	%..../....\\ 

150650 	 153236  
I 

119653 	150651 	
(Ref. 153235 

I See Fig. 13) 
/".-- (Ref. 150831 	 0 \\ 	- - 

See Fig.  13) 	
,P) 1..1  (Ref. 162573 	-;::.,_..q111 	\()- s 	1  fe i See Fig. 13) 

i fl 	....'" 
# 	

'''.
... " 	......., 

1 
I 

,e,s if:4._ __ -- 

;'..-1ks  -14' i•
150014 

...- -- 
I • 	\ 1 / /k  

(Ref. 150841 / 	(Ref. 150830 	150036 	See Fig. 13) 

	

/ (Ref. 150027 See Fig. 13) 	...N.  
(Ref. 150045 See Fig. 13) 	 151736 
See Fig. 13) 

FIGURE 64. 3 2 5 9 6 7 MODIFICATION KIT TO CONVERT SPROCKET FEED PRINTER 
LINE FEED FROM 6.1 TO 3.1 RATIO (6 Stop To 3 Stop Clutch) 

.0"*3 

Left Side Frame 
Rear View 

(Ref. 150920 
See Fig. 13) 

150033 

Page 64 



ISS 3, SECTION 574-220-800TC 

NUMERICAL INDEX 

Part 
Number 

190M 
243M 
254M 
271M 

1028 
1156 

Description and 
Page Number 

Coil, Magnet 63 
Coil, Magnet 46, 47 
Coil, Magnet 	26 
Coil, Magnet 26 
Screw, 4-40 x 1/4  Fil 	63 
Screw, 2-56 x 9/16 Fil 	58 

Part 
Number 

41732 

41733 
42661 
42823 
42827 

Description and 
Page Number 

Plate, Clamp 	13, 30, 35, 36, 40, 
54 
Insulator, .062" Thk 	54 
Spring 	32, 33, 46, 47 
Washer, Flat 	14, 15 
Screw, 3-4d x 1/4 Fil 	26, 36 

Part 
Number 

82547 

82548 

82725 
82861 

Description and 
Page Number 

Insulator, .094" Thk 	13, 25, 30, 
35, 40, 54, 62 
Insulator, .062" Thk 	13, 25, 30, 
35, 36, 40, 57, 62 
Spring 	27 
Spring 	31 

1174 Screw, 4-40 'Moulder 27 45024 Spring 46, 47 83877 Spring 56 
1214 Screw, 10-32 Set 	18 45027 Spring 	18, 19 83913 Spring, Contact 36 

1293 Screw, 4-40 x 1/8 Fil 	32 45815 Washer, Lock 	13, 30 83914 Spring, Contact 	36 

2034 Washer, Flat 	24, 28 49420 Spring 	34 83960 Washer, Flat 30 
2191 Washer, Lock 3 to 37, 40, 44, 45, 55063 Spring 	8 84575 Spring 	11 

46, 47, 49 to 60, 62, 63, 64 55669 Spring 46, 47 84705 Spring, Contact 	36 

2201 Nut, 5/16-32 Hex 53 70388 Spring 	10 84758 Spring 	35 
2438 Washer, Flat 	26, 63 70466 Spring 	21, 37 84892 Stiffener 	13, 25, 35, 62 
2481 Washer, Flat 25, 62 70529 Stiffener 	13, 30, 35 85407 Spring, Compression 	7 
2539 Nut, 3/8-32 Hex 7, 10 70886 Washer, Flat 	11 85816 Wick, Felt 20 
2669 Washer, Lock 	5, 7, 11, 12, 16, 71047 Washer, Flat 	12, 49 86304 Spring 	11 

17, 18, 19, 20, 22, 23, 24, 35, 71073 Washer, Flat 	61 86746 Screw, 6-40 Shoulder 5 
36, 49 71681 Spool, Ribbon 	33 86835 Spring 	3, 22 

3438 Washer, Flat 	19 72254 Washer, Flat 35, 58 87401 Spring 35 

3598 Nut, 6-40 Hex 5 to 12, 14 to 18, 72468 Spring 6 89096 Washer, Felt 20 

20, 22, 24, 25, 27, 28, 29, 31, 72522 Wick, Felt 	39 89897 Nut, 10-32 Hex 	18 

34, 35, 49, 50, 51, 52, 57, 62, 72579 Washer, Flat 	53 90054 Spring 	12, 49 

63 73035 Spring 	51 90361 Washer, Felt 	11, 16, 17, 32, 33, 

3599 Nut, 4-40 Hex 6, 10, 18, 21, 24, 73175 Washer, Lock 	7, 10 46, 47, 63 

25, 26, 32, 39, 46, 47, 48, 52, 59 73520 Wick, Felt 	18 90490 Shim, .005" Thk 	11 

3606 Nut, 6-40 Hex 5, 9, 22, 27, 35, 74283 Washer, Spring 24, 25 90504 Washer, Felt 20, 37, 54 

37, 61, 64 74536 Screw, 6-40 Set 	11 90517 Spring 39 

3624 Washer, Flat 30, 31, 56, 58 74547 Collar 	10 90581 Collar 	56 

3640 Washer, Lock 	11, 20, 25, 28, 30, 74553 Wick, Felt 	16 90599 Shim, .008" Thk 34 

31,40, 46, 47, 56, 59 74701 Spring 	6, 10, 48 90679 Washer, Felt 	11 

3646 Washer, Lock 27, 40, 53 74707 Spring 	11 90752 Washer, Felt 	19 

3649 Washer, Flat 28 74716 Bushing, Insulating 	13, 54 90790 Washer, Flat 25, 54 

3650 Washer, Flat 27 74717 Screw, 4-40 x 23/32 Fil 	13 90791 Washer, Lock 	16 

4586 Washer, Felt 	11 74722 Washer, Flat 	8, 9 90819 Washer, Felt 	7, 10 

4703 Spring 	35, 54 74727 Terminal, Contact 54 90951 Washer, Lock 	14, 62 

5599 Nut, 8-32 Hex 53 74755 Washer, Felt ,23 92260 Washer, Lock 53 
5740 Screw, 2-56 x 1/4 Fil 	37 74785 Roller 	10 92682 Nut, 4-40 Spl 	28 
5816 Washer, Insulating 	40 74798 Screw, 6-40 x 31/64 Fil 	7 92736 Post, Spring 	21 
6800 Screw, 6-40 Shoulder 	10 74808 Bushing 58 93117 Washer, Lock 	30, 31, 46, 47, 
6807 Screw, 6-40 Set 56 74882 Spring 	16 56, 58, 61 
7001 Washer, Flat 31 74891 Shim, .004" Thk 63 93118 Washer, Lock 	13, 52 
7002 Washer, Flat 	5, 10 to 14, 16 to 76081 Washer, Flat 26 93191 Screw, 6-40 x 5/16 Flat 30, 31 

21, 23 to 36, 40, 46, 47, 49, 50, 76099 Washer, Flat 	26 93356 Washer, Felt 	7, 10, 15, 16, 17, 
51, 52, 54, 56, 57, 60, 62, 63, 76299 Spring 34 18, 21, 34 

7015 Plate, Nut 50 76461 Washer, Flat 	20 93507 Screw, 4-40 x 3/4 Hex 37 
7036 Collar, Locking 	11 76474 Nut, 10-32 Hex 	11 93729 Wick, Felt 	28, 34 
7603 Spring 	10, 21, 36 76800 Spring 	8 93758 Washer, Felt 	10, 11, 28 
7655 Spring 25, 62 77039 Bushing, Insulating 	40 93879 Oiler, Felt 	11 

7835 Ribbon w/Spool, Black 32 79012 Insulator 	26 93899 Spring 46, 47 
7965 Spring 60 79449 Shim, .008" Thk 	19 93969 Screw, 4-40 x 3/16 Flat 55 
8330 Washer, Flat 	8, 10, 24, 28,34, 36, 80310 Washer, Felt 	23 94248 Clamp, Cable 	18 

37, 46, 47, 50 80334 Terminal, Contact 	13, 25, 30, 94674 Washer, Cup 34 

8449 Spacer, .094" Thk 	10, 32 35, 62 95030 Nut, 6-40 Shoulder 7 
13681 Spacer, .187" Thk 	31 80481 Screw, 6-40 Spl 	50 95827 Bushing 	19, 59 

21397 Washer, Spring 	12, 49 80581 Spring 	9, 11, 19, 53 96717 Screw, 4-40 Shoulder 24 

22015 Spring 	32, 59 80755 Bushing, Insulating 	13, 30 97117 Ribbon w/Spool, Red-Black 47 

27425 Screw, 2-56 x 5/32 Fil 	16 80833 Guard, Contact Spring 	13, 97481 Wick, Felt 	7 

31636 Spring 36 30 98142 Washer, Flat 27 

33038 Spring 	11 80848 Spring 9 98832 Screw, 4-40 x 11/16 Fil 	35 

33828 Spring 	16, 17 80854 Screw, 6-40 x 1-7/16 Fil 	40 98833 Screw, 4-40 x 31/32 Fil 	36 

34432 Washer, Flat 	7, 13, 30 81726 Terminal 	36, 40 101796 Washer, Felt 	11, 16, 19, 34 

35826 Washer, Flat 	12, 49 81731 Spring 	18, 51 102672 Spring, Contact 	13, 30 

36273 Washer, Flat 22, 53 81773 Screw, 4-40 x 29/32 Fil 36 102673 Spring, Contact 	13, 30 

36463 Spring 22 81778 Screw, 4-40 x 3/16 Fil 26 102999 Screw, 2-56 x 5/32 Fil 56 

41382 Spring 	12, 24, 25, 49 82442 Spring 	11 103078 Plate 	25, 62 
41675 Washer, Flat 35 82463 Spring 	11, 32, 33, 46 103966 Spacer 30 

Page 65 



SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

104807 
104824 
105028 
105940 
106281 

Description and 
Page Number 

Washer, Flat 	12, 13, 40, 49, 57 
Spring 	26 
Wick, Felt 	22 
Stiffener 	54 
Screw, 4-40 Shoulder 40 

Part 
Number 

125005 
125011 

Description and 
Page Number 

Screw, 2-56 x 3/16 Rd 20 
Washer, Flat 	5, 6, 7, 8, 11, 12, 
16, 17, 18, 21, 23, 24, 25, 30, 31, 
34, 38, 40, 42, 46, 47, 48, 49, 50, 
55, 59, 60 

Part 
Number 

150079 
150089 

150091 
150096 

Description and 
Page Number 

tvd 42 
1,:rew, 4-40 x 1/2 Fil 	19, 26, 
0, 46, 47 

Gear, 271 	15 
Roller Assembly, Pressure 6 

107116 Washer, Lock 4 125015 Washer, Flat 	4, 6, 7, 9, 11, 12, 150175 Stud 	22 
107207 Spring, Contact 	13, 35 16, 26, 35, 46, 49, 50, 62 150184 Link 	18 
107236 Bushing 	35 125119 Screw, 4-40 Shoulder 59 150193 Hub 	18 
108199 Wick, Felt 	9, 10, 34 125124 Screw, 4-40 Shoulder 52 150194 Plate 	18 
110434 Screw, 4-40 x 3/16 Fil 4,5,8,15, 125238 Spring 	18 150196 bail 	18,60 

19,20,24,25,36,42,50,55,59 125241 Spring 	26 150197 Stud 20, 23 
110435 Nut, 4-40 Hex 28, 30, 31 125268 Spring 	63 150202 Gear, 18T 	19 

110436 Si_sring 	52 125390 Washer, Flat 40 150203 Retainer 	19 
110437 Spring 	10 125790 Bushing 36 150206 Spacer, .412" Thk 	23 
110743 Washer, Lock 	4 to 9, 12 to 21, 125802 Washer, Flat 18, 58 150214 Stud, Bearing 	11 

23 to 28, 30 to 40, 42, 46 to 52, 126250 Screw, 8-32 x 1/4 Fil 	40 150215 block, Guide 22 
54, 55, 57 to 60, 64 126815 Screw, 2-56 x 15/64 Hex 46, 15021E Bushing 	21 

110872 Spring, Compression 	18 47, 61 150219 Screw, 4-40 x 1/2 Sq 21 
110879 Spring 	35 128357 Ring, Retaining 8, 56 150224 l'ul ley 	20 
111017 Screw, 6-40 x 5/16 Fil 	52 129505 Screw, 8-32 x 3/16 Rd 27 150225 Rope, Draw Wire 23 
111342 Spring 	35 130663 Washer, Lock 56 150228 Spacer, .035" Thk 	18 
111355 Spring, Compression 	11 130683 Washer, Lock 21 150229 Retainer 	18 
112509 Insulator, .031" Thk 	54 130696 Washer, Felt 36 150230 Plate 	34 
112626 Nut, 10-32 Hex 	5, 12, 16, 17, 131316 Wick, Felt 	22 150232 Retainer, Oil 	22 

18, 20, 23, 24, 36, 49 135716 Spring 	10, 49 150233 Roller 	18 
112627 Nut, 2-56 Hex 20, 46, 47, 52 136470 Bushing, Insulating 	36 150234 Roller 	18 
112629 Spring 	35 138034 Plate, Clamp 	13 150235 Slide, Transfer 	18 
112633 Spring w/Wick 34 144540 Screw, 4-40 x 1-1/8  Fil 	35 150237 1_ever, Escapement 20 
112634 Spring 	32, 33 144871 Shaft, Solenoid Plunger 27 150241 Spring 	14, 15 
112935 Screw, 6-40 Set 27 144932 Solenoid 27 150244 Link 	15, 17 
113990 Washer, Flat 	5 145301 Latch 39 150245 Bracket 22 
114107 Spring 	28 145321 Tie, Cable 	31 150247 Link 	22 
115122 Washer, Felt 	16, 17 150000 Drum, Clutch 	14, 15 150251 Wheel, Ratchet 23 
115529 Screw, 6-40 x 11/16 Fil 	12, 45, 150001 Drum, Clutch 	14 150255 Rushing 20 

49 150010 Plate, Retaining 	15 150265 Shaft 6 
116951 Bushing, Insulating 	35 150013 Disk, Adjusting 	14, 15 150266 Lever, Guide 6 
119467 Insulator, .032" Thk 	30, 31, 150014 Disk, Adjusting 	15, 64 150267 Clomp 6 

58 150025 Clutch Assembly, Type Box 	15 150265' Roller, Pressure 6 
119648 Ring, Retaining 	12, 16, 22, 24, 150026 Lever, Shoe Release 	14, 15 150270 Link 6 

25, 27, 29, 37, 40, 46, 47, 49, 150027 Lever, Shoe Release 	15, 64 150271 Arm, Release 6 
51,63 150029 Wick, Felt 	14, 15 150274 &racket, Clamp 6 

119649 Ring, Retaining 	9, 11,13, 19, 21, 150030 Roller, Bearing 	34 150276 Lever 6 
28, 30, 31, 32, 33, 35, 37, 39, 150033 Disk, 3 Stop 	15, 64 150289 Stud 36 
46, 47, 49, 58 150035 Disk, 3 Stop 	15 150293 Nate, Retaining 36 

119650 Ring, Retaining 	5, 27 150036 Carriage Assembly 64 ri 5030"i Nate, letaining 	36 
119651 Ring, Retaining 	6, 11, 16, 19, 20, 150038 Latch 34 150302 Shim, .006" Thk 36 

21, 32, 33, 34, 35, 36, 37, 46, 47, 150039 Slide, Printing Arm 	34 150304 Bracket, Guide 36, 59 
58, 64 150040 Screw, 6-40 x 5/8 Fil 	8, 10, 15, 150310 Lever, Ribbon 32 

119652 Ring, Retaining 	7, 10, 11, 14, 16, 47 150311 Levet-, Ribbon 33 
17, 18, 20, 21, 22, 24, 25, 28, 31, 150043 Shoe, Secondary Clutch 	14, 15 150318 Stud 9, 51 
32, 33, 34, 35, 46, 47, 54, 60 150044 Shoe, Primary Clutch 	14, 15 40:325 Gear, 1211 	32 

119653 Ring, Retaining 	9, 11, 18, 19, 22, 150045  Bearing, Clutch Sleeve 	15, 64 150336 3ushing 	18, 32, 33, 46, 47 
32, 33, 35, 37, 46, 47, 64 150046 Bearing, Type Box Clutch 	15 15034, rise, Scxing 	5 

119654 Ring, Retaining 29 150047 Bearing, Code Bar Clutch 	14 150342 Strew, 6-40 Shoulder 8, 9 
119935 Washer, Lock 53 150048 Spring 24 150343 -Lever 32, 47 
120824 Washer, Felt 	14 150050 Spacer, Clutch 	14 150344 Lever 33, 46 
121243 Clomp, 3/16 ID Cable 4, 7, 26 150051 Cam, Eccentric 	14 150348 Shaft 	10 
121244 Clamp, 1/4 ID Cable 26, 28 150053 Bracket 34 150350 Shaft 	10 
121245 Clomp, 5/16 ID Cable 7, 46 150054 Boil w/Roller 34 15035 -  Stud, Eccentric 5 
121248 Clomp, 1/2 ID Cable 26 150055 Stud 28 Lehing 10 
121249 Clomp, 5/8 ID Cable 26 150056 Arm 14,28 150353 Stud 5 
121473 Post 54 150059 Boil 	34 150355 Lever, Leith 	10 
121538 Terminal w/Irsulator 26 150061 Head, Print Hammer 34 15035,5 Lever, Trip 	10 
122292 Bushing, Insulating 25, 62 150064 Stud 34 150353 -Lever, Trip 	10 
124244 Washer, Felt 28, 52 150065 Bracket, Stop 34 150361 Spacer, .277" Thk 	10 
124681 Screw, 6-40 Set 6, 48 150068 Arm 34 150361 Plate 	17 
124999 Switch, Sensitive 	30, 31, 58 150078 Nut, 4-.40 Shoulder Hex 42 150364 Stud, Eccentric 	15, 17 

Page 66 



ISS 3, SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Port 
Number 

150365 
150366 
150367 
150369 
150370 

Description and 
Page Number 

Shaft, Rocker 	16, 17, 22 
Bracket 	15, 17 
Bracket 16 
Link, Left 	17 
Link, Right 	16 

Part 
Number 

150652 
150654 
150656 
150658 
150666 

Description and 
Page Number 

Screw, 4-40 x 37/64 Fil 9, 
Guide 5, 12 
Handwheel 9, 51 
Gear, 211 9, 51 
Gear, 28T 9 

Part 
Number 

64 	150891 
150895 
150900 
150903 
150904 

Description and 
Page Number 

Block 	16 
Arm, Trip 	10 
Bail, Detent 5, 53 
Block, Left Paper Spindle 	7, 48 
Block, Right Paper Spindle 7 

150377 Arm 11 150668 Collar, Spacing 19 150907 Spindle, Paper 7 
150380 Stud 16 150669 Shim, .002" Thk 	19 150909 Screw, 6-40 Shoulder 20 
150382 Block, Guide 	16, 17 150670 Shim, .004" Thk 	19 150910 Latch, Right 7 
150383 Spacer, .149" Thk 17, 63 150672 Bearing 	19 150911 Bushing, Shoulder 9, 51 
150384 Spacer, .245" Thk 16 150673 Shaft 	19 150912 Screw, 6-40 Shoulder 9, 51 
150386 Link, Left Ribbon Drive 	17, 47 150677 Pawl, Feed 19 150923 Washer, Felt 	10, 34, 36 
150387 Link, Right Ribbon Drive 	16, 46 150678 Pawl, Feed 19 150926 Washer, Felt 	11, 20 
150392 Bail 	11 150685 Plate 6 150927 Oiler, Felt 	21 
150395 Screw, 6-40 Shoulder 16, 17 150689 Block, Guide 37 150929 Oiler, Felt 	21 
150396 Lever, Left 	17, 63 150705 Bushing 20 150930 Washer, Felt 	11 
150397 Lever, Right 	16 150709 Spacer 20 150932 Bushing, Shoulder 32, 33, 46 
150398 Stud, Pivot 7 150710 Screw, 6-40 x 1-1/4 Fil 20 150935 Latch 7 
150399 Shaft 	11 150711 Washer, Flat 35 150937 Lever 32 
150401 Clamp 17 150712 Rope, Draw Wire 23 150961 Bushing, Eccentric 5, 53 
150410 Stud 17 150714 Bearing, Sleeve 9 150969 Spring, Torsion 5 
150411 Washer, Flat 	16, 30, 31 150715 Gear, 321 9 150970 Bearing, Ball 	15, 51,64 
150412 Arm, Left Follower 17 150718 Platen 9 150975 Cup, Dashpot 18 
150413 Arm, Right Follower 	16 150719 Retainer 5 150978 Screw, 6-40 x 1-1/8 Fil 	26, 28 
150414 Bushing 7 150720 Retainer 4 150987 Spacer, .090" Thk 	18 
150419 Shaft 7 150721 Arm 20 150990 Washer, Felt 7, 19, 28 

150420 Lever, Right 	16 150722 Arm 20 150992 Stud 5, 6 
150423 Stud, Pivot 7 150728 Rail 	20 150998 Spacer, .020" Thk 9 

150425 Lever, Lock 	16, 17 150731 Slide 	18 151036 Screw, 4-40 Shoulder 52 
150428 Lever, Left 	17 150732 Slide, Bottom 	18 151073 Screw, 4-40 x 5/32 Fil 4, 5, 
150429 Stud, Eccentric 	16, 17 150733 Slide, Top 	18 26, 60 

150431 Lever, Trip 	10, 49 150738 Guide 	18 151152 Screw, 4-40 x 3/1 6 Hex 21, 28, 
150432 Washer, Flat 27, 47 150746 Bushing 	19 34, 36, 46, 47, 56, 57, 58, 59 
150436 Bushing 6, 8,48, 32, 56 150748 Stud 22 151222 Washer, Felt 	14, 28, 37 
150440 Hub 15 150750 Plate 	20 151336 Oiler 24 
150441 Gear, 21T 	15 150751 Block, Guide 20 151346 Screw, 6-40 x 3/8 Fil 7, 8, 9, 
150444 Lever, Trip Shaft 	10 150752 Stud 21 12, 15, 18, 19, 23, 33, 35, 44, 
150447 Arm 28 150753 Roller 	21 46, 49, 50, 54,55,60 
150450 Arm 28 150754 Roller 	22 151354 Screw, 2-56 x 15/32 Fil 52 
150471 Stud 28 150755 Stud 22 151442 Screw, 6-40 x 1/2 Hex 17, 25, 
150479 Stud 	11, 24 150758 Pulley 	22 28, 31, 62 
150481 Shaft 28, 48 150770 Bellcrank 	19 151443 Eccentric 34 
150482 Plate 28 150771 Bellcrank 	19 151572 Washer, Lock 19 
150507 Spring 28, 29 150780 Screw, 6-40 Spl 53 151602 Plate 	16, 17, 63 
150535 Spring, Compression 36 150781 Stud 	11 151603 Spacer 	16, 26 
150536 Spring 	18 150796 Disk 23 151604 Block, Guide 	16, 17, 63 
150537 Ball, Bearing 	36 150798 Ratchet 23 151606 Screw, 10-32 x 1/4 Hex 22 
150538 Cylinder, Dashpot 	18 150800 Stud 20 151610 Washer, Flat 	15, 30, 31, 34, 58 
150543 Screw, 3-48 x 13/32 Fil 37 .150803 Spring, Flat 	6 151611 Bushing 34 
150544 Handle 37 150804 Guide, Right Paper 6 151612 Spacer 34 
150545 Bracket, Right 4 150805 Shim, .012" Thk 20 151618 Screw, 6-40 x 7/16 Fil 23, 36 
150546 Bracket, Left 5, 30 63 150806 Plate 20 151619 Bushing 23 
150547 Shaft 37 150807 Oiler, Felt 20 151625 Strip 	21 
150549 Collar 	15 150809 Gear, 321 9 151626 Terminal 26, 52 
150554 Plate 20, 23 150811 Stud 	16 151627 Rod 7, 30 
150557 Bracket 60 150815 Bushing 6, 48 151629 Nut, 6-40 Lug 8, 10, 28, 36, 
150561 Arm 60 150816 Lever 6 37, 50, 55 

150563 Spring 25, 28 150821 Spacer, .156" Thk 33 151630 Screw, 6-40 x 1/4 Hex 8, 11, 
150585 Bar, Line Feed 9, 64 150824 Track 	16, 17 14, 15, 16, 18, 20, 22, 24, 25, 

150586 Lever 9 150826 Guide, Left Paper 6 27, 28, 33, 34, 35, 36, 40, 46, 
150598 Track, Printing 	22 150827 Drum, Spring 23 47, 51, 59, 62, 63 
150642 Bellcrank 9 150830 Bustrng, Shoulder 	15, 64 151631 Screw, 6-40 x 5/16 Hex 5, 13, 
150646 Screw, 6-40 Shoulder 9 150831 Ring, Retaining 	15, 64 23, 26, 29, 30, 46, 47, 57, 63 
150647 Eccentric 9, 51, 64 150833 Platen Assembly 9 151632 Screw, 6-40 x 3/8 Hex 15, 16, 
150648 Eccentric 9, 51, 64 150838 Ring, Retaining 23 17, 20, 27, 28, 35, 63 
150649 Washer, Spacing 9, 51, 64 150840 Bracket, Guide 6 151637 Screw, 4-40 x 1/4 Fil 4, 5, 12, 
150650 Bushing 9, 64 150841 Bearing 	15, 64 17, 18, 23, 32, 33, 37, 46, 47, 
150651 Gear, 28T 9, 64 150843 Plate, Hook 23 49, 54 

Page 67 



SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

Port 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

151642 Screw, 6-40 x 3/4 Fil 	14, 15 152340 Modification Kit 	2, 31, 48 152606 Rai Assembly, Oscillating 	20 
151644 Spring 	16, 17 152350 Modification Ki 	2,60 152614 Track Assembly 20 
151657 Screw, 6-40 x 1/4 Fil 	4, 5, 6, 7, 152357 Stud 39 152629 Washer, Friction 	32, 33, 46, 47 

8;  11, 16, 17, 18, 20, 24, 25, 28, 152400 Plate, Selector Mounting 	16, 24 152634 Washer. Flat 	'8, 19, 59 
32, 33, 36, 37, 47, 49, 51, 56, 60 26, 28 152637 Lever, °3 Transfer 28 

151658 Screw, 6-40 x 5/16 Fil 3,4,5,7,8, 152406 Bracket, Spring 	24 152641 Lever, Function 	39 
9, 11, 16, 17, 19, 21, 23, 24, 25. 152407 Lever, Spacing Lock 24 152642 Lever, Function 39 
28, 31, 32, 35, 40, 46, 50,50,64 152409 Lever, Select'ng 	24 152644 'Bracket 	32 

151659 Screw, 6-40 x 1/2 Fil 	5, 12, 32, 152411 Lever, Punch 24 152646 Lever, Left Reversing 	32 
36, 49, 57 152412 Link 	24 152647 a.ever, Right Reversing 	33, 46 

151661 Screw, 6-40 x 1 Fil 	19 152415 Stud, Adjusting 	26 152648 S ud 33 
151668 Roller 	28 152420 Lamination, Magnet 26 152651 P 	e, Guide 37, 59 
151676 Shim, .010" Thk 	30, 31 152421 Bracket, Shield Mounting 	26 '152652 Bar, Guide 	37 
151685 Screw, 4-40 x 5/16 Fil 	7, 9, 10, 152423 Bracket, Armature Stop Mounting 152653 Pat , Function 	39 

15, 16, 18, 23 26 152659 Lever, Function 	39 
151686 Screw, 4-40 x 3/8 Fil 	6, 19, 26, 152425 Post, Spring 	26, 56 152660 Plc. se, Spring 	39 

27, 48 152426 Nut, 6-40 Self-Locking 26 152704 Bar, Function 	41 
151687 Screw, 4-40 x 7/16 Fil 	40 152427 Latch w/Hub 24, 25 1, 52708 ,..ever, Keyboard Lock 60 
151688 Screw, 4-40 x 5/8 Fil 	15, 26, 30, 152429 Rack, Sector 24 152723 Sating 	6 

59 152438 Bail, Stop Arm 	24, 25, 62 152725 SP 419 6 
151689 Screw, 4-40 x 3/4 Fil 	6, 14, 38, 152441 Washer, Flat 24, 25 `52726 Bushing 	10 

54 152445 Spring, Compression 24 152818 ever, Left Detent 	32,47 
151690 Screw, 10-32 x 5/16 Fil 	15 152456 Holder, Wick 	16, 28 152819 Lever, Right Detent 	33, 46 
151692 Screw, 6-40 x 3/16 Fil 	4, 5, 6, 152457 Wick, Felt 28 '52820 lever, Left Feed 	32, 47 

10, 11, 18, 19, 21, 33, 34, 37, 152458 Shield, Terminal 	26 '57821 '..ever, Right Feed 	33 
51,60 152461 Bracket 	3 , .52823 Bracket, Left 	32, 40 

151693 Screw, 6-40 x 9/16 Fil 	15, 32 152462 Latch, Right 	3 • 5282.4 Bracket, Right 	33 
151695 Screw, 6-40 x 5/8 Fil 34 152463 Latch, Left 	3 .52826 P n, Detent 	32, 33, 46, 47 
151700 Screw, 6-40 Shoulder 22 152464 Insulator, 	062" Thk 	3, 26 152827 Bracket, Left Spool 	17, 32 
151701 Spring, Torsion 	24 152467 Connector, 20 Pt Plug 3 152828 Bracket, Right Spool 	16, 33 
151702 Nut, 4-40 Hex 37 152505 Stud 	21 152831 Clip 	4, 5 
151703 Pin 	6 152507 Roller, Detent 	21 152832 Shaft 	6, 48 
151709 Arm 34 152508 Bracket, Right 	21 152834 Spring, Torsion 	32, 33, 46, 47 
151713 Spring, Torsion 	5 152509 Bracket, Left 	21 '52871 Spring 9 64 
151714 Spring 	24 152510 Lever, Detent 	21 152875 Spacer, 050 	Thk 	40 
151721 Screw, 6-40 x 3/4 Hex 7, 25, 28, 152511 Guide 	20, 21 152887 Screw, 4-40 x 1/2 Hex 	14, 15 

37, 62 152514 Bail 	11 152889 Plate, Retaining 	37 
151722 Screw, 6-40 x 3/16 Hex 3, 10, 152515 Lever, Space Trip 	11 152890 Washer. Flat 	18 

12, 20, 25, 26, 30, 35, 51, 54, 152516 Slide 	11 `52891 Sprung 	24 
57, 62 152518 Bail 	11 '52893 Screw, 4-40 x 1/4 Hex 	7, 11, 

151723 Screw, 10-32 x 3/8 Hex 19, 35 152523 Spring, Washer 	32. 33, 46. 47 13, 17, 23, 24, 40, 46, 47 
151728 Spring 	14. 15 152524 Bracket 	32, 33, 46 47 52927 Bushing 	12, 45, 49 
151731 Screw, 4-40 x 7/8 Fil 	9, 51 152525 Hub 32, 33, 46, 47 152938 Spacer, .125 ' Thk 	12, 49, 57 
151732 Screw, 4-40 x 11/32 Fil 	15 152526 Plate, Right 	33, 46 `52943 Screw, 10-32 Spl 	12, 49 
151733 Screw, 4-40 x 9/16 Fil 	13 152527 Plate, Left 	32, 47 133 72 Spring 	20 
151734 Screw, 4-40 x 3/8 Hex 16 152528 Ratchet, Left Ribbon 	32, 47 Plate, Camp 20 
151736 Spring 	15, 64 152529 Ratchet, Right Ribbon 	33, 46 153174 Link, Left 	20, 21 
151737 Screw, 4-40 x 11/64 Hex 	12, 14, 152536 Bail 	22 153175 Link, Right 	20, 21 

15, 49 152537 Clamp 	15, 51 1,53184 Post 26 
151738 Screw, Identification 	42 152539 Guide 6 153185 Gear, 3011 	12, 49 
151739 Screw, Identification 	37 152545 Lever 	11 53189 Spring, Compression 	12, 45, 49 
151794 Washer, Spring 	15 152547 Shaft 	37 53191  Pointer 	12, 49 
151799 Modification Kit 	7 152548 Bar, Shift 	36 '5315.2 Spring, Torsion 	12, 49 
151880 Nut, 4-40 Hex 	12, 16, 18, 27, 40, 152550 Clamp 17 iondwheel 	12, 45, 49 

57, 63 152563 Bracket 	11, 35 :Sear, 481 	45 
152089 Latch 39 152571 Spacer, .250" Thk 	32 Gear, 51T 45 
152121 Lever, Function 	39 152573 Retainer 	14 Gear, 54T 45 
152127 Clip 	37 152574 Plate 	36 Gear, 57T 45 
152129 Sprung 	34 152575 Bracket 	36 Gear, ooT 45 
152140 Bail 	11 152576 Bracket 	36, 59 Gear, 661 	12, 45, 49 
152147 Bearing, Ball 	16 152579 Track 20 53104 Gear, 721 45 
152254 Wick, Felt 	16, 17 152582 Shaft 	32 1. 53205 Gear, 78T 45 
152255 Bar w/Retainer 36 152583 Bearing, Sleeve 	28 '53206 Gear. 841 	4 
152257 Spring 	36 152586 Bi-cket 	19 	60 1532, C'ea , 90T 45 
152298 Lever, Function 	39 152589 Clamp 	7 1 53229 ,g, Shoulder 	51 
152299 Lever, Function 	39 152592 Guide 	20.21 '..3230 Bar 	Line Feed 	51 
152318 Switch, Magnetic 	64 152595 Slide 	21 Bar, Lire Feed 	51 

Page 68 



ISS 3, SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

153233 
153235 
153236 
153237 
153239 

Description and 
Page Number 

Guide 51 
Plate 	15, 64 
Gear, 42T 15, 64 
Arm 51 
Roller 	51 

Part 
Number 

153570 
153573 
153575 
153576 
153577 

Description and 
Page Number 

Arm, Suppression 63 
Bail 	7 
Wick, Felt 	11 
Cam, Function 	14 
Washer, Felt 7 

Part 
Number 

154362 
154380 
154389 
154516 
154519 

Description and 
Page Number 

Spring, Contact 	13, 35, 54 
Bracket w/Post 36, 59 
Cam, Eccentric 	19 
Ratchet 23 
Lever, Latch 8 

153240 Retainer, Bering 51 153581 Handle 37 154613 Latch 39 
153241 Link 51 153582 Screw, 6-40 Shoulder 	11 154614 Cam, Spacing 	15 
153242 Bracket 51 153583 Lever, Trip 	10 154623 Ring, Retaining 23 
153254 Bracket 60 153584 Lever, Latch 	10 154624 Ring w/Roller 23 
153255 Bail 	11 153586 Guide 5 154626 Ring 23 
153256 Bracket 	18, 60 153587 Guide 4 154627 Drum, Spacing 23 
153257 Bail 	60 153598 Pawl, Function 	39 154638 Spring 34 
153258 Bushing 60 153600 Bracket, Spring 34, 36 154645 Spacer 7 
153259 Arm 60 153601 Bushing, Shoulder 59 154646 Lever, Function 39 
153260 Plate 60 153604 Pawl, Function 39 154647 Lever, Function 39 
153261 Bushing, Threaded 60 153610 Spindle 48 154649 Arm 	11, 60 
153262 
153263 
153267 
153287 
153288 
153291 
153292 

Arm 60 
Arm, Stop 60 
Washer, Felt 25, 51, 62 
Spring 51 
Spring 60 
Arm 14, 37 
Plate 	14 

153611 
153615 
153631 

153634 
153670 
153676 

Disk, Paper Spindle 48 
Lever 48 
Network, Spark Suppression 27, 
40 
Collar 6, 48 
Lever, Function 39 
Bail, Detent 5 

154650 
154666 
154667 
154668 
154669 
154670 
154671 

Clip 	36 
Shaft 37 
Shaft 37 
Shaft 37 
Shaft 37 
Screw, 6-40 SpI 23 
Bracket 23 

153293 Spacer, Clutch 	14 153678 Bracket w/Shaft 8, 55, 56 154688 Spring 7 
153294 Cam 37, 54 153682 Bracket, Right 	8 154691 Clip 37 
153295 Shaft 37 153683 Bracket, Left 8, 44, 55 154692 Clip 37 
153296 
153298 

Eccentric 	14 
Bracket, Right 5, 37 

153685 
153686 

Arm w/Hub 8 
Bearing, Right 8, 55 

154694 
154698 

Disk, Clutch Cam 	14, 15, 62 
Wick, Felt 35 

153299 
153300 
153301 

Bracket, Left 37 
Arm 14 
Arm 37, 54, 61, 64 

153687 
153689 
153690 

Bearing, Left 8, 55 
Gear, 33T 8, 55 
Gear, 28T 8 

154760 
154761 
154762 

Modification Kit 45 
Modification Kit 45 
Modification Kit 45 

153302 Blade, Stripper 37 153692 Gear, 33T 8, 55 154763 Modification Kit 45 
153303 Slide, Stripper 	37 153695 Pin 	8 154764 Modification Kit 45 
153304 Bushing, Shoulder 31 153696 Spring 8 154765 Modification Kit 45 
153305 Spring, Torsion 	11 153697 Bracket 8 154766 Modification Kit 45 
153310 Bail 	11 153698 Cam, Feed 8, 55 154767 Modification Kit 45 
153311 Arm 	11 153699 Cam, Feed 8, 55 154768 Modification Kit 45 
153312 Lever 31 153791 Shaft 8 154769 Modification Kit 45 
153314 Bracket 	11, 60 153794 Plate, Adjusting 	8, 44, 55, 58 154771 Modification Kit 2, 49 
153318 Shaft 37 153799 Screw, 4-40 x 21/64 Hex 8 154792 Modification Kit 	19, 23 
153321 
153322 

Bracket, Tie 	36 
Guide 37, 59 

153806 
153810 

Spring 	10 
Guide, Ribbon 	16 

154798 
154872 

Modification Kit 2, 50 
Bracket 4 

153323 Ring, Spacer • 14 153815 Clutch Assembly, Function 	14 155044 Spacer 14 
153335 
153337 

Plate 	21 
Bushing 21 

153817 
153819 

Screw, 4-40 x 3/8 Hex 18, 20 
Washer, Lock 26, 36 

155046 
155047 

Screw, 4-40 x 15/32 Hex 14 
Disk 	14 

153340 Spring, Left Torsion 21 153820 Frame, Printing Carriage 34 155060 Slide, Stripper 	37 
153341 Spring, Right Torsion 21 153823 Collar 	14 155061 Blade, Stripper 	37 
153360 Stud 35 153824 Clamp 14 155071 Shaft 37 
153361 Post 35 153830 Guide, Rear 50 155072 Shaft 37 
153365 Ann, Can 35 153833 Bracket, Guide 50 155073 Shaft 37 
153367 Arm 10, 35 153838 Shaft 37 155074 Shaft 37 
153368 Bail, Follower 	10 153839 Screw, 6-40 x 5/8 Hex 7, 8, 16, 155075 Shaft 37 
153375 
153382 

Arm, Slide 35 
Bail, Transfer 	11 153841 

37,50 
Screw, 6-40 x 9/16 Hex 22 

155076 
155077 

Shaft 	37 
Shaft 37 

153383 Arm, Bail Extension 	11 153926 Modification Kit 50 155096 Plate, Range Finder Mounting 
153440 Bar, Function 41 154051 Screw, 6-40 Shoulder 	12, 49 24, 25 
153442 Screw, 10-32 x 1/2 Hex 7, 13, 30 154127 Nut, 6-40 Hex 53 155099 Screw, 6-40 Shoulder 37, 61, 
153489 Detent 24 154290 Ring, "0" 	8, 44, 55 64 
153530 Plate 	16 154310 Spring 23 155432 
153531 Plate, Adjusting 	16 154320 Finger, Left Paper 8 thru 
153532 Screw, 4-40 Adjusting 	16 154323 Cam, Eccentric 	19 155467 Pallet, Type 	43 
153537 Screw, 6-40 x 9/32 Hex 52 154332 Shaft 	32, 33 155469 Pallet, Type 	43 
153538 Screw, 6-40 x 7/16 Hex 5, 25, 154333 Roller 	32, 33 155470 Pallet, Type 	43 

31, 46, 62 154349 Spring 24 155473 Pallet, Type 	43 
153550 Link 	7 154354 Slide 	16, 20 155479 Pallet, Type 	43 
153553 Roller 	7 154356 Bail 	16 155480 Pallet, Type 	43 
153558 Link 7 154358 Hub, Platen 8, 44, 55 155483 Pallet, Type 	43 
153569 Arm, Trip 	10, 63 

Page 69 



SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

155565 
155566 
155587 

Description and 
Page Number 

Arm, Right 8, 50 
Arm, Left 8, 50 
Link w/Stud 28 

Part 
Number 

157514 
157600 

thru 

Description and 
Page Number 

Modification Kit 	19, 59 

Part 
Number 

159184 
159185 
159334 

Description and 
Page Number 

Wick, Lubricating 	24 
Retainer, Wick 	24 
Washer, Insulating 	11 

155589 Plate w/Stud 28 157635 Pallet, Type 	42 159341 Bearing, Ball 	14, 17 
155618 157636 159752 

thru thru thru 
155658 Pallet, Type 	43 157649 Pallet, Type 	42, 43 159786 Pallet, Type 	43 
155667 157658 Pallet, Type 	42, 43 159788 Pallet, Type 	43 

thru 157659 Pallet, Type 	42, 43 160180 Armature w/Extension 26 
155673 Pallet, Type 	43 157660 Pal let, Type 	42, 43 160182 Bracket w/Button 	26 
155713 Clip 	39 157662 Pallet, Type 	42, 43 160184 Plate, Stop 	26 
155714 Bracket 35 157663 Pallet, Type 	42 160185 Post 	26 
155715 Stud 	35 157664 Pallet, Type 	42, 43 160186 Bushing, Shoulder 26 
155736 Lever, Function 	39 157665 Pallet, Type 	42 160187 Shield, Oil 	26 
155737 Lever, Function 	39 157666 Pallet, Type 	42, 43 160486 Bail 	12, 49 
155738 Bail, Blocking 	39 157671 Pallet, Type 	42, 43 160489 Plate, Form Stop 	45 
155750 Sleeve, 3/32 ID x 1/2" Lg 157678 Pallet, Type 	42, 43 160490 Pawl 	12, 49 

Insulating 	27, 31, 52, 56, 58 157717 Pallet, Type 	43 160491 Plate w/Stud 	12, 49 
155751 Sleeve, 1/8 ID x 1" Lg 157720 Pallet, Type 	43 160493 Plate, Adjusting 	12, 49 

Insulating 	26, 30, 31, 47 157721 Pallet, Type 	42 160495 Plate w/Stud 	12, 49 
155753 Sleeve, 1/8 ID x 1/2" Lg 157726 Pallet, Type 	42, 43 160498 Plate, Mounting 	49 

Insulating 	31 157729 160499 Lever, Blocking 	49 
155796 Shaft 28 thru 160500 Lever, Blocking 	12, 49, 57 
155864 Shaft, Cam 	7 157763 Pallet, Type 	43 160502 Slide, Form-Out 	49 
155865 Stud 7 157765 Pallet, Type 	42, 43 160503 Slide, Tab 	11, 49 
155871 Pallet, Type 	42, 43 157766 160505 Disk, Retaining 	45 
155873 Pallet, Type 	42 thru 160506 Disk, Retaining 	45 
155896 Finger, Left Paper 	8, 50 157779 Pallet, Type 	43 160507 Disk, Retaining 	45 
155897 Finger, Right Paper 8, 50 157790 Pallet, Type 	42, 43 160508 Disk, Retaining 	45 
155954 •Switch, Sensitive 52 157791 Pallet, Type 	42, 43 160509 Disk, Retaining 	45 
156093 Washer, Felt 9, 64 157804 Pallet, Type 	42, 43 160510 Disk, Retaining 	12, 45, 49 
156450 Screw, 2-56 x 1/2 Fil 	13, 30, 157816 Pallet, Type 	43 160511 Disk, Retaining 	45 

31 157820 Pallet, Type 	43 160512 Disk, Retaining 	45 
156501 Screw, 6-40 x 7/32 Fil 5 157887 Arm, No Contact 38 160513 Disk, Retaining 	45 
156521 Screw, 6-40 Eccentric Shoulder 157899 Spring, No Contact 	38 160514 Disk, Retaining 	45 

27 157972 Bellcrank 	19, 59 160523 Plate, Mounting 	30 
156536 Screw, 4-40 x 1/8 Fil 	24 157973 Extension, Transfer 	19, 59 160527 Spring 	45 
156558 Washer, Felt 	46, 47 157979 Link, Toggle 	32 160528 Spring 	45 
156572 Washer, Felt 	34 157991 Stud 	7, 11 160529 Spring 	45 
156574 Post, Spring 	37 158186 Screw, 4-40 x 7/32 Fil 30, 31 160530 Spring 	45 
156632 Screw, 6-40 x 13/32 Hex 23 158189 Washer, Felt 	21 160531 Spring 45 
156740 Screw, 6-40 x 7/32 Hex 5, 8, 158317 Insulator, Switch 	52 160532 Spring 	12, 45 

25, 27, 29, 36, 44, 58, 63 158318 Cable 	52 160533 Spring 	45 
156880 Jumper, 2-3/8" Black 26 158334 Spring, Tension 	23 160534 Spring 	45 
156881 Jumper, 1-1/2" Black 	26 158335 Stud 	18, 35 160535 Spring 	45 
156971 Screw, 2-56 x 3/4 Fil 	31, 56 158337 Plate w/Pin 	18 160536 Spring 	45 
157194 Retainer, Spring 	26 158339 Arm w/Pin 35 160568 Contact Assembly 30 
157203 Stud, Shoulder 	39 158340 Bracket, Stop 	23 160569 Bracket 	30 
157205 Lever, Function 	39 158341 Plate, Stop 	12, 23, 45 160572 Slide, Stripper 	37 
157206 Lever, Function 	39 158342 Arm 23 160573 Blade, Stripper 	37 
157207 Lever, Function 	39 158343 Bracket, Spring 	23 160574 Arm w/Stud 	12, 49 
157237 Shield, Terminal 	26 158344 Nut, 6-40 Shoulder 	35 160576 Slide, Stripper 	37, 64 
157238 Spring 	42 158346 Lever w/Hub 35 160577 Blade, Stripper 	37, 64 
157240 Spring 	39 158347 Bracket 	35 160578 Sleeve, Pinion 	12, 45, 49 
157241 Bracket, Roller 	7 158348 Bracket 	19 160583 Spring, Contact 	40 
157245 Post 59 158349 Arm, Slide 	35 160626 Insulator, .031" Thk 	13 
157261 Shaft, Stop Arm 24 158351 Pawl w/Stud 35 160627 Bushing, Insulating 	13 
157274 Clip 	37 158352 Bail, Trip 	10 160630 Spring, Contact 	13 
157275 Clip,Spring 	37 158353 Bail, Stop 	10 160631 Spring, Contact 	13 
157286 Clamp,Platen 	8 158354 Arm, Extension 	10 160779 Pallet, Type 	43 
157289 Bar, Cross 6, 50 158357 Wheel, Horizontal Tob 23 160843 Spring 	10 
157290 Bail, Pressure 	6 158365 Blade, Reset 	7 160937 Boil 	5 
157291 Guide, Rear Paper 6 158485 Bracket, Left 	50 160939 Post, Spring 	5 
157505 Clutch Assembly, Spacing 	15 158486 Bracket, Right 	50 160940 Post 	5 
157506 Clutch Assembly, Line Feed 	15 158487 Shaft 	50 161250 Gear, 88T 45 
157510 Modification Kit 	2, 60 158816 Spring, Contact 	40 161346 Washer, Felt 	32, 33, 46, 47 
157511 M6dification Kit 	2, 51 159181 Lubricator 	24 161347 Washer, Felt 	7, 19, 21, 22 

161366 Pallet, Type 	43 

Page 70 



ISS 3, SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

161369 Pallet, Type 43 170057 Bearing 	19 174442 Contact Assembly 25, 62 
161649 Lever, Function 39 170058 Nut, 10-32 Shoulder 	19 174444 Spring, Contact 25, 62 
162059 Lever, Function 39 170059 Pawl, Drive 	19 174445 Bracket, Contact Mounting 25, 
162484 Lever, Function 39 170060 Plate, Guide 	19 62 
162573 Retainer 	15, 64 170062 Bail 	18 1744,46 Spring, Contact 25, 62 
162728 Arm 	11 170063 Lever 	19 174447 Post 25, 62 
162729 Bar, Guide 	11, 35, 49, 60 170064 Link, Drive 	18, 19 174448 Guard 25, 62 
163146 Modification Kit 54 170071 Clutch Assembly, Code Bar 14 174449 Bracket 25, 62 
163147 Contact Assembly 54 170074 Arm 	11 174450 Cam 14 
163148 Shaft 54 170075 Roller 	11 174452 Spacer, .085" Thk 25, 62 
163150 Collar 54 170076 Pawl 	11 174482 Lever 39 
163152 Cam w/Stud 54 170079 Ann w/Hub 22 174483 Lever 39 
163153 Cam, Trip 54 170080 Stud 	19, 23 174484 Lever 39 
163157 Cam, Drive 54 170111 Shaft 	14, 15 174570 Switch 56 
163158 Bracket w/Hub 54 170112 Guide 28 176221 Platen, 8-1/8  Rubber 44 
163159 Lever 54 170113 Mn 28 176222 Platen, 7-5/8 Rubber 44 
163181 Wheel, Horizontal Tab 23 170115 Lever, 07 Transfer 28 176223 Platen, 7-1/8 Rubber 44 
163183 Modification Kit 2, 63 170117 Bracket 28 176224 Platen, 6-5/8 Rubber 44 
163184 Bracket, Magnet 63 170118 Bracket 	16, 28 176225 Platen, 6-1/8 Rubber 44 
163185 Armature 63 170119 Lever 28 176226 Platen, 5-5/8 Rubber 44 
163197 Pallet, Type 42, 43 170120 Lever 28 176227 Platen, 5-1/2 Rubber 44 
163198 Pallet, Type 42, 43 170121 Shaft 28 176228 Platen, 5-3/8 Rubber 44 
163250 Pin 63 170122 Lever 28 176229 Platen, 5-1/8 Rubber 44 
163254 Magnet Assembly 63 170123 Bracket, Retaining 	28 176230 Platen, 4-7/8 Rubber 44 
163271 Lever, Function 39 170124 Lubricator Assembly 24 176231 Platen, 4-5/8 Rubber 44 
163308 Pallet, Type 	43 170125 Lever, Shoe Release 	14 176232 Platen, 4-1/8 Rubber 44 
163309 Pallet, Type 	43 170198 Arm, Stop 24, 25 176233 Platen, 3-5/8 Rubber 44 
163311 Pallet, Type 	43 170199 Bracket, Anchor 	13 176234 Platen, 3-7/16 Rubber 44 
163313 Pallet, Type 	43 170230 Knob 24 176235 Platen, 3-3/8 Rubber 44 
163314 Pallet, Type 	43 170231 Guide, Upper 24 176236 Platen, 3-1/8 Rubber 44 
163535 Modification Kit 30 170232 Guide, Lower 24 176237 Platen, 2-3/4 Rubber 44 
163590 Gear, 60T 	15 170233 Stud 24, 25 176238 Platen 55 
163943 Lever w/Pin, Function 39 170234 Bracket, Guide 24 176246 Bail, Blocking 	39 
163944 Lever, Function 	39 170235 Bracket, Spring 24 176247 Bail, Blocking 	39 
163948 Gear, 28T 53 170236 Lever 24 176285 Bail, Pressure 	50 
163949 Bushing 53 170237 Lever, Start 24 176299 Screw, 6-40 Shoulder 63 
163957 Lever 53 170238 Bail, Reset 	24 176355 Arm, Cam Follower 10 
163958 Washer, Flat 53 170282 Nut, 6-40 Hex 56 176356 Screw, 6-40 Pilot 	11 
163959 Spring, Torsion 	53 172500 176477 Plate 	50 
163960 Bushing 53 thru 176598 Bellcrank 	51 
164300 Spacer, .100" Thk 25, 62 172590 Switch Assembly 38 176609 Spring, Contact 	13 
164311 Lever, Function 39 172591 Spring, Contact Arm 38 176642 Clip, Spring 	37 
164313 Bracket 	34 172593 Plate, Contact 38 176909 Frame, Left Side 	3 
164316 Plate, Clamp 20 172594 Plate, Contact 38 176910 Frame, Right Side 	3 
164386 Bracket, Magnet Mounting 25,26,62 172595 Plate, Contact 38 178607 Stud, Cam Follower 	11 
164478 Contact. Assembly 35 172596 Plate, Contact 38 178871 Sleeve, 1/2 ID x 1-1/8" Lg 
164740 Rack, Range Finder 	25, 62 172597 Block, Contact 38 Insulating 	27 
164743 Shaft 25, 62 172599 Block, Contact 38 179081 Pallet, Type 	42 
164958 Screw, 4-40 x 1/2 Hex 63 172600 179082 Pallet, Type 	42 
164960 Insulator, .015" Thk 63 thru 179088 Pal let, Type 42, 43 
165027 Network, Spark Suppression 46,47 172608 Switch Assembly 38 179089 Pallet, Type 43 
165217 Jumper, 1-1/2" Green 56 172618 Plate, Contact 38 179090 Pallet, Type 43 
165914 Stud 39 172619 Plate, Contact 38 179091 Pallet, Type 	43 
170000 Frame, Right Side 4 172632 Screw, 4-40 x 3/16 Hex 14, 62 179194 Bracket 	11, 49 
170001 Housing, Bearing 	16 173141 Lever, Function 39 179198 Lever 51 
170004 Bracket w/Bushing 	7, 10, 11, 24 173259 Link 34 179199 Lever 53 
170023 Bearing 28 173260 Carriage Assembly 2, 34 179216 Arm, Right Slide 	21 
170024 Bracket 28 173284 Lever, Lock 22 179217 Arm, Left Slide 	21 
170025 Bracket w/Stud 28 173715 Terminal, Plug Type 	26, 27, 31, 179224 Slide Assembly 21 
170026 Bellcrank w/Bushing 28 52, 56, 58 179225 Bail w/Studs 21, 22 
170027 Bellcrank 	28 173882 Stud 63 179226 Screw, 4-40 Shoulder 21 
170028 Link 	28 173883 Bracket, Mounting 63 179396 Plate, Front Type Box 42 
170039 Bellcrank w/Posts 	18, 19 173902 Spring, Compression 36 179397 Plate, Rear Type Box 42 
170042 Bail w/Bushing 	11 173940 Terminal, Plug Type 47 179451 Plate, Right 	21 
170054 Arm w/Post 	18, 21 173941 Terminal, Receptacle Type 47 179452 Plate, Left 	21 
170056 Plate w/Stud 	18, 19, 26, 21, 22, 174439 Modification Kit 	2, 62 179675 Bracket 	17, 47 

23, 35, 59, 60 174441 Lever w/Bushing 25, 62 179676 Lever, Left Guide 47 
179677 Shaft, Ribbon Spool 46, 47 

Page 71 



SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Port 
Number 

179678 
179680 
179681 
179682 
179684 
179686 

Description and 
Page Number 

Lever 46, 47 
Bail, Left Lifter 	47 
Post 46, 47 
Boil, Left Roller 	47 
Lever 46, 47 
Bracket, Right 	16, 46 

Part 
Number 

192493 
192495 
192496 
192513 
192514 
192515 

Description and 
Page Number 

Spring 	24 
Solenoid Assembly 2, 27 
Cable w/Terminals 27 
Bar, *1, 	2 & *7 Code 	36, 59 
Bar, *3 Code 36, 59 
Bar, *5, *4 & Common Code 

Port 
Number 

194325 
194326 
194.327 
194335 
194336 
194371 

Description and 
Page Number 

Bracket w/Post 52 
Bracket, Switch 	52 
Lever 52 
Pallet, Type 	43 
Pallet, Type 	43 
Guide 52 

179687 Lever, Right Guide 	46 36, 59 194414 Lever 39 
179689 Bracket, Left 	47, 57 192516 Bar, *6 Code 36, 59 194868 Gear, 48T 	15 
179690 Plate 	47 192518 Bar, Suppression Code 36, 59 194870 Gear, 16T 9 
179691 Bracket, Left 	47 192540 Lever w/Hub 36 194871 Disk, 6 Stop 	15 
179692 Spacer 46, 47 192541 Lever w/Hub 36 194872 Disk, 6 Stop 	15 
179693 Boil, Right Lifter 	46 192542 Lever w/Hub 36 194873 Disk, 6 Stop Adjusting 	15 
179694 Boil, Right Roller 	46 192544 Plate w/Bearing 36 194884 Pallet, Type 	43 
179695 Bracket, Left Magnet 47 192545 Bracket 36 194885 Pallet, Type 	43 
179696 Bracket, Left Hinge 	47 192546 Post 36 194886 Pallet, Type 	43 
179697 Lever, Left Stop 	47 192547 Arm, Suppression 	10 194956 Spring 	15 
179698 Armature 46, 47 192548 Bail 	36 194982 Clip, Connector 	26 
179699 Shaft 	46, 47 192549 Pin 	36 194998 Plate, Mounting 	56 
179700 Bracket, Right Hinge 	46 192560 Slide 	18 194999 Cable Assembly 56 
179701 Lever, Right Stop 46 192561 Bar w/Hub 18 195000 Lever, Operating 	56 
179702 Bracket, Right Magnet 46 192563 Bracket w/Stud 	18, 21 195001 Insulator, .032" Thk 	56 
179703 Bracket 46 192566 Link, Left Drive 	21, 22 195055 Spring 	36 
179704 Shaft, Right 	46 192567 Link, Right Drive 	21, 22 195056 Spring 	28 
179708 Plate, Adjusting 	46 192575 Link, Right 	20,21 195057 Guard, Contact Spring 	13 
179718 Cable 47 192576 Link, Left 	20, 21 195064 
179724 Modification Kit 	2, 46, 47, 57 192580 Corn 	14 thru 
179802 Cover 	54 192581 Lever, *1 Transfer 	28 195067 Pallet, Type 	43 
179814 Box Assembly, TO Type 42 192582 Lever, *2 Transfer 	28 195069 Pallet, Type 	43 
179999 Boil, Spring 	32, 33, 46, 47 192583 Lever, C Transfer 	28 195070 Pallet, Type 	43 
182909 Spring 	24 192584 Lever, *4 Transfer 	28 195071 Pallet, Type 	4.3 
192013 Connector, 50 Pt Plug Type 26 192585 Lever, *5 Transfer 	28 195072 Pallet, Type 	43 
192301 Clutch Assembly, Line Feed 	15 192586 Lever, *6 Transfer 	28 195109 Plate, Stop 	37 
192304 Blade, Boil 	37 192588 Bracket 26 195150 Lever, Reversing 	47 
192305 Bail 	11 192610 Arm, Slide 	5, 11 195200 Pallet, Type 	42, 43 
192307 Slide 	37 192611 Plate, Mounting 	12,57 195201 Pallet, Type 	42 
192308 Bail, Stripper 	37 192614 Lever w/Hub 	12 195202 Pallet, Type 	42 
192309 Pin 	37 192616 Lever 	12, 13, 57 195203 Pallet, Type 	42 
192310 Spring, Torsion 	37 192617 Lever, Blocking 	12, 13, 57 195205 Pallet, Type 	43 
192311 Arm 37 192618 Plate, Contact 	12, 13, 57 195206 Pallet, Type 	43 
192312 Shaft 	9 192619 Post, Eccentric 	12 195207 Pallet, Type 	43 
192313 Bracket, Left 	4, 37, 51, 54, 61, 192620 Bracket, Contact 	13 195240 Post 	26 

64 192621 Bracket, Contact 	13 195251 Armature, Selector 	26 
192314 Handle 37 192622 Bracket, Detent 36 195634 Modification Kit 	26 
192317 Lever 27 192627 Follower, Bellcrank 	31 195712 Plate, Identification 	20 
192313 Jumper, 2-3/4" Black 26 192628 Bracket w/Stud 31 195836 Shaft 	14 
192321 Stud 	18 192635 Plate w/Stud 27 195855 Pin, Sprocket Feed 	8, 44,55 
192322 Spring, Compression 	18 192639 Clutch Assembly, 	Selector 	14 195996 Gear, 63T 	15 
192323 Spring 	21 192640 Cam, Selector 	14 196917 Pal let, Type 	42 
192329 Plate w/Stud 35 192641 Plate, w/Posts 27 196921 Pallet, Type 	42 
192332 Bracket w/Stud 35 192643 Lever w/Hub 27 196924 Pallet, Type 	42 
192333 Lever w/Bushing 35 1926.46 Bushing, Eccentric 	27 196929 Modification Kit 	11, 37 
192337 .Spacer, .243" Thk 	30, 31 192647 Slide 	27 197751 Modification Kit 	5 
192339 Plate w/Post 	31 192648 Lever 27 197752 Bracket, Support 	5 
192341 Plate 	30, 31 192704 Disk, Retaining 	45 197924 Arm, Left Follower 	17 
192342 Screw, 2-56 x 1-1/16 Fit 	31 192706 Modification Kit 	45 197957 Gear, 34T 53 
192343 Lever w/Hub 30, 31 192997 Bracket 47 197958 Gear w/Shaft, 37T 53 
192345 Spring, Torsion 	30, 31 193564 Spring, Contact 54 197996 Roller, Front 	46, 47 
192346 Cable w/Terminal 	31 193655 Lever, Function 	39 197997 Box Assembly, TF Type 43 
192347 Slide 	35 193858 Frame, Left Side 5 198218 Arm 37 
192348 Lever w/Hub 35 194019 Pallet, Type 	43 198416 Stud, Shoulder 	39 
192459 194037 Pallet, Type 	43 198454 Arm, Power Drive 40 

thru 194039 Pallet, Type 	43 198455 Link 	40 
192480 Bar, Function 	41 194052 Plate, Form Stop 	12, 45 198456 Link 	40 
192483 Cable w/Terminals 31 194093 Modification Kit 	5, 11 198457 Bracket 40 
192484 Cable w/Terminals 26 194208 Pallet, Type 	43 198463 Bar, Function 	41 
192487 Contact Assembly 	13 194209 Pal let, Type 	43 198464 Bar, Function 	41 
192488 Contact Assembly 	13 194324 Modification Kit 	2, 52 

Page 72 



ISS 3, SECTION 574-220-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

;98465 

98467 
198468 
98469 

198470 
thru 
98473 
78483 
98492 

798496 
98497 
r::13498 

,98500 
198502 
7 9E503 
'98506 
198507 
199224 
199225 
1 nAos 
199410 
159440 
199457 

thru 
199463 
199773 
199974 
139986 
139987 
99989 

199990 
301761 

thru 
301764 
304395 
304396 
30.460 
304461 
304463 
304464 
304465 
304740 
304769 
304771 
304772 
304773 
304774 
304775 
304778 
304779 
304833 
305-022 
305023 
305024 
305025 
305026 
3305027 
305028 
305029 
305031 
305033 
305034 
305035 
305036 
305037 
305058 
305032 

Description and 
Page Number 

Bar, Function 	41 

Bar, Function 	41 
Bar, Function 	41 
Bar, Function 	41 

Bar, Function 	41 
Solenoid 40 
Stud 40 
Solenoid 40 
Lever w/Hub 36 
Bail 	36 
Modification Kit 	40 
Pin, Solenoid Plunger 	40 
Bushing, Shoulder 40 
Spring 36 
Resistor, 100 Ohm 	40 
Bar, Function 	41 
Bar, Function 	41 
Bracket 57 
Arm 22 
Screw, 6-40 x 5/8 Fil 	14, 15 

Pallet, Type 	43 
Pallet, Type 	42 
Box Assembly, TH Type 43 
Box Assembly, TJ Type 43 
Pallet, Type 	42, 43 
Pallet, Type 	43 
Pallet, Type 	43 

Bar, Function 	41 
Spring 	21 
Plate, Stop 	53 
Spring 	61 
Bushing 	61 
Slide, Stripper 	61 
Blade w/Stud 61 
Blade, Stripper 	61 
Head, Print Hammer 34 
Plate w/Post 	30, 31 
Lever w/Hub 30, 31 
Guide, Paper 44 
Guide, Paper 44 
Guide, Paper 44 
Guide, Paper 44 
Bail w/Wire 56 
Boil w/Wire, 8-1/2" Wide 56 
Box Assembly, TM Type 42 
Shaft 55 
Lock, Shaft 55 
Arm, Right 55 
Retainer, Platen Hub 55 
Hub, Right Platen 55 
Arm, Right 55 
Guide, Paper 55 
Hub Assembly, Platen 55 
Gear w/Shaft, 28T 53 
Handwheel 53 
Arm w/Hub 53 
Modification Kit 	2, 53 
Modification Kit 	2, 9, 53 
Modification Kit 	2, 55 
Guide, Form 55 
Box assembly, TK Type 42 

Part 
Number 

305090 
305130 
305465 
305473 
305474 
305539 
305540 
305541 
305551 

thru 
305556 
305558 

thru 
305568 
305584 
305589 
305590 
305677 
305733 
305771 
306098 
306646 
306648 
306670 

thru 
306685 
306686 

thru 
306702 
306704 
306705 
306706 
306979 
307065 
307076 
307077 
307078 
307083 
307085 
307180 
307255 
307256 
307257 
307289 
307299 
307864 
309690 
309692 
310309 
310657 

thru 
310666 
311071 
311407 
311412 
311413 
311414 
311415 
311416 
311417 
311418 
311419 
311420 
311422 
311423 
311424 
311425 
311426 

Description and 
Page Number 

Box Assembly, TP Type 	43 
Bracket 	51 
Contact Assembly 	13 
Bail 	13 
Bracket 	13 
Modification Kit 	2, 61 
Modification Kit 	2, 61 
Slide, Stripper 	61 

Pallet, Type 	42 

Pallet, Type 	42 
Pallet, Type 	43 
Pallet, Type 	42, 43 
Pallet, Type 	43 
Cable w/Terminals 52 
Modification Kit 	2, 52 
Bracket, Guide 50 
Wire, Guide 56 
Contact Assembly 35 
Spring, Contact 35 

Guide, Form 44 

Modification Kit 44 
Bar, Function 	41 
Bar, Function 	41 
Bar, Function 	41 
Box Assembly, TL Type 42 
Modification Kit 53 
Gear, 30T 	15 
Clutch Assembly, Selector 
Cam, Selector 	14 
Spring, Contact 	35 
Lever 39 
Box Assembly, TN Type 43 
Pallet, Type 	42 
Pallet, Type 	42 
Pallet, Type 	42 
Lever 53 
Retainer 	37 
Box Assembly, TX Type 42 
Bumper, Rubber 5 
Bracket w/Post 5, 12 
Box Assembly, TR Type 43 

Pallet, Type 	43 
Box Assembly, TS Type 42 
Box Assembly, TV Type 42 
Post, Eccentric 	25 
Post, Eccentric Guide 	29 
Post, Spring 	29 
Bracket, Stop 	29 
Lever, Latch 	29 
Arm 29 
Arm 29 
Cover, Insulating 	35 
Lever, Reset 	25 
Bracket, Guide 	29 
Plate 	16, 25, 26 
Lever 29 
Bail, Reset 	29 
Bracket 	29 

14 

Part 
Number 

311456 
311457 
311458 
311459 

311460 
311461 
311462 
311464 

311465 
311466 
311467 
311468 
311469 
311471 
311730 
312395 
312571 
312711 
312755 
312756 
312757 
312980 
312981 
315532 
315533 
317218 
317353 
319936 
319937 
320028 
320443 
321095 
321096 
321097 
321098 
321099 
321681 

thru 
321692 
321694 

thru 
321700 
321702 
321703 
321705 
321780 
321782 
321983 
323051 
323052 
323070 
323077 
323078 
323508 
323592 
323593 
323594 
323595 
323599 
323600 
324081 
324095 
324098 
324099 
324465 
325966 
325967 
326478 
326799 
328110 
330681 

Description and 
Page Number 

Modification Kit 	2, 56 
Bracket, Bail 	56 
Modification Kit 58 
Modification Kit 	58 
Modification Kit 	58 
Modification Kit 	58 
Bracket 58 
Slide 	58 

Lever 58 
Tray, Paper 	58 
Tray, Paper 	58 
Tray, Paper 58 
Tray, Paper 58 
Bracket, Left 	58 
Cable Assembly 58 
Bracket 40 
Lever w/Hub 36 
Modification Kit 57 
Post, Eccentric 	57 
Bracket, Contact 57 
Plate 	57 
Bail, Right 	56 
Bail, Left 	56 
Bar, Function 	41 
Bar, Function 	41 
Bar, Function 	41 
Box Assembly, TY Type 42 
Screw, 4-40 Shoulder 40 
Bracket 40 
Bar w/Hub 21 
Lever w/Hub 36 
Bracket, Tie 	59 
Bracket 59 
Lever 59 
Bar w/Post 59 
Modification Kit 	2, 59 

Pallet, Type 	43 

Pallet, Type 	43 
Pallet, Type 	43 
Pallet, Type 	43 
Box Assembly, DB Type 43 
Pallet, Type 	43 
Cover, Contact 40 
Box Assembly, DC Type 42 
Plate w/Post 30 
Guide, Paper 30 
Cam 62 
Spacer 30 
Lever w/Hub 30 
Box Assembly, DE Type 42 
Contact Assembly 36 
Lever w/Hub 36 
Lever w/Hub 36 
Plate, Contact 	36 
Cover, Insulating 	36 
Box Assembly, DF Type 42 
Lever 28 
Modification Kit 56 
Bail 	56 
Bracket w/Shaft 56 
Box Assembly, DG Type 43 
Insulator 	13 
Modification Kit 2, 64 
Spring, Torsion 	56 
Spring, Torsion 	58 
Spring, Contact 	35 
Modification Kit 50 

Page 73 
73 Pages 



TELETYPE CORPORATION 	 SECTION 574-222-300TC 
Skokie, Illinois, U.S.A. 	 Issue 2, August 1968 

35 AUTOMATIC SEND-RECEIVE KEYBOARD (LAK) 

PARTS 

FIGURE 	 CONTENTS PAGE FIGURE CONTENTS PAGE 

1 Keyboard Base 2 16 Signal Generator Rear Plate Mechanism 15 

2 Keyboard Base (Continued) 3 17 176352, 197019 and 199070 Contact Box 

3 198240 Code Reading Contact Assembly 4 Assemblies 16 

4 Function Bail Mechanism 5 18 Bearing Bracket Mechanism 17 

5 Gear Sets 6 19 155990 Character Counter Mechanism 18 

6 144770 Intermediate Gear Assembly 6 20 Tape Container 19 

7 Code Bar Mechanism (Non-Parity) 7 21 199330 Modification Kit to Provide 

8 Code Bar Mechanism (Even Parity) 8 Alarm and Don't Answer on Low Tape 19 

9 Code Bar (Even Parity) 9 22 Cable Components 20 

10 Keyboard Mechanism 10 23 Keytops and Keylevers 21 

11 170332 Universal Bail Mechanism 11 24 Keytops (Continued) 22 

12 Ball Lock Mechanism 11 25 324584 Modification Kit for Signal 

13 Signal Generator Shaft Mechanism 12 Regenerator 23 

14 Signal Generator Frame Mechanism 13 26 323608 Circuit Card Components 24 

15 Signal Generator Front Plate Mechanism 14 Numerical Index 25 

© 1958 by Teletype Corporation 
All rights reserved. 
Prini-ed in U.S.A. 
	 Page 1 



— 151631 
Go-- 2191 
c;:?"---  7002 

170358 

151692 —v 
2191 --.0.4)  

197016 

II— 42327 
0— 153819 

192630 
151630 
2191 
150966' 
151335-7 

111017 
151415 

150966 151416 151632 

--- 7002 

,------..„- 154199 
-- 154201 125181 

I r  

170410 

151630— to 
2191-46 

170172 

174014 
3639 

6111V---  3438 

(D7 

" 

SECTION 574-222-800TC 

176663 --151722 
a — 21 91 

154115 

151630 
2191 

1331 	 ; 	jzi) 	7002 

158215 Q 
nn 

158213 

176700 

c?210912 12 

-.--2191 41.-- 153537 
Qu *  • 151632 	 51631A4 

	

---------- 2191 	Yii' --______ 	 151723>-° 

0 

	

	7002 	0 	 2669,......---• 
I 	------CD 3438 

0  
0...:.)-- 154076 

198238 

151632 
151631 

158216 158217  
IQ9 

(DI 	 (s) 192497 

119651 
151632 \ 

2191 

154109- 

3870 

681731 
112630 

154088 

198501 
151632 

2191...,,  11 

151118 
1L.9 

151146iN  

,,„:0  151632 
154037 7."  17.  -- 2191 

151632 
_ 	151616 0 

195716 (TTWB) 151113 
195717 (PTB) --.............. 

3598— e  
2191— ea 

(Cable Clamp-61 )  
See Fig. 22) 

A 

144763 	 °Used with Local Line Feed 

FIGURE 1. KEYBOARD BASE 

Page 2 



151722 
N 

It 2191 

154133 

153248 

in 

1. 
t 

I' . 

./..'  

73035 	- - - ....:::;,..„ , 	. ' 

(Ref. 170396
„'''' '3.*. ;•"... ...., -, ' . 	. 

See Fig. 4) 	..,....'” ..' 

119653 

82860 \(f- 
N 

153266 
93758 

153273 
73035 

150780 

55669 	
2191 
7002 

CD 0112485-1? 
2191-_,* 

198270 
° 7002 

rj) 

154107 

(6
) /151632 

,-----2191  / 151692 

/2191 
93758 

0198272 ®119648 
O 198271 

----153247 
198263 

180675 	Et,), 

180904 

,••• 

°119648„...,  

°198267 
153248 

(Ref. 176700 
See Fig. 1) 

° 198269 Character Counter 

Suppress Solenoid Assembly 

119651 119651 154097 
151722 
2191 

154065 

151630 

,.., 
I 	7002

\ 	
I 

VD® 
-1_, 	\T1 

2191 

154064 

153250 

(Ref. 170399 
See Fig. 4) 

(Ref. 155954 
See Fig. 22) 

31731 

155994 

155994 

151233 	 • 

2422 

151637 

lis 	3640 
---------- 125011 

3599,,,  ‘? 

170418 

151354 
158164 
102057-  

ISS 2, SECTION 574-222-800TC 

FIGURE 2. KEYBOARD BASE (Continued) 

Page 3 



119649 159597 

2191 
.3606 

7002- 

r 

1012 

N 
198222 

1012 

198225 
3606 

2191 / /151722 

0  80581 98228 - _ \ I I 3 

0  198232 

11 9648 198230 6 ?.803 
198220 

2191 

3606 1- 

2191 

3606-.„ 

' 

110743 
3599 

2191 

'153537 

0 Not part of 198240 

7002 I 

c y 

198221 

SECTION 574-222-800TC 

FIGURE 3. 	198240 COD 	'INC CONTACT ASSEMBLY 

Page 4 



170396 (0170398 (A" = .781) 
(7)170399 (A" = .969) 

151722 

o--2191 

4*— 7002 

162833 
1U)-- 15827- 

-7158275 

ir 4?' 
Q2,....-- 99803 

I 

0-1256 

0)-3598 

42) 	2191 

A" 

®170412 
__--119653 

49420 

0151687 

/ 0110743 
4„,„ / 077039 041732 

/ (D82548 

158231 — 

197015 
I 7-151722  

I (A)-2191 
®160583 

158816 

0  74728 ------ 

082547 

®74728 

9-151722 

A-2191 
—7002 

082547 

_-162333 

170395 

154092 

7656 

ISS 2, SECTION 574-222-800TC 

0 170413 Contact Assembly 
()Use with Local Line Feed 
gUse with Local Single Line Feed 

FIGURE 4. 	FUNCTION BAIL MECHANISM 

Page 5 



PINION 159287 
161301 (Ref. Motor Shaft) 

GEAR 

11 

GEAR CHART 

Gear Set 161295 311488 J 315865 
Pinion 159284 311490 : 315861 
Gear 159285 311491 315860 
Baud 	11.00 73.3 75 
Code 	11.00 11.0 11.0 
WPM 	100 67 	1 100 

144767 

(I)  ____,----1257 

a_2669 
0-117535 

0 ----- 158828 
cer,.......-6970 

I 

3598 
Nig) 

2191"  , 
125015 

159341 r- - 	2191 
158745 

FIGURE 5. GEAR SETS 

163440 

/144759 

151723 
/ 2669 35826 159341 144760  

ft4. 

 

'7,"G 

r: 

J 

0151724 
—02669 

151632 
N 	 8330 
ef'D 2191 151442 0 144769 

151630 

144761 

-J 

SECTION 574-222-800TC 

0 Not part of 144770 

FIGURE 6. 14 4 7 7 0 INTERMEDIATE GEAR ASSEMBLY 

Page 6 



ISS 2, SECTION 574-222-800TC 

125253 

76081 

/ 154071 

86283 

154013 

170363 0-- 

11 9654 	/ 
	154120 

170368 

2415 1 92530 

® 0\  
0 11 @ 

Thru 

Thru 
0 Thru 

170371 	170375 

® ® ®(2) 
E0 

/ 
154008 	21 91 / 

151630 

0 178144 Contact Assembly 

170364 

1703/0 

150991 / 

1 704141  

CD 

FIGURE 7. CODE BAR t.ikCHANISM (Non Parity) 

170324 

170361 
192521 

192522 
192523 \ 

1 .92529 
192524 

1 92525 \ 
192521 

192527 
1 92558 

192559 

151630 
2191,,  

91 
c-7002 

49420 

817:0 
°178147 081726 /, 

w158816 
0178146 082547/ / 081726 

°3599-._ 	 °41732 
6 	 3640 03640' / 

	

082548 	''''\ 
1,1)125011 	 _ 	077039 
151630 	

______ 
0151 688 21 91  

178145  ----_ 

1 95050 

—192579 

-„----__-__ 
	 0365 7 

r1;15

-*

! 151722 

 
410 
\8330 

\ 2191 
151 722 

151152,,,,  
3640 

1 25011 

192537- 
192535 

002 

Page 7 



198547 
198548 

192523 

192524 

170361 

49420 

® 
324129 

192579 

311285 

198544 

195050 

/ 198545 
170364 

151630 

2191 	c  

0178144 Contact Assembly 
0 Use on Quick Disconnect Keyboard 

170370 

c) 

SECTION 574-222-800TC 

See Fig. 9 for 
Code Bar Location Chart 

198538 
192525 \ 

192526 
192527 

198542 
198543 

198534 

198537 

154191 

91026 

ry" 	198534 

	

a\ - 	198535 

~~ 110743 

151637 if 
'312140573423 *--- 

4)-82249 
83877 

	

198539 	
198533.„0 

170368 

170363 ©- 

119654 / 

	154120 

151152 
11074.3 
82249 

—198531 

151631 

").____151722 

2191 

ON---C-1(9i:551 	0178147 

08254708\ 

;;1/55726 40 
0.3599 19255093) 

	

0178146 	\ 4173326 

03640V, / 
T52510031 01 // 	

s-118254r?8_):_.\779_ 

i._00C6Z 

0151688 

	

2191 	178145 0  

198540 
125154 Ar)._ 

1 5-9334-- 	
' 	

197017 
4) 159334 0,10- 

82999 
1 

198541 

111,111111r1111111111H111111111111111111111

---- 

11 

 11111111ln 11411111111111111111111111111111111111111111111/1 

170365 
/125253 

154125  

2415 

®-- 
	329089 

actizziz ©121100 

0 41382 
54072 

4,sc 
83877 

76081 
/ 154071 
/ 

---V%-cC(19 86283 
_ 
`® 154013 

198530-

4 3598—' 

/0 0 0\ 

10 11 
° 

0 Thru 0 

Thru 0 

0 Thru 0 

0  

197005 (BRK RI-S) 

170371 

®® 
C)0 

0  

150991 z 

170414 
170375 o 
® 
56 

FIGURE 8. 	CODE BAR MECHANISM (Even Parity) 

page 8 



Detail of Shift Locks 

198536 
—311211 

320480 

ISS 2, SECTION 574-222-800TC 

Location Chart for Even Parity - Cod. Bars 

Code Bar Location Shift Lock T 0 0 0 0 0 0 0 
Common Code 
See Figure 8 198536 

See 
Detail 	198543 198542 192527 	, 	192526 	192525 198538 192524 192523 198548 198547 

Below 	(8) (81) (7) 	(6) 	(5) (51) (4) (3) (2A) (1A) 

Escape II 	M 
198536 

See 
atai i 	198543 198542 308431 	308430 	192525 198538 192524 308429 198548 192521 

Below 	(8) (81) (7A) 	(6A) 	(5) (51) (4) (3A) (2A) (1) 

Scientific Data 	0 
System Auto - IDP 311211 

See 
Detail 	311208 311533 311531 	311201 	311205 311209 311202 311204 311203 311206 

Below 	(8S) (8U) (7R) (1S) 	(5S) (5T) (2S) (4S) (3S) (6S) 

Scientific Data 
System - SIGMA 

320480 
 

Series 
See 

Detail 320478 324580 320476 320477 320475 320479 320474 320473 320472 320471 

Below (8D) (8L) (6D) (7D) (5D) (5E) (4D) (3D) (2D) (1D) 

Code Bars viewed at Right Hand Guide 

 

0 0 Code Bar Stamping 

Shift Lock — 

192559 	 

192588 O 

O 

.-170361 Clutch Trip 

198537 Control Lock 

O 
0 

C) 

C) Inversion 
0 Peculiar to Escape IL 
()Used with Character Counter 
©Use on SDS SIGMA series 

FIGURE 9. CODE BARS (Even Parity) 

Page 9 



151659 

8330 

01 70406 

°No longer available order 311741 
Early Design 

192511 

192555 
192538'--- 

117608 
/ 153841 

/ 2191 

/ 192557 

°192553 

~ 	2191 
-'151630 / 

0192554--„ 	e 192557- 

--2191 
151631 

151224 
I 3598 

119651 
170409 

311741 
3598 

151224 

154021 

SECTION 574-222-800TC 

71? 
3598 / 

151618 te6<-"----- 7002 
\ 2191 

151632 

°The 192553 and 192554 brackets have been changed 
to lower the 192556 frame 1/16 inch. 

IlAil 

"A" = approx. 2 479 inches (New Style) 
"A" = approx. 2 541 inches (Old Style) 
New and Old Style brackets are interchangeable 
only in pairs. 

FIGURE 10. 	KEYBOARD MECHANISM 

Page 10 



110743 
192681 

140128 
2 	110743 

152893 

170373 

'"4"---154239 X86283   

156574 

170374 

-1::2893 
10743 

154238 
///125011 

110743 

-4170 _1:46) 	151152 170372 

0 Not part of 170332 

N 
151080 

0112627 

a 

085976 

°2191 

121473 \ 

125015 
2191 
151631 

O 312994 Modification Kit to Provide 
Universal Keyboard Switch Mechanism 

0 192550 Ball Lock Bar Assembly 

114 
~\ 110743 

03599 

153817 
170380 

0 71073 

093117.0 

01178 

0155140 - 

\ 3640 

152893 
333714 

0309509- 

ti ) 

V 

(Ref. 192554 
See Fig. 10) 

ISS 2, SECTION 574-222-800TC 

FIGURE 11. 170332 UNIVERSAL BAIL ASSEMBLY 

FIGURE 12. BAI 	K MECHANISM 

Page 11 



120824 

324488 

154032 

154029 

151153 
156503 

198235 	 151728 

150043 

150241- 

150044 

NN150026 

150029 

150013 

154694 
178142 

110743(a.,- 42823 
friV 

151737 

110743 

—198229 

tvc:. 	 (Ref. 198232 
................. 	See Hg. 3) 

128357 

SECTION 574-222-800TC 

FIGURE 13. SIGNAL GENERATOR SHAFT MECHANISM 

Page 12 



(rIft\\ 151631  

2191 

\154101 115122 

X154046 

117416 
170385 

151631 

151162x 

110743--, 

25011— 

119652 

74755 

-- 3870 

,1  

N154034 

---- 3870 

74805 

112626 

2669 	I 
154053 

J 

3598 

2191N,...o 

t 	7 

ti 154236 

\ 	2669 

112626 

150991 

154096 

-2191 

—151442. 

2191 
151631 

2191 
3598 

76099 

154033 

ISS 2, SECTION 574-222-800TC 

FIGURE 14. SIGNAL GENERATOR FRAME MECHANISM 

Page 13 



154178 

151722 
2191—, 

zz170391 80581 

119648 

156516\ ' 

108370\ 156509 

Ns.  '3599 
,,10743 

" 156516 

154105 
119648 

154036-"- 

151722 

2191- -/c" 

108370 154047 

176354 

125250
/  

170386 

2191 

170388 

@3IS 

3598 120870 

1020 

154009 

192534 

150923 

120489 

160090"--- 

119651 	 197013 

154010 

SECTION 574-222-800TC 

FIGURE 1 5 • SIGNAL GENERATOR FRONT PLATE MECHANISM 

Page 14 



192589 

198237 150923 

154215 

195053 

`1) .7•5432 

®195433 

®160593 	
LJ 

41732 

/1,, 93117 

	

" 	„......„.....-1164 
'Ire 

(1ZZ, 192597 ...."-C)  I 7.-....... 

	

90054 	 ..-7 
	., .., 7 

110743 

° 93507 

71073 

(I) 
89486 V 

82548 

®86959 

3599 
110743  

-- 3598 

700z 
—2191 I .." 7 

,Car  

192595 	
_ 

 

(gti 	" " 3598 

2191 

154091 

154051 

176339 

198236 

54027 

86742 

154191 	 —192604 

115122— 

\ 	158268..„.....  
119649 

119651 

151036 

170392 

03- 
3606 

150990 

— 111767 

3598 

r I 154127 
2191 

8449 

®Part of 192485 Contact Assembly 

154084 
159334 

111767 

90679 

154241 

159327 

I 
119651 

154015 
173096 

ISS 2, SECTION 574-222-800TC 

FIGURE 16. SIGNAL GENERATOR REAR PLATE MECHANISM 

Page 15 



SECTION 574-222-800TC 

1251261 

90791 
151182- 

---
-

1293 

110743 

0 154166 

199193 

151152 
3640 

IO 154130 ----- 

154056 

I) 0  156644 
/ 

CEZ/k3  

° 86304 
07002 

02191_  

®151632 
3640 

153817 

()Peculiar to 197019 (Arc Suppression) 
()Peculiar to 199070 (RF Suppression) 
°Peculiar to 176352 and 197019 
()Supplied with 179643 
Os Not supplied with Contact Box Assemblies 

°154095 

1951 86 
OO 195187 

FIGURE 17. 176352, 197019 AND 199070 CONTACT BOX ASSEMBLIES 

©194901 

194048 

110743 

3599 —* 
110743 0154131 3599-0) 

(D110743-6) 

(3'1 95652 

0179643 

Page 16 



/80402 
109356 

C:44/4r0.-17:\ 109356 I 
3640 I 
3599 I 

See 193565 Coupling 
Chart Above. 

See 193565 Coupling 
Chart Above. 

J 

109356 	 gffr  

..CY \ 3599 
3640 

80402 

1193565 Coupling Chart 

1 
94540 Set Screws (10-24 x 3/16") are 

! supplied with zinc or steel couplings. 

319394 Set Screws (10-24 x 5/16") are 
supplied with couplings using steel rings. 

IL- 151631 
21°1 

0,-125015 

I 	158271 

\-2191 
-1-'70314 

151724 

3639— 

117535-'1.- 7- --- 

161882 	- 

158079 

/g° 	156632 

2191 
151632 

158745 

144992 
°Supplied with 144753 

See 193565 Coupling 
Chart Above. 

.1 

192629,,N.  

119655 

See 193565 Coupling 
Chart Above. 

ISS 2, SECTION 574-222-800TC 

FIGURE 18. BEARING BRACKET MECHANISM 

Page 17 



3598 
2191 
7002 

178851 

ap. 	151152 
X 110743 

,04B5ip 
36 3606  _2048,017 oTz  151637,' 

21 91 	 (1,40"  A 
119653 
76081 

#)C's 
\ 151631 

2191 
( 
 \

158147 
155968 ) 

\ 11 9652 
124177 

-.4-'0151632 	155964 

o: 2191 
iQ 7002 

0178725 \ 

,C)8
215 g 

@1 

128271 -- 4=1- 	 158042 
-.`• 22746 

1 55965 

114876 
110743 
151685 

1 51637 

179258 

178849 

179279 

158021 
158050 

—115141 

179278 
3606 
2191 \ 

22746 

1 55967 

158040 
1 28271 

N 

158031  

11 9652 
1580 32 I 	Zi 

97393 
2481 

77 
3,566 	1580 35 

— 1580 38 

158052 

153536 
v 

1580 33 

1 50507 

SECTION 574-222-800TC 

C) Not part of 155990 

FIGURE 19. 1 5 5 9 90 CHARACTER COUNTER ASSEMBLY 

Page 18 



142623 

(Ref. 192224 
This Page) 	

198460 

• 

74709 

110743/.  

198461 	
156451 

153539 

1.1,. 3624 
/ 	1178 

144732 	
..% 

/ 	• / 	/ cep 
155954 144732 93117 

173715-----. part of 198439 Cable 

(Ref. 192224 
This Page) 

93117 

- _ 
1178 

3624 / 	 e- 

144732 / 

155954 .s,  144732 

173715 	Part of 199333 Cable 

199332 Low Tape Switch Assembly (Don't Answer) 

()Not Part of 198458 or 199332 
()Part of 199334 Cable 

93521 	198461 

/
110743 

/ 98142 

(Izzgio• *Lot  x'02191 

w 125015 / 

0151722 

ISS 2, SECTION 574-222-800TC 

158215 

FIGURE 20. TAPE CONTAINER 

198458 Low Tape Switch Assembly (Alarm) 

0192007 „d2 	0173716,, 

FIGURE 21. 1 9 9 3 3 0 MODIFICATION KIT TO PROVIDE ALARM AND DON'T ANSWER ON LOW TAPE 

Page 19 



CABLE CLAMPS 

Part No. I .D . 

121242 1/8 
121243 3/16 
121244 1/4 
121245 5/16 
121246 3/8 
121247 7/16 
121248 1/2 
121249 5/8 
1 21250 3/4 
121251 1 

GROMMETS 

40 	A 
""''''' 	-4— 

B 

Part  No. A B C 

154156 
154697 

3/16 
1/4 

5/16 
.381 

1/32 
3/32 

171952 

Ch.) 

171972 

JUMPERS 

Part No. Length Color Terminals (Amt) 

1 92318 2-3/4" Black 173715 	(2) 

INSULATING SLEEVES 

40R1  

Part No. !.D. 

155750 3/32 1/2" 
155751 1/8 1" 
155752 5/64 1/2" 
155753 1/8 1/2" 
155754 1/16 1/2" 
155755 11/64 5/8" 

179748 

SECTION 574-222-800TC 

320416 (#2 or #4 Screw) 

320418 (#6 or #8  Screw) 

 

173715 	 192176 
320410 (#6 or #8 Screw) 

154173 

155954 

FIGURE 22. 	CABLE COMPONENTS 

Page 20 



O 

seiliket 

180184 ■ 180334 F RU 

E WRU 0185175 

F 	 180273 1 180162 

180429 

180274 

180165 

183890 

180166 	G BELL 	0 1335273 

184863 	H 	 '801E6 

180167 	1 	TAB 	'80178 

9 	) 	180168 	1 	TAB 

0 	 180169 

A 	 180181 	K 	E 

A SOA 	180435 	K VT 

A 	SOH 	0185169 	K VT C 

180321 

0;85271 

180187 

180383 

80188 

180430 

E 180333 

180320 E WRU 	180173 

PART 
NUMBER 

A SOM 0183891 	K CVT 0185171 

B 
	

180194 	 180385 

B 	SOT 	180434 	L 	FF \ 	80431 

B 	SIX 	®185166 	L OFF 	0 185270 

C 	 180192 	L FORM 	180189 

C EOM 	180432 	M 	 180196 

C 	ETX 	' 0 185165 	M 	D 	180384 

D 180278 	N 	 180250 

D EOT 	180183 	N t 	180195 

ISS 2, SECTION 574-222-800TC 

KEY1OPS 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

0 180326 ESC 180382 

0 184864 180170 

P 180263 180197 

P 180180 180198 

P 180327 180199 

Q 180171 / 	? 180200 

0 START 180422 180205 

O X-ON 0183888 180324 

R 180260 180328 

R TAPE 180174 // 180331 

R TAPE 0185167 180332 

R PUNCH 	180425 180335 

S 180282 180336 

S STOP 	180428 LOC LF 151249 

S X-OFF 	180182 LOC CR 0 151250 

S X-OFF 	00 183892 REPT OO 151254 

S X-OFF 0185174 LOC 	B 	SP 0153280 

T 180261 RUB OUT 180201 

T +A-PE 180175 RE- 	TURN 180202 

T 0185168 LINE FEED 180203 TAPL 

T 180426 ALT 	MODE 180257 fki NCIt 

U 180177 CTRL 192299 

V 180193 CTRL 0 323798 

V 180433 CTRL O 305064 -PR-N-T- 

W 180172 SHIFT 192510 

W LEM 180423 BRK 	RLS O 197040 
1 
i 	X 180191 LOC 	S 	LF 0 198241 

1 	Y 180176 

i 	Z 180190 

92555 

6  

FIGURE 23. KEYTOPS AND KEYLEVERS 

330963 
---- 

151006" 

330966' 

180161 E WRU 0183889 

D EOT 10185170 	N A 	185132 

	

180259 	0 	..- 	180179 

Ali Keytops Ha 'e Gray Body - White Charac ers unless otherwise specified 

0 Red Body, White Characters 
()Gray Body- Yellow Characters 
gG ray Body - Red Upper Case - White Lower Case 

Page 21 



SECTION 574-222-800TC 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

KEYTOP 
DESCRIPTION 

PART 
NUMBER 

0 185261 TAB ®O 	1 185271 SYNC) V 185281 RESET 	B 185292 T. FWD 	T 185302 

• 185262 $. FFO 	L 185272 DLE 0 P 185282 4B 	C 185293 T. REV 	U 185303 

0 	:  185263 BELL® G 185273 ENQO E 185283 4A 	E 185294 8B 	V 185304 

$ 	.  185264 DCI C) 0 185274 EM ® y 185285 DR 	F 185295 2A 	W 185305 

f 	P  185265 DC2 ® R 185275 EOM® C 185286 CALL 	N 185296 28 	X 185306 

i  185266 DC30 S 185276 SOR 0 W 185287 PL-1 	0 185297 T. STP 	Y 185307 

+ 	%  185267 DC4® T 185277 EOR 0 Z 185288 PL -2 	P 185298 1B 	Z 185308 

TAPE 	FEED 185268 ETB 0 W 185278 ETB 	W 185289 1A 	0 185299 

• 185269 SUB 0 Z 185279 EC7 	W 185290 8A 	R 185300 

\ FF 0 L 185270 CAN® X 185280 PA 	A 185291 RPR 	S 185301 

0 Red Character 

FIGURE 24. KEYTOPS (Continued) 

Page 22 



01210 
093117 
071073 
0321919 

0 74728 
0 82548 
0 171688 

082547 
0321920 

0 321918 
0 324009 

(Ref 192533 
See Fig. 16) 0110743 

0155046 

0 321922 

.....___ ....- 	 ; 	....,:. 
----. ------ 	 ....- --,.. -----..- 

..- (Ref. 3598 & 2191 

- 
---.... 

........_ ...-- ---• 	 See Fig. 16) -- 	....- 	• .. ....--z. „, ..-- 
198236 	—_, ..--- -,c 1/2: 

--- 	--- .._.....- ..- 
90391 	 ..-- 	--- 

(gr 	4:----- 
, 

324012 
41382 

	(Ref. 115122 
See Fig. 16) 

Specification 504855 

0324010 Contact Assembly 

324011 

(Ref. 119649 
See Fig. 16) 

125011 
2191 
324013 

tt.:1 

323609 (See Fig. 26 
for Component Parts) 

153631 
155755 

97266 
O 82548 
0 74728 
0321921 

ISS 2, SECTION 574-222-800TC 

FIGURE 25. 3 2 4 5 8 4 MODIFICATION KIT FOR SIGNAL REGENERATOR 

Page 23 



Reference 

Designation 
Part No. 

Total 

Qty. 
Description 

C1-C2 148833 2 Capacitor, 0.1 MFD 

C3-C4 300384 2 Capacitor, 0.0047 MFD 

CR1-3 177108 3 Diode, D2 

CR4-5 197464 2 Diode, IN914 

CR6 300102 1 Diode, D4 

CR7 323607 1 Diode, Zener, IN970B, 24V 

CR8 300385 1 Diode, Zener, 1N759, 12V 

CR9 323606 1 Diode, Zener, IN4747A, 20V 

CR10 178844 1 Varistor, 100A 

R1-R6 129854 6 Resistor 10K Ohms 

R7 118144 1 Resistor, 2.7K Ohms 

R8 143667 1 Resistor, 3.9K Ohms 

R9 118143 1 Resistor, 1.8K Ohms 

R10-12 129853 3 Resistor, 2.2K Ohms 

R13-14 118186 2 Resistor, 5.6K Ohms 

R15-R17 118177 3 Resistor, 22K Ohms 

R18 118154 1 Resistor, 47K Ohms 

Q1-Q4 315930 4 Transistor, 2N3568 

Q5 315932 I Transistor, MM2259 

Q6 193134 1 Transistor, N35 

Transistor 

144495 

SECTION 574-222-800TC 

FIGURE 26. 3 23 6 0 8 CIRCUIT CARD COMPONENTS 

Page 24 



ISS 2, SECTION 574-222-800TC 

Part 

Number 

Description and 

Page Number 

Part 

Number 

NUMERICAL INDEX 

Description and 

Page Number 

Part 

Number 
Description and 

Page Number 

1012 Screw, 6-40 Shoulder 4 86283 Spring 	7,8,11 121473 Post 	11 
1020 Screw, 6-40 x 1/4 Hex 	14 86304 Spring 	16 124177 Washer, Lock 	18 
1118 Screw, 6-40 Shoulde; 	18 86742 Nut, 4-40 Hex 	15 125011 Washer, Fiat 	3,7,8,11,13,23 
1164 Screw, 2-56 x 3/16 HI 	15 86959 Bushing, 	Indulating 	15 125015 Washer, Flat 	6,11,15,17,19 
1178 Screw, 2-56 x 7/16 Fil 	11,19 89486 Stiffener 	15 125126 Screw, 2-56 x 9/32 Fil 	16 
1210 Screw, 2-56 x 5/8 HI 	23 90054 Spring 	15 125154 Screw, 3-48 Shoulder 8 
1256 Screw, 6-40 Set 	5 90391 Washer, Felt 	23 125181 Screw, 2-56 x 3/8 Fil 	2 
1257 Screw, 10-32 x 1-1/8 Fil 	6 90679 Washer, Felt 	15 125250 Spring 	14 
1293 Screw, 4-40 x 1/8 Fil 	16 90791 Washer, Lock 	16 125253 Spring 	7,8 
2191 Washer, Lock 	2 to 8, 	10,11, 91026 Screw, 4-40 Shoulder 8 128271 Screw, 6-40 Shoulder 	18 

13 to 19,23 93117 Washer, Lock 	11,15,19,23 128357 Ring, 	Retaining 	12 
2415 Spring 	7,8 93507 Screw, 4-40 x 3/4 Hex 	15 129853 Resistor, 2,200 Ohm 24 
2422 Washer, Lock 	3 93521 Post, Spring 	19 129854 Resistor, 10,000 Ohm 	24 
2481 Washer, Flat 	18 93758 Washer, Felt 	3 142623 Reel, Tape 	19 
2669 Washer, Lock 	2,6,13 93984 Washer, Lock 4 143667 Resistor, 3,900 Ohm 24 
3438 Washer, Flat 	2 94540 Screw, 	10-24 Set 	17 144495 Pad, Transistor Mounting 	24 
3598 Nut, 6-40 Hex 	2,5,6,8,10,11 97266 Plate, Clamp 	23 144732 Insulator 	19 

13,14,15,18,23 97393 Screw, 6-40 Shoulder 	18 144753 Shaft w/Bearings 	17 
3599 Nut, 4-40 Hex 	3,4,7,8,11,14 98142 Washer, Flat 	19 144759 Spacer, .187" Thk 	6 

15,16,17 99803 Insulator, .094" Thk 	5 144760 Spacer, .400" Thk 	6 
3606 Nut, 6-40 Hex 4,15,18 102057 Screw, 4-40 Shoulder 3 144761 Shaft 	6 
3608 Spring 	7 104710 Bali, 	Bearing 	11 144763 Plate, Nut 	2 
3624 Washer, Flat 	19 104807 Washer, 	Flat 	4,18 144767 Plate w/Bracket, Bearing 	6 
3639 Washer, Lock 	2,17 108370 Washer, Felt 	14 144769 Button, Pivot 	6 
3640 Washer, Lock 	3,7,8,11,16,17 109356 Washer, Flat 	17 144770 Gear Assembly, Intemediate 	1,6 
3870 Spring 	2,13 110437 Spring 	4 144992 Shaft w/Bearing 	17 
4702 Spring 	13 110743 Washer, Lock 	4,5,8,11,12 to 16, 148128 Washer, Flat 	11 
6970 Nut, 3/8-32 Hex 6 18,19,23 148833 Capacitor, .1 MFD 	24 
7002 Washer, 	Flat 	2 to 5, 7,10,11, 111017 Screw, 6-40 x 5/16 Fil 	2 150013 Disk, Adjusting 	12 

13,15,16,18,19 111767 Washer, Hai 	15 150026 Lever, Shoe Release 	12 
7603 Spring 	15 112485 Screw, 6-32 x 1/4 Fil 	3 150029 Wick, Felt 	12 
7656 Spring 	5 112626 Nut, 10-32 Hex 	13 150043 Shoe, Secondary Clutch 	12 
8330 Washer, 	Flat 	6,7,10 112627 Nut, 2-56 Hex 	11 150044 Shoe, Primary Clutch 	12 
8449 Spacer, .094" Thk 	15 112630 Spring 	2 150241 Spring 	12 

22746 Spring 	18 114876 Washer, Flat 	18 150507 Spring 	4,18 
35826 Washer, Flat 	6 115122 Washer, 	Felt 	13,15,23 150780 Screw, 6-40 Spl 	3 
41382 Spring 	8,23 115141 Screw, 6-40 Shoulder 	18 150923 Washer, Felt 	14,15 
41732 Plate, Clamp 	5,7,8,15 117416 Post 	13 150966 Insulator, Terminal Block 	2 
42823 Washer, Flat 	12 117535 Washer, Flat 	6,17 150990 Washer, Felt 	15 
42827 Screw, 3-48 x 1/4 Fil 	2 117608 Nut, Speed 	10 150991 Washer, Felt 	7,8,13 
49420 Spring 	5,7,8 118143 Resistor, 1,800 Ohm 	24 151003 Keylever 21 
55669 Spring 	3 118144 Resistor, 2,700 Ohm 	24 151004 Keylever 	21 
70314 Washer, Flat 	17 118154 Resistor, 47,000 Ohm 	24 151005 Keylever 21 
71073 Washer, 	Flat 	11,15,23 118177 Resistor, 22,000 Ohm 	24 151006 Keylever 21 
73035 Spring 	3 118186 Resistor, 5,600 Ohm 	24 151036 Screw, 4-40 Shoulder 	15 
74014 Screw, 10-32 x 3/4 Hex 	2 119648 Ring, 	Retaining 	3,4,14 151080 Washer, Flat 	11 
74709 Spring 	19 119649 Ring, 	Retaining 	4,15,23 151103 Spring 	4 
74728 Terminal, Contact 	5,23 119651 Ring, 	Retaining 	2,3,10,14,15 151113 Strip, Mounting 	2 
74755 Washer, 	Felt 	13 119652 Ring, 	Retaining 	13,18 151118 Plate, Spacing 	2 
74805 Screw, 10-32 x 3/4 Hex 	13 119653 Ring, 	Retaining 	3,5,18 151146 Strap, Mounting 	2 
76081 Washer, Flat 	7,8,18 119654 Ring, Retaining 	7,8 151152 Screw, 4-40 x 3/16 Hex 4,7,8,11, 
76099 Washer, Flat 	13 119655 Ring, 	Retaining 	17 13,16,18 
77039 Bushing, 	Insulating 	5,7,8 119662 Screw, 6-40 Spl 	18 115153 Bearing, Sleeve 	12 
80402 Screw, 4-40 x 15/32 Fil 	17 120489 Spacer, .052" Thk 	14 151182 Washer, Insulating 	16 
80478 Post, Spring 	8 120824 Washer, Feit 	12 151223 Screw, 4-40 Shoulder 	10 
80581 Spring 	4,14 120870 Wick, Felt 	14 151224 Screw, 6-40 Pilot 	10 
81726 Terminal 	7,8 121100 Spring 	8 151233 Spacer, .065" Thk 	3 
81731 Spring 	2,3,7 121242 Clamp, 1/8 ID Cable 	20 151249 Keytop 21 
82249 Washer, Flat 	8 121243 Clamp, 3/16 ID Cable 	20 151250 Keytop 21 
82547 Insulator, 	.094" Thk 	5,7,8,15, 121244 Clamp, 1/4 ID Cable 	20 151254 Keytop 21 

23 121245 Clamp, 5/16 ID Cable 20 151329 Switch, Sensitive 	20 
82548 Insulator, 	.062" Thk 	5,7,8,15, 121246 Clamp, 3/8 ID Cable 	20 151335 Stud 	2 

23 121247 Clamp, 7/1 6 ID Cable 	20 151354 Screw,2-56 x 15/32 Fil 	3 
82860 Spring 	3 121248 Clamp, 1/2 ID Cable 	20 151415 Block, Terminal 	2 
82999 Spring 	8 121249 Clamp, 5/8 ID Cable 	20 151416 Nut, 6-40 Hex 2 
83877 Spring 	8 121250 Clamp, 3/4  ID Cable 20 151442 Screw, 6-40 x 1/2 Hex 6,13 
85976 Washer, Flat 	11 121251 Clamp, 1 ID Cable 20 151616 Screw, 02 Self-Tapping 	2 

Page 25 



SECTION 574-222-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

151618 Screw, 6-40 x 7/16 Fil 	10 154087 Plate, Nut 	2 156630 Washer, Felt 	14 

151630 Screw, 6-40 x 1/4 Hex 2,3,6, 154088 Plate, Nut 	2 156632 Screw, 6-40 x 13/32 Hex 17 

7,8,10,17 154089 Post, Spring 	15 156644 Link, Drive 	16 

151631 Screw, 6-40 x 5/16 Hex 2,8,10, 154091 Guide, Non-Repeat Lever 15 156740 Screw, 6-40 x 7/32 Hex 4,11 

11,13,17,18 154092 Shaft 	5 158021 Bracket, Switch 	18 

151632 Screw, 6-40 x 3/8 Hex 2,3,6, 154094 Clamp 	13 '158031  Bail, Feed 	18 

10,16,17,18,19 154095 Eccentric, Contact Box 	16 158032 Bail, 	Reset 	18 

151637 Screw, 4-40 x 1/4 Fil 	3,8,18 154096 Bushing, Eccentric 	13 158033 Spacer, .055" Thk 	18 

151659 Screw, 6-40 x 1/2 Fil 	10 154097 Bail 3 158036 Lever, Reset 	18 

151678 Screw, 1/4-32 Pilot 	2 154101 Plate, Rear 	13 158038 Lever 	18 

151685 Screw, 4-40 x 5/16 Fil 	18 154105 Post, Transfer Bail 	14 158040 Lever, Ratchet Drive 	18 

151687 Screw, 4-40 x 7/16 Fil 	5 154107 Bracket 	3 158042 Lever, Latch 	18 

151688 Screw, 4-40 x 5/8 Fil 	7,8 154109 Plunger 2 158050 Switch, Contact 	18 

151692 Screw, 6-40 x 3/16 Fil 	2,3 154115 Plate, Guide 	2 158052 Cam, Switch 	18 

151694 Screw, 6-40 x 11/32 Fil 	17 154120 Lever, Code Bar 7,8 158079 Shaft, Motor Coupler 	17 

151722 Screw, 6-40 x 3/16 Hex 2,3,4, 154125 Spring 	7,8 158147 Bushing, Eccentric 	18 

5,7,8,14,19 154127 Nut, 6-40 Hex 	15 158164 Lever w /Hub 3 

151723 Screw, 10-32 x 3/8 Hex 2,6 154130 Box, Contact 	16 158213 Plate, Nut 	2 

151724 Screw, 10-32 x 5/8 Hex 6,17 154131 Cover, Contact 	16 158215 Plate, Nut 	2,18,19 

151728 Spring 	12 154133 Bracket 	3 158216 Plate, Nut 	2 

151737 Screw, 4-40 x 11/64 Hex 	12 154138 Washer, 	Felt 	12 158217 Plate, 	Nut 	2 

151843 Screw, 6-40 Adjusting 	11 154156 Grommet, Rubber 20 158231 Contact Assembly 	5 

152045 Guard, Gear 2 154166 Suppressor, Arc 	16 158268 Latch w/Hub 	15 

152441 Washer, Flat 4 154173 Plate 	20 158271 Guard, Gear 	17 

152839 Spring, Latch 	18 154178 Spring 	14 158275 Plate, Clamp 	5 

152893 Screw, 4-40 x 1/4 Hex 11,18 154189 Insulator 	16 158277 Screw, 3-48 x 1 Rd 	5 

153247 Lever, Trip 	3 154191 Spring 	8,15 158745 Clamp, Bearing 	6,17 

153248 Bushing, 6-40 Shoulder 3 154199 Shim, .005" Thk 	2 158816 Spring, Contact 	5,7,8 

153250 Link 	3 154201 Shim, .014" Thk 	2 158828 Bushing, Mounting 	6 

153266 Lever, Trip 	3 154215 Spring 	15 159284 Pinion, 20T 	6 

153273 Link 	3 154217 Wick, Leather 	14 159285 Gear, 84T 6 

153280 Keytop 21 154227 Bracket, Support 	5 159287 Retainer, Pinion 	6 

153537 Screw, 6-40 x 9/32 Hex 2,4 154236 Lever, Latch 	13 159327 Washer, Flat 	15 

153538 Screw, 6-40 x 7/16 Hex 	18 154238 Extension 	11 159334 Washer, Insulating 	8,15 

153539 Screw, 6-40 x 11/16 Hex 	19 154239 Extension w/Post 	11 159341 Bearing, Ball 6,17 

153631 Network, Spark Suppression 	23 154240 Bail, Code Bar 	15 159597 Washer, Flat 	4 

153817 Screw, 4-40 x 3/8 Hex 	11,16 154241 Stud 	15 160090 Lever, Transfer 	14 

153819 Washer, Lock 2 154386 Plate, Adjusting 	15 160583 Spring, Contact 	5 

153841 Screw, 6-40 x 9/16 Hex 	10,13 154694 Disk, Clutch Cam 	12 160593 Terminal 	15 

154008 Guide, Code Bar 7 154697 Grommet, Rubber 20 161295 Gear Set, 100 WPM 6 

154009 Plate, 	Front 	14 155046 Screw, 4-40 x 15/32 Hex 23 161301 Post 	6 

154010 Bail, Transfer 	14 155750 Sleeve, 3/32 ID x 1/2" Lg 161346 Washer, Felt 	14 

154013 Bracket, Spring 	7,8 Insulating 	20 161882 Plate w/Bracket 	17 

154015 Post 	15 155751 Sleeve, 1/8 ID x 1" Lg 162333 Stud, Locating 	5 

154019 Follov,er, 	Eccentric 	12 Insulating 	20 162803 Post, Drive Link 	4 

154021 Link 	10 155752 Sleeve, 5/64 ID x 1/2" Lg 162883 Cover, 	Insulating 	5 

154027 Bellcrank 	15 Insulating 	20 163440 Gear, 48T 	6 

154029 Wick, Felt 	12 155753 Sleeve, 	1/8  ID x 1/2" Lg 170172 Bracket 	2 

154030 Shaft, Signal Generator 	12 Insulating 	20 170173 Lever w/Hub 5 

154032 Sleeve, Gear 	12 155754 Sleeve, 1 /1 6 ID x 1/2" Lg 170324 Bracket, Front 	7 

154033 Lever, Clutch Latch 	13 Insulating 	20 170332 Bail Assembly, 	Universal 	1,11 

154034 Lever, Clutch Stop 	13 155755 Sleeve, 1 1 /64 ID x 5/8" Lg 170358 Bracket 	2 

154036 Plate, Detent 	14 Insulating 	20,23 170361 Bar, Clutch Trip 	7,8,9 

154046 Stud 	13 155954 Switch, Sensitive 	3,19,20 170363 Bracket, Left 	7,8 

154047 Post, Spring 	14 155960 Latch 	18 170364 Bracket, Right 	7,8 

154051 Screw, 6-40 Shoulder 	15 155964 Lever, Stop 	18 170365 Guide, Code Lever 7,8 

154053 Bail, Clutch Trip 	13 155965 Ratchet, 88T 	18 170368 Shaft 	7,8 

154056 Bracket, Contact Box 	16 155967 Washer, Spring 	18 170369 Bracket, Support 	7 

154064 Bracket, Adjusting 	3 155968 Washer, Flat 	18 170370 Lever, Function 	7,8 

154065 Lever w/Hub 3 155990 Counter Assembly, Character 1,18 170371 Lever, Function 	7,8 

154071 Screw, 	1/4-32 Pilot 	7,8 155994 Insulator, .015" Thk 	3 170372 Bail, 	Universal 	11 

154072 Bracket, Stop 	8 156226 Hub 	17 170373 Blade, 	Rear 	11 

154076 Plate, Nut 	2 156451 Bushing 	19 170374 Blade, 	Front 	11 

154079 Stud 	15 156503 Wick, 	Felt 	12 170375 Lever, Auxiliary 	7,8 

154080 Lock, Wedge 	11 156509 Washer, Flat 	14 170379 Retainer, 	Bail 	11 

154083 Spacer, Cam 	12 156516 Latch 	14 170380 Retainer, Wedge 	11 

154084 Bearing, Needle 	15 156574 Post, 	Spring 	11 170385 Frame w/Bushing 	13 

Page 26 



Part 
Number 

Description and 
Page Number 

Part 
Number 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Part 
Number 

ISS 2, SECTION 574-222-800TC 

Description and 

Page Number 

170386 Guide, Transfer Lever 	14 180181 Keyroo 21  183890 Keytop 21 
170388 Post, Guide 	14 180182 Keyrop 	2' 183891 Keytop 21 
170390 Bail, Locking 	14 180183 Keytoo 	27 183892 Keytop 21 
170391 Guide, Transfer Lever 	14 180184 Keytop 	21 184863 Keytop 21 
170392 Lever, Non-Repeat 	15 180185 Keytoo 2' 184864 Keytop 21 
170395 Bracket, Fu h 	tion Bail 	5 180186 Keytop 185132 Keytop 21 
170396 Bail, 	L.B.S. 	3,5 180187 Keytop 185165 
170397 Bail, L.C.R. 	5 180188 Keytop 21  Hiru 
170398 Lever, L. L. F. 	5 180189 Keytop 	2' 185171 Keytops 	21 
170399 Lever 3,5 180190 Keytop 185174 Keytop 	21 
170406 Bracket, Left Space Bar 	10 180191 Keytop 2 185175 Keytop 	21 
170407 Bracket, Right Space Bar 	10 180192 Keytop 2' 185261 
170409 Bail, Space Bar 	10 180193 Keytop 2' thru 
170410 Plate, Nut 	2 180194 Keytop 	2' 185269 Keytops 22 
170412 Bracket, Switch Mounting 	5 180195 Keytop 185270 Keytop 	21,22 
170413 Contact Assembly 5 180196 Keytop 27 185271 Keytop 21,22 
170414 Lever, Function 	7,8 180197 Keytop 2' 185272 Keytop 22 
170418 Bracket 3 180198 Keytop 	27 185273 Keytop 	21,22 
171688 Bushing, .256" Thk 	23 180199 Keytop 2' 185274 Keytop 22 
171952 Connector, Green Shielding 	20 180200 Keytop 21 185275 
171972 Connector, Green Insulated 	20 180201 Keytop th ru 
173096 Stud, Eccentric 	15 180202 Keyrop 185283 Keytops 22 
173503 Gear, 66T 	17 180203 Keytop 2' 185285 
173715 Terminal, Plug Type 	19,20 180205 Keytop 	2' th ru 
173716 Terminal, Receptacle Type 	19 180250 Keytop 185308 Keytops 22 
176339 Post, Stop 	15 180257 Keyrop 192007 Terminal, Tab Type 	19 
176352 Box Assembly, Contact 	1,16 180259 Keytop 192013 Connector, 50 Pt Plug Type 20 
176354 Sleeve 	14 180260 Keytop 192176 Terminal, Plug Type 	20 
176663 Link 	2 180261 Keytop 192224 Panel, Tape Container 	19 
176700 Base 	2,3 180263 Keytop 	2'. 192299 Keytop 21 
177108 Diode 24 180273 Keytop 27 192318 Jumper, 2-3/4" Black 20 
178142 Camsleeve 	12 180274 Keytop 27  192485 Contact Assembly 	15 
178144 Contact Assembly 7,8 180278 Keytop 2' 192497 Bracket 	2 
178145 Bracket, Switch 	7,8 180282 Keytop 21 192510 Keytop 21 
178146 Guard 7,8 180320 Keytop 21 192511 Bar, Space 	10 
178147 Spring, Contact 	7,8 180321 Keytop 21 192521 Bar, #1 Code 7,9 
178725 Spring 	18 180323 Keytop 2' 192522 Bar, #2 Code 7 
178844 Varistor 	24 180324 Keytop 192523 Bar, #3 Code 7,8,9 
178849 Cord Assembly, Indicator 	18 180326 Keytop 21  192524 Bar, #4 Code 7,8,9 
178851 Pulley 	18 180327 Keytop 	21 192525 Bar, #5 Code 7,8,9 
179258 Bracket, Scale 	18 180328 Keytop 21 192526 Bar, #6 Code 7,8,9 
179278 Drum, Ratchet 	18 180331 Keytop 2' 192527 Bar, #7 Code 	7,8,9 
179279 Bracket w/Posts 	18 180332 Keytop 2 192529 Bar, Shift Code 7 
179639 Contact Assembly 	16 180333 Keyrop 192530 Bar, Shift Lock 	7 
179643 Network, Filter 	16 180334 Keytop 192531 Lever, Transfer 	14 
179748 Connector, 5 Pt Plug 	20 180335 Keytop 2' 192533 Plate, Rear 	15,23 
180160 Keytop 21 180336 Keytop 192534 Post, Locking Bail 	14 
180161 Keytop 21 180382 Keytop 2' 192535 Bail w/Post 	7 
180162 Keytop 21 180383 Keytop 	2',  192537 Plate, Adjustment 	7 
180163 Keytop 21 180384 Keytop 2) 192538 Plug, Button 	10 
180164 Keytop 21 180385 Keytop 21 192550 Bar Assembly, Ball Lock 	11 
180165 Keytop 21 180422 Keytop 2' 192552 Channel, Ball 	11 
180166 Keytop 	21 180423 Keytop 2)  192553 Bracket, Left Mounting 	10 
180167 Keytop 21 180425 Keytop 192554 Bracket, Right Mounting 	10,11 
180168 Keytop 21 180426 Keytop 192555 Plate, Keytop Guide 	10,21 
180169 Keytop 21 180428 Keytop 2) 192556 Frame 	10 
180170 Keytop 	21 180429 Keytop 21 192557 Grommet, Rubber 	10 
180171 Keytop 21 180430 Keytop 21 192558 Bar, C. R. Code 7,8 
180172 Keytop 21 180431 Keytop 2= 192559 Bar, Counter Code 7,8,9 
180173 Keytop 21 180432 Keytop 21 192579 Bushing, Shoulder 7,8 
180174 Keytop 	21 180433 Keytop 2' 192588 Bracket 9 
180175 Keytop 21 180434 Keytop 	21 192589 Post, Stop 	15 
180176 Keytop 21 180435 Keytop 2 192595 Post, Eccentric 	15 
180177 Keytop 21 180675 Screw, #6 Self-Tapping 	3 192596 Follower, Cam 	15 
180178 Keytop 21 180904 Tab, Terminal 	3 192597 Bracket 	15 
180179 Keytop 21 183888 Keytoo 21 192604 Stud 	15 
180180 Keytop 21 183889 Keytop 21 192629 Shaft 	17 

192630 Bracket 2 

Page 27 



SECTION 574-222-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

192649 
192681 
193134 
193565 
194048 
194901 
194982 

Description and 
Page Number 

Post, Spring 	15 
Screw, 4-40 SpI 	11 
Transistor 	24 
Coupling, 	Flexible 	17 
Screw, 4-40 SpI 	16 
Screw, 4-40 SpI 	16 
Clip, Connector 20 

Part 
Number 

198270 
198271 
198272 
198297 
198439 
198458 
198460 

Description and 
Page Number 

Bracket 3 
Lever 3 
Solenoid 	3 
Guide, Code Bar 4 
Cable Assembly 	19 
Switch Assembly, Low Tape 
Arm, Tape 	19 

19 

Part 
Number 

311531 
311533 
311741 
312994 
312995 
315860 
315861 

Description and 
Page Number 

Bar, Code 9 
Bar, Code 9 
Bracket 	10 
Modification Kit 	11 
Bar, 	Retainer 	11 
Gear, 117T 6 
Pinion, 	19T 	6 

195050 Bracket 7,8 198461 Plate, Mounting 	19 315865 Gear Set, 100 WPM 6 
195051 Plate 	15 198501 Spring, Lock 	2 315930 Transistor 	24 
195052 Plate, Nut 	15 198530 Plate, Spring 	8 315932 Transistor 	24 
195053 Cover, Insulating 	15 198531 Plate Blocking 	8 319394 Screw, 10-24 Set 	17 
195186 Screw, 4-40 x 7/8 Hex 	16 198533 Plate, Blocking 	8 320410 Terminal, Spade Type 20 
195187 Screw, 4-40 x 1-1/2 Hex 16 198534 Arm w/Roller 8 320416 Terminal, Ring Type 20 
195432 Spring, Contact 	15 198535 Post 8 320418 Terminal, Ring Type 	20 
195433 Spring, Contact 	15 198536 Bar, Shift Lock 	9 320471 Bar, Code 9 
195651 Box, Contact 	16 198537 Bar, Control Lock 8,9 320472 Bar, Code 9 
195652 Cover, Contact Box 	16 198538 Bar, #51 Code 8,9 320473 Bar, Code 9 
195716 Plate, Identification 	2 198539 Bail, Blocking 	8 320474 Bar, Code 9 
195717 Plate, Identification 	2 198540 Bail, Blocking 	8 320475 Bar, Code 9 
197005 Lever, Function 	8 198541 Screw, 6-40 Shoulder 8 320476 Bar, Code 9 
197013 Lever, Transfer 	14 198542 Bar, #81 Code 8,9 320477 Bar, Code 9 
197015 Bracket, Mounting 	5 198543 Bar, #8 Code 8,9 320478 Bar, Code 9 
197016 Insulator, .020" Thk 	2 198544 Guide, Left Code Bar 8 320479 Bar, Code 9 
197017 Latch, Lock 	8 198545 Guide, Right Code Bar 8 320480 Bar, Shift Lock 	9 
197018 Lever, Keyboard Lock 5 198547 Bar, #1A Code 8,9 321727 Guide 	11 
197019 Box Assembly, Contact 	1,16 198548 Bar, #2A Code 8,9 321918 Gasket 23 
197040 Keytop 21 199070 Box Assembly, Contact 	1,16 321919 Cover 23 
197464 Diode 24 199193 Bushing, Insulating 	16 321920 Spring, Contact 	23 

198219 Plate, Front 	4 199196 Link 	16 321921 Spring, Contact 	23 
198220 Plate, Rear 4 199329 Arm, Tape 	19 321922 Plunger 23 
198221 Plate, Mounting 4 199330 Modification Kit 	1,19 323606 Diode 24 
198222 Bail, Reset 	4 199332 Switch Assembly, Low Tape 19 323607 Diode 24 

198223 Latch 4 199333 Cable Assembly 	19 323608 Card, Circuit 	24 
198224 Bracket 	2 199334 Cable s/Terminals 	19 323609 Card, EC609 Circuit 23 
198225 Shaft, Drive 4 300102 Diode 24 323798 Keytop 21 
198226 Lever 4 300384 Capacitor, .0047 MFD 24 324009 Bracket 23 
198227 Post, Guide 4 300385 Diode 24 324010 Contact Assembly 23 
198228 Lever, Intermediate 4 305064 Keytop 21 324011 Follower, Cam 23 
198229 Follower, Eccentric 	12 308429 Bar, #3A Code 9 324012 Stud 	23 
198230 Post, Lower Spring 4 308430 Bar, #6A Code 9 324013 Post 	23 
198231 Post, Upper Spring 	4 308431 Bar, #7A Code 9 324129 Spring 	8 
198232 Link 	4,12 309507 Contact 	11 324488 Camsleeve 	12 
198235 Camsleeve 	12 309508 Bracket, Left 	11 324532 Screw, 4-40 x 3/16 Hex 8 
198236 Post 	15,23 309509 Bracket, 	Right 	11 324580 Bar, Code 9 
198237 Follower, Cam 	15 311201 324584 Modification Kit 	1,23 
198238 Plate, Nut 	2 thru 327450 Label 	16 
198240 Contact Asm, Code Reading 1,4 311206 Bar, Code 9 329089 Spring 	8 
198241 Keytop 21 311208 Bra, Code 9 330714 Insulator 	11 
198243 Contact Assembly 4 311209 Bar, Code 9 330963 Keylever 21 
198263 Bracket 3 311211 Bar, Shift Lock 	9 330964 Keylever 	21 
198267 Pin 	3 311285 Screw, 6-40 Shoulder 8 330965 Keylever 21 
198269 Solenoid Assembly 3 311488 Gear Set, 67 WPM 6 330966 Keylever 	21 

311490 Pinion, 20T 6 
311491 Gear, 126T 	6 

Page 28 
28 Pages 



TELETYPE CORPORATION 
	

SECTION 574-223-800TC 
Skokie, Illinois, U.S.A. 	 Issue 2, August 1968 

35 TRANSMITTER DISTRIBUTOR BASE (LCXB) 

PARTS 

FIGURE 
	

CONTENTS 	 PAGE 

1 Base Components for 1800 RPM Motor 2 

2 Base Components for 3600 RPM Motor 3 

3 Base Components with Extension Plate for 1800 RPM Motor 4 

4 Motor and Mounting Parts (for the 192120 Motor) 5 

5 Motor and Mounting Parts (for the 195801 Motor) 6 

6 197828 Shaft Assembly 7 

7 197816, 197820, 197831 and 199491 Shaft Assemblies 8 
8 Motor and Mounting Parts (for the 321000 Motor) 9 
9 183991 Series Motor 10 
10 192002 and 324483 Answer Back Assemblies 11 

11 Coding Instructions for the Answer Back Drum 12 

12 Cabinet Mounted Components 13 
Numerical Index 14 

PAINT FINISH COLOR CODE CHART 

(for ports and assemblies requiring a paint finish) 

Color 

Finish Suffixes 

Color 

Finish Suffixes 

Wrinkle 
Finish 

Smooth 
Finish 

Textured 
Vinyl 

Smooth 
Vinyl 

Wrinkle 
Finish 

Smooth 
Finish 

Textured 
Vinyl 

Smooth 
Vinyl 

AI • 

Beige 
Beige, Light 
Beige, Rose 
Block 
Black, High Gloss 
Black, Semi Gloss• 
Blue, Aqua 
Blue, Brussels Light 
Blue, Medium 
Brown, Dark 
Brown, Light 

Fawn 
Gray, Beige 
Gray, Charcoal 

Gray, Dark 

AA 

AD 
AC 

AL 

ET 

EL 
ER 

BA 
BB 
EK 
EC 
ES 

BZ 

4 

GC 
GF 
GB 

HC 

HG 

HA 

Gray, Federal 
Gray, Green 
Gray, Light 
Gray, Covert 
Gray, Olive 
Gray, Maritime 

Deck 
Gray, Oxford 
Green, Gray 
Green, Moss 
Ivory 
Pink, Rose 

Turquoise 
White 
Yellow, Pastel 

AB 

AJ 

AB 

BV 
BK 
EJ 

EW 

BJ 
EP 
BK 
EN 
EM 
EU 
EV 
EH 
EG 

GG 
GA 

GE 

GA 

HB 
HE 
HF 

HD 

The double asterisk (**) denotes a painted part. 	Suffix to be applied following the part number. 

1965 and 1968 by Teletype Corporation. 
All rights reserved. 

Printed in U.S.A. 	 Page 1 



2669-----  6 
112626- (83, 

(g+ 195862 

/192108 

—1214261-
*a 

320418} 

195865 

193465 

173716- 	".`?"----,-173716 (Crimp Type) 
173941 (Solder Type) 

	

98718 	 

	

3646 	GP 

	

192274 		fa 

192195 

192196 \ ')0-) 
35826—\  

112626 
35826  
2669 

(Ref. 192020--
See Fig. 8) 

192113 
192134 
102994 

153441 
2669 
35826 

192268 

151632 	no, 
2191 
7002 

180904 -®v  
151657 

'2191 

111017 

oo 162360 

CC-7:-CD  (1) 

116783 

151657 
2191 

— 192226 
192019 

119653 —(g3 

82833—C) 

192168 
192169 

151416 

® (Ref. Transmitter 
Mounting Nate) 

173974 	
if 

3
26

8
69 

5 2 	ti 

150966 
151335 
151415 
150966 

0192243 
• 

• 

0 

320410 

301668 197817 

43' 

82833 
197804 

192240 
102994 

SECTION 574-223-800TC 

C)Not for use with Auxiliary 
Reperforator Base 

FIGURE 1. BASE COMPONENTS FOR 1800 RPM MOTOR 

Page 2 



1856E11 

7002 
2191 • 
1516300 
2191 	\ tr.  
7002:4 

Cf; 6r Zi 

195820 
197802 

2846 

197822 
197821 45815 

112626 	197805  

98718 
3646--  

192274 	g 0 Mounting for single Transmitter 
()Mounting for Two Shaft Trans. Dist. 

116783 

139820 
197769 
102994 --JCS)  

197770 
2669 
102994 

197776 

151724 

64-®45815; 

„...173974  
1?"-...„.2669  

35826 

151631 
2191 
180904 • 

elide 

115111401157 

151416 
150966 

151657 	to 
2191 
150966--  
1513351 
2191 .  

153819 
---70073 

197819 
1970::1  

—P192240 
102994 

119653 
82833-- 

197775 

82833—I"—  ... 

3 
197804- 

197767 

197806 

N195865 

181384 
181868 

/ 
121426 

151632 ----....1  
2191 
7002 ----se 

o 
,./.-..- 41668 ---.....„ 

197799 

197798—i 

\ ( 	

V 
ersa 6 ?:, -, 

F-  
7'.  C 

1 
7,e. 	..........„-- 	- 

15163f 

2191-\  
6345 \ 

01' 

125002 
195732 

w458150) 

151723 
45815 
35826 
198175 

17_1,8051y 

197027 

192(X:-. 

192108 

atair-2,320418  

19586 	 

45815 
112626 

ISS 2, SECTION 574-223-800TC 

FIGURE 2. BASE COMPONENTS FOR 3600 RPM MOTOR 

Page 3 



SECTION 574-223-800TC 

(Ref. Cabinet), 
45815 
112626 

125002 

197768 
0197765 

®Auxi I liory Reperforator Bose 

FIGURE 3. BASE COMPONENTS WITH EXTENSION PLATE FOR 1800 RPM MOTOR 

7:12:7970  
0299 1 	4 

Cgo 197769--- 
102994 \ 

4P)  

119653 
82833 
192168 
192169 

i 197806 

0 2846 

112626 
2669 
102994 

---7197766 

Note: 
Drives duel Transmitter Distrubutor 
w/1800 RPM Motor. 	 309590 

197772,,,„  

Port of 197774 309593  
(309596 

0  173974 ----CO 
22669 co  

151694 
2191 

119376 

151658 
/2191 

156226 
I 	

‘-° - 197773,.., 	e-- 	
\ 

2191 	--**,.. 	 197774 

1516; /- 

eir%* 	

IO -,. ---011753 

1 

Er \!j/ 

90504 

151658 
2191 
156226- 

®Not part of 197823 

197 8 2 3 SHAFT ASSEMBLY 

Page 4 



151621 
151620 
151622 

147990 
	192114 	\ 

1 192114 1  

_„...192194 
2191 
151658 

\  
i 
1. 

192235 ___r__.....--;-CZZZZD 
174250 

173974 
2669 
35826-
192238 

(Ref. 192243 or 197765 
See Fig. 1, Fig. 3) 

ISS 2, SECTION 574-223-800TC 

Note: 
192120 Motor 1/100HP, 1800 RPM, 
115V, 60 Hertz, AC Synchronous 

FIGURE 4. MOTOR AND MOUNTING PARTS (for the 192120 MOTOR) 

Page 5 



SECTION 574-223-800TC 

76966 
Suppliee 
w/310290 

62135 
151620 
151622 

153441 
2669 
34432 
199490 

0 311770 
QQ 315859 

151723 
45815 
103305 
195802 

CI 0197807 
I 97777—\\ 

(Ref. 197787 
See Fig. 7) 

O 197779 
O 315858 

0 153538 
02191 
076461 

• 
O 

c... 	•:-. 4.•.-.: 
..'

..- (,. 	-;;•"-••••:......--:i--- 	 . 	-so, 
,. 	.... 

•.- - 
• , 

(Ref. 197775 
Sep ft, 2) 

M. 

Note: 
195801 Motor, 33MHP, 3600 RPM, 
115V, 60 Hertz, AC Synchronous 

Used to mount Answer-Back Mechanism 
0 Port of 197824 Gear Set (100WPM - 110 Baud) 
0 Port of 315864 Gear Set (68WPM - 75 Baud) 

FIGURE 5. MOTOR AND MOUNTING PARTS (for the 195801 MOTOR) 

Page 6 



7002 	
CE) 

159341 
151346-1°  
2191 

GE) 

163729 
197794 

2191 
151630 

0151723 
/45815 

IUP .---" 635826 

197788 
2191 
153537 

197783 
84579 
45815 
173974 

(Ref. 197780 
See Fig. 5) 

ISS 2, SECTION 574-223-800TC 

0197782 
02191 

153531'\., 

eV-0 151346 
02191 

J 197785 

197779 
2191 
1565(9 

113113---- 

4 
(11; 151346 

CL19-,<:2191 
7002 
197787 

151346 
2191 
7002 

cy*-6'c L173974 
45815 
84579 
197815 

(Ref. Transmitter 
Distributor Shaft) 

176417 	 
197801 

—159341 

Note: 
Drives a Two Shaft Transmitter 
Distributor at 3600 RPM 

0 Not part of 197828 

FIGURE 6. 1 9 7 8 2 8 SHAFT ASSEMBLY 

Page 7 



197787 

458 15 
113113 
135096 

avra/ 

Ja"v<1...̀ 156740 
91 

7002 

130499 

.,19056 
Not part of Shaft _2669 
Assemblies 	117535 

197803 	(E) 

0 0151685 
003640 
00119389 	 
00197812 

151610  
2191 
1516:31-\\ , 

\Oki')  

-2191 
153537 

SECTION 574-223-800TC 

I 151346 
rAt —2191 

GEAR 	 (t)-7002 
LOCATION 

21 91 
1565T1 

151 346-7 
2191 44( 	459  

173974 

151346 	W 
2191—S 

121630-- 

®197814 (301) 
00197815 (45T) 

197810 
84579 

2669

._  
1286 

117535 

Not part of Shaft 
Assemblies 

159341..„ 
197788 \ 

1 97789 
1 977 90 

0 Peculiar to 197816, fur Answer Back Mechanism 

0 Peculiar to 197820, for sing le transmitter 
()Peculiar to 197831, for Answer Back Mechanism 
®Peculiar to 199491, for single Trans. Dist. 

Not part of Shaft 	305681 
Assemblies 	305680 

FIGURE 7. 197816, 197820, 197831 AND 199491 SHAFT ASSEMBLIES 

/1
001 97809 (13/16" Long) 
00197818 (1-15/32" Long) 

Page 8 



156805 

320439 
2191 
1565W\ 

zor 

/ 151723 

404/  45815 

aiD / 103305 

/87334 

/ 87334 

c31 151686  

3640  

125011 

321000 

53030 

(Ref. 197787 
See Pig. 7) 

198189 

320438/  

321064 — 

151926 • 

174471 

7002 
2191 

151630  

151630-1? 

2191-0  
7002-- 

3640 

CC --  151637 

/321077 

321076 	153803— 	121426- 

2191 

6345 

11V 	
............ 

44 
,A. .....?. 4 

o 
:-...,, 

....5?  

. 	 " / 
  ." 

o, 	
'" 

..., 
, 	 ..." 	(Ref. 197775 

.., 	 .... 
.., 	 See Fig. 2) ,..• 

..,- ,,- Note: 
321000 Motor, 25MHP, 3000 RPM, 
115V, 50 Hertz, AC Synchronous 

155 2, SECTION 574-223-800TC 

FIGURE 8. MOTOR AND MOUNTING PARTS (for the 321000 MOTOR) 

Page 9 



320438 

0185861 
—320494 (.015) 

185856 
—185849 

—185851 

—185857 .185856 

— 185868 

SECTION 574-223-800TC 

0 93107 

320496 (.062) 
1 	 320495 (.031) 	

Note: 
183991 Motor, 1/12HP, 3600 RPM 

162469 	 115V, 50 Hertz, DC Series 

0 Part of 185860 Rotor Assembly 

FIGURE 9. 183991 SERIES MOTOR 

185864 

Page 10 



195617 
	 76422 

152129 180826 

180827 

180858 

180823 

180854 

180824 

151632 

2191 

c) 	700 2 

180842 

11 9652 

180992 

192049 

192030 

164419 

1 92039 1 92038 

ci2  
192207 

151685 
110743 

192042 

194816 
156740 

2191/  
7002 195618 

(6\  

55755 

153631 

2191 

).....--1453?1 

ISS 2, SECTION 574-223-800TC 

3640 	192045 

3599 	

47024 

192028 SZZZ, 

119652 	5- 

180980 

192025 

C)-@/  

192029 

176752 

180878 
192044 

192043 

117541 

21 91 

180979 

111017 
2191 

z 8330 

151632 

7002 

q.) 324485 
/ 0192020 

182648 

—1 92189 

°V-151630 
2191 

192036 / 
192034 

192035 

8330 

192207 	
- _ 

192037 

N 
111017 

2191 

N0192022 
® 324484 

173974 

305764 

34432 
2669 

1.30987 

153839 192040 
21 91 	// 

7002 	 ® 153538 
192027 

02191 
0 76461 

\ 0=14 

/Cli24\e- 

s  21 91 	I 

111017 

192047 

60669 

274M 

3438 
7:1„.- 2669 

--173974 
cvi  

104451 
192050 

192048 

192225 
7002 

192041 

192052 
310630 

@ 1 82726 
180044 

@182644 
-e-  

Cr) 
	

155753 

151632 

@180045 

0 192051 Cable 
0 Not part of 192002 and 324-483 
0 Peculiar to the 192002 

Peculiar to the 324483 

FIGURE 10. 192002 AND 324483 ANSWFR BACK ASSEMBLIES 

Page 11 



LEVELS 
8 7 6 	5 4 3 2 I 

MESSAGE DRUM 

19 
14 18 

15  16 17 

SECTION 574-223 KTIC 

CODE LEVELS CODE LEVELS 
8 7 6 5 4 3 	2 	1 8 7 6 5 	4 3 	2 1 

NULL • M•III•M•E• 2 DMO 111•MO•MOIN 
SOM 0•M•MIMM• II 1110 3 MMOMINMOMMOO 
STX OMB Ell IIIIIM•0• 4 OMONIIII01110.11 
EXT ••••ONIM100 5 ••0 MISMO•OMIO 
EOT DOM MM•MMO•M 6 ME 0 Mil • 0 111 00M 
WRU 11 •IIMISMINE0 MO 7 0•011111011110•000 
ACK 111 •ONIONS.0011 8 DIN0MMM00•111 1 
BELL 011 MIMMIMISM000 9 IMMOM•15 00E110 
FE. 0111Mia•BOIONI• : IBMOMM 11 00 MO II 
TAB MIIIIIMMOIMOIMMO , 0 II DMIII•00111 00 

LINE FEEDOMMIIII•MMON110111, < MMOSIMM0001111M 
VT DMIMM•••0 II 00 = OMOMMIMODO 110 
FF ISMIIIIIMINMOOM• > 011010••000OM 

RETURN DIMIMMIM•IMOOMO ? MODIIIIMM00000 
SO 0 111111IMMIM000 • a) 0013•111111111111111111 
SI • MOMMOIM0000 A • 0111MMII•MIMMID 

DLE 01111111•1111•0111 OMNI B MOMMINMIMIIIIMOM 
X-ON • 01•11111•011 MU 0 C 00•11•111MIIMOD 
RION ••11111MMOMMO• D 111 011113111•MMOIMM 
X-OFF OMIMMM•0 ME 00 E 0011 MIMMUM0•0 
R1OFF MISM• II • 01110MIll F 00111.115 • MIII00 • 
ERROR 0111•• II 110E0 1110 G MOMIMM•11111 000 
SYNCH OMMIMMINOMOOM H MD 11111•MMIOMM,111 

EOB MOMMIMINDM000 I 
001111111M• 
DOMMIIIIIMO•MO 

MO MOM S. somiposess J 
St 01111111•M•00•111 0 K • 0 1111111BMOOMOD 
S, EIMIN M111•00•0• L DOMMMIIIIMOOMM 

ESC(new)111 111,111113 11 00 III 00 M M011111111M••00MEI 
S. OMIM111100 OEM N 1101111111 

oomenewoobo 
MM•000M 

S. en•soupoomo o 
S. 0111•111110000 11 P MOMMIN•01IMM• 

001111111111110•1111110 St 0 ell MOIMIII00000 Q 
SPACE OVIDIMMIIIMMInal, R 00 111011111101111100 

I IMMO•MM•111111M0 s • 0111 
•T 00MOMM011110M11 

roommonorso 

MIMMOMM0121 
' Mil 0111MOMMElt•  

0E0 11•111M•MOO U 
$ soomosows V Nowasao•oom 
% 011110MMOMMOMO W DOMMISM081000 
& OMOM•10 11100011 X OOMMIIMOOMMII 
' ISMOMMIMMM000 Y MICIMMMIIIIOOMMO 

111011•111100•011 ( MED•MilliONIIM z 
) 0•0•11•1110,11.110 r DOMMOM00•00 
* 	10 MP MEMO 0E0 111 \ MOMMOM00011 II 

MIMOMIM••0M00 3 DOOM • 110001110 
, 0 MOMMIIMOOMMI 4 00• MI 1100001111 
- MIMOMMIUM00 IS 0 -.- 

00011111111 
1110111111111M00000 

000 OM . 111120•MIMM000111 ACK 
/ 0 MOM MOM 0000 MOOSE 11100050 
0 .111011111111311•11111,ESC(old) 11100 OM 100013 M 
1 0 011111 1110•11110 RUBCUT 0 00E111E00000 

1 CYCLE OPER 	ROW 6 IL IIMMOMIMMMOM 
1 CYCLE OPER. ROW 1 111011111DM•MEEN111 
2CYC LE OPER. ROWS 6& 17 M M M 0 • II 11 • MO 
2 CYCLE OPER. 	ROWS 1 & 12 II M M 0 1111 MEMNON 
3 CYCLE OPER. 	ROWS 6,13,20 MI MI M11011 MI IM • WM 
3 CYCLE OPER. 	ROWS 1 .8,15 -1',' 7110MM M MI IS 111 1111 

CHARACTER SUPPRESSION 
STOP CAM 

FEED RATCHET 

ROWS 

111 LEAVE TINE 

0 REMOVE TINE 

Note: 
8TH - Code level must be coded as 
shown for even parity operation. 
Other wise 8TH - code level tine 
may be removed for all characters. 

FIGURE 11. CODING INSTRUCTIONS FOR THE ANSWER BACK DRUM 

Page 12 



0115594 

0198161** 

0198163** 

ISS 2, SECTION 574-223-800TC 

0198176 

®1 99343** 

0111427  0192204** 

‘• 

0192229 
0 198164** 

0192229 

0192228 

0194911 

8.--0192274  

45)" 

\ 03646 
0 194987 

0102994 
0 82730- 

0198124** 

02191 
0125802 

• 
----0198157 

0 3640 
0151152 

( 198159 

111414k  
45::  
0 192277 	 0 Re 	0 7002 , cr., —02191 	.`'. t*  

0 151630 	----------____  

7002 
0 2191 	 0192282 
0151630 , 	 ci 199473 

0192274 
0192231** Tape Chute Assembly 

for Single Transmitter 

0197830** Tape Chute Assembly 
for Single Transmitter Distributor 

0197832** Tape Chute Assembly 

for Two Shaft Transmitter Distributor 

**Refer to page 1 for finish suffix 

0192201** 

325985 

(Ref. Cabinet) 

FIGURE 12. CABINET MOUNTED COMPONENTS 

Page 13 



SECTION 574-223-800TC 

NUMERICAL INDEX 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description 	and 
Page Number 

Part 	Description and 

Number 	Page Number 

274M Coil, Magnet 	11 151610 Washer, Flat 	8 181871 	Shield, 	End 	6 
1286 Screw, 10-32 x 7/16 Fil 	8 151620 Strop, Motor Mounting 	5,6 182644 	Terminal, Receptacle Type 	11 
2191 Washer, Lock 	2 to 9,11,13 151621 Screw, 6-32 x 3 '4 Rd 	5 182648 	Connector, 	12 Pt Receptacle 
2669 Washer, Lock 	2 to 6, 8, 11 151622 Nut, 6-32 Sq 	5,6 Type 	11 

2846 Washer, Flat 	3,4 151630 Screw, 6-40 x 1:'4 Hex 	3,7,9, 182726 	Terminal Receptacle Type 	11 
3438 Washer, Flat 	4,11 11,13 183991 	Motor, 	1/12 HP Series 	1, 10 
3598 Nut, 6-40 Hex 2 151631 Screw, 6-40 x 5/16 Hex 3,8 185681 	Plate, 	Identification 	3 
3599 Nut, 4-40 Hex 	11 151632 Screw, 6-40 x 3/8 Hex 	2,3,11 185849 	Cap, Brush 	10 
3640 Washer, Lock 	8,9,11,13 151637 Screw, 4-40 x 1 /4 Fil 	9 185851 	Brush 	10 
3646 Washer, Lock 	2, 3, 13 151657 Screw, 6-40 x 1 	4 Fil 	2,3 185856 	Ring, Cushion 	10 
6345 Nut, 6-32 Hex 3,9,11 151658 Screw, 6-40 x 5 	16 Fil 	4,5 185857 	Stud 	10 
7002 Washer, 	Flat 	2,3,7,8,9,11,13 151685 Screw, 4-40 x 5 	16 Fil 	8,11 185859 	Stator 	10 
8330 Washer, Flat 	11 151686 Screw, 4-40 x 3/8 Fil 	9 185860 	Rotor Assembly 	10 

34432 Washer, Flat 	6,11 151694 Screw, 6-40 x 11,'32 Fil 	4 185861 	Rotor w/Fan 	10 
35826 Washer, Flat 	2,3,5,7 151723 Screw, 10-32 x 3/8 	Hex 	3,6,7,9 185862 	Shield Assembly, End 	10 
41668 Screw, 3-48 Shoulder 3 151724 Screw, 10-32 x 5/8 Hex 3 185864 	Shield Assembly, End 	10 
45815 Washer, Lock 	3,4,6,7,8,9 151926 Nut, 4-40 Spl 	9 185867 	Grommet, Rubber 	10 
47024 Washer, Fiat 	11 152129 Spring 	11 185868 	Bolt, 6-32 x 3 Rd 	10 
49056 Screw, 10-32 x 7/8 Hex 8 153030 Mount, Vibration 	9 192002 	Answer Back Assembly 	1,11 
60669 Spring 	11 153441 Screw, 10-32 x 7/16 Hex 2,6 192007 	Terminal, Tab Type 	2,3 
62135 Screw, 6-32 x 5/8 Rd 	6 153537 Screw, 6-40 x 9 '32 Hex 	7,8 192019 	Capacitor, 3 MFD 	2 
70073 Nut, 3-48 Hex 3 153538 Screw, 6-40 x 7 /16 	Hex 	6,11 192020 	Bracket , Mounting 	2,11 
74805 Screw, 10-32 x 3/4 Hex 3 153631 Network, Spark Suppression 	11 192022 	Gear, 90T 	11 
76422 Spring 11 153803 Jumper, 5" Slate 	9 192025 	Washer, Flat 	11 
76461 Washer, Flat 	6,11 153819 Washer, Lock 	3 192027 	Spacer, Disk 	11 
76966 Screw, 10-32 Set 6 153839 Screw , 6-40 x 5/8 Hex 	11 192028 	Bushing, Shoulder 11 
82730 Screw, 10-32 Shoulder 	13 155753 Sleeve-1/8 ID x 1/2" Lg 192029 	Shaft, Main 	11 
82833 Washer, Flat 	2,3,4 Insulating 	11 192030 	Bearing 	11 
84579 Washer, Flat 	7,8 155755 Sleeve, 11/64 ID x 5/8" Lg 192034 	Bearing, Clutch 	11 
87334 Washer, Insulating 	9 Insulating 	11 192035 	Lever, Clutch Release 	11 
90504 Washer, Felt 	4 156226 Hub 4 192036 	Drum, Shaft 	11 
90790 Washer, Flat 	2 156501 Screw, 6-40 x 7/32 Fil 	7, 8, 9 192037 	Spring, 	Right Clutch 	11 
93107 Bearing, Ball 	10 156588 Ring, Retaining 	8 192038 	Lever, Stop 	11 
98718 Washer, Flat 	2,3 156740 Screw, 6-40 x 7;/32 Hex 	8,11 192039 	Common, Feed 	11 

102994 Washer, Flat 	2,3,4,13 156805 Retainer 	6,9,10 192040 	Bearing 	11 
103305 Washer, Flat 	6,9 156806 Post 	6,10 192041 	Bracket, Feed Lever 	11 
104451 Washer, Lock 	11 159341 Bearing, Ball 	7,8 192042 	Shaft 	11 
110743 Washer, Lock 	11 162360 Fuse, SL-BL .8 Amp 2 192043 	Bail, Feed 	11 
111017 Screw, 6-40 x 5/16Fil 	2,3,11 162469 Washer, Spring 	10 192044 	Screw, 4-40 Shoulder 	11 
111427 Washer, Flat 	13 163729 Clamp, Bearing 	10 192045 	Spring, Feed Pawl 	11 
112626 Nut, 10-32 Hex 	2,3,4 164419 Plate, 	Nut 	11 192047 	Bracket, Yoke 	11 
113113 Spacer, .173" Thk 	7,8 173716 Terminal, Receptacle Type 	2 192048 	Aramture, Clutch Trip 	11 
115594 Nut, Speed 	13 173941 Terminal, Receptacle Type 	2 192049 	Relay 	11 
116783 Holder, Fuse 	2,3 173974 Screw, 10-32 x 5/16 Hex 	2,3,4,5, 192050 	Screw, 10-32 Shoulder 	11 
117535 Washer, Flat 4,8 7,8,11 192051 	Cable w/Terminals 	11 
117541 Washer, Flat 	11 174250 Pin, Roll 	5 192052 	Ring 	11 
119376 Washer, Flat 4 174471 Switch, Thermostatic 	9 192074 	Foot w/Nut 	11 
119389 Washer, Flat 	8 176417 Ring, Retaining 	7 192108 	Jumper, 4-1 '2" Slate 	2,3 
119652 Ring, Retaining 	11 176752 Ring, Retaining 	11 192113 	Plate w'50 PT Receptacle 
119653 Ring, Retaining 	2,3,4 180044 Terminal, Tab Type 	11 Type Connector 2 
121426 Jumper, 7-3/4" Black 	2,3,9 180045 Terminal, Tab Type 	11 192114 	Shield Assembly, 	End 	5 
121630 Washer, Flat 8 180823 Block, Contact 	11 192120 	Motor, 115V AC Synchronous 
125002 Screw, 8-32 x 3/8  Flat 3,4 180824 Contact, Common 	11 1,5 
125011 Washer, Flat 	9 180826 Lever, Detent 	11 192134 	Post 	2 
125802 Washer, Flat 	13 180827 Drum, Answer Back 	11 142168 	Ring 	2,4 
130499 Bearing, Ball 	8 180828 Powl, Feed 	11 192169 	Bushing 	2,4 
135096 Hub 8 180842 Spacer, .050" Thk 	11 192189 	Bracket, Connector 	11 
139820 Fuse, SL-BL 2.5 Amp 3 180854 Brace 	11 192194 	Gear, 30T 	5 
139850 Screw, Drive 	10 180858 Contact, Wire 	11 192195 	Gear, 63T 	2 
145321 Tie, Cable 	11 180904 Tab, Terminal 	2,3 192196 	Plate, 	Idler 	2 
147990 Rotor 	5 180979 Brush, Carbon 	11 192200 	Stud 	2 
150966 Insulator, Terminal Block 	2,3 180980 Holder, Brush 	11 192201** 	Plate, Cover 	13 
151152 Screw, 4-40 x 3/16 Hex 13 80987 Disk, 8 Level 	11 192202* * 	Plate 	w/Brackets 	13 
151335 Stud 	2,3 80992 Spring, Torsion 	11 192204"* 	Chute, Tape 	13 
151346 Screw, 6-40 X 3/8 NI 7,8 181384 Capacitor, 88-108 MFD 	3 192207 	Pin, 	Roll 	11 
151415 Block, Terminal 	2,3 181392 Terminal, Tab Type 3 192225 	Contact Assembly 	11 
151416 Nut, 6-40 Hex 2,3 181868 Clip, Speed 3 192226 	Bracket, Capacitor Mounting 2 

**Refer to page 1 for finish suffix 

Page 14 



ISS 2, SECTION 574-223-800TC 

NUMERICAL INDEX (Continued) 

Port 

Number 
Description and 

Page Number 
Part 

Number 
Description and 

Page Number 
Part 

Number 
Description and 

Page Number 

192228 Bracket 	13 197780 Plate, Mounting 	6,7 198161** Plate, Cover 	13 
192229 Plate, Nut 	13 197782 Gear, 118T 	7 198162** Funnel, Tape 	13 
192231** Chute Assembly, Tape 	13 197783 Gear, 59T 7 198163** Fence, Bracket 	13 
192235 Gear, 20T 	5 197785 Hub 7 198164** Plate 	13 
192238 Bracket, Motor Mounting 	5 197787 Hub, Gear 	6,7,8,9 198175 Bracket 	3 
192240 Post 	2,3 197788 Clamp 7,8 198176 Plate w/Studs 	13 
192243 Plate, Mounting 	2,5 197789 Plate 	7,8 198189 Post 	9 
192244 Washer, Spring 	2 197790 Plate, Bearing Mounting 	8 199343** Tray, Paper 	13 
192268 Guard, Gear 2 197794 Bracket, Bearing Mounting 	7 199473 Baffle, Tape 	13 
192274 Screw, 8-32 Spl 	2,3,13 197798 Bracket, Connector 	3 199474 Guide, Tape 	13 
192277 Stud 	13 197799 Bracket 	3 199490 Guard, Gear 6 
192282 Plate, Nut 	13 197800 Post, Gear 	3 199491 Shaft Assembly 	1,8 
192294 Pad, Tray 	13 197801 Shaft 	7 301668 Cable w/Terminals 2 
193465 Jumper, 3/4" Black 	2 197802 Bracket, Capacitor Mounting 	3 305680 Piate 	8 
194816 Spring 	11 197803 Plate, Bearing Mounting 	8 305681 Block 	8 
194911 Washer, Lock 	13 197804 Stud 	2,3 305764 Guard, Gear 	11 
194987 Screw, 8-32 x 3/8 Hex 	13 197805 Plate, Nut 	2,3 309590 Ring, Retaining 	4 
195617 Spring 	11 197806 Stud 	3,4 309593 Bearing 	4 
195618 Jumper, 5-1/4" White-Purple 11 197807 Stud 	6 309596 Nut, Speed 4 
195732 Plate, 	Identification 	3,4 197809 Spacer, .798" Thk 	8 310290 Fan, Centrifugal 	6 
195801 Motor, 115V AC Synchronous 1,6 197810 Gear, 30T 8 310630 Bushing, Eccentric 	11 
195802 Bracket, Motor Mounting 	6 197812 Pinion, 30T 	8 311770 Pinion, 401 	6 
195820 Relay, Motor 3 197814 Gear, 30T 8 315858 Gear, 132T 6 
195862 Connector, 2 Pt Plug 	2, 3 197815 Gear, 45T 	7,8 315859 Pinion, 30T 	6 
195865 Cable Assembly 	2,3 197816 Shaft Assembly 	1,8 315864 Gear Set, 68 WPM 6 
197027 Jumper, 9" Black 	3 197817 Plate 	2 320410 Terminal ,Spade Type 	2 
197765 Plate, Mounting 	4,5 197818 Spacer 8 320418 Terminal ,Ring Type 	2,3 
197766 Plate, 	Extension 	4 197819 Insulator 	3 320438 Pinion, 46T 	9, 10 
197767 Plate 	3 197820 Shaft Assembly 	1,8 320439 Gear, 115T 	9 
197768 Stud 	4 197821 Bushing 	3 320494 Spacer, .015" Thk 	10 
197769 Post 	3,4 197822 Ring 	3 320495 Spacer, .031" Thk 	10 
197770 Post 	3,4 197823 Shaft Assembly 	4 320496 Spacer, .062" Thk 	10 
197772 Shaft 	4 197824 Gear Set, 100 WPM 6 321000 Motor, Synchronous 	1,9 
197773 Gear, 60T 4 197828 Shaft Assembly 	1,7 321064 Bracket, Motor 9 
197774 Bracket 	4 197830" Chute Assembly, Tape 	13 321076 Bracket, Mounting 	9 
197775 Base 	3,6,9 197831 Shaft Assembly 	1,8 321077 Capacitor 9 
19.7776 Plate, Top 	3 197832** Chute Assembly, Tape 	13 324483 Answer Back Assembly 	1,11 
197777 Plate 	6 198124 Plate, Cover 	13 324484 Gear, 60T 	11 
197778 Shaft 	8 198156** Compartment, Tape 	13 324485 Bracket, Mounting 	11 
197779 Gear, 120T 	6.7 198157 Post 	13 324550 Plate, Name 	10 

198159 Post 	13 325985 Bracket 	13 

**Refer to page 1 for finish suffix 

Page 15 

15 Pages 



	

TELETYPE CORPORATION 	 SECTION 574-224-800TC 

Skokie, Illinois 	 Issue 2, August 1968 

35 NON-TYPING REPERFORATOR (LRPE) 

PARTS 

FIGURE 	 CONTENTS 
	

PAGE 

	

1 	Moin Plate - One Punch Unit 	 2 

	

2 	Main Plate - Duo Punch Unit 	 3 

	

3 	Frame Mechanism 	 4 

	

4 	Main Shaft - 1 Cycle 	 5 

	

5 	Punch Front Plate Mechanism 	 6 

	

6 	Punch Rear Plate Mechanism 	 7 

	

7 	Punch Blocks and Chad Chutes 	 8 

	

8 	Punch Bail Mechanism 	 9 

	

9 	Rocker Bail Mechanism 	 10 

	

10 	Selector Mechanism 	 11 

	

11 	Selector Mechanism (Continued) 	 12 

	

12 	Selector Magnet Mechanism 	 13 

	

13 	170196 Modification Kit to add Power Drive to Backspace 	 14 

	

14 	170196 Modification Kit to add Power Drive to Backspace(Continued) 15 

	

15 	Slack Tape Mechanism 	 16 

	

16 	198760 Timing Contact Assembly 	 17 

	

17 	Code Reading Contacts 	 18 

	

18 	159381 Modification Kit to Provide A4iliary Timing Contacts 	18 

	

19 	Components for Quick Disconnect Feature 	 19 
Numerical Index 	 20 

©1958 by Teletype Corporation 
All rights reserved. 
Printed in U.S.A. 	 Page 1 



153839 
2191 
8330 
150356 
76081 

 

135716 
159544 

156248 

151073 

125011 	_
V 

110743 / 
151152 
150048 

151657 
Z'2191 

192828 170264 

170204 
150241 
139752 
110743 

SECTION 574-224-800TC 

--------- 1953 1365269 

I

150355 
---"' 153839 

2191 
162862 

170240 
See Fig. 3) 

' 156165 
151629 

156472 

151631 7.7"  
2191 
7002 

119651 

151152 

176490 	 3640  
159427 	 2034 

2191 
151630 	(Ref. 170240 

See Fig. 3) 

_ _-I "Y 
.416. 

< ei  

156387 3598 
2191 

2191 

159431 '- 
170203 

170202 

/ 	41e 

2 
7002

191 
/ 151631 

/119652 

125011 

1 
1107

528 
43
93 Lma  

147-  

1538391  

8 
2191
330 

156318 	(*) 87401 

156388 
176266 

FIGURE 1. MAIN PLATE-ONE PUNCH UNIT 

Page  2 



.0198918 

151630 

e/21 91 0 
9/ 	1 98844 

O-3646 

121551 

3599— 

151734 'NN' 81731 
3 

./..k
598/ 

21.91 

I SS 2, SECTION 574-224-800TC 

/_6((0,  3598 21 91 €0.. 	 7002  

0 --fiezio.  

1 98782-*".....--- 

119652 

1 98836 

90791,-4ft 

0110446 / 
° 1 98927 

-159427 
- 

198917 
125011 

.151657 
21 91 

156248'.  

( - rktrittrcie 

6\ 	170202 < 

\ 11 9652 

170203 

ofi  152893 

125011 / (2°  110743 
159011 

3598./ P 

21 91 

L 

150241 
7002 — 151631 	- _ 

2191/ 

1 98739 ---" 

70-41_ 

3598/  	- .4)  
2191/  

158893/ 

80945 

151639 

73175 

3598 --fa 

98212/ 	 w 
21 91 

151657 
/ 2191 

- -0 

2539 	 L 
/ 1 98838 110743  — 

/ 	/ 781 03 

198783 

es-139752 

198784 

11 9652 
11 9652 

170202 

/151630 
/2191 

WO* - 	7002 

198787 

\ 8677; 
0-  _ 

X 198794 

162834 

L 
1 98789 

198788 

\ 76295 

170203 — 

< 

125011 7  C19 
11 0743 

152893 

0198835 Contact Assembly 

\4Q-151073 
11 0743 / 

151152 	 110743  

170264 

2191 

FIGURE 2. MAIN PLATE-DUO PUNCH UNIT 

Page 3 



,..151442 

2191 

2‘315862 
163018 

,...151631 

°)163015 
0315863 

151658 
/2191 

(4- 
(24  

/ 

93108 
,V7  3603 

170240 

SECTION 574-224-800TC 

(2163025 Gear Set, 100 WPM 
w315866 Gear Set, 114 WPM 

FIGURE 3. FRAME MECHANISM 

Page 4 



156403 
3640 

152893 

150029 

ISS 2, SECTION 574-224-800TC 

eet,grarar  
154398 

CZZ 

e. 

309365 (Duo Punch) 
170201 

151737' 
r 

—151632 
2191 

/173340 

151737 
3640 
42823 

154396 

150029 
150043 

151728 I----------- -150040 
2191 
150000 

150026 
154694 	 -'150013 

(Ref. 170240 
See Fig. 3) 

©-_ 

\fie "it - - - _ ........ _ 	 N 
0-/ .it ) i?•.1 

v.,)v:/-/-__ 	

_173..41_ _ 

	

_ _17044 	150241 

:....> ---<---  151246 

151246 
156465 

119654 

00 C 

"110743 
151737 

------------:,/ 42823 
192499 

I 

	

_ 	I 
150040 

6L-*'  151737_y 
110743 
42823 	 

150044 

FIGURE 4. MAIN SHAFT-1 CYCLE 

Page 5 



110743 
	

170217 

170216 

SECTION 574-224-800TC 

5363 

170220 119652 

156061 

152893 

(Ref. 156024 
See Fig. 6) 

11965

\

2 

J,)  

156047 

156052 

151630 
2191 71  

10(  

119649 

-121:41, ; 	
156062 

119648 

0156090 
/_ 170241 

Um61 

7,, 7, 	If  I- 

	

I 	 170217 
lid 	 16110  

• 
156019 	119647 

1565777,  156054 

0156055 
170244 

93356 
170219 

164851 
0 198778 

2191 

/ .71036 

7002 

/
2191
/   151416 

\ 1̀041` 

2191 

3598  

170218 

\ 
154698 -0 t 	

156050 

i 	 ) i 	
Or 	9-1:079 :3  

---",..,...„, r- 	L
-- 	

I i  91120 
i 	 i 1 I 	 160948 

	

(Ref. 156024 	1 	I i 	1 
i 	1 	7002 

156042 

	

See Fig. 6) 	I I 	1  .. 1.1z....1- ..1„.  _ _ \ 

1 	II 	0 0 c 	

\ 

to  44 

- -1 

I 

170199 	
-1241  

--- _ ... 
--1„ 	771: 1:: 2... 11:1 

151630 

161139 I 	1 

I 

151630 41382 

()Peculiar to Delete Punch Mechanism 

FIGURE 5. PUNCH FRONT PLATE MECHANISM 

Page 6 



Tri(,*  

152893 

110743 I 
L 

3598 2191 
\ I 7002 

/ 164300 
C)1@ 

(Ref. Punch Block 
See Fig. 7) 

70225 

170247 

125011 

110743 

156173 	\ 

153538 

7002 

I 
51 3538. 

0 CZJE 

164300 

6?--. Insulator 

7002 

2191 

/ 

3598 
2191 

164300 

156024 

151632 

161108 
110743 

351637 

a 

125011 

110743 

3599 (V 

155 2, SECTION 574-224-800TC 

FIGURE 6. PUNCH REAR PLATE MECHANISM 

Page 7 



198798.-- 

110743 \ 

\ 
152893 

195787 

0151073 

0110743 

X 

172993 

199506 

No51152 

0110743 

0172984 

0170215 

0194993 

110743 
/ 	152893 

-* 1/0/  

(Ref. 170216 
See Fig. 5) 

0152893 

,4°.  

(3110743 

SECTION 574-224-800TC 

Due to special assembly processes, it is recommended 
that Teletype Corporation be contacted to determine 
if part replacement or repair is possible on this 
portion of the Punch Block Assembly.  

0170210 and 198781 (Delete) Punch Block Assemblies 
0194992 Modification Kit to provide a Tape Guide 

FIGURE 7. PUNCH BLOCKS AND CHAD CHUTES 

Pope 8 



119652 
156099 

170206 
156016 
119652 

110743 
152893 NN  156103 

305638 

156009 
156095 

156094 

156093 

Z125015 
2191 

.0.6(c.3598 

.- 
1 

7002 2191 179573 

I  a. 

156093 \ 
152634 1514\  16 

128357 
156162 

cr,_®/ 156193 

r 

its ---J 	A59 /151222 !IQ 
--- 151222 

71437 
11965277' 

150923 156043 156058 
156017 
3598 

/ 2191 

a el 

156165 

r-- 

8330 
2191 

153839 

425\11"  
(Ref. 156024 
See Fig. 6) 

156169 
156070 

164513 
154215 
156051 

110743 
156013 

194162 
156060 

151629 
170211 

90361 

ISS 2, SECTION 574-224-800TC 

FIGURE 8. PUNCH BAIL MECHANISM 

Page 9 



r 

SECTION 574-224-800TC 

3598 

156366 

159411 
124177 

/ 154242 

4---4z2.40/ 

70/7 
156994 	 156987 

151632 

(Ref. 170240 	...0"->, 
See Fig. 3) 	i ‘,..---- 1 

N. --I  

111 I  /11—' 

el 
'.̀...-i N 	v ;,... 

L., 	 e 
AS 11 

1- 
/ 

4 ,1$  

	

N. t! 
	 -- - 

:,3,-...„,..7„,-----:-.1 ; ,, 
4--)) III .... , . , 

— 1 ile-  II 1 0.-)v- 
,::::" 

.-1 	i e,  

2191 ---------
7002 

\ (A) 
159625 

156921 
2669 

/ 125231 

0.316/  

4u. 

0 Peculiar to Delete Punch Mechanism 

FIGURE 9. ROCKER BAIL MECHANISM 

Page 10 



152406 

1 
170233 

96717 
7002 
2191 
151630 

0159185 
0159184 

ISS 2, SECTION 574-224-800TC 

121242 
121243 151631 

3598 
2191 
7002 

r 

0- 
3599 
110743 

152400 

151630 

/ 	2191 

ef9-c)_ 
7002 7.  

151442 
2191 170234 

110743 
156536 

192493 
Copper Plated 

151103 

0159181 
2034 
110743 

/ 152893 170238 
—151701 

152411 
152409 
170236 

152407 
/151714 

152891 

2191 

--/07 

3598 

182909 

170232 

0 170124 Oiler Assembly 

FIGURE 10. SELECTOR MECHANISM 

Page 11 



-41382 
\..

i  
151657 
124177 
8330 1 

152445 
170230 

153489 
2669 
112626 

155096 
(Ref. 170233 
See Fig. 10) 

------ r- • ---- 

------- 

- 
2191 
151657 152441 

74283 
152441 
119652 

152427 
r- 

170=8 

. 	
i i  152438 	 ,---. 	 ..-'' 	125011 

119648 110743 
®....._0.A..........---"---110434 

a Z:z) 

157261 

SECTION 574-224-800TC 

FIGURE 11. SELECTOR MECHANISM (Continued) 

Page 12 



76081 
79012 

125015 
2191 

76099 
2191 
150978 

3599 
110743 
152420 

151686 
152421 
157237 

	D20408 

	156880 

1{320408 

A20408 

156881 

L[320408 

(Ref. 152400 
See Fig 10) 	it! 

271M 
254M 
Part Number Stamped 
on magnet 

125015 
2191 
151631 

152426 

152425 
151603 

152423 

--"'"-------160184 

151686 

160186 

160182 

110743 

0 195251 
0104824 

155 2, SECTION 574-224-800TC 

0195634 Modification Kit to Provide Quick 
Release Armature, Specification 50165S. 

FIGURE 12. SELECTOR MAGNET MECHANISM 

Page 13 



151630 

10-151737 

0-3640 

EARLY DESIGN 

159975 
159976 

19649 

159959 

SECTION 574-224-800TC 

1 119649 	 59978  

152893 	 119648 

cr...- 159977 	 3599  

-. ?..41:"."-• 3640 or 	0 151152 
03 640 

cz;) — 0 2034 

-0193804 

0159976 

-0119648 

—0193824 
0 125015 

/ 0 3650 

Ctitx 
—0193821 

0 2191 
0 151632 

224M 

1517211 

2191— D  

8330—M; 

(Ref. 170216 
See Fig. 5) 

2191 

7002 

70878 
2191 

3640 	 159973 

2034 

151442 

2034 
110743 

159980 

0151152 	'055063 

0193822 

036.40 

tt 
(;;;? 

t 	0 
00 158760 \ 

03640 

z 

• 

0193825 Backspace Magnet Assembly 
Specification 5534S 

FIGURE 13. 170196 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE 

Page 14 



159987 

125011,, 	, 

110743 	00. 'L 

110743 
ger 

153817 

(1--55063 

90560 
No 

151073-00' "110743 

159911 

' 

'S/ A 

2191 
161493 

— 0 	
.1 

2191 	
I 

8330 

151631 

170193 

160672\ 
(Ref. 170216 
See Fig. 5) 

ISS 2, SECTION 574-224-800TC 

Specification 5534S 

FIGURE 14. 1 7 0 1 96 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE (Continued) 

Page 15 



C 

(t3  119650 
193966 

- _ 

193974 

3598 
2191 
7002 

(Ref. 152400 	 t  
See Fig. 10) 	it  

151880 
110743 
327120 

194117 
194123 
153537 

2191 

0 
151442 

193968 

195233 
119652 

Itft 

7002 / 
2191 

151722 

194122 

2191 
159467 
151632 

159819 

193987 
193969 

153537 
2191 

SECTION 574-224-800TC 

FIGURE 15. SLACK TAPE MECHANISM 

Page 16 



198738 

90951 

eP-°-

172632 

198921 

198925 

2191 

174447 

.; 164743 
I 

3598 

198926 

198927 

90791 
N - 

S4  

100994 

eF7°C)  \ 125011 
152893 	110743 

(Ref. 152438 
See Fig. 11) 

153267 

GIL 
2481 

2191 	/ 
k0 

3598 
198923 

198918 

-198940 

ISS 2, SECTION 574-224-800TC 

(.1 

(Ref. 154694 
See Fig. 4) 

FIGURE 16. 1 9 8 7 60 TIMING CONTACT ASSEMBLY 

Page 17 



151630- (Ref. 192828 
See Fig. 1) 

2191 
7002 

152893 

3640 -MS 
125011/4)  

125011- 

152893 -OP 
3640 

.\ 

198793 

198792- 

82548 - 

159570 

"QI 

W-152893 

-3640 0153819 
\ (D158807 

159601 

82548 

74727 —
82548 _re 

74727 — 

161102 151152 	3640 

159575 

151694 -- 160185 

159568 

151632-1 

2191-8 

7361 1 
2191 ---8 192793 

110743
\  

151073, 
I 	171555 

198786 

159565 

2481 

/ 119649 

0-fl'il __ 	- 160997 
160944-i-I 	..., 	/ 

151737 ___ 077  
3640 

125011 

(Ref. 162862 
See Fig. 1) 

159579 

160998 	
-159580 --'7

002 

159578 i rSy 2191 
151632 

156572 119649 

@Not. Part of 159381 
0198797 Cable Assembly 

SECTION 574-224-800TC 

FIGURE 17. CODE READING CONTACTS 

FIGURE 18. 1 5 93 8 1 MODIFICATION KIT TO PROVIDE AUXILIARY TIMING CONTACTS 

Page 18 



155752 
0320418 
@320410,,,  

151630 
2191 

162850 

317395 

(Ref. 192828 
See Fig. 1) 

195628 

317396 

158807 
153819 

161238 

/ 2191 

411L  
51658 

161240 

153839 
2191 

r 

4: 
/ 7  

/ , 
/11% 

/
, 	(Ref. 170240 

I 	
See Fig. 3) 

1 
I 	/ 
I  

(Ref. 162862 
See Fig. 11 

ISS 2, SECTION 574-224-800TC 

0162207 Cable w/ Terminals 
0162064 Cable w/ Terminals 

FIGURE 19. COMPONENTS FOR QUICK DISCONNECT FEATURE 

Page 19 



SECTION 574-224-800TC 

NUMERICAL INDEX 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

224M Coil Magnet 	14 110743 Washer, Lock 	2, 	3, 	5, 	6, 151694 Screw, 6-40 x 11/32 Fil 	18 
254M Coil, Magnet 	13 7, 	8, 	9, 	11 to 18 151701 Spring, Torsion 	11 
271M Coil Magnet 	13 112626 Nut, 	10-32 Hex 	12 151714 Spring 	11 
1036 Nut, 6-40 Hex 	6 115941 Washer, Flat 	4 151721 Screw, 6-40 x 3/4 Hex 	4, 	14 
2034 Washer, Flat 	2, 11, 	14 119647 Ring, Retaining 	6 151722 Screw, 6-40 x 3/16 Hex 	6, 
2191 Washer, Lock 	2 to 7, 9 to 19 119648 Ring, Retaining 	6, 	10, 	12, 14, 	16 
2438 Washer, Flat 	13 14, 	15 151728 Spring 	5 
2481 Washer, Flat 	17, 	18 119649 Ring, Retaining 	6, 	14, 	18 151734 Screw, 4-40 x 3/8 Hex 	3 
2539 Nut, 3/8-32 Hex 	3 119650 Ring, Retaining 	9, 	16 151737 Screw, 4-40 x 11/64 Hex 	5, 
2669 Washer, Lock 	10, 	12 119651 Ring, Retaining 	2, 	14, 	15 14, 	18 
3598 Nut, 6-40 Hex 	2, 	3, 	4, 119652 Ring, Retaining 	2, 	3, 	6, 	9, 151880 Nut, 4-40 Hex 	16 

6, 	7, 	9, 	10, 	11, 	14, 	16, 12, 	16 152400 Plate, Selector Mounting 	11, 
17 119654 Ring, Retaining 	5 13, 	16 

3599 Nut, 4-40 Hex 	3, 	7, 	11, 121242 Clamp, 1/8 ID Cable 	11 152406 Bracket, 	Spring 	11 
13, 	14 121243 Clamp, 3/16 ID Cable 	11 152407 Lever, Spacing Lock 	11 

3603 Nut, 1/4-32 Hex 4 121551 Screw, 8-32 x 1/4 Hex 	3 152409 Lever, Selecting 	11 
3640 Washer, Lock 	2, 	5, 	8, 	14, 124177 Washer, Lock 	6, 	10, 	12 152411 Lever, Push 	11 

18 125011 Washer, 	Flat 	2, 	3, 	7, 	12, 152412 Link 	11, 	13 
3646 Washer, Lock 	3 15, 	17, 	18 152415 Stud, Adjusting 	4 
3650 Washer, Flat 	14 125015 Washer, 	Flat 	9, 	13, 	14 152420 Lamination, Magnet 	13 
5363 Spring Compression 	6 125231 Nut, 10-32 Hex 	10 152421 Bracket, Shield Mounting 	13 
7002 Washer, Flat 	2, 	3, 	0, 	7, 125241 Spring 	3 152423 Bracket, Armature Stop Moun- 

9, 	10, 	11, 	14, 	16, 	18 128357 Ring, Retaining 	9 ting 	13 
8330 Washer, Flat 	2, 4, 9, 12, 14, 135716 Spring 	2 152427 Latch w/Hub 	12 

15 139752 Screw, 4-40 x 11/64 Fil 	2, 	3 152425 Post, Spring 	13 
41382 Spring 	6, 	12 150000 Drum, Clutch 	5 152426 Nut, 6-40 Self-Locking 	13 
41543 Bearing, Ball 	4 150001 Drum, Clutch 	5 152429 Rack, Sector 	12 
41732 Plate, Clamp 	18 150013 Disk, Adjusting 	5 152438 Bail, Stop Arm 	12, 	17 
42823 Washer, Flat 	5 150026 Lever, Shoe Release 	5 152441 Washer, Flat 	12 
49084 Spring 	18 150029 Wick, Felt 	5 152445 Spring Compression 	12 
55063 Spring 	14, 	15 150040 Screw, 6-40 x 5/8 Fil 	5 152458 Shield, Terminal 	13 
70878 Spring 	14 150043 Shoe, Secondary Clutch 	5 152634 Washer, Flat 	9 
71437 Washer, Flat 	9 150044 Shoe, Primary Clutch 	5 152891 Spring 	11 
73175 Washer, Lock 	3 150048 Spring 	2, 	3 152893 Screw, 4-40 x 1/4 Hex 	2, 3, 
73611 Wick, Felt 	18 150089 Screw, 4-40 x 1/2 Fil 	13 5, 	6, 	7, 	8, 	9, 	11, 	14, 	17, 
74283 Washer, Spring 	12 150241 Spring 	2, 3, 5 18 
74727 Terminal, Contact 	18 150355 Lever, Latch 	2 153239 Roller 	10 
76081 Washer, Flat 	2, 	13 150356 Lever, Trip 	2 153267 Washer, Felt 	17 
76099 Washer, Flat 	13 150923 Washer, Felt 	9 153489 Detent 	12 
76295 Spring 	3 150978 Screw, 6-40 x 1-1/8 Fil 	13 153537 Screw, 6-40 x 9/32 Hex 	16 
78103 Screw, 6-40 x 1-3/16 Hex 	3 151073 Screw, 4-40 x 5/32 Fil 	2, 3, 8 153538 Screw, 6-40 x 7/16 Hex 	7 
79012 Insulator 	13 15, 	18 153817 Screw, 4-40 x 3/8 Hex 	15 
80755 Bushing, Insulating 	18 151103 Spring 	11 153819 Washer, Lock 	18, 	2 
80945 Spring 	3 151152 Screw, 4-40 x 3/16 Hex 	2, 	3, 153839 Screw, 6-40 x 5/8 Hex 2, 9, 19 
81731 Spring 	3 8, 	14, 	18 154215 Spring 	9 
81778 Screw, 4-40 x 3/16 Fil 	13 151222 Washer, 	Felt 	9 154241 Stud 	10 
82548 Insulator, 	.062" Thk 	18 151246 Washer, 	Flat 	5 154242 Screw, 6-40 x 5/16 Hex 	10 
84575 Spring 	14 151362 Wick, Felt 	10 154349 Spring 	11 
86304 Spring 	15 151416 Nut, 6-40 Hex 	6, 	9 154396 Cam w/Pin 5 
86774 Screw, 6-40 Shoulder 	3 151442 Screw, 6-40 x 1/2 Hex 	4, 	11, 154398 Bearing, Needle 	5 
87401 Spring 	2 14, 	16 154694 Disk, Clutch Cam 	5, 	17 
90361 Washer, 	Felt 	9 151603 Spacer 	13 154698 Wick, Felt 	6 
90560 Washer, Flat 	8, 	15 151610 Washer, 	Flat 	19 155096 Plate, Range Finder Mounting 
90573 Spring 	10 151629 Nut, 6-40 Lug 	2, 9 12 
90790 Washer, Flat 	14 151630 Screw, 6-40 x 1/4 Hex 	2, 	3, 155752 Sleve, 5/64 ID x 1/2" 14 
90791 Washer, Lock 	3, 6, 17 6, 	11, 	14, 	18, 	19 Insulating 	19 

90951 Washer, Lock 	17 151631 Screw, 6-40 x 5/16 Hex 	2, 	3, 155995 Screw, 6-40 Shoulder 	4 
91120 Spring 	6 4, 	10, 	11, 	13, 	15, 	19 156009 Post, Slide 	9 
93108 Washer, Lock 	4 151632 Screw, 6-40 x "3/8 Hex 	5, 	7, 156013 Screw, 4-40 Spl 	9 

93356 Washer, 	Felt 	2, 	6 10, 	14, 	16, 	8 156015 Plate, Spring 	9 
96717 Screw, 4-40 Shoulder 	11 151637 Screw, 4-40 x 1/4 Fil 	7 156016 Link , Front Drag 	9 
98212 Post, Spring 	3 151639 Washer, Flat 	3 156017 Shaft, Eccentric 	9 

100994 Nut, 2-56 Hex 	17 151657 Screw, 6-40 x 1/4 Fil 	2, 	3, 156019 Washer, Felt 	6 
104807 Washer, Flat 	8 12 156024 Plate, Rear 	6, 	7, 	9 
104824 Spring 	13 151658 Screw, 6-40 x5/16 Fil 	4, 	19 156042 Post, Spacing 	6 

110434 Screw, 4-40 x 3 /16 Fil 	11, 	12 151686 Screw, 4-40 x 3/8 RI 	13 156043 Bushing 	9 
110446 Nut, 2-56 Hex 	3 151688 Screw, 4-40 x 5/8 Fil 	18 156047 Spring, Torsion 	6 

age 20 



ISS 2, SECTION 574-224-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

156050 
156051 
156052 
156054 
156055 
156058 
156060 
156061 
156062 
156067 
156069 
156070 

Description and 
Page Number 

Stud, Eccentric 	6 
Bushing, Eccentric 	9 
Shoe, Tape 	6 
Lever, Detent 	6 
Wheel, Die 	6 
Link, Rear 	9 
Shaft, Eccentric 	9 
Arm, Tape Shoe 	6 
Post, Pivot 	6 
Guide, Slide Post 	9 
Plate 	7 
Bail, Toggle 	9 

Part 
Number 

159560 
159565 
159568 
159570 
159571 
159575 
:59578 
159579 
159580 
159601 
159625 
159819 

Description and 
Page Number 

Spring 	7 
Bracket w/Post 	18 
Bracket, Contact 	18 
Spring, Contact 	18 
Stiffener 	18 
Bracket, Stop 	18 
Bail, Front Contact 	18 
Bail, Rear Contact 	18 
Shaft,Actuating Bail 	18 
Bracket, Spring 	18 
Bracket, Bail Guide 	10 

Connector, 32 Pt Plug 	16 

Part 
Number 

164743 
164851 
170124 
170125 
170193 
170196 
170198 
170199 
170201 
170202 
170203 
170204 

Description and 
Page Number 

Shaft 	17 
Wheel, Feed 	6 
Lubricator Assembly 	11 
Lever, Shoe Release 	5 
Guard, Back Space 	15 
Modification Kit 	1, 	14, 	15 
Arm, Stop 	12 
Bracket, Anchor 	6 
Shaft w/Bearing 	5 
Post, Guide 	2, 	3 
Lever, Slide Trip 	2, 	3 
Bracket, Spring 	2 

156090 Screw, 6-40 Adjusting 	6 159880 Slide 	11 170206 Post, Guide 	9 

156093 Washer, Felt 	9 159901 Plate w/Post 	15 170210 Block Assembly, 	Punch 	8 

156094 Link, Front 	9 159903 Be I [crank 	15 170211 Arm, Rocker 	9 

156095 Bushing 	9 159909 Pawl, Feed 	15 170215 Spring, Punch Block 	8 

156099 Link, Rear Drag 	9 159911 Plate 	15 170216 Plate, Front 	6, 	8, 	14, 	15 
156103 Strip, Felt 	9 159913 Screw, 6-40 Eccentric 	15 170217 Post 	6 

156162 Washer, Flat 	9 159955 Link, Drive 	14 170218 Shaft, Feed Wheel 	6 

156165 Washer, Felt 	2, 	9 159954 Link, Adjusting 	14 170219 Stud, Die Wheel 	6 

156169 Washer, Felt 	9 159956 Post 	14 170220 Guide, Tape 	6 

156173 Stud 	7 159957 Link 	14 170225 Block, Tape Guide 	7 

156248 Latch 	2, 	3 159958 Latch 	14 170230 Knob 	12 
156257 Bracket 	2 159959 Extension 	14 170231 Guide, Upper 	11 
156267 Lever, Trip 	3 159960 Eccentric 	14 170232 Guide, Lower 	11 
156318 Lever, Reset 	2 159961 Arm, Eccentric 	14 170233 Stud 	11, 	12 
156366 Shaft, Rocker Bail 	10 159962 Ring, Retaining 	14 170234 Bracket, Guide 	11 
156387 Lever, Trip 	2 159963 Hub 	14 170235 Bracket, Spring 	11 
156388 Lever, Adjusting 	2 159965 Arm, Adjusting 	14 170236 Lever 	11 
156403 Disk, Bearing 	5 159973 Bracket w/Bushing 	14 170237 Lever, Start 	11 
156412 Link, Drive 	10 159974 Eccentric 	14 170238 Bail, 	Reset 	11 
156465 Washer, Spring 	5 159975 Bail, Armature 	14 170240 Frame 	2, 	4, 	5, 	10, 19 
156472 Post, Spring 	2 159976 Armature 	14 170241 Screw, 6-40 Adjusting 	6 
156536 Screw, 4-40 x 1/8 Fil 	11 159977 Hinge 	14 170242 Slide, Feed Hole Punch 	7 
156572 Washer, Felt 	18 159978 Shaft 	14 170244 Wheel, Die 	6 
156576 Washer, Felt 	10 159979 Arm, Non-Repeat 	14 170246 Slide w/Insulator 	7 
156577 Roller, Detent Lever 	6 159980 Post, Spring 	14 170247 Guide 	7 
156880 Jumper, 2-3/8" Black 	13 159987 Bracket, Guide 	15 170264 Post, Guide 	2, 	3 
156881 Jumper, 1-1/2" Black 	13 160180 Armature 	w/Extension 	13 171555 Connector, 50 Pt Receptacle 
156921 Guide, Adjusting Lever 	10 160182 Bracket w/Button 	13 18 
156988 Race, Outer 	10 160184 Plate, Stop 	13 172632 Screw, 4-40 x 3/16 Hex 	17 
156989 Bearing 	10 160185 Post 	18 172893 Plate Assembly, Front 	9 
156990 Race, Inner 	10 160186 Bushing, Shoulder 	13 172984 Cover, Gear 	8 
156994 Strip, 	Felt 	10 160672 Stud 	15 172993 Spring 	8 
156995 Post 	10 160674 Nut, 6-40 Shoulder 	15 173340 Collar 	5 
156998 Retainer, Roller 	10 160944 Washer, Felt 	18 174447 Post 	17 
157194 Retainer, Spring 	13 160948 Screw, 2-56 Spl 	6 176266 Spring, Torsion 	2 
157237 Shield, Terminal 	13 160997 Roller 	18 176490 Bracket w/Hub 	2 
157261 Shaft, Stop Arm 	12 160998 Pad, Base 	18 176647 Latch w/Hub 	14 
158171 Shaft w/Bearing 	4 161100 Spring, Contact 	18 179573 Nut, 6-40 Hex 	9 
158745 Clamp, Bearing 	4 161102 Spring, Contact 	18 182909 Spring 	11 
158760 Post, Spring 	14 161107 Stud 	6 192246 Extension, Chad Chute 	8 
158807 Screw, 3-48 x 11/64 Fil 	18, 19 161108 Stud 	7 192493 Spring 	11 

158881 Nut, 6-40 Shoulder 	4 161139 Nut, 6-40Hex 	6 192499 Cam, Selector 	5 
158893 Post, Spring 	3 161238 Connector, 36 Pt Receptacle 19 192661 Post 	10 
158941 Bail, Rocker 	10 161240 Bracket, Connector 	19 192709 Link w/Hub 	10 

159011 Bracker, Spring 	3 161493 Post, Supporting 	15 192793 Guard 	18 
159181 Lubricator 	11 162064 Cable w/Terminals 	19 192828 Plate w/Bushing 	2, 18, 19 

159184 Wick, Lubricating 	11 162207 Cable w/Terminals 	19 193804 Armature 	14 

159185 Retainer, Wick 	11 162834 Solenoid, Feed-Out 	3 193821 Bracket w/Post 	14 

159341 Bearing, Ball 	5 162850 Handle 	19 193822 Clamp 	14 
159381 Modification Kit 	1, 	18 162862 Bar, Mounting 	2, 	18, 	19 193824 Latch w/Hub 	14 
159411 Bearing Assembly 	10 163015 Pinion, 28T 	4 193825 Magnet Assembly 	14 
159427 Bracket, 	Stop 	2, 	3 163018 Gear, 491 	4 193966 Bracket w/Stud 	16 
159431 Lever, Main Trip 	2, 	3 163025 Gear Set, 100 WPM 	4 193968 Post 	16 

159467 Holder, Wick 	16 164279 Chute, Chad 	8 193969 Post 	16 

159544 Release, Clutch 	2 164300 Spacer, .100" Thk 	7 193970 Plate, Clamp 	16 
164513 Pawl, Feed 	9 193974 Depressor, Tape 	16 

Page 21 



SECTION 574-224-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 
Description and 

Page Number 
Part 

Number 
Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

193976 Bail, Rocker 	10 198781 Block Assembly, Punch 	8 198917 Switch, Reed 	3 
193987 Bracket, Roller 	16 198782 Post, Roller 	3 198918 Screw, 2-56 x 5/8 Fil 	3, 17 
194117 Plate, Clamp 	16 198783 Post, Roller 	3 198921 Rack, Sector 	17 
194118 Spring, Torsion 	16 198784 Roller, Tape 	3 198923 Lever w/Bushing 	17 
194122 Platform, Tape 	16 198786 Bracket, Connector 	18 198925 Spring, Torsion 	17 
194123 Screw, 4-40 Spl 	16 198787 Bracket, Mounting 	3 198926 Bracket, Switch Mounting 17 
194162 Bail, Reset 	9 198788 Lever, Trip 	3 198927 Magnet 	3, 	17 
194992 Modification Kit 	8 198789 Bail, Latch 	3 198940 Switch, 	Reed 	17 
194993 Guide, Tape 	8 198791 Contact Assembly 	18 199506 Gasket 	8 
195231 Spring, Compression 	16 198792 Bracket, Guide 	18 305638 Bracket, Guide 	9 
195233 Roller 	16 198793 Bracket, Contact 	18 309365 Shaft w/Bearing 	5 
195240 Post 	13 198794 Bail, Solenoid 	3 315862 Gear, 59T 	4 
195251 Armature, Selector 	13 1987% Link w/Hub 	10 315863 Pinion, 23T 	4 
195628 Guide, Tape 	19 198797 Cable Assembly 	18 315866 Gear Set, 114 WPM 	4 
195634 Modification Kit 	13 198798 Chute, Chad 	8 317395 Plate 	19 
195787 Retainer, Chad Chute 	8 198835 Contact Assembly 3 317396 Bracket, Stop 	19 
198738 Corn, Timing 	17 198836 Bushing 	3 320408 Terminal, Spade Type 	13 
198739 Plate 	3 198837 Bushing 	3 320410 Terminal, Spade Type 	19 
198760 Contact Assembly, Timing 198838 Arm 	3 320418 Terminal, Ring Type 	19 

1, 	17 198839 Arm, Actuator 	3 327120 Post, 	16 
198778 Wheel, Feed 	6 198E44 Bracket, Switch Mounting 3 

Page 22 

22 Pages 



TELETYPE CORPORATION 	 SECTION 574-226-801TC 
Skokie, Illinois, U.S.A. 	 Issue 3, December 1969 

35 ELECTRICAL SERVICE UNIT (LESU) 

FOR ASR 

PARTS 

FIGURE CONTENTS 	 PAGE FIGURE CONTENTS PAGE 

1 Container and Associated Parts 2 18 193485, 197053 and 312351 Constant 
2 Container and Associated Parts Current Selector Magnet Driver 

(Continued) 3 Assemblies 16 
3 323055 Relay Plate Assembly 3 19 305447 Selector Magnet Driver 
4 193467 and 199379 Non-Contention Assembly with Break Detector 17 

Relay Plate Assemblies 4 20 301725 Relay Assembly 1 8 
5 305440 Non-Contention Relay Plate 21 Mounting Plates for Selector Magnet 

Assembly 5 Driver and Low Level Keyer 1 9 
6 199360 and 301651 Power Distribution 22 192730 Selector Magnet Driver and 

Assemblies 6 192740 Low Level Keyer 20 
7 319257 and 328098 Power Distribution 23 192730 Selector Magnet Driver and 

Assemblies 7 192740 Low Level Keyer 
8 320255 Power Distribution Assembly 8 (Continued) 2 1 
9 323056 Power Distribution Assembly 9 24 192750 Rectifier Assembly 22 

10 326609 Power Distribution Assembly 10 25 305061 Rectifier and Cable Assembly 23 
11 328811 Power Distribution Assembly 11 26 198200 Relay Panel Assembly 24 
12 305417 Main Terminal Board 27 326608 Logic Panel Assembly 25 

Assembly 12 28 327740 Logic Panel Assembly 26 
13 165708 Motor Control Relay Assembly 13 29 312407 Tape Verifier Control 
14 199350 Copylight Transformer Assembly 13 Module Assembly 27 
15 Mounting Plates 14 30 312389 Fixed Word length Control 

16 165736 Signal Regenerator Assembly Module Assembly 28 
and 198209 Auxiliary Power Supply 31 310738 Panel Assembly 2 9 
for DC Signalling Sets 14 32 301782 Connector Plate Assembly 30 

17 305446 Signal Regenerator Assembly 15 33 Cable Components 31 
Numerical Index 3 2 

©1965 and 1968 by Teletype Corporation 

All Rights reserved 
Printed in U.S.A. 	 Page 1 



121243 

98718  

121630 

304689 

334433 

151724 j tfi, 
3639 

112080 

3598 

CABLE CLAMP 	I 
(See chart \ 	A) 
on Page 29)1 

0i7:NN  
'153841 

151631 
2191 

4°  ci;1 	7002 

193420 

151631 
2191 
7002 

m m  

197028 41,,M 

107116 
Ct; \ 3598 

191 

— 192273 

3646 

192274 

197020 (A to 
197043 (J to S) 

334429 (AA to AH)„, 
A. 
, 

0
6„, 

40.t.P.1.6i)04- a 
410PriphAiPtijeAreja 4.94 

0:414  
r  1°100°  • 0011 

195939 193417 
—5599 

103469151631 

103469 

(3 ,  
198214 ("G' 5-57/641_ 
	320266 ("G" 3-15/32') 

328093 ("G" 1-19/32") 
,334434 ("G" )-3/32") 

199392 (6-39/64") 
199394 (4-3/16") 
328197 (2-5/16") 
334435 (1-13/16") &)--8330 

#— 197025 

94665 

195940 

CABLE CLAMP 
--------11 (See chart 

on page 23) 	0 

Or------.:151442 
151632 

(g)1  

/ 
77902 899691 

192273 I 

87477 

327106 

326612 \ 151631 
181653)/  \C192007 

192007 
\t‘9 

118203 

198203 

151631 

2191-0 

125015 

SECTION 574-226-801TC 

FIGURE 1. CONTAINER AND ASSOCIATED PARTS 

Page 2 



CABLE CLAMP 3598 
(See chart 
on page 23) 

-153841 

T-151631 
2191 
7002 

151631- 
2191 
7002 

193420 	151631 

( 2191-0 

I 125015'..-) 

v41 
160847 

	

it
---192273 	4;0 

75750 'Th02092 

	

\ 	7002 

3598 .-----1/C) 153455\ 
198507 

151631 

77362 

74615 

147014 

156632 

197025 

2191 

121630 	125205 

304689 

323081 

323606 
153631 

0181819 

115358 

125205 

2191 

ISS 3, SECTION 574-226-801TC 

FIGURE 2. CONTAINER AND ASSOCIATED PARTS (Continued) 

Supplied w/116783 

0155750 

O 00 192007 . 
	 ®181301 	 6s%~ 320265 	

CD 323030 Cable Assembly 
192007s 
	

0 Part of 323048 Cable 

FIGURE 3. 3 2 3 0 5 5 RELAY PLATE ASSEMBLY 

Page 3 



\198650;"  

198649 

165330 

118187 

180675 2191 
8330 

1 93405 

3598- 

2191 	 
7002—C? 

182520 

151632,, 
®153841 / 	\-14 

If /2191 

4/ 
120216 

°Part of 199319 Cable 
®Part of 199314 Cable 
0199315 Relay Assembly 
°Peculiar to 199379 

0®192007 

11 4654 

0 1 7 1 1 95 

®151631 

°°199317 

L___ 1 14654 

CA) 	® 7002 

—02191 

®®125126 

O®93117 

153631 

193424 
151631 

2191 
7002 

193418 

1 71503C) 

[1791 73 C) 
145022 0 

Early Design Parts 

0173716 (Crimp Type) 
173941 (Solder Type) 

151 631 

SECTION 574-226-801TC 

FIGURE 4. 193467 AND 199379 NON-CONTENTION RELAY PLATE ASSEMBLIES 

Page 4 



8330., \ I 
An.  

*-11514  
304689 

89969 

v X125015 
41E) - 2191 

162861 

- (Orange) 

145022 

156632 

197025 

198516 

89969 

15j631 

0192007 

0155755 

Supplied 
w/145022 

ISS 3, SECTION 574-226-801TC 

OPart of 305441 Cable 

FIGURE 5. 3 0 54 4 0 NON-CONTENTION RELAY PLATE ASSEMBLY 

Page 5 



116783 181810 

2191 192007 7002 

00192007 

0154697 

165116 

0182716 

199325 (Yellow) 
199326 (Purple) 

182644 

151630 

151827 

198292 

153538 

2191 
151335 

156536 

®139820 (2-1/2 Amp) 
0151413 (10 Amp) 
®161 136 (6-1/4 Amp) 

151416 

0  301713 

150966 

197031 

199322 

156632 
182716 

—197025 197078 

el) 	121630 

304689 

181843 (2-1/2 Amp) 7002 
	181848 (6-1/4 Amp) 2191- 
181849 (10 Amp) 
185686 (6-1/4 AMP SL - BL) 

7002 
2191 

cp:0;) 151722 

O 0132643 

192007 

158286 
@Part of 197029 Cable 	

159352 
 

@Part of 301675 Cable Assembly 
@Peculiar to 301651 
®Not Part of 199360 or 301651 

121245 

—151630 

151658 

151415 

2191 

198293 

SECTION 574-226-801TC 

FIGURE 6. 199360 AND 301651 POWER DISTRIBUTION ASSEMBLIES 

Page 6 



7002 — 

2191- 

151630 

00 320418 — tZ ;)  158286 

151658 

199325 (Yellow) l I ow) 
199326 (Purple) 

182644 
,s 

 151630 

2191 

150966 
(1-4) 

151335 

151415 

198291 

151692 

(1-4) 

199322 

0 OO 1 9 2 0 0 7 

7002 
2191 
151722 

0® 1 8 2 64 3 

\\\ 

199352 

192007 

198293 
(5-8) 

ISS 3, SECTION 574-226-801TC 

N-155750 
155755 00185676---d0P  

()Part of 319268 Cable (Peculiar to 319257) 
°Part of 328099 Cable (Peculiar to 328098) 
C2) Not Part of 319257 or 328098 

FIGURE 7. 319257 AND 328098 POWER DISTRIBUTION ASSEMBLIES 

Page 7 



165710G 
177566BK 116783 I9200 	 

156632 

151630 

2191 

150966 

182644 
/151335 

192007 
151415 

151416 

150966 

0185684 (4 Amp) 

197025 

Supplied 
w/116783 

18 392 

320418 

0192007 

121630 

304689 

182716 

197078 

111017 199325 (Yellow} 
199326 (Purple) 

O 

7002 

2191- 

151722 

199322 

0320256 Cable Assembly 

0 Not Part of 320255 

301713 

SECTION 574-226-801TC 

FIGURE 8. 320255 POWER DISTRIBUTION ASSEMBLY 

Page 8 



65116 

192007 

181241 

,150966 

/ 151335 182644 ®129919 

199325 (yellow) 

114478 Supplied 
w/155045 

150966 

156632 

197025 

192007 

151416 

116783 312382 

r 
------ -1 

121245 

0192007 

7002 

219 1 

151632 

155045 

91683 

304689 

121630 

-7002 
St 	2191 

151722 

199322 

®Part of 323047 Cable 
®Not Part of 323056 

197031 

199352 

\ 158286/ 

O 320418 

C9)  

ISS 3, SECTION 574-226-801TC 

Supplied w/116783 

FIGURE 9. 3 2 3 0 5 6 POWER DISTRIBUTION ASSEMBLY 

0185684 (4 Amp) 

Page 9 



151657 

2191 	6-6)  

7002 

'199325 (Yellow) 	 
199326 (Purple) 

182644 

.1‘91  

U92007 
178853 

0185676 

0192007 

cOP  178854 
EV

-151722  

2191 

1158 

178856 

151631 

2191 199322 

192007 

158286 

182716 

0 Part of 326614 Coble 

151632 

197025 

197078 

7002 

2191 

151722 

0182643 

121630 

304689 

SECTION 574-226-801TC 

FIGURE 10. 3 2 6 60 9 POWER DISTRIBUTION ASSEMBLY 

Page 10 



t--151630 

gp-- 2191 

195245 /7  
192007 

150966 
Supplied 

177566BK 
w/116783 

153803 	151827 
142269 (3 Amp) 

161136 (6-1/4 Amp) 

116783 

82644 

156632 

121630 

e--3599 

304689"-.  197031 	) 

199322 

51415 	165116 

025 \17 

91742 

103092-____ 
7002 

158286 2191/ 

151722-___ 192007 

199352 

ISS 3, SECTION 574-226-801TC 

FIGURE 11. 328811 POWER DISTRIBUTION ASSEMBLY 

Page 11 



304925 

197025 

"X.. 	 >,- 

X. 	 X- 	 X 

X 	 'X 	 .X. 

x X X. 

X.. 	 >4. 	 X- 

l X , XX x
X. 

.,‘ 

X. 	 .X. 

,.,.. 	 X 

180675 

193405 

90789 N

304689 `~ 
ei9 

Supplied W/171501 

—153631 

151631 
2191 
7002 

195940 

305762 

171501 

305411 

SECTION 574-226-801TC 

FIGURE 12. 3 0 5 4 1 7 MAIN TERMINAL BOARD ASSEMBLY 

Page 12 



178535 

0151632 —11.1 

° 320418 

0 192007 

0 Port of 165704 Cable 
®Not Part of 165708 

178306 153484 

182193 

015199 

0151632 

7002—.  

0121243- 

0 2191 

0  3598— ta 

192007\ 

199352 

NCI58286 

\ 193401 

199322 

7002 
2191 
3598 

180675 

092007,  

199325 (Yellow) 
199326 (Purple) 

182644 

ISS 3, SECTION 574-226-801TC 

FIGURE 1 3 . I 6 5 7 0 8 MOTOR CONTROL RELAY ASSEMBLY 

FIGURE 14. 1 9 9 3 5 0 COPYLIGHT TRANSFORMER ASSEMBLY 

Page 13 



150040 
11 

0192007 

CD 	089969 

C=4 	0 76099 
0 2191 
0 3598 

2191 -01E) 

9-7002 

121630 	~j 

301666 

151427 

01982481 	 
0323609 

45 ;) 	 E t61 

00155750 

00192007 

2191 

151346 

CIP 

00198649 

198650 

180675 

193464 

'`-193405 

SECTION 574-226-801TC 

0301650 Resistor Assembly 
0301669 Cable Assembly 

FIGURE 15. MOUNTING PLATES 

0165735 Cable Assembly 
0198205 Cable Assembly 

@Peculiar to 165736 
@Peculiar to 198209 

FIGURE 16. 1 6 5 7 3 6 SIGNAL REGENERATOR ASSEMBLY AND 1 9 8 2 0 9 
AUXILIARY POWER SUPPLY FOR DC SIGNALLING SETS 

Page 14 



L- 

Supplied w/182182 
---- 

151632 

197025 

—312391 

64) 

121244 

7002 

2191 

3598 

7002- 

3598 4;) 

182182 

151632 

139200 

198649 

°Part of 312326 Cable 

312325 

312333 

8330 

C1—-304689 

0192007 

151630-, 

2191--Ao r 

7002 

151632 

*---7002 

312392 

!SS 3, SECTION 574-226-801TC 

FIGURE 17. 3 0 5 4 4 6 SIGNAL REGENERATOR ASSEMBLY 

Page 15 



18311191' 

182501 182611 

320420 

Supplied 
w/182501 

182284 
0 182630 
0182631 
0312352 

195243 

151631 
181266 

164958 

151629 
151632 

7002 

41_0/151632 

„v....151632 

1r 	

198650 

2191 

 

CSC' 

144590- 

198649 

150040 

182523 

76461 
0'180586 
	 121244 

(c;;)  

155750 

OC)311406..., 

00192007'. 
 vte 

2191 

3598 

00 155755 

SECTION 574-226-801TC 

177113 

62 
N80586 

(DC)  320416 

	116783 

195242 
180675 

195245 

3598 

110435 
110743 \o 

12501 1 

181675 

113442 BK 

/195153 

(DC)  320420 125015 
2191 

(D Peculiar to 193485 (20 MA. - 500 MA. 60 Hertz 
0 Peculiar to 197053 (60 MA. - 500 MA. 60 Hertz 
CD Peculiar to 312351 (20 MA. - 500 MA. 60 Hertz 

Part of 195244 cable (Peculiar to 193485 and 197053) 
0 Part of 312353 cable (Peculiar to 312351) 

FIGURE 18. 193485, 197053 AND 312351 CONSTANT CURRENT 
SELECTOR MAGNET DRIVER ASSEMBLIES 

Page 16 



305459 

315999 

183111 
151632 

185678 

164958 
\ 125011 

-1(3- 

181675 

151632 

197025 

	

8330 	
ci4 

151630 

	

304689 	 \ 2191 

a).0_ 

177113 

305466 
r- 125015 \ 

110435 

312329 
110743 

0C) 

	.4 

195245 

308439 

121245-4 
125011 

2191 

151630 151631 

0192007 

d‘7 0180586 

• 0311406 

4.,  

032- 0420 

C9'  

0 320416 

0155750 

182523 

O 

e 	2191 
3598 

7002 
2191 
3598 

C.) 

308440 

2191 

3598 

182611 

ISS 3, SECTION 574-226-801TC 

FIGURE 19, 3 0 5 4 4 7 SELECTOR MAGNET DRIVER ASSEMBLY WITH BREAK DETECTOR 

Page 17 



301728 

0151657- 

02191  

0193040 

151687 
110743 125011  

4Za / 4,7 

1 
0 301720 

301718 

151687 
\ 110743 

\ 125015 
301719 

®192013 

	

0173715 (Crimp Type) 	 
2 

	

173940 (Solder Type) 	

6; 
®182644-- 

301730 

0 301732 

w-151630 

113 /7002 

®155752 

153819 

301727 

42827 

0 301720 

(D 182540 

SECTION 574-226-801TC 

Not Part of 301725 
301729 Cable Assembly 

FIGURE 20. 301725 RELAY ASSEMBLY 

Page 18 



199069 

165103 

153017 

125170 

3640 \ 

rAN  CO®  
I 

3438 
O 

198599 1 

151632 	7002 

\ 2191 

199879 

®IttZe 

3438 
2669 151732 

7002 

151632 

3640 

125170 

121249 

3438 

301662 

ISS 3, SECTION 574-226-801TC 

FIGURE 21. MOUNTING PLATES FOR SELECTOR MAGNET DRIVER AND LOW LEVEL KEY ER 

Page 19 



reizz a..6/ 

°151687 
0151689.7 3640 

019272 
0192724 

03640 
/ C23599 

4*(6 

0192725 

192723 

274k  
151687 	• 

3640 

192727 

192723 

192737 192715 

192710 

151692 

feo,-*0  

2191 / 
7002 192713 

85422 

125237 

192727 

192979 

125237 

490 

154697 
	

320418 

/171952\  
171956 

320410 

320408 

171965 
171972 

192984 

179749 

144227 

320416 
	

179748 

Cable Components 

SECTION 574-226-801TC 

/r.  

Jumpers 

Part 
No. Color Terminals Length 

151819 Black 320410 (2) 3-1/16" 

156880 Black 320408 (2) 6-1/4" 

157230 Black 320410 (2) 9-1/4" 

157232 Block 320410 (2) 3-1/2" 

195269 Green 320418(1) 3-1/2" 

195270 Green 320416(1) 3-1/2" 

305019 Brown 

305020 Purple 

°Peculiar to 192730 
°Peculiar to 192740 

FIGURE 22. 1 9 2 7 3 0 SELECTOR MAGNET DRIVER AND 1 9 2 7 4 0 LOW LEVEL KEYER ASSEMBLIES 

Page 20 



155 3, SECTION 574-226-801TC 

0199019'  
0199021 95272 

°192721'.  
0192720 

192719 
7002 N 	„CT 

2191 \\,,(3)-  
153538 'Noy 	\ 

\C57  
(7.,k 

3598 
2191 	

g143 

0199038 
195273 

°199003 

156632 

151632 
2191 

7002 
192719 

179813 	„ 

192719 

192980 

192970 
7002 \ 

192973 \ 
179813 

192719 \ 
7002 \ 

91 \ 

r;NO 

21 

°181618 

179812 

192970 

152893 

\ 3640 
192767 

3598 

\ 	121243 
3650 

151687 

192970 

Ot 5\-k\\  

\ 3598 
2191 

7002 

\ 192754 

151632 
1$), 	7002 

192719 

151632 
2191 

7002 
179812 

121125 

305038 

199020 
145753 

192714 
195272 

192974 

®Peculiar to 192730 
°Peculiar to 192740 

FIGURE 23. 192730 SELECTOR MAGNET DRIVER AND 192740 LOW LEVEL KEYER ASSEMBLIES (Continued) 

199028 

199006 

195273 

Page 21 



125237 

21 91 

151692
O  	 eg 

7002 

85422 

125237 
1 92727 

192737 / 192715 

192710 
192713 

151 687 

1 92979 

1 79796 

199023 
195273 

1 92970 199006 

195273 

7002 
1 92980 

179812 	153538 (i)C) cto  

320416 (Part of 199029 Cable) 

,D,,  

19271 9 	 a 	151632 

\0 	ze0 
0 	P 	, 676'''19298-0 

a 	121125 
- - - ----.--, _.&.. I - 

— 305038 
iii%2  145753 

19271 9 4y-1- 19271 9 

1 99018 
21 91 

7002 \ 

N0-  
3598 

,04P  

'3598 

21 91 

2191.  

\ 	

195273 

)04\  
1 99017 

7002 21 91 

7002 

\ 1 95273 
199018 

21 91 

) 92719 

192714 

3598 

7002 	199028 

179812 	2191 e 192970 
 

192980 \ 129854 

178860 

1 92974 

199022 — 

195273 305091 

E
1 99013 (3/16") 
305092 (5/321 

11 8180 

19901 0 

179813 

SECTION 574-226-801TC 

FIGURE 24. 192750 RECTIFIER ASSEMBLY 

Page 22 



116783 

Supplied 
w/162357---______ 

121634)0 1 ------92260 

2658 

N 
151427 

0192007 

96262S (Slate) 
96262BK (Black) 162359 

162357 

162360 

162358 

150040- 

2191 
Supplied 
w/162357 

160229-- 

7002 

118210 

178872 

0181892 

ISS 3, SECTION 574-226-801ITC 

OPart of 305060 Cable 

FIGURE 25. 3 0 5 0 6 1 RECTIFIER AND CABLE ASSEMBLY 

Page 23 



195245 
171610 

165059 
153631 

198275 (L) 	151659 

198279 (N) 	198277 (T) 

198201 171644 (1.5A) 

173715 (Crimp Type) 

173940 (Solder Type) 

e a 

7002  2191 

/(i)  
0/ 

151346 

0161525 

1 65392 

1 98202 

110743 

151 637 

165060 
172843 

181 653 

198273 (P) 

(0;f-151631 
2191 

151346 —"IV' TN 151152 
.1)  

1?829frst R.)40  154697 
Ivo-44 

N 

11 0743 ('`) 

15163 

3598 

2191 \ 
N 

165294 

148459 

198260 (M) 
155755 

171461 

3598 
198285= 

197054 

192007 1 98248 (K) 

198649 

® 1 98 284 Cable Assembly 

198650 

181392 198296 (Z) 

193424 

SECTION 574-226-801TC 

FIGURE 2 6 . 1 9 8 2 0 0 RELAY PANEL ASSEMBLY 

Page 24 



173715 (Crimp Type) 
173940 (Solder Type) 

148440 151630 

‘..;14\2191 

7002 

153819 

\me.) 
• "'42827 

192013 

194982 

326628 

179173 (S) 
145022 (G) 
165048 (H) 
171503 (K) 

4}_---153017 

Cable Components 

195245 
/ 

6:2 151659 

198248 (K)ef 
198296 (Z)'N'" Connector Terminal 

192013 
	

192007 
182647 173715 116783 

182540 192176 
182643 ..----171644 (1.5A) 
182644 

,C10 

194584 171524 	198265 

Jumper 

193466 
197054 
197027 
198259 

199317 /198649 

19865(3-J93117 

125126 	\ 

® 192007 
182520 120216 165330 

0198284 Cablg Assembly 
O Part_of 199319 Cable 

ISS 3, SECTION 574-226-801TC 

114654 

2191 

/ 7002 
151630 

„,;• 

0000  0000  

181392 
151346 

V'2191 
7002 

__--193424 

151631 	/ 

107116 —0 
320418-40V 

0 
to\  

198285 3598 

181653 

„,„,304680 

151637 

110743 

165059— 

y165060 

151152 

0 \ 
110743 

198202 

192007 
a 42827 

153819 

ois---42827 

192013-- 
194982 

_--153631 

m 	198265 
0161525- 

193422 

172843 	 3598 / 2191 / s 

165294---___\a 
41P,-.) 

"165392 2191. 

151631---4'  

198277 (T)---\ 151659 
198260 (M) 	 
198273 (P) 
198279(N) 
198275 (L)'. 

s.• 

154697 2191 
7002 

48459 

Supplied 
w/171461 

193485 S. M . D. 
(See fig. 16) 

..--193424 

151630 

171461- 

3598-0 
\2191 

FIGURE 27. 326608 LOGIC PANEL ASSEMBLY 

Page 25 



148440 

151659 
198277 (T)------\ 
198260 (M) 	 
198273 (P) 	 
198279 (N) 	 
198275 (L) 

151630 

7 178363 	

191 

4.e  :2 

4. 
• •  

•61,/,4  

14'<ss: 
.......--327797 

. 
• • a 

151637 

4t 
• 

z304680 

181653--- 

165060 
42827 

182520 

SECTION 574-226-801TC 

153819 

ll 153819 

172843 

32,100 

• 

3598 

2191 \/ s0) 

-4114,---,165294 

T73715 (Crimp Type) 
173940 (Solder Type) 	194982, 

153631 	 192013 

165059 

110743 	198202 
/ 151152 

LA) 

2191—.
€57

0' 

151631 

151346 
2191 

7002 

171462 

li 
Supplied w/1)'(4-g1 

171461 

153819 42827 

0e;)  

192013 
194982 

326628 

(J -21791598  
---153017  

155755 

i 171610,,- 

195245 

171644 ( 

151631 
0 0 

107116 

320418 

r) 3598 

4/./....<-̀ -198285 

181392 

116783 

151630—'4r e. 

165103/ 3598 

7002— Q1) 

fl-Stk 	2191 

(117  
114654 

151630 198296 (Z) 
198248 (K) 	0198284 Cable Assembly 

151659 iii 

198650 
198649 

197054 

N192007 

	328193 

1_.92007 

110743 

0161525 

193424 

FIGURE 28. 327740 LOGIC PANEL ASSEMBLY 

Page 26 



312415 
FOR 

151631 

165294 

151346 
2191 / 

7002 

312414 

ppp 

ISS 3, SECTION 574-226-801TC 

165392 

304680 
194982}- 192013  

312386 153819 42827  

173715 

/ 0k-110743 
151637 

165060 
110743 	-----____________ 

\ „a---151637 
165059 	 ,),F,'" 	0 	::;'-----'-'----.-/ 

,,k..19 	3598---...,, 	@r-2191 
2191—e" Cf 'TIM' 

- 
1 ° 

153631 	 151630 ° 

0 ,...43 
151659 

.A9 

312417 
312416N  

148459 

1450038 
144979® 

171502 

151659 

6345 
2191 I 

T —198285 

192260 

© 

------ 3598 

LE9865 0 
198649 

171461 
V 

320418 
N 

182644 
155750 
155755w) 

6C)  
171644 (1.5A) 

195245 

116783 
182539 

312413 

171610 

FIGURE 2 9 . 312407 TAPE VERIFIER CONTROL MODULE ASSEMBLY 

Page 27 



151630 

320418 	Ala 

92260 \ 

,421 

2191 

153631 181392 

198285 

148440 
151659 

312369 

198282 

312363® 

312364 

144979® 

171502® 

137313 

151631 

7002 	/ 
121245 \ tf!20  

eir\ 
2191 

151630 

306964 

192013 	42827 

L[194982 \ 	153819
,, \ -.1)4) 

312365 

312386 

,e0) 

173715 

®Not Port of 312389 

w181653- 

SECTION 574-226-801TC 

FIGURE 3 0 . 3 1 2 3 8 9 FIXED WORD LENGTH CONTROL MODULE ASSEMBLY 

Page 28 



ISS 3, SECTION 574-226-801TC 

311435 

13442S 
...113442Y 

129388 

180675 

®195614- 

05 ;)  

129933 

0192007 
	

7002 

°1‘) 
	

77902 

181718 

7002 

181241 

®320418 

0310748 Cable Assembly 

FIGURE 31. 3 1 0 7 3 8 PAN EL ASSEMBLY 

Page 29 



301776 
320418 

153622 (Purple) 
153803 (Slate) 

96258 N (White) 

Z1 

301713 

111017 

150966 

151631 

2191 

7002 

151416 

301776 

121245 

151415 151335 

SECTION 574-226-801TC 

FIGURE 32. 3 0 1 7 8 2 CONNECTOR PLATE ASSEMBLY 

Page 30 



103092 

18 1653 

114466 

CABLE CLAMPS 

Part No. I.D. 

121242 1/8" 
121243 3/16" 
121244 1/4" 
121245 5/16" 
121246 3/8" 
121247 7/16" 
121248 1/2" 
121249 5/8" 
121250 3/4" 
121251 1" 
162864 , 	7/8 " 

161525 

195863 

ISS 3, SECTION 574-226-801TC 

182733 

41010 

it 

INSULATING SLEEVES 

Part No.! Length 	I.D. 

155750 	1/2" 	3/32" 
155751 	1" 1/8" 

155752 	1/2' 5/64" 
155753 	1 1/2" 1/8" 
155754 	' 1/2" 1/16" 
155755 5/8" 11/64" 
178871 1 	1/8" 1/16" 

181301 1" 1/4" 

181892 1" 9/64" 

JUMPERS 

Port No, Lengtn 	TeminaIs 

193465 2 3/4"73716 (2) 

193466 13" 	192007 (1) ,i 
193476 2 3/4' 1182643 ,2)  

197027 9" 	[181392 (2) 

197054 3"7 192007 (2) 

198259 3" 	1192007 (3) 
198262 5" -22007 (11 

198831 8" 	}192007-'2 
192007 , 11 

199326 16' 	1 182644 .11  : 

i 192007 (11 
199396 I 	181392 , ii 

307219 6" '192007 	2) 

312684 5'i 192007 '2 
320265 24"1192667 '1)  
328191 I 	• 192007 (2) 

328192 	15" 	' 192007 (1) 
: 320418 /1) 

195862 

182710 

304188 (Length 1-3/4") 
159931 (Length 1-1/2") 

182732 
151630 

171554 

(((t1 10 

192014 
304189 (Width 1-29/32") 
J59932 (Width 1-37/64") 

---161239 

182539 
182540 182648 182647 

182644 	185677 	182643 192177 
195614 

6;142  

173716 	195864 

A4,)/ 

FIGURE 33. CABLE COMPONENTS 

Page 31 



SECTION 574-226-801TC 

NUMERICAL INDEX 

Part 
Number 

1158 
2191 
2658 
2669 
3438 
3598 

Description and 
Page Number 

Screw, 6-32 x 5/16 Fil 	10 
Washer, Lock 	2 to 30 

Nut, 6-32 Hex 23 
Washer, Lock 	19 
Washer, Flat 	19 
Nut, 6-40 Hex 	2 to 5,9,10,13 
to 17, 21,22, 24 to 29, 31 

Part 
Number 

120216 
121125 
121242 
121243 

121244 

Description and 
Page Number 

Resistor, 1,800 Ohm 	4,25 
Washer, Spring 	21,22 
Clamp, 1/8 ID Cable 	31 
Clamp, 3/16 ID Cable 	2,13,21, 

31 
Clamp, 1/4 ID Cable 	15,16,18 
31 

Part 
Number 

151687 

151689 
151692 

151722 

Description and 
Page Number 

Screw, 4-40 x 7/16 FiI 	18,20, 
21,22 
Screw, 4-40 x 3/4 Fil 	20 
Screw, 6-40 x 3/16 Fil 	6,7,20, 
22 
Screw, 6-40 x 3/16 Hex 6 to 11, 
17 

3599 Nut, 4-40 Hex 	6,7,9,11,20 121245 Clamp, 5/16 ID Cable 	6,7,9,17, 151724 Screw, 10-32 x 5/8 Hex 2,3 

3639 Washer, Lock 	2,3 28,30,31 151732 Screw, 4-40 x 11/32 Fil 	19 

3640 Washer, Lock 	19 to 22 121246 Clamp, 3/8 ID Cable 	29,31 151819 Jumper, 3" Black 	20 

3646 Washer, Lock 	2 121247 Clamp, 7/16 ID Cable 	31 151827 Strap, Terminal 	6,7,11 

3650 Washer, 	Flat 	21 121248 Clamp, 1/2 ID Cable 	31 151939 Grommet, Rubber 	10,13 

5599 Nut, 8-32 Hex 	2,20,22 121249 Clamp, 5/8 ID Cable 	19,31 152893 Screw, 4-40 x 1/4 Hex 20,21, 

6033 Washer, Lock 	20,22 121250 Clamp, 3/4 ID Cable 31 22 

6345 Nut, 6-32 Hex 	24 to 27 121251 Clamp, 1 ID Cable 	31 153017 Nut, Speed 	19,25,26 

7002 Washer, Flat 	2 to 5,7,30 121630 Washer, 	Flat 	3,6,8 to 11,14,23 153455 Resistor, 600 Ohm 3 

8330 Washer, Flat 	2 to 5,15,17 125011 Washer; Flat 	16,17,18 153484 Screw, 6-32 SpI 	13 

8449 Spacer, .094" Thk 	21 125015 Washer, 	Flat 	2,3,5,16,17,18 153538 Screw, 6-40 x 7/16 Hex 6,7,21, 

42827 Screw, 3-48 x 1/4 Fil 	18,24 125126 Screw, 2-56 x 9/32 Fil 	4,25 22 

to 28 125170 Screw, 8-32 x 5/16 Fil 	19 153622 Jumper, 5" Purple 30 

74615 Resistor, 2,000 Ohm 	3 125205 Screw, 6-40 x 7/16 Fil 	3 153631 Network, Spark Suppression 

75750 Washer, Insulating 	3 125237 Spring, Compression 	20,22 2 to 5,12,13,24 to 28 

76099 Washer, Flat 	14 129388 Resistor, 15,000 Ohm 	29 153803 Jumper, 5" Slate 	11,30 

76461 Washer, Flat 	16 129851 Resistor, 	3,300 Ohm 4 153819 Washer, Lock 	18,24 to 28 

77362 Resistor, 350 Ohm 	3 129852 Resistor, 	2,200 Ohm 4 153841 Screw, 6-40 x 9/16 Hex 2,3,4 

77902 Screw, 6-40 x 2-3/8 Rd 	2,29 129854 Resistor, 10,000 Ohm 	22 154697 Grommet, Rubber 6 to 9,11,20, 

80854 Screw, 6-40 x 1-7/8 Fil 	14 129919 Fuse, SL-BL 4 Amp 8,9 24 to 27 

84990 Screw, 6-40 x 1/4 Flat 	20,22 129933 Resistor, 1,200 Ohm 	29 155045 Switch, SP-DT Toggle 9 

85422 Screw, 10-32 x 15/16 Hex 20, 137313 Capacitor, 50 MFD 	28 155750 Sleeve, 3/32 ID x 1/2" Lg 

22 137602 Resistor, 470 Ohm 4 Insulating 	3,7,11,14,16,17, 

87477 Resistor, 1,000 Ohm 	2 139200 Fuse, 1/8 Amp 	15 27,31 

89969 Washer, Insulating 	2,5,14,29 139820 Fuse, SL-BL 2.5 Amp 6 155751 Sleeve, 1/8  ID x 1" Lg 

90789 Washer, Flat 	7,12 142269 Fuse, SL-BL 3 Amp 	11 Insulating 	31 

90790 Washer, Flat 	2 144227 Connector, Black Insulated 	20 155752 Sleeve, 5/64 ID x 1/2" Lg 

91683 Nut, 15/32-32 Hex 9 144590 Screw, 6-40 x 1-3/8 Fil 	16 Insulating 	18,31 

91742 Nut, Lock 	11 144979 Relay, 700 Ohm 27,28 155753 Sleeve, 1/8 ID x 1/2" Lg 

92260 Washer, Lock 	23,27,28 145003 Relay 	27 Insulating 	31 

93117 Washer, Lock 4,25 145022 Relay 	4,5,24,25,26 155754 Sleeve, 1/16 ID x 1/2" Lg 

94665 Screw, 6-40 Shoulder 2 145753 Bushing 	21,22 Insulating 	31 

96258W Jumper, 3" White 30 147014 Relay 	3 155755 Sleeve, 11/64 ID x 5/8" Lg 

96262BK Jumper, 4" Black 23 148440 Connector, 36 Pt Circuit Card Insulating 	5,7,11,14,16, 

962625 	Jumper, 4" Slate 	23 24 to 28 24 to 27,31 

98718 Washer, Flat 	2 148459 Tab, Polarizing 	24 to 28 155858 Resistor, 700 Ohm 5,14 

102092 Screw, 6-40 x 1-17/32 Rd 3 150040 Screw, 6-40 x 5/8 Fil 	14,16,17, 156536 Screw, 4-40 x 1/8 Fil 	6,7 

103092 Connector, Cord 	11,31 23 156632 Screw, 6-40 x 13/32 Hex 3,5, 

103469 Screw, 4-40 Spl 	2 150966 Insulator, Terminal Block 	6 to 9, 6 to 9,11,21 

107116 Washer, Lock 	2,3,24,25,26 11,30 156880 Jumper, 2-3/8" Black 20 

110435 Nut, 4-40 Hex 	16,17 151152 Screw, 4-40 x 3/16 Hex 24,25,26 157230 Jumper, 6" Black 	20 

110743 Washer, Lock 	6,7,9,11,16,17, 151335 Stud 	6 to 9,11,30 157232 Jumper, 9-1/4" Black 20 
18,24 to 27 151346 Screw, 6-40 x 3/8 Fil 	14,24 to 27 158286 Transformer 	6 to 11,13 

111017 Screw, 6-40 x 5/16 Fil 	6,8,9, 151415 Block, Terminal 	6 to 9,11,30 159658 Screw, 6-40 x 1-3/32 Hex 15 

11,30 151416 Nut, 6-40 Hex 	6 to 9,11,30 159931 Clamp 31 

112080 Washer, Flat 	2,3 151418 Fuse, 10 Amp 	6 159932 Keeper 31 

113442BK Jumper, 2-1/2" Black 	16 151427 Plate, Clamp 	14,23 160229 Plate, Mounting 	23 

113442S Jumper, 2-1/2" Slate 	29 151442 Screw, 6-40 x 1/2 Hex 	2, 160847 Stud 	2,3,4,25 

113442Y Jumper, 2-1/2" Yellow 	29 17 161136 Fuse, SL-BL 6-1/4 Amp 6,7,11 

113443 Jumper, 2-1/3" Orange 	5 151629 Nut, 6-40 Lug 	16 161239 Connector, 36 Pt Plug 	31 

114466 Connector, 3 Pt Receptacle 	31 151630 Screw, 6-40 x 1/4  Hex 6,7,8, 161525 Connector,14 pt Plug 24 to 26,31 

114478 Nut, 15/32-32 Hex 9 11,15,17,18,25 to 28,31 162357 Capacitor, 500 MFD 	23 

114654 Strip, Terminal 	4,25,26 151631 Screw, 6-40 x 5/16 Hex 	2,3,4, 162358 Diode 23 

115358 Fuse, 1 Amp 	3 10,12,16,17,21,24 to 28, 30 162359 Transformer, Power 23 

116783 Holder, 	Fuse 	3,6 to 9,11,16, 151632 Screw, 6-40 x 3/8 Hex 	2,4,9, 162360 Fuse, SL-BL .8 Amp 23 
17,23 to 27 10,13,15,16,17,19,21,22,29 162361 Screw, 6-40 x 1-7/16 Fil 	5 

118180 Resistor, 10,000 Ohm 	22 151637 Screw, 4-40 x 1/4 Fil 	24 to 27 162864 Clamp, 7/8 ID Cable 31 

118187 Resistor, 27,000 Ohm 4 151657 Screw, 6-40 x 1/4 Fil 	10,18 164958 Screw, 4-40 x 1/2 Hex 	15,17 

118203 Resistor, 	4,700 Ohm 	2 151658 Screw, 6-40 x 5/16 Fil 	6,7 165008 Turret, Terminal 	29 

118210 Resistor, 22,000 Ohm 	23 151659 Screw, 6-40 x 1/2 Fil 	24 to 28 165048 Relay 	24,25,26 

Page 32 



ISS 3, SECTION 574-226-801TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 

Page Number 
Part 

Number 
Description and 

Page Number 
Part 

Number 
Description and 

Page Number 

165059 Bracket, Mounting 	24 to 27 181392 Terminal, Tab Type 	8,11,24 to 28, 192724 Resistor, 600 Ohm 20 
165060 Socket, Tube 	24 to 27 31 192725 Resistor, 800 Ohm 20,22 
165103 Screw, 12-24 x 5/8 Rd 	19,25,26 181618 Capacitor, .01 MFD 	21 192726 Block 	21 
165116 Terminal 	6,7,9,11 181653 Diode 	2,24,25,26,28,31 192727 Clamp 20,22 
165294 Guide, Wire 24 to 27 181654 Diode 	29 192730 Driver Assembly, Selector 
165330 Resistor, 1,000 Ohm 4,25 181675 Transistor, Power 	16,17 Magnet 	1,20,21 
165392 Relay, 525 Ohm 24 to 27 181718 Resistor, 2,000 - 10,000 Ohm 29 192737 Bracket, Resistor 20,22 
165704 Cable w/Terminals 	13 181810 Relay 	6,7 192740 Keyer Assembly, Low Level 	1, 
165708 Relay Assembly 	1,13 181819 Connector, 15 Pt Circuit Card 	3 20,21 
165710G Jumper, 8-1/2" Green 8 181843 Plate, Name 	6 192747 Spacer, .125" Thk 	20,22 
165735 Cable Assembly 	14 181848 Plate, Name 	6 192750 Rectifier Assembly 	1,22 
165736 Regenerator Assembly, Signal 181849 Plate, Name 6 192754 Varistor Assembly 21 

1,14 181891 Sleeve, 3/16 ID x 2-1/2" Lg 192767 Transistor 	21 
171195 Post 	4 Insulating 	13 192970 Post 	21,22 
171461 Capacitor, 900 MFD 	24 to 27 181892 Sleeve, 9/64 ID x 1" Lg 192973 Washer, Insulating 	21 
171462 Resistor, 450 Ohm 26 Insulating 	23,31 192974 Washer, Insulating 	21,22 
171501 Relay 	12 182182 Holder, Fuse 	.15 192979 Stud 	20,22 
171502 Relay 	27,28 182193 Insulator 	13 192980 Terminal 	21,22 
171503 Relay 4,25,26 182284 Insulator, 	.015" Thk 	16,17 192984 Socket, 3 Pt 	20 
171516 Relay 	27 182501 Capacitor, 1,500 MFD 	16,17 193040 Connector w/Guide Slot 	18 
171524 Resistor, 700 Ohm 4,25 182510 Cord, Power 30,31 193401 Plate, Mounting 	13 
171541 Diode 4 182520 Rectifier 	4,25,26 193405 Nut, Speed 	4,12,13,14,16,29 
171554 Connector, 50 Pt Plug 	31 182523 Clamp, 1-3/8" ID Mounting 	16,17 193417 Container, Electrical Service 2 
171610 Transformer 24 to 27 182539 Connector, 15 Pt Receptacle Type 193418 Plate, Mounting 	4 
171644 Fuse, 1.5 Amp 24 to 27 27,31 193420 Cover 2,3 
171952 Connector, Green Shielding 	20 182540 Connector, 15 Pt Plug Type 	18, 193422 Board, Terminal 	2,3,25 
171956 Connector, Green Shielding 	20 25,29,31 193424 Board, Terminal 	4,24,25,26 
171965 Connector, Yellow Shielding 	20 182611 Fuse, SL-BL 3/8 Amp 	16,17 193464 Plate, Mounting 	14 
171972 Connector, Green Insulated 	20 182630 Card, Circuit 	16 193465 Jumper, 3/4" Black 31 
172843 Post 24 to 27 182631 Card, Circuit 	16 193466 Jumper, 13" Green 	25,31 
173715 Terminal, Plug Type 	18,24 to 28 182643 Terminal, Plug Type 	6,7,10,25, 193467 Plate Assembly 	1,4 
173716 Terminal, Receptacle Type 4,31 31 193476 Jumper, 2-3/4" Black 31 
173940 Terminal, Plug Type 	18,24,25,26 182644 Terminal, Receptacle Type 	6 to 193485 Driver Assembly, Selector 
173941 Terminal, Receptacle Type 4 11,13,18,25,27,31 Magnet 	1,16,25 
177100 Rectifier 4 182647 Connector, 12 Pt Plug Type 	25,31 194584 Resistor, 350 Ohm 4,25 
177108 Diode 4 182648 Connector, 12 Pt Receptacle Type 194982 Clip, Connector 	18,24 to 28 
177113 Insulator 	16,17 7,31 194990 Screw, 10-32 Shoulder 2,3 
177566BK Jumper, 6" Black 8,11 182716 Connector, 9 Pt Plug Type 	6,8,10 195153 Transformer 	16,17 
178306 Relay, Power 	13 182732 Connector, 50 Pt Plug 	31 195242 Plate, Mounting 	16 
178363 Stud 	26 182733 Connector, 50 Pt Receptacle 	31 195243 Plate, Heat Sink 	16 
178535 Suppressor, Spark 	13 182763 Resistor 	2 195244 Cable w/Terminals 	16 
178848 Diode 4 183111 Label 	16,17 195245 Sleeve, 1/2 ID x 1-1/2" Lg 
178853 Cover, Relay 	10 185676 Terminal, Plug Type 	7,8,10 Insulating 	11,16,17,24 to 27 
178854 Bracket, Relay 	10 185677 Terminal, Receptacle Type 	31 195269 Jumper, 3-1/2" Green 20 
178856 Relay, Line Shunt 	10 185678 Plate, Identification 	17 195270 Jumper, 3-1/2" Green 20 
178860 Capacitor, .022 MFD 	21,22 185682 Plate, 	Identification 	11 195272 Screw, 6-40 Spl 	21,22 
178871 Sleeve, 1/2 ID x 1-1/8" Lg 185684 Plate, Identification 	8,9 195273 Bushing 	21,22 

Insulating 	31 185686 Plate, 	Identification 	6,7,11 195614 Pin, Key 29,31 
178872 Sleeve, 1/16 ID x 1-1/4" Lg 192007 Terminal, Tab Type 	2 to 11,13 to 195862 Connector, 2 Pt Plug 	31 

Insulating 	23 17,23 to 26,29,31 195863 Connector, 2 Pt Receptacle 31 
179173 Relay 4,25 192013 Connector, 50 Pt Plug Type 	18, 195864 Terminal 	31 
179748 Connector, 5 Pt Plug 	20 24 to 28 195939 Cover 2 
179749 Connector, 5 Pt Receptacle 	20 192014 Connector, 50 Pt Receptacle 195940 Stud 	2,12 
179796 Chassis 	20,22 Type 	31 197020 Board, Terminal 	2 
179812 Bracket, Mounting 	21,22 192108 Jumper, 4-1/2" Slate 	11 197025 Stop 	2,3,5 to 12,15,17 
179813 Dissipator, Heat 	21,22 192176 Terminal, Plug Type 	25 197027 Jumper, 9" Black 	25,31 
180586 Sleeve, 5/32 ID x 21/32" Lg 192177 Terminal, Receptacle Type 	31 197028 Terminal 	2,3 

Insulating 	16,17 192273 Nut, Speed 	2,3 197029 Cable w/Terminals 6 
180675 Screw, #6 Self-Tapping 	4,12, 192274 Screw, 8-32 Spl 	2 197031 Connector, 3 Pt Receptacle 	6,7, 

13,14,16,29 192710 Cover 	20,22 9,11 
181241 Screw w/Lockwasher, 6-40 x 192713 Capacitor, 1 MFD 	20,22 197043 Board, Terminal 	2 

1/4 Hex 9,29 192714 Choke, .70 Ohm 	21,22 197053 Driver Assembly, Selector 
181266 Bushing, Insulating 	16,17 192715 Transformer 	20,22 Magnet 	1,16 

181300 Sleeve, 3/16 ID x 1" Lg 192719 Bushing, Shoulder 	21,22 197054 Jumper, 3" Black 	24,25,26,31 
Insulating 	29 192720 Diode 	21 197078 Plate, Mounting 	6,8,10 

181301 Sleeve, 15/64 ID x 1" Lg 192721 Diode 	21 198200 Panel Assembly, Relay 	1,24 
Insulating 	3,29,31 192723 Resistor, 100 Ohm 	20,22 198201 Panel, Relay Mounting 	24 

198202 Plate 	24,25,26 

Page 33 



ISS 3, SECTION 574-226-801TC 

NUMERICAL INDEX (Continued) 

Port 
Number 

Description and 
Page Number 

Part 

Number 
Description and 

Page Number 
Part 

Number 
Description and 

Page Number 

198203 Container 2 199396 Jumper, 9" Black 	31 312352 Card, Circuit 	16 

198205 Cable Assembly 	14 199879 Bracket 	19 312353 Cable w/Terminals 	16 

198208 Board, Terminal 	2 301650 Resistor Assembly 	14 312363 Card, Circuit 	28 

198209 Power Supply 	1,14 301651 Distribution Assembly, Power 	1, 312364 Card, Circuit 	28 

198214 Cover 2 6 312365 Switch, Foot 	28 

198248 Card, Circuit 	14,24,25,26 301662 Plate, Mounting 	19 312369 Panel, Relay Mounting 	28 

198259 Jumper, 3" Black 	25,31 301666 Plate 	14 312382 Chassis 	9 

198260 Card, Circuit 	24,25,26 301669 Cable Assembly 	14 312386 Bracket, Connector 27,28 

198262 Jumper, 5" Black 	31 301675 Cable Assembly 	6 312389 Module Assembly 	1,28 

198265 Resistor, 800 Ohm 25 301713 Connector, 2 Pt Receptacle 	6,8, 312391 Plate 	15 

198273 Card, Circuit 	24,25,26 29,30 312392 Bracket 	15 

198275 Card, Circuit 	24,25,26 301718 Card, Circuit 	18 312407 Module Assembly 	1,27 

198277 Card, Circuit 	24,25,26 301719 Card, Circuit 	18 312413 Panel, Relay Mounting 	27 

198279 Card, Circuit 	24,25,26 301720 Connector, 30 Pt Card 	18 312414 Board, Terminal 	27 

198282 Card, Circuit 	28 301725 Relay Assembly 	1,18 312415 Card, Circuit 	27 

198284 Cable Assembly 	24,25,26 301727 Plate w/Bracket 	18 312416 Card, Circuit 	27 
198285 Cable w/Terminals 24 to 28 301728 Plate 	18 312417 Card, Circuit 	27 

198291 Bracket, Relay 	6,7 301729 Cable Assembly 	18 312684 Jumper, 5" Black 	31 

198292 Cover, Relay 6,7 301730 Clamp 	18 315999 Bracket 	17 
198293 Insulator, Terminal Block 	6,7 301732 Post 	18 319257 Distribution Assembly Power 	1,7 

198296 Card, Circuit 	24,25,26 301773 Card, Circuit 	18 319258 Plate 	7 
198507 Resistor, 100 Ohm 3 301776 Plate, Connector 30 319268 Cable w/Terminals 7 

198516 Plate, Mounting 	5 301782 Plate Assembly, Connector 	1,30 320255 Distribution Assembly, Power 1,8 

198599 Bracket, Mounting 	19 301813 Container 3 320256 Cable Assembly 8 
198649 Connector, 15 Pt Circuit Card 304188 Clamp 31 320262 Board, Terminal 	2 

4, 14 to 16, 24 to 27 304189 Keeper 31 320265 Jumper, 24" Green 3,31 
198650 Key, Polarizing 	3,4,14,15,16, 304680 Relay 	24 to 27 320266 Cover 2 

24 to 27 304689 Plate, Clamp 	2,3,5 to 12,15, 320408 Terminal, Spade Type 20 
198666 Plate 	14 17 320410 Terminal, Spade Type 	13,20 

198670 Screw w/Lockwasher, 6-40 x 5/16 304925 Board, Terminal 	12 320412 Terminal, Spade Type 31 

Flex 	18 305019 Jumper, 2" Brown 20 320416 Terminal, Ring Type 16,17,20,22 

198831 Jumper, 8" Black 	31 305020 Jumper, 2" Purple 	20 320418 Terminal, Ring Type 	6 to 9,11, 
199003 Card, Circuit 	21 305038 Washer, Insulating 	21,22 13,20,24 to 31 
199006 Card, Circuit 	21,22 305060 Cable w/Terminals 	23 320420 Terminal, Ring Type 	16,17 
199010 Diode 22 305061 Rectifier Assembly 	1,23 323030 Cable Assembly 3 
199013 Post, White Insulated 	21,22 305091 Capacitor, .22 MFD 	22 323047 Cable w/Terminals 9 
199016 Post 	21 305092 Post, White Insulated 	22 323048 Cable w/Terminals 3 
199017 Post 	22 305411 Mounting Plate, Relay 	12 323055 Plate Assembly, Relay 	1,3 
199018 Post 	22 305417 Board Assembly, Terminal 	1,12 323056 Distribution Assembly, Power 1,9 
199019 Cover 21 305440 Relay Assembly 	1,5 323079 Plate 3 
199020 Cover 21 305441 Cable w/Terminals 5 323081 Board, Terminal 	3 
199021 Cover 21 305446 Regenerator Assembly, Signal 323606 Diode 3 
199022 Cover 22 1,15 323609 Card, EC609 Circuit 	14 
199023 Cover 22 305447 Driver Assembly, Selector 326608 Panel Assembly 	1,25 
199028 Post 	21,22 Magnet 	1,17,26 326609 Distribution Assembly, Power1,10 
199029 Cable w/Terminals 	22 305459 Card Circuit 	17 326612 Diode w/Terminals 2 
199038 Card, Circuit 	21 305461 Connector, 15 Pt Circuit Card 	17 326614 Cable w/Terminals 	10 
199069 Bar, Spacing 	19 305462 Plate, Mounting 	17 

326623 Panel, Relay Mounting 	25 
199314 Cable w/Terminals 4 305466 Plate 	17 326628 Bracket 	25,26 
199315 Relay Assembly 4 305762 Cover 	12 

327106 Resistor w/Terminals 	2 
199316 Bracket, Mounting 	4 306964 Strip, Terminal 	28 327740 Panel Assembly 	1,26 
199317 Relay 	4,25 307219 Jumper, 6" Black 	31 327797 Board, Terminal 	26 
199319 Cable w/Terminals 4,25 308439 Diode 	17 

328092 Board, Terminal 	2 
199322 Connector, 6 Pt Receptacle Type 308440 Strip, Terminal 	17 

328093 Cover 2 
6 to 11 308478 Cord, Power 	11 

328098 Distribution Assembly, Power 1,7 
199325 
199326 

199350 

199352 

Jumper, 16" Yellow 	6 to 11,13 
Jumper, 16" Purple 	6,7,8,10, 
11,13,31 

Transformer Assembly, Copylight 
1,13 
Transformer 	6 to 11,13 

310738 
310739 
310748 
311406 

311435 

Panel Assembly 	1,29 
Plate, Mounting 	29 

Cable Assembly 	29 
Terminal, Receptacle Type 	16, 
17 
Insulator 	29 

328099 
328100 
328191 
328192 
328193 
328197 

Cable w/Terminals 7 
Panel 	26 
Jumper, 12" Black 	31 
Jumper, 15" Red 	31 
Resistor w/Terminals, 4 Ohm 26 
Insulator 	2 

199360 Distribution Assembly, Power 	1,6 312325 Card, Circuit 	15 328345 Plate, Mounting 	11 
199379 
199392 

Plate Assembly, Relay 	1,4 
Insulator 	2 

312326 
312329 

Cable w/Terminals 	15 

Bracket, Fuse 	17 
328811 
334429 

Distribution Assembly, Power 1,11 
Board, Terminal 	2 

199393 Washer, Insulating 	2 312333 Transformer 	15 334433 Board, Terminal 	2 
199394 Insulator 	2 312351 Driver Assembly, Selector 334434 Cover 2 

Magnet 	1,16 334435 Insulator 	2 

Page 34 
34 Pages 



TELETYPE CORPORATION 	 SECTION 574-227-800TC 
Skokie, Illinois 
	

Issue 2, August 1968 

35 CALL CONTROL UNIT (LCCU) 

PARTS 

FIGURE 	 CONTENTS PAGE FIGURE CONTENTS PAGE 

1 Basic Components 2 12 Dial Modifications 12 

2 Basic Components (Continued) 3 13 Dial Modifications (Continued) 13 

3 Basic Components (Continued) 4 14 199409 Modification Kit to Provide Fusing 

4 Basic Components (Continued) 5 in the Primary of the Call Control Low 14 

5 Dial Assemblies 6 Voltage Transformer 

6 Receive-Only Lmap and Key Bracket 7 15 319274 and 320489 Modification Kits to 

7 Pilot Plate Assemblies 7 Add Alarm Lamps with Release Switches 15 

8 182695 Selector Magnet Driver Assembly 8 16 182750 Circuit Card Assembly 16 

9 304995 Line Relay Mounting Assembly 9 17 182630 Circuit Card Assembly 16 

10 Cable Components 10 18 198515 Circuit Card Assembly 17 

11 Key Assemblies 11 19 305688 Circuit Card Assembly 18 
Numerical Index 19 

PAINT FINISH COLOR CODE CHART 

(for parts and assemblies requiring a paint finish) 

Color 

Finish Suffixes 

Color 

Finish Suffixes 

Wrinkle 
Finish 

Smooth 
Finish 

Textured 
Vinyl 

Smooth 
Vinyl 

Wrinkle 
Finish 

. 

Smooth 
Finish 

Textured 
Vinyl 

Smooth 
Vinyl 

1 
Beige 
Beige, Light 
Beige, Rose 
Black 
Block, High Gloss 
Block, Semi Gloss• 

Blue, Aqua 
Blue, Brussels Light 
Blue, Medium 
Brown, Dark 
Brown, Light 
Fawn 
Gray, Beige 
Gray, Charcoal 

Gray, Dark 

AA 

AD 
AC 

AL 

ET 

EL 
ER 

BA 
BB 
EK 
EC 
ES 

BZ 

GC 

GF 
GB 

HC 

HG 

HA 

Gray, Federal 

Gray, Green 
Gray, Light 
Gray, Covert 
Gray, Olive 
Gray, Maritime 

Deck 
Gray, Oxford 
Green, Gray 
Green, Moss 
Ivory 
Pink, Rose 

Turquoise 
White 
Yellow, Pastel 

AB 

AJ 

AB 

BV 

BK 
EJ 

EW 

BJ 
EP 
BK 
EN 
EM 
EU 
EV 
EH 
EG 

GG 
GA 

GE 

GA 

HB 
HE 
HF 

HD 

The double asterisk (•*) denotes a painted part. 	Suffix to be applied following the part number. 

© 1965 and 1968 by Teletype Corporation. 

All rights reserved. 

Printed in U.S.A. 	 Page 1 



301706 181241 

181241 

.g7002t  

151 335 

150966 
III 01 7 

151415 
151 41 6 

` 150966 

(3182532 

°110743 
0151 073 

181 283---, 

182708 

182761 

182709 

181241 

182723 
(Ref. Early Design) 0-1S-4U 

182503 

178535 

182723 
(Later Design) 

301712 
w/301712 

152893 

11 0743 

181241 

182729 

/181241 

kff 

c),182721 
,'" 181241 
/ 

300340 

SECTION 574-227-800TC 

Peculiar to Send-Receive Set 
C)Used with Rotary Dial 

FIGURE 1. BASIC COMPONENTS 

Page 2 



112620 	 1028 
110743 
125011 

<t) 

182717 

(Ref. 182723 
See Fig. 1) 182571 

182529 

	) 
181661 

(Supplied w, 181661 ) 

Supplied w'181661) 

110743 
 

181631 (4 Lamps) 
///193438 (6 Lamps) 

(See Figure 11 
/ for Components) 

304992 

193434 w/switch 
182524 w/All Push Buttons 

• \ 	/  
•
\ 

/ 	182527 
\ 

\ 181632 (4 Button) 
82524 (6 Button) 

181243 

Q/121245 
182565 

182577 

*"--181241 
7002 

182563 

(Ref. 182500 
See Fig. 5) 

7002 
181241 

182576 	 182571 

/ 

150982 
125015 

181241 

7002 

153799 
/ 110743 	.4.40a  

t/125011  , ..1.111  	r  
iii)/  •—,Jagli  
t „ 
,_,St.' 

/7z--,  

193438 

(See Figure 11 
/ for Components) 

ISS 2, SECTION 574-227-800TC 

FIGURE 2. BASIC COMPONENTS (Continued) 

Page 3 



151412 99397 

178831 

181241 

125015 

159932 

11 1017-1  

301766 
181240 

181879 (50-60 Hz) 
159931 

182768 

(Ref. 182700 
See Fig. 1) 

0182540 plus two 193476 
straps make a 193472 

SECTION 574-227-800TC 

FUSE CHART 

Location Fuse Nameplate Description Notes 

A 
162360 185688 .8A SL-BL 

1171 76 185679 .5A SL-BL Used w/181879 Trnsf. 

B 117176 185679 .5A SL-BL w/Data Set 

C 
1611 36 185686 6.25A SL-BL 

129919 185684 4A SL-BL RO Sets Only 

182182 	for Fuse 
See Chart 

192285 
(No Longer Used) 

181243 

181826 

182704 

182539 

151416 
151412 

301759 (40-60 mf) 
182799 (20-30 mf) 

181241 

7002 

180904 
182710 

er 

181241 

Cato(a,  

181241 
7002 

151335 
151411 

X182719 

-182796 

178832 

181241 

182536 \ 

% ;I 

124177 

/ 3649 

182731 

for Nameplate 

155755 

182750 
See Fig. 16 

1.5'1660 

181241 
300340 

FIGURE 3. BASIC COMPONENTS (Continued) 

Page 4 



113442BR (2-1/2") 

Q 

181893 

305688 w/195618 Jumper 
Between Terminals 1 & 3 
See Fig. 19 

182569 

182615 

.-<... .. , -...-- 198515 
See Fig. 18 

151693 

3 24177: 
,.., 

3649 

182536 

182162 

ISS 2, SECTION 574-227-800TC 

182539 

195614 

Ci< 

182661 

91943 

181241 
7002 Supplied 	198529 

I 	 2191 
3598 61/0 	 /  

0 153631 

151412 
151335 

151411 151416 / r- 
151412 

181241 

7002 

182501 

155750 
155753 
155755 

178883 

305454 

198519 

(Ref. 182563 
See Fig. 2) 

150978 (1 -1 /8 " long) 

124177 

\125015 

144590 
(1-3/8" long 

305453  

198522 

181241 
7002 

3606 
2191 \ 	198518 

-5) 

160859 / 7002 
g7 

•.4)' 

70072 
98726 

198517 

7002 
/ 181241 

-61  

198521 

177113, 
181675 

151442 
7002 

FIGURE 4. BASIC COMPONENTS (Continued) 

Page 5 



087993 
	

182090 Touchtone & Card Dial Assembly 

(Ref. 182723 
See Fig. 1) 

182093 DC Card Dial Assembly 

Supplied w/ 182620 182620 

181241 

Supplied w/ 182620 

.447111111.490.4,, 
-11•0-4P..,,•40, gzatepo Atop 

--4•7.7-114"1,2ftell -...."....—ollii -...y.- 	...1 
111W.....„..... 	 i ' 
''';,-4:1•".  -."',---..._—='. ? 

r '  
i 	.ivj.?.. 

- 	- ' ® 1 82789 

182092 Manual Touch Tone Dial Assembly 

\1:2686 

0 320408 

0181241 

182500 

/ 
182 728 

(Early Design) 

-Cr 
Or1   I 

I 7002 I 
I 

181241 	I 
0181240,_ 

$) 
181281 

(Later Design) 

(Later Design) 

182091 Rotary Dial Assembly 

182727 
(Early Design) 

0182698 Cable 
C) Not included in dial assembly 
@Supplied w/182686 

SECTION 574-227-800TC 

FIGURE 5. DIAL ASSEMBLIES 

Page 6 



182714 117176 (.5 

143613. 	 112485  
182182 

182658 
185679 
(1/2A SL-BL) 

Supplied w 182182 

/ 178832 

178831 

2191 129919 (4 Amp) 

182182 

FIGURE 6. RECEIVE-ONLY 
a,_181240 	@Supplied w 182688 

LAMP AND KEY BRACKET 

182795 

181241 

182791 

182688 
r 

181240 

@183525— 

°183526------- 

143613 

0183524 

' 182769 1 ,'"1-% 

182688 ----

r  

3640 
151734 

0183525--  .00,' 

0  183526 	T  

@Supplied w,/182688 

90096 

182707 114626 

(1, 

301777 

(T?'  
182658 

301757 

3598 

...„ 
182713 (Amber) 

0 182714 (White.);-NN 

---'---195566 

305407 

305409 (Blue) 
182713 (Amber) 
182714 (White) 
182715 (Red) 182706 

301771 

90096 

7002 

ISS 2, SECTION 574-227-800TC 

FIGURE 7. PILOT PLATE ASSEMBLIES 

Page 7 



181242 

181246 

182501 

1241 77 
125015 

--(zzke 

8330 \ 

\ 151442 

181675 
182793 

0182716 

(Ref. 182700 
See Fig. 1) 0 182696 Cable Assembly 

0 Supplied w/182722 

(.2  

155750 155752 	155753 150710 

2191 

3598 7002 
186059 

8330 

198518 

@155755 	— 
m 

320412 	@182643 183111 

181241 

4 	124177 

t 3649 
181822 (t) 

, 

(Ref. 182536 	
A See Fig. 3) 

®155753 I 

®320412 
—182643 

182630 
See Fig. 17 

V 
177113 

SECTION 574-227-800TC 

FIGURE 8. 182695 SELECTOR.MAGNET DRIVER ASSEMBLY 

Page 8 



305084 
128608 ash y°181241 

y- 07002 

J 
(it 

6827 ® 82516 

1028 

7002 

21 91 
3598 

()Supplied w/6827 
ONot part of 304995 
0304996 Cable 

151631 
0. 	21 91 

7002 

1248 

21 91 
7002 

OC4 

151 631  
21 91 

7002 
151335 

21 91 
7002 

150705 

304998 

11
®18124i 

) 7002 

0182643 

>50 

1521 24 

• 

153464 

0304997 
(314A) 

21 91 75750 

I 

125015 

21 91 

\ 75750 

444) 

125015 

98738 

162441 

92264 

77920 

757/0 

© 

750 

179486 

74615 

ISS 2, SECTION 574-227-800TC 

FIGURE 9. 304995 LINE RELAY MOUNTING ASSEMBLY 

Page 9 



SECTION 574-227-800TC 

153631 301745 182645 

c182732 (Plug) 
182733 (Receptacle) 

182536 

FIGURE 10. CABLE COMPONENTS 

Page 10 

182643 

182644 

INSULATING SLEEVES 

Offr  

PART NO. Length 
Inside 

Diameter 

155750 1/2" 3/32" 

155751 1" 1/8" 

155752 1/2" 5/64" 

155753 	1/2" 1/8" 

155754 	1/2" 1/16" 

155755 	5/8" 11/64" 

181890 1/16" 

181891 2 1/2" 3/16" 

181892 1"  9/64" 

181893 1 	1/2" 3/64" 

181894 2"  3/64" 

181895 3/8" 9/64" 

JUMPERS 

Part No. Length Color Terminal 

151819 
193476 

3"  
2-3/4" 

Black 
Black 

323410 
182643 

PART NO. COLOR 

182781 W-R 

182643 

182644 

PART NO. COLOR 

181828 .1-O 

181829 W-BL 

181830 vV-Y 
181831 W-P 

181832 W-BR 

182644 

PART NO. COLOR 

180877 W-R 

180880 W-G 

180884 W-S 

182644 

145321 

173716 (Crimp T; pe) 

10) 	173941 (Solder Type) 

1067  

320408 

181374 

320410 

192007 

320418 

Supplied w/182732 and 182733 

320408 - Used with #2 or 4 Screw 
320411 - Used with 06 or 8 Screw 

-320418 

182726 



107116 

182533 

182667 
182663 

182559 

182560 

308536 

182534 	 182555 

182666 

182558 

301769 

182562 

182664 

182556 

182553 

182561 

181638 

181637 

ISS 2, SECTION 574-227-800TC 

KEY ASSEMBLY PART LOCATION TABLE 

1 ASSEMBLY NO. 182580 182581 182582 182583 182584 182536 182587 182588 182589 

A Plunger 
Switch 

182559 
182561 

182559 
182562 

182667 

182664 
182667 
182562 

182667 
182562 

182667 
182664 

182667 
1825621 

182559 
182562 

P B 
Plunger 132559 182667 182559 182667 182667 182663 182667 182667 182559 

0 Switch 182560 182562 182562 182562 182562 182664 182562 182562 

I 
S

C  
Plunger 
Switch 

182559 
182561 

182667 182559 
182562 

182667 
182664 

182559 
182562 

182667 
182562 

182667 
182664 

182559 182559 

T Plunger 182559 182667 182559 182667 182559 182667 182667 182559 182559 
I 

D 
Switch 182562 181638 182562 182664 182562 182664 182562 182562 182562 

0 
Plunger 182559 182667 182559 182667 182559 182667 182667 182559 182559 

N E Switch 182562 182562 182561 182562 182562 182664 182664 182562 182562 

F 
Plunger 
Switch 

182559 
182561 

182559 
182562 

182663 
182561 

182559 

182562 
132663 
182561 

182663 
182561 

182559 
182562 

182559 

Plunger Spring 182554 182554 182554 182554 182554 182554 182554 182554 182554 

Lockout 182556 182556 182556 182556 

Latch Bar 182555 182666 308536 301769 182666 

Latch Spring 182535 182535 182535 182535 182535 

Bracket 182557 181637 182557 182557 182557 182557 182557 182557 182557 

I 

FIGURE 1 1. KEY ASSEMBLIES 

Page 11 



181289 

.77'00 181288 

® 181906** 

®181292 

Touch Tone Dial - Part of 193487 (with dial) 

SECTION 574-227-800TC 

Specification 50156S 

**Refer to page 1 for finish suffix 

0 Supplies w.' 182686 
0 Peculiar to 193487 

PeculiarOQ 	to 193489 
®Part of 195926 and 193489 
()Part of 193487 Rotary Dial - Part of 195926 (less dial) and 193489 (with dial) 

FIGURE 12. DIAL MODIFICATIONS 

Page 12 



D  0181287 

00181289 

0181292 

00182494 

ISS 2, SECTION 574-227-800TC 

DC Card Dial - Part of 195924 (less dial) and 193486 with dial)  

Touch tone and Card Dial - Part of 195927 (less dial) and 
193488 (with dial) 

Specification 50156S 

**Refer to page 1 for finish suffix 
0Supplied w 182686 
0 Peculiar to 193488 
0 Peculiar to 193486 
0 Part of 195924 and 193486 
0 Part of 195921 and 193488 

FIGURE 13. DIAL MODIFICATIONS (Continued) 

Page 13 



(Ref. 182704 
See Fig. 3) 

199397 

See Chart 
for Nameplate 

if 

(Ref. 182700 
Fig. 1) 

• 

(Ref. 182710 
See Fig. 3) 

182182 

(Ref. 181879 (50-60 Hz) 
See Fig. 3) 

See Chart 
Fuse 

SECTION 574-227-800TC 

Fuse and Namplate Chart 

Location Fuse Nameplate Description Notes 

A 162360 185688 8/10 A SL-BL Used w/181879 Trnsf. 

B 117176 185679 1/2A SL-BL Used w/181879 Trnsf. 

C 185678 3/8  A SL-BL 

Specification 50423S 

FIGURE 14. 19 94 0 9 MODIFICATION KIT TO PROVIDE FUSING IN THE 
PRIMARY OF THE CALL CONTROL LOW VOLTAGE TRANSFORMER 

Page 14 



FACEPLATE 

®319265 

182714 

0319267— 
142159 

®125005 

198019 

®181241 

® .7002 
319264 

121245 

0320418 

(D0319269 

7®182644 
0185677 

F0181242 
[®181241 

7002 
C) 

ISS 2, SECTION 574-227-800TC 

Specification 50,466S 

@Peculiar to 319274 
@Peculiar to 320489 

319263 Cable Assembly, 
Supplied w '320489 

FIGURE 15. 3 1 9 2 7 4 AND 3 2 0 4 8 9 MODIFICATION KITS TO ADD ALARM 
LAMPS WITH RELEASE SWITCHES 

Page 15 



C4 

T2 

T1 

R7 

41P—IT1-1-111  
-41 

411)---t  RI HD 

QI 

CI 

C5 
fel-73-1-0 

0 

O C3 1-• 

C7 }-• 

0-(  C6 F. 
0-1 	R6 HD 

AZ , 	C2 

Reference 
Designation 

Part 
Numbers 

Total 
Qty 

Description 

RI 182751 1 Resistor 3.6K Ohm 

R2 182752 1 43K Ohm 

R3 129852 1 2.2K Ohm 

R4 137603 1 510 Ohm 

R5 182753 1 130 Ohm 

R6 182766 1 160 Ohm 

R7 118186 1 5.6K Ohm 

CI 182746 1 Capacitor 5 MFD, 200 

C2, C3 182747 2 60MFD, 10 

C4 182792 1 1MFD, 200 

C5 182749 1 1MFD, 200 

C6 182748 1 100MFD, 8 

C7 195239 1 10MFD, 35 

CR1 182767 1 Diode, 400A 

QI 182744 1 Transistor (WECO 126) 

Q2 182745 1 Transistor (WECO 16A) 

T1 182754 1 Transformer, 2564B 

T2 182755 1 Transformer, 2564AB 182743 

Transistor 
144495 

SECTION 574-227-800TC 

Transistor 
144495 

FIGURE 16. 182750 CIRCUIT CARD ASSEMBLY 

Reference 
Designation 

Part 
Numbers 

Total 
Qty 

Description 

RI 182779 1 Resistor 420 Ohm 

R2 181669 1 330 Ohm 

R3 182778 1 0.82 Ohm 

R4 182773 1 Potentiometer 

R5 181717 1 Resistor 8 Ohm 

R6 182770 1 270 Ohm 

R7 182772 1 14 Ohm 

R8 182627 1 390 Ohm 

R9 182776 1 150 Ohm 

R10 182777 1 680 Ohm 

CR1 & 2 182520 2 Diode-1N3193 

CR3 & 4 181619 2 Diode-1N482 

CR5 178844 1  Varistor-100A 

CR6 199442 1 Diode-1N270 

ZD 1 182774 1 Diode, Zener 4.7V 

Cl 182628 1 Capacitor, IOMFD 

01 181671 1 Transistor 2N1377 

FIGURE 17. 182630 CIRCUIT CARD ASSEMBLY 

Page 16 



1-• • R2 

- R8 

R7 

0-1 R6 1-0 

R11 

ell R12  

• 

• R3 F. 

R16 

• Cl j-•  40—CcR3  

0-1 R13   1-0 

111-4 ZD1 	1111 R15 HD 

C2 • --1 	1-0 R4  

111-1 R9 1-4, 

01 CR4 re 

198514 

Transistor 
c:34144495 

ISS 2, SECTION 574-227-800TC 

Reference 
Designation 

Part 

Numbers 

Total 
Oty 

Description 
 

RI 182797 1 Resistor 135 Ohm 

R2 181669 1 330 Ohm 2.5W 

R3 182627 1 390 Ohm 4W 

R4 182778 1 .82 Ohm 2.5W 

R5 182775 1 Rheostat 3 Ohm 5W  

R6 181717 1 Resistor 	8 Ohm 5W 

R7 182770 1 270 Ohm 4W 

R8 182772 1 14 Ohm 10W 

R9 182776 1 150 Ohm 

R10 181664 1 1 K Ohm 1W 

R11 137438 1 100 Ohm 

R12 137441 1 1200 Ohm 

R13 & 16 137444 2 8200 Ohm 

R14 137440 1 1 K Ohm 

R15 118724 1 220 Ohm 

C 1 182628 1 Capacitor - IOMFD 

C2 181665 1 Capacitor - 100MFD 

CR1 178844 1 Varistor - 100 AMP 

CR2, 	3, 6, 7 & 8 181619 5 Diode - 1N482 

CR4, 5 182520 2 Diode - 1N3193 

0' 1 181671 1 Transistor 2N1377 

02 & 3 182505 2 Transistor - 2N1303 

04 181625 1 Transistor - 2N1302 

ZD1 182774 1 Diode, Zener -4.7V 

FIGURE 18. 198515 CIRCUIT CARD ASSEMBLY 

Page 17 



18 

SECTION 574-227-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

181895 Sleeve, 9/64 ID x 3/8" Lg 182620 Dial, Touch Tone 	6,12 182750 Card, Amplifier Circuit 	1,4,16 

Insulating 	10 182621 Dial, Touch Tone & Card 	6,13 182751 Resistor, 3.6K Ohm 	16 

181905** Faceplate 	13 182622 Dial, DC Card 	6,13 182752 Resistor, 43K Ohm 	16 

181906** Faceplate 	12 182627 Resistor, 390 Ohm 	16,17 182753 Resistor, 130 Ohm 	16 

181907** Faceplate 	12 182628 Capacitor, 10 MFD 	16,17 182754 Transformer 	16 

181908** Faceplate 	13 182630 Card, Circuit 	1,8,16 182755 Transformer 	16 

182090 Dial Assembly, Touch Tone & 182643 Terminal, Plug Type 	4,8,9,10 182761 Capacitor, 0.5 MFD 	2 

Card 6 182644 Terminal, Receptacle Type 	10,15 182765 Plate, Volume Control 	6 

182091 Dial Assembly, Rotary 	6 182645 Connector, 9 Pt Receptacle Type 182766 Resistor, 160 Ohm 	16 

182092 Dial Assembly, Manual Touch 10 182767 Diode 	16 

Tone 6 182646 Connector, 9 Pt Plug Type 	18 182768 Bracket, Fuse 	4 

182093 Dial Assembly, DC Card 	6 182648 Connector, 12 Pt Receptacle 182769 Block 	7 

182162 Post 	5 Type 	15 182770 Resistor, 270 Ohm 	16,17,18 

182182 Holder, Fuse 	4, 7, 14 182649 Connector, 6 Pt Receptacle 182772 Resistor, 14 Ohm 	16,17 

182284 Insulator, 	.015" Thk 	8 Type 	18 182773 Potentiometer 	16 

182494 Card Set, Index 	6,13 182658 Socket, Lamp 7 182774 Diode 	16,17 

182495 Card Set, Dialing 	6,13 182660 Switch, Pushbutton 	7 182775 Card, Circuit 	16,17 

182500 Dial, 	Rotary 	3, 6, 	12 182661 Holder, Fuse 	5 182776 Resistor, 150 Ohm 	16,17 

182501 Capacitor, 1,500 MFD 	5,8 182662 Receiver 	11 182777 Resistor, 680 Ohm 	16 

182502 Nut, 014 Speed 	2 182663 Plunger 	11 182778 Resistor, .82 Ohm 	16,17 

182503 Ringer w/Terminals 	2 182664 Contact Assembly 	11 182779 Resistor, 420 Ohm 	16 

182505 Transistor 	17,18 182666 Bar, Latch 	11 182781 Jumper, 2-3/4" White-Red 	10 

182510 Cord, Power 	10 182667 Plunger 	11 182789 Resistor, 200 Ohm 	6,12,13 

182520 Rectifier 	16,17 182669 Relay, Power 2 182791 Bracket 	7 

182523 Clamp, 1-3/8" ID Mounting 	8 182686 Resistor Assembly, 50,000 Ohm 182792 Capacitor, 1 MFD 	16 

182524 Button Assembly 	3 6,12,13 182793 Plate, Heat Sink 	8 

182527 Screw, 4-40 Shoulder 3 182688 Switch, Turn Button 	7 182795 Switch, DP-DT 7 

182529 Lamp, 10V 3 182695 Driver Assembly, Selector Magnet 182796 Insulator, .032" Thk 	4 

182532 Filter 	2,12 1,8 182797 Resistor, 125 Ohm 	17 

182533 Screw, 6-32 x 5/16 Rd 	11 182696 Cable Assembly 8 182799 Capacitor, .20 -.30 MFD 	4 

182534 Screw, 4-40 Spl 	11 182698 Cable w/Terminal 	6 183111 Label 	8 

182535 Spring 	11 182700 Plate, Base 	2,4,8,14 183141 Holder, Card 	13 

182536 Connector, 15 Pt Circuti Card 182703 Bracket 8 183524 Button, Turn 	7 

4,5,8,10 182704 Bracket 4,14 183525 Washer, Flat 	7 

182539 Connector, 15 Pt Receptacle 182706 Plate, Pilot 	7 183526 Ring, Retaining 	7 

Type 4,5 182707 Bracket, Pilot 	7 185677 Terminal, Receptacle Type 	15 

182540 Connector, 15 Pt Plug Type 4 182708 Bracket, Left 	2 185678 Plate, 	Identification 	5,14 

182553 Plate, Base 11 182709 Bracket, 	Right 	2,12 185679 Plate, 	Identification 	4,7,14 

182554 Spring, Compression 	11 182710 Bracket, Upper 4,14 185684 Plate, 	Identification 	4,7 

182555 Bar, Latch 	11 182711 Bracket, Lower 4 185686 Plate, Identification 	4 

182556 Lockout 	11 182713 Cap, Amber Lens 7 185688 Plate, 	Identification 	4,14 

182557 Bracket 	11 182714 Cap, White Lens 7,15 186059 Terminal 	8 

182558 Frame 	11 182715 Cap, Red Lens 7 192007 Terminal, Tab Type 	10 

182559 Plunger 	11 182716 Connector, 9 Pt Plug Type 	8 192285 Bracket, Receptacle 4 

182560 Contact Assembly 	11 182717 Board, Terminal 	3 193434 Button Assembly 	3 

182561 Contact Assembly 	11 182718 Buzzer, 10V AC 2 193438 Strip, Lamp 	3 

182562 Contact Assembly 	11 182719 Bracket, Guide 4 193472 Plug w/Straps 4 

182563 Plate w/Bracket 3,5 182720 Bracket, D is I 	6,12 193476 Jumper, 2-3/4" Black 	4,10 

182564 Bracket 	11 182721 Bracket 	2 193486 Modification Kit 	13 

182565 Bracket 3 182722 Transformer w/Terminals 8 193487 Modification Kit 	12 

182566 Bracket, Left 	3 182723 Bracket 	2,3,6,13 193488 Modification Kit 	13 

182569 Clamp 5 182724 Plate, Dial 	6,13 193489 Modification Kit 	12 

182571 Screw, 6-40 Shoulder 3 182725 Plate, Tone Dialer 	6,13 195239 Capacitor, 10 MFD 	16 

182576 Bracket, Right 	3 182726 Terminal, Receptacle Type 	10 195566 Cap, Blue Lens 	7 

182577 Bracket 3 182727 Bracket, Left 	6 195614 Pin, Key 	4,5 

182580 Key Assembly 	11 182728 Bracket, Right 	6 195618 Jumper, 5-1/4" White-Purple 

182581 Key Assembly 	11 182729 Link, Ringer 	2 195921 Modification Kit 	13 

182582 Key Assembly 	11 182731 Post 	4,8 195924 Modification Kit 	13 

182583 Key Assembly 	11 182732 Connector, 50 Pt Plug 	10 195926 Modification Kit 	12 

182584 Key Assembly 	11 182733 Connector, 50 Pt Receptacle 	10 195927 Modification Kit 	13 

182586 Key Assembly 	11 182743 Card, Circuit 	16 197054 Jumper, 3" Black 	14 

182587 Key Assembly 	11 182744 Transistor 	16 198019 Lamp, 6V 15 

182588 Key Assembly 	11 182745 Transistor 	16 198514 Card, Circuit 	17 

182589 Key Assembly 	11 182746 Capacitor, 5 MFD 	16 198515 Card, Circuit 	1,5,17 

182611 Fuse, 1-3/8 Amp 5 182747 Capacitor, 60 MFD 	16 198517 Bracket 	5 

182615 Pad 5 182748 Capacitor, 100 MFD 	16 198518 Bushing, Insulating 	5,8 

182619 Screw, 6-40 Shoulder 	2 182749 Capacitor, 1 MFD 	16 '98519 Insulator 	5 
**Refer to page 1 for finish suffix 

Page 20 



NUMERICAL INDEX (Continued) 

ISS 2, SECTION 574-227-800TC 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

198520 Insulator, .062" Thk 	5 301757 Switch, Illuminated Pushbutton 	7 305453 Transformer w/Terminals 5 
198521 Bracket 5 301759 Capacitor, .40-. 60 MFD 4 305454 Transformer 5 
198522 Clip, Spring 	5 301766 Resistor, 270 Ohm 4 305688 Card, Circuit 	1,5,8 
198528 Bracket 5 301769 Bar, Latch 	11 308536 Gear Set, 100 WPM 	11 
198529 Strip, Terminal 	5 301777 Lamp, 14V 7 319263 Cable Assembly 	15 
199311 Insulator 	6,13 301778 Resistor, 75 Ohm 7 319264 Switch 	15 
199397 Bracket, Fuse 4,14 304661 Card, Circuit 	18 319265 Bracket 	15 
199409 Modification Kit 	1,14 304992 Bushing, Blocking 	3 319267 Plate, Identification 	15 
199442 Diode 	16 304995 Mounting Assembly, Line Relay 	1,9 319274 Modification Kit 	1,15 
300340 Bushing 2,4 304996 Cable 9 319269 Cable Assembly 	15 
301706 Plate, Mounting 2 304997 Relay, Line Mercury 9 320408 Terminal, Spade Type 6,10,12,13 
301712 Ringer 2 304998 Plate, Relay Mounting 9 320410 Terminal, Spade Type 	10 
301721 Resistor, 5,000 Ohm 6 304999 Bracket 9 320411 Terminal, Spade Type 	10 
301743 Dial, Touch Tone 6 305084 Bracket 9 320412 Terminal, Spade Type 8 
301745 Diode 	10 305407 Plate, Pilot 	7 320418 Terminal, Ring Type 	10,15 
301756 Plate, Pilot 	7 305409 Cop, Blue Lens 7 320489 Modification Kit 	1,15 

Page 21 

21 Pages 



TELETYPE CORPORATION 	 SECTION 574-228-800TC 

Skokie, Illinois, U.S.A. 	 Issue 3, June 1969 

35 AUTOMATIC SEND-RECEIVE CABINET (LAAC) - ASR 

PARTS 

FIGURE CONTENTS 	PAGE FIGURE CONTENTS 	PAGE 

1 Upper Cover 2 14 Modification Kits to Provide 

2 Lower Cover 3 Shelves for Tape Winders and 
3 Pedestal and Mounting Rack 4 Unwinders 	 15 
4 Frame and Mounting Brackets 5 15 307228** Modification Kit to 
5 Control Panels 6 Add Offset Copyholder 	16 
6 Control Panels (Continued) 7 16 195833** and 198177** 
7 Control Panels and Components 8 Modification Kits to Provide 
8 Control Panel Components 9 Housing for the Auxiliary 
9 Face Plates 10 Reperforator 	 17 

10 Lamp Bracket and Line Guide 17 Cover Plates and Tape Chutes 18 
Assemblies 11 18 312411** Keyset Switch 

11 Paper Handling and Directory Assembly 	 19 

Holder Modification Kits 12 19 Module Mounting Facilities 	19 

12 301677** Telephone Assembly 13 20 329018 Bubble Assembly 	20 

13 Speaker, Signal Bell and 21 Faceplates 	 20 
Hand Held Receiver 14 

PAINT FINISH COLOR CODE CHART 

(For parts and assemblies requiring a paint finish) 

COLOR 
Finish Suffix 

COLOR 

Finish Suffix 

Wrinkle 
Finish 

Smooth 
Finish 

Textured 
Vinyl 

Smooth 
Vinyl 

Wrinkle 
Finish 

Smooth 
Finish 

Textured 
Vinyl 

Smooth 
Vinyl 

Aluminum 
Aqua, Light 
Beige 
Beige, Light 
Beige, Rose 
Black 
Black, High Gloss 
Black, Semi Gloss 
Blue, Aqua 
Blue, Brussels Light 
Blue, Medium 
Brown, Dark 
Brown, Light 
Brown, Mahogany 
Fawn 
Gray, Beige 
Gray, Charcoal 
Gray, Dark 
Gray, Dark Covert 

AA 

AD 
AC 

AL 

FA 

ET 
EL 
ER 

BA 
BB 
EK 
EC 
ES 

EQ 

BZ 

FC 

GK 

GC 
GF 
GB 

HK 

HC 

HG 

HA 

HE 

Gray, Dark Metallic 
Gray, Federal 
Gray, Light 
Gray, Light Olive 
Gray, Maritime 

Engine 
Gray, Maritime 

Deck 
Gray, Medium 
Gray, Oxford 
Green, Gray 
Green, Moss 
Ivory 

Pink, Rose 
Red, Cherry 
Turquoise 
White 
Yellow, Pastel 

AJ 

AB 

BW 
BV 
EJ 
EW 

BY 

11.1 
BS 
EP 
BK 
EN 
EM 
EU 
EF 
EV 
EH 
EG 

GG 

GE 

GA 

HB 
HF 

HD 
Hi 

The double asterisk (**) denotes a painted part. 	Suffix to be applied following the part number. 

©1965 and 1968 by Teletype Corporation. 
All rights reserved. 

Printed in U.S.A. 
	 Page 1 



1 92067 
See Note: 

321094** 

192070 

\N 3599 
11 0743 

2034 

305058, 306670 to 306685 

192012** 

192296 
8891 

(DI 192069 

N...."74807 
2669 

	

Or 	
9

1 01633 	
ct 

	

70720 	

------ ' \ 
--...s.192267 
	"'\ 7002 192068 

-,.  
0 -----160664 

194966 

1 921 49 

7002, _ 
2191 
3598 

— 194985 
21 91 
151722 

192267 

O 

160664 

(7" 

70720 

• 
\ 151722 

/ 	
I 2191 

192203 192230 
88891 

/ 	

192295 

\\\\ 74807  
\ 2669 
1 01633 

194965 

1787 07 
195629 

178707 

153537 

1922 6 

002/  I \ 
21 91 \ 

3598 

306731 

192073 

SECTION 574-228-800TC 

Note: 
Bubble Assembly Used for 
Single Sheet Insertion. See Fig. 19. 

**Refer to page 1 for finish suffix. 

FIGURE 1. UPPER COVER 

Page 2 



Nomenclature 0Old Style ()New Style 

Teletype Corporation 199250 199256 
Bell System 199253 199259 
Western Union 199275 199272 

OFor Covers with 1/8" Lip 
®For Covers with 1/4" Lip 

**Refer to page 1 for finish suffix 

7002 
2191 

151631 
192089** 

198163** 

- -194988 

	

\ 	121243 -0, 
4.0  1 ce 

	

\ 2\19 	
'‘-(-j ;et . 7002 

7002 
"151631 

192278 (Right) 
192279 (Left) 

0° 7002 
2191 

151632 

2191 

112626 
2669 

194983 

192276 

ISS 3, SECTION 574-228-800TC 

FIGURE 2. LOWER COVER 

Page 3 



192282  

101633 
2669 \ 

74807 \ 
\ -0  o 

  

192227** 

76474 / 
199362 

3598 
21 91 \ 

192054 

198648** 

192074 

192271 

192270 

118384 

SECTION 574-228-800TC 

...„.„...301 801 194921 

151575 I 	
fr 11 9904 

\ ir...„...70720 	 -,-,..„. 
194913 	 s$1,(410. 

119904 	0"-- 	_____..-105029  70720"---- 

Q,--194921 	
"1:)c) (Optional) raw 

194912 	

—301770 
\ 

180798 

301 800 	
194902 --.....__ / 
	 i.,, 	 19491 9 

194920 

101633 
/ 2669 

/ 74807 	151 534 

105029 (Optional) 

194912 	
()

I 151575 \ 151575()6 

3.- 
 -"C) 

124611 

92274 	
9873.51 84 

194905 	\ JO) 128913 
116793..  

IT-122476 
197028 192273 

192274 

117535 

194984 

305725 
-.."-144778 

2846 
'192289 192150 

,34,380  C 
"- 

153442192288 

16512 	n'a "X" 	CO  
I \ 

P- 	153017  	 192137** (X=31") 
192138** (X=35") 

192287 

199337 

7002 
151631 

-D 

154263 

192245*•  

2846 
2449 
7 4 56 7 

I 92274--,A 

FIGURE 3. PEDESTAL AND MOUNTING RACK 

**Refer to page 1 for finish suffix. 

Page 4 



192082 ---- 

it192081 
c~ X192083 

2669 
74807 

192106 

6970-'1) 194911 

194911 

153442 
2669,.: 

\ 

\qty 
35826 \ ,50 

C9 I  

192166A. 194987 	119421 

\eire 
8 	6® 

ISS 3, SECTION 574-228-800TC 

192280 
194911 

192282 	
119421 

3646 

se, 

194987 
192281 

192274 

194987 
119421 

3646 

192281 

194911 

192085 

11:11 .....--151549 

192086 

192163 

192182 
192084 	LB.) 

3646 

192281 

192179IQ 192281 
119421 

194987 

ft ft'. 
ft. "ft 	 qt 

.  

I• 

1 	11 ft •ft 

1; (47:. 
•••••• 

)10 
(Ref. 192227" 

See Fig. 3) 

192155 

FIGURE 4. FRAME AND MOUNTING BRACKETS 

Page 5 



192178** 

SECTION 574-228-800TC 

**Refer to page 1 for finish suffix 

FIGURE 5. CONTROL PANELS 

Page 6 



102994N  
®.- 

82730....,.... 	 .---- 

**Refer to page 1 for finish suffix 

ISS 3, SECTION 574-228-800TC 

FIGURE 6. CONTROL PANELS (Continued) 

Page 7 



182648 

121243 (I.D. 3/16) 
121245 (I.D. 5/16) 3640 121246 (I.D. 3/8)- 

3598 

185677 

604  

SECTION 574-228-800TC 

326615** 	 327608** 

326616 

T47209(N.0.) 
182660 (N.C.) 
326617 (N.O. and N.C.) 

e?‘ 	
7002 

199448 

1/L----..„181241 (1/4" Long) 
181242 (5/16" Long) 

326620** 
165168 

182647 

182769 107116 
 

/ 

151734 

148157 

—107084 

308437 

d 

182643 

182539 

326621 

328183** 

182644 

	

/ 	320418 

C043' JI 

	

173716 	C? 
192/77 

Olf  
"P320408 

49 

192007 
2191

-3598 
1, 

**Refer to page 1 for finish suffix. 

192538 

41I7 

117608 

182645 

182540 . 

199418 

FIGURE 7. CONTROL PANELS AND COMPONENTS 

Page 8 



87636 

90791 182554 

198451 

111713 

301736 	198527 

148157 	Supplied 	,--- 

	

,, 	dit 
41 Vw/148157 91 el 3598 — 	----\ 

Celt.----- 	\ 	182653 
\ 	

----,..„. 

\ 
107084 

Supplied 
w/198253 

....„-198253 ("A" = 3.250) 
328777 ("A" = 3.875) 

Supplied 

0 	w/182660 and 
147209 

2191 

193426 	3598-' 	193427 

198319 
/ 111713\ 

\ 2191--",..% 

...- 
C --7002-----, 

\ 3598-' 
) 36273,„„ 

/ 	2191,....,„ 
2658 

308437. 

328743 

182529 (10V) 334266  
195844 (6V) \ 

194777 96717 
193438 

182684 

Supplied 
w 193438 

182526 

•
"41111444.44411:10.Al_T* 

7178839 §upplied 
w/182683 

161912 

2191 
3598- 

193434 (w/Switch) 
182524 (w/o Switch) 

182683 

—182558 

cINT 	
182556

82713 (Amber) 
182714 (White) 
182715 (Red) 

182559 
182667,,, 

182663 301769-1, 

182535 

328797 
Oftlik 

Supplied 
w/182658 

142159 

171559"" 

193179 

182658- 

147209 (N.0.) 
182660 (N.C.) 

193434 

182666 

182534 

182553 
192014 (50 pt.) 

103160 

181894 

320410, 	171441  

113444R 

155753 (1/8" ID) 
155754 (1/16" ID) 
155755 (11/64" ID)r- 

142292 
182561 

182562 

107116 (Optional) 

____-182533 

182664 

,„ 	r- 

6e0°* 	-4411# 

181638 

2191~

56 3598— 

111713-....„„ 

198413 

ISS 3, SECTION 574-228-800TC 

FIGURE 8. CONTROL PANEL COMPONENTS 

Page 9 



182760 

IV  

181910** 

194819 
**Refer to page 1 for finish suffix. 

SECTION 574-228-800TC 

FIGURE 9. FACEPLATES 

Page 10 



192248 Lamp Bracket Assembly 199347 Lamp Bracket Assembly 

C4‘. 
7.."4_,* 

1 921 39 

2
002
191"--41 

35" 151 

192139 	 182643 

L 21° 

199324 

1 	I 219: 1 
183252'994/712-19

1
9318 

153839 

Line Guide (New Style) Line Guide (Old Style) 

GZZ) 

C64k% 
192139 

7002/.. 
2191 ""sjib 

3598 15154o 

03598 -- 
0 2191 \ 

07002 \41, 

192286 

_AP 

7002"--1 

6344--4° 

<1:L2'191151630 

7002 

99323 

199321 

182643 

5913 — - 
• 2191 ..._ 

no2 
.ef 

151 982 
\ 151540 

192252 

7002"1) 

6344 --"4 
192212 

100658 

153021 
151722 

107116 \ 

139697 
3640 10 

153020 

153022 

1 51 442 
107116 

192192 

153022 192191 

192286 

199335- 

139697 

3640 I I,~r... '153021 i 

153020 

-r-ST NN 151442 
107116 

183252 

155 3, SECTION 574-228-800TC 

() Not port of 192248 or 199347 

FIGURE 10. LAMP BRACKET AND LINE GUIDE ASSEMBLIES 

Page 11 



7015 

Ref. Lower Cover 
(Rear View) 

153833 

7002 

-6)(0  

2191 / 
151658 

153830 

7002 
2191 
3598 

194914 Modification Kit to Provide 
Directory Holder 153926 Modification Kit to Provide Rear Paper Guide for Sprocket Feed Units 

192261**• 

.192264** 

Replaced By 195839** 

192249** 

• 
2191"
359

„..6 

195861 
**Refer to page 1 for finish suffix. 

192260** Modification Kit to Provide Paper Supply and Accumulating Shelf 

194822 

165255 

3646-'f  ‘A)  
,44048'b 

Ref. Pedestal 
(Rear View - Right Side) 

\ZS, 

'Ss 

'Ns 

"•:‘ 

•• 

SECTION 574-228-800TC 

FIGURE 11. PAPER HANDLING AND DIRECTORY HOLDER MODIFICATION KITS 

Page 12 



301733 119651 

9 151442 
\ 2191 

151630 

7002 

2191 

151632'4 

301678 

Supplied 
w /301678 

A 

ISS 3, SECTION 574-228-800TC 

301711** 

C) 10 301709 

301707 
151152 

110743 cr 

O' 182643 320416 

301815 

150089 

150089 

301814 

Tr, 98832 	 0 80508 

3640 0 gto 

736449606 
83954 

0 41732 

82548 

081726 
0101786 

0 82548 
090033 E  

0 119717 

° 81726 ------ 

82548 

81726 

°101786- 

0 82548 

°90033 

119717 

° 81726 	447 

0 82547------ e !!)  

- 41732 

82548 

e7
/81726 

119717 

90033 

j 82548 

81726 

101786 

~'O 82547 

81726 
C:1,3 

101786 

____982548 

90033 

119717 

(4-'9' 81726 
82547 

Supplied 
w/301678 

301724 Contact Assembly 
OPart of 301726 Cable Assembly 

*•Refer to page 1 for finish suffix. 

FIGURE 12. 301677** TELEPHONE ASSEMBLY 

Page 13 



Specification 50313S 

195209 Modification Kit to Provide Hand Held Receiver 

193451 Signal Bell Assembly 193480 Speaker Assembly 

151577 

3438 

151574 
55219 

\3645  
—61). 

151579 
3640 \ - 

110434 

151346 

193478 

194775 

194778 NN  

194776N,N  

153537 

1111.ftsjor...---150966 

151416 a 

111017 

151415 

150966 

192263 

182662 

SECTION 574-228-800TC 

FIGURE 13. SPEAKER, SIGNAL BELL AND HAND HELD RECEIVER 

Page 14 



199924 Modification Kit to Provide Shelf for Tape Winder 199934 Modification Kit to Provide Shelf for Tape Winder 

(Ref. Lower Cover 
See Fig. 2) 7002 

2191 "2)  
3606 

(Ref. 192227 ** 
See Fig. 3) 

199929 

199921 

199918 Modification Kit to Provide Two Shelves for Tape Winders 

199958 
55064 

has 
199943 

199960 

135  

(Ref. 192074 
See Fig. 3) 

199938 Modification Kit to Provide Shelf for Unwinder 

**Refer to page 1 for finish suffix 

(Ref. 192227** 
See Fig. 3) 

199957 

199955 

7002 -" i.  
2191 
3606 

199929 

194575 

199959 

7002 
2191  je 
3606 199939 

(Ref. 192074 
See Fig. 3) 

-0 ID\ 
N 199958 

55064 

ISS 3, SECTION 574-228-800TC 

FIGURE 14. MCDIFICATION KITS TO PROVIDE SHELVES FOR TAPE WINDERS AND UNWINDERS 

Page 15 



307226** 

c. 

'-;;N
z,  

(Ref. Lower Cover 
See Fig. 2) 

199470 

C-)  3640 
151685 

_ JC-130 

180778 

153021 

183258 	 183256 

194981 

(Ref. Lower Cover 
See Fig. 2) 

Specification 503895 

194970** 

SECTION 574-228-800TC 

**Refer to page 1 for finish suffix. 

FIGURE 15. 307228** MODIFICATION KIT TO ADD OFFSET COPYHOLDER 

Page 16 



198169** 

/ 
301804 	

(Ref. Lower Cover 

or Ji\ 
jik- See Fig. 2) 

1 
7002 	

%158 

2191 
151442 

(Ref. Lower Cover 
See Fig. 2) 

ISS 3, SECTION 574-228-800TC 

a) Peculiar to 195833**, for use with 
Two Shaft Transmitter Distributor. 

CD Peculiar to 198177**, for use with 
Single Contact Transmitter Distributor. 

**Refer to page 1 for finish suffix. 

FIGURE 16. 195833*• AND 198177** MODIFICATION KITS TO PROVIDE HOUSING 
FOR THE AUXILIARY REPERFORATOR 

Page 17 



\ 2191 
151630 ' 

(Ref. 19222744"-e.-
See Fig. 3) 

310116 ** 

0 	92282 

192274 
199473 

SECTION 574-228-800TC 

192204** 

199474 

2191 
125802 192229 

i 
198157 3640 

151152 
19222fssi, 

192201*4' 

\ 2191 
198161** 	198159 

310340 

7002 
---2191 

151631 

7002 
2191-4! 
3598 —0 

198159 

**Refer to page 1 for finish suffix. 

198124** 

194911 

198176 

198156** 

0 
~\ 192274 

3646 
- 194987 

FIGURE 17. COVER PLATES AND TAPE CHUTES 

Page 18 



319929** C----.....,155750 (3/32 I . D . ) 
155751 (1/8  I.D.) 

181653.  

OPart of 312423 Cable Assembly 
ONot Supplied w/312411*• 

21911
-3598 
—7002 

dip ----121245 

151939 
312422 

312424 

171559 

\ 
tO 

1 
0182540 	/ 

0182643 

FIGURE 18. 312411** KEYSET SWITCH ASSEMBLY 

3646 

328180** 

\ 

328181** 

**Refer to page 1 for finish suffix. 

192274 

/ 
Ice 

ISS 3, SECTION 574-228-800TC 

FIGURE 19. MODULE MOUNTING FACILITIES 

Page 19 



2034 

SECTION 574-228-800TC 

328962 

328949 

328965 

CP 

110743'1 

3599"--'  

a 	0329025 

110743 

110743-- 	 2034 

3599--49 

328963 
	 C) Not part of 329018 02191 

	
o 

FIGURE 20. 329018 BUBBLE ASSEMBLY 

**Refer to page 1 for finish suffix. 

FIGURE 21. FACEPLATES 

Page 20 



ISS 3, SECTION 574-228-800TC 

NUMERICAL INDEX 

Part 	 Description and 
Number 	 Page Number 

247M 	Coil, Magnet 14 

Part 
Number 

103092 

Description and 
Page Number 

Connector, Cord 4 

Part 
Number 

151658 

Description and 
Page Number 

Screw, 6-40 x 5/16 FiI 	12 
1028 Screw, 4-40 x 1/4 Fil 	14 103160 Jumper, 2-5/8" Black 9 151685 Screw, 4-40 x 5/16 Fil 	16 
1122 Screw, 8-32 x 9/32 Flat 4 105029 Washer, Flat 4 151722 Screw, 6-40 x 3/16 Hex 2,11 
1170 Screw, 6-32 x 5/16 Flat 9 107084 Washer, Lock 8,9 151723 Screw, 10-32 x 3/8 Hex 19 
1263 Screw, 6-32 x 1/4 Fil 	19 107116 Washer, Lock 8,9,11 151725 Screw,-10-32 x 3/4 FiI 3 
2034 Washer, Flat 2,20 110434 Screw, 4-40 x 3/16 Fil 	14,16 151734 Screw, 4-40 x 3/8 Hex 8 
2191 Washer, Lock 	2,3,4,8,9, 110435 Nut, 4-40 Hex 	14 151939 Grommet, Rubber 19 

11 to 15,17 to 20 110743 Washer, Lock 2,13,20 151982 Lamp, 6V Incandescent 	11 
2449 Washer, Lock 4 111017 Screw, 6-40 x 5/16 Fil 	14 152797** Plate, Retaining 	3 
2658 Nut, 6-32 Hex 9 111713 Screw, 2-56 x 5/32 Flat 9 153017 Nut, Speed 4,19 
2669 Washer, Lock 	2,3,4,5,16,17 112626 Nut, 10-32 Hex 3,16 153020 Guide, Line 	11 
2846 Washer, Flat 4 113444R Jumper, 5-1/2" Red 9 153021 Spring, Torsion 	11,16 
3438 Washer, Flat 4,14 115590 Screw, 10-32 x 1/2 Oval 	16 153022 Bushing 	11 
3598 Nut, 6-40 Hex 2,4,8,9,11,12, 115594 Nut, Speed 3 153442 Screw, 10-32 x 1/2 Hex 4,5 

13,17 to 20 116793 Washer, Lock 4 153537 Screw, 6-40 x 9/32 Hex 2,14 
3599 Nut, 4-40 Hex 2,20 117535 Washer, Flat 4 153830 Guide, Rear 	12 
3606 Nut, 6-40 Hex 15 117608 Nut, Speed 8 153833 Bracket, Guide 	12 
3640 Washer, Lock 	8,11,13,14,16,18 118384 Lens, Clear Indicator Light 	4 153839 Screw, -6-40 x 5/8  Hex 11 
3646 Washer, Lock 	3,4,5,12,14,18,19 119421 Washer, Flat 5 153842 Clip, Paper Holder 	12 
4703 Spring 	14 119649 Ring, Retaining 	10 153926 Modification Kit 	12 
6344 Screw, 6-32 x 11/32 Hex 	11 119651 Ring, Retaining 	13 154263 Bumper, Rubber 4 
6345 Nut, 6-32 Hex 3 119717 Spring, Contact 	13 154409 Plate 4 
6970 Nut, 3/8-32 Hex 5 119904 Spring 4 154697 Grommet, Rubber 14 
7002 Washer, Flat 2,3,4,8 to 15,17 to 20 121243 Clamp, 3/16 ID Cable 3,8 155750 Sleeve, 3/32 ID x 1/2" LG 
7015 Plate, Nut 	12 121245 Clamp, 5/16 ID Cable 8,19 Insulating 	19 
8333 Screw, 10-32 x 3/8 Rd 	16 121246 Clamp, 3/8 ID Cable 8 155751 Sleeve, 1/8 ID x 1" Lg 

34432 Washer, Flat 	17 121248 Clamp, 1/2 ID Cable 	13 Insulating 	19 
35826 Washer, Flat 5 122476 Screw, 46 Self-Tapping 4 155753 Sleeve, 1/8 ID x 1/2" Lg 
36273 Washer, Flat 9 124611 Screw, 8-32 x 3/8 Hex 4 Insulating 	9 
41732 Plate, Clamp 	13 124612 Screw, 8-32 x 1/2 Hex 3 155754 Sleeve, 1/16 ID x 1/2" Lg 
43954 Bell 	14 125015 Washer, Flat 	14 Insulating 	9 
44048 Washer, Flat 	12,19 125126 Screw, 2-56 x 9/32 Fil 	8 155755 Sleeve, 11/64 ID x 5/8" Lg 
49054 Screw, 2-56 x 3/16 Flat 9 125802 Washer, Flat 	18 Insulating 	9 
55064 Washer, Flat 	15 128913 Screw, 8-32 Self-Tapping 4 158251 Plate, Mounting 	19 
55219 Screw, 8-32 x 3/8 RI 	14 139697 Screw, 4-40 x 9/32 Fil 	11 160664 Pin, Roll 	2 
70314 Washer, Flat 	17 142159 Bulb, 6V Lamp 9 160674 Nut, 6-40 Shoulder 	14 
70720 Screw, 10-32 Shoulder 2,4 142292 Jumper, 1-1/2" Yellow 9 161912 Switch, SP-ST 	9 
74567 Screw, 1/4-20 x 33/64 Hex 4 142352 Foot, Mounting 	12 165102 Screw, 12-24 x 3/8 Rd 4 
74807 Nut, 10-32 Shoulder 2,4,5,17 144778 Screw, 06 Self-Tapping 	4 165103 Screw, 12-24 x 5/8 Rd 	19 
74966 Bushing, Insulating 	13 147209 Switch, SP-ST Pushbutton 	8,9 165168 Key 8 
76474 Nut, 10-32 Hex 4 148157 Knob, Gray 8,9 165255 Screw, 08 Spl 	12,19 
76806 Spring 	13 150040 Screw, 6-40 x 5/8 Fil 	12 171441 Resistor, 560 Ohm 9 
80277 Screw, 6-40 x 9/16 Rd 	14 150089 Screw, 4-40 x 1/2 Fil 	13 171559 Lamp, 28V Incandescent 9,19 
80481 Screw, 6-40 Spl 	12 150432 Washer, Flat 	12 172745 Bushing, .406 Lg 	12 
80508 Screw, 4-40 x 25/32 Fil 	13 150966 Insulator, Terminal Block 	14 173716 Terminal, Receptacle Type 8 
81726 Terminal 	13 151152 Screw, 4-40 x 3/16 Hex 	13,18 178707 Bumper, Rubber 2 
82547 Insulator, .094" Thk 	13 151346 Screw, 6-40 x 3/8 Fil 	12,14 178839 Nut, 11/32-32 Hex 9 
82548 Insulator, .062" Thk 	13 151415 Block, Terminal 	14 180778 Plate 	16 
82730 Screw, 10-32 Shoulder 7 151416 Nut, 6-40 Hex 	14 180798 Screw, 8-32 Self-Tapping 4 
83954 Bushing, Insulating 	13 151442 Screw, 6-40 x 1/2 Hex 11,13,17,19 181241 Screw w/Lockwasher, 6-40 x 
84579 Washer, Flat 	16 151534 Screw, 10-32 Shoulder 3,4 1/4 Hex 8 
85976 Washer, Flat 	12 151540 Lamp, Holder 	11 181242 Screw w/Lockwasher, 6-40 x 
87636 Screw, 2-56 x 3/16 Rd 9 151549 Post 	5 5/16 Hex 8 
88891 Spring 	2 151564 Bracket 	14 181249 Screw w/Lockwasher, 6-40 x 1 
90033 Stiffener 	13 151565 Bushing, Shoulder 	14 Hex 17 
90791 Washer, Lock 9 151567 Armature w/Claper 14 181287 Holder, Card 	10 
93117 Washer, Lock 8 151574 Grommet, Rubber 	14 181288 Label, White 	10 
94712 Washer, Flat 	11 151575 Arm, Stop 4 181289 Window, Plastic 	10 
96717 Screw, 4-40 Shoulder 9 151577 Screw, 6-40 Shoulder 	14 181292 Window, Plastic 	10 
98642 Washer, Lock 	19 151579 Plate, Retaining 	14 181638 Contact Assembly 9 
98718 Washer, Flat 4 151606 Screw, 10-32 x 1/4 Hex 	19 181653 Diode 	19 
98832 Screw, 4-40 x 11/16 Fil 	13 151618 Screw, 6-40 x 7/16 Fil 	12 181894 Sleeve, 3/64 ID x 2" Lg 

100658 Connector, 2 Pt Plug 	11 151630 Screw, 6-40 x 1/4 Hex 	11,13, Insulating 	9 
101633 Washer, Flat 	2,4 18,19 181905** 
101786 Spring, Contact 	13 151631 Screw, 6-40 x 5/16 Hex 3,4,18 thru 
102755 Screw, 6-40 x 7/16 Flat 	12 151632 Screw, 6-40 x 3/8 Hex 3,13 181915** Faceplate 	10 
102994 Washer, Flat 	7 151657 Screw, 6-40 x 1/4 Fil 	2,12 181921** Faceplate 	10 

**Refer to page 1 for finish suffix 

Page 21 



SECTION 574-228-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

181923** 
182524 
182526 
182529 
182533 
182534 
182535 

Description and 

Page Number 

Faceplate 	10 
Button Assembly 9 
Screw, 4-40 SpI 9 
Lamp, 10V 9 
Screw, 6-32 x 5/16 Rd 9 
Screw, 6-40 SpI 9 
Spring 	9 

Part 
Number 

192115 
192116** 
192137** 
192138** 
192139 
192149 
192150 

Description and 
Page Number 

Pad, Upper Cover Front 2 
Cover, Form Slot 	3 
Rack, Mounting 4 
Rack, Mounting 4 
Lamp, 6V 	11 
Plate, Latch 	2 
Bracket 4 

Part 
Number 

193434 
193438 
193451 
193452 
193478 
193480 
194575 

Description and 
Page Number 

Button Assembly 9 
Strip, Lamp 9 
Bell Assembly, Signal 	14 
Cable w/Terminols 14 
Speaker 14 
Speaker Assembly 	14 
Post, Locating 	15 

182539 Connector, 15 Pt Receptacle Type 192155 Bracket, Right Front 	5 194775 Spacer, .050" Thk 	14 
8,13 192158** Panel 	4 194776 Screw, 6-32 SpI 	14 

182540 Connector, 15 Pt Plug Type 8,19 192163 Frame 5 194777 Bracket, Switch 9 
182553 Plate, Base 	9 192165 Spring, Detent 	3 194778 Grille, Speaker 	14 
182554 Spring, Compression 9 192166 Bushing 	5 194819 Clip, Spring 	10 
182556 Lockout 9 192177 Terminal, Receptacle Type 8 194822 Holder, Directory 	12 
182558 Frame 9 192178** Plate 	6 194823 Plate, Nut 3 
182559 Plunger 9 192179 Bracket, Mounting 5 194902 Bracket, Stop 4 
182561 Contact Assembly 9 192182 Bracket, Mounting 5 194904 Hinge w/Pin 3 
182562 Contact Assembly 9 192191 Knob 	11 194905 Bracket, Hinge 4 
182643 Terminal, Plug Type 	8,11,13,19 192192 Bushing 	11 194911 Washer, Lock 5,18 
182644 Terminal, Receptacle Type 8 192193 Shaft 	11 194912 Screw, 10-32 Shoulder 4 
182645 Connector, 9 Pt Receptacle 192201** Plate, Cover 	18 194913 Nut, 10-32 Acorn 4 

Type 8 192202** Plate w/Brackets 6 194914 Modification Kit 	12 
182647 Connector, 12 Pt Plug Type 8 192203 Window, Plastic 	2 194919 Bracket, Latch 	4 
182648 Connector, 12 Pt Receptacle 192204** Chute, Tape 	18 194920 Latch, Lower Cover 4 

Type 8 192212 Bracket, Lamp 	11 194921 Pin, Stop 4 
182653 Knob 9 192227** Pedestal w/Pan 	4,5,15,18 194965 Latch, Left Dome 2 
182658 Socket, Lamp 9 192228 Bracket 	18 194966 Latch, Right Dome 2 
182660 Switch, Pushbutton 8,9 192229 Plate, Nut 	18 194969** Copyholder 	16 
182662 Receiver 	14 192230 Plate, Clamp 	2 194970** Troy 	16 
182663 Plunger 9 192245** Container, Chad 4 194981 Shaft, Line Guide 	16 
182664 Contact Assembly 9 192248 Bracket Assembly, Lamp 	11 194983 Retainer 3 
182666 Bar, Latch 	9 192249** Shelf, Paper Box 	12 194984 Screw, 16 x 1-1/2 SpI 4 
182667 Plunger 9 192252 Cable Assembly 	11 194985 Clamp 2 
182683 Resistor, 50 Ohm 9 192253 Nut, 06 Speed 3 194987 Screw, 8-32 x 3/8 Hex 5,18 
182684 Strap 9 192254 Screw, 6 x 3/4 Self-Tapping 	3 194988 Screw, 10-32 SpI 	3 
182713 Cap, Amber Lens 9 192256 Hinge, Left 	3 195209 Modification Kit 	14 
182714 Cap, White Lens 9 192259** Shelf, Paper 	12 195629 Plate 	2 
182715 Cap, Red Lens 9 192260** Modification Kit 	12 195833** Modification Kit 	1,17 
182760 Screw, 6-32 Spl 	10 192261** Bracket, Backstop 	12 195839** Bracket, Backstop 	12 
182769 Block 	8 192262** Plate, Deflector 	12 195844 Lamp, 6V 9 
183252 Post 	11 192263 Holder, Handset 	14 195857** Cover 17 
183256 Bushing 	16 192264** Plate, Mounting 	12 195860** Housing 	17 
183258 Handle, Copyholder 	16 192266 Plate 	2 195861 Extension, Foot 	12 
185677 Terminal, Receptacle Type 8 192267 Button 	2 195871 Label 2 
192006** Cover, Lower 3 192270 Bracket 4 195877 Nut, 9/16-27 Hex 4 
192007 Terminal, Tab Type 8,14 192271 Plate, Nut 	4 197028 Terminal 4 
192012** Cover, Upper 2 192273 Nut, Speed 4 197081 Switch, 3 Positions 8 
192014 Connector, 50 Pt Receptacle Type 9 192274 Screw, 8-32 Spl 	3,4,5,18,19 197082 Bracket, Switch 9 
192050 Screw, 10-32 Shoulder 	17 192276 Hinge, Right 3 198019 Lamp, 6V 9 
192054 Nut, 8-32 Shoulder 4 192278 Arm Right Counter Balance 3 198109 Spring 	17 
192056 Handle 4 192279 Arm, Left Counter Balance 3 198112** Plate 	17 
192067 Bubble 2 192280 Bracket, Mounting 5 198113** Plate 	17 
192068 Bracket, Right Pivot 	2 192281 Bracket 5 198124** Plate, Cover 	18 
192069 Bracket, Left Pivot 	2 192282 Plate, Nut 4,5,18 198156** Compartment, Tape 18 
192070 Guide, Form 2 192286 Nut, Speed 3,11 198157 Post 	18 
192073 Window, Glass 2 192287 Fastener, Pushbutton 4 198158 Indicator, Replace Tape 	17 
192074 Foot w/Nut 4,15 192288 Nut, 114 Speed 4 198159 Post 	18 
192081 Ring 	5 192289 Screw, 1/4-14 Self-Tapping 4 198161** Plate, Cover 	18 
192082 Bushing 	5 192290 rad, Base 4 198162** Funnel, Tape 	18 
192083 Washer, Flat 5 192293 Pad, Lower Cover Side 3 198163** Fence, Bracket 3 
192084 Bracket, Right Rear 5 192294 Pad, Tray 3 198164** Plate 6 
192085 Bracket, Left Rear 5 192295 Pad, Upper Cover Side 2 198169** Dome 17 
192086 Bracket, w/Stud 5 192296 Pad, Upper Cover Side 2 198176 Plate w/Studs 18 
192088** Tray, Paper 3 192538 Plug, Button 8 198177** Modification Kit 	1,17 
192089** Fence, Paper 3 193179 Lamp, 28V 9 198246** Plate w/Studs 6 
192090 Bracket 3 193426 Bracket, Right 	9 198251** Panel 	7 
192103 Window, Plastic 2 193427 Bracket, Left 9 198253 Switch, Rotary 	9 
192106 Plate, Nut 5 193430** Panel 	7 198286** Panel 	7 

**Refer to page 1 for finish suffix 

Page 22 



ISS 3, SECTION 574-228-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

198299 

Description and 
Page Number 

Label 2 

Part 
Number 

199944 

Description and 
Page Number 

Shelf 	15 

Part 
Number 

306684 

Description and 
Page Number 

Guide, 8-1/2" Form 2 
198413 Switch, Lever 9 199955 Magnet 15 306685 Guide, 9" Form 2 
198437** Panel 7 199957 Shelf 	15 306731 Gasket 2 
198451 Bracket, Switch 9 199958 Nut, Cap 15 306683 Guide, 8" Form 2 
198513** Panel 7 199959 Bolt, 1/4-20 x 1-1/2 Rd 	15 307226** Copyholder 16 
198527 Bracket 9 199960 Bolt, 1/4-20 x 1-3/4 Rd 	15 307228** Modification Kit 	1,16 
198648** Plate, Hanger 4 301670** Plate 	6 308437 Pin, Shoulder 8,9 
198654 Bracket, Locating 	10 301671** Panel 7 310116** Cover 18 
199250 Plate, Name 3 301677** Telephone Assembly 	1,13 310340 Clamp 	18 
199253 Plate, Name 3 301678 Reel Assembly, Cord 	13 310723 Arm, Stop 17 
199256 Plate, Name 3 301707 Hook, Switch 	13 312411** Switch Assembly, Keyset 	1,19 
199259 Plate, Name 3 301708 Bail 	13 312422 Switch 	19 
199272 Plate, Name 3 301709 Bracket, Mounting 	13 312423 Cable Assembly 19 
199275 Plate, Name 3 301710 Plate, Mounting 	13 312424 Bracket, Switch 	19 
199306 Guide 2 301711** Container 13 319927** Plate, Bottom 	19 
199309 Stud 	10 301724 Contact Assembly 13 319929** Container, Switch 	19 
199317 Relay 8 301726 Cable Assembly 	13 320408 Terminal, Spade Type 8 
199318 Clamp 11 301733 Shaft 	13 320410 Terminal, Spade Type 9 
199321 Bracket 	11 301736 Bracket, Switch 9 320416 Terminal, Ring Type 	13 
199323 Cable Assembly 	11 301738** Panel 7 320418 Terminal, Ring Type 8,9 
199324 Cover, Lamp 11 301740** Plate 6 321094** Shield, Anti-Glare 2 
199335 Shaft 	11 301744** Handset Assembly 	13 321564** Panel 	7 
199336 Guide, Line 	16 301769 Bar, Latch 9 321568 Bracket, Switch 9 
199337 Retainer 4 301770 Bracket, Latch 4 326615** Panel 	8 
199342** Cover, Lower 3 301800 Bracket, Left Latch 4 326616 Bracket 8 
199343** Tray, Paper 3 301801 Latch, Cover 4 326617 Switch, NO-NC Pushbutton 8 
199347 Bracket Assembly, Lamp 11 301803 Plate 	17 326620 Panel w/Studs 8 
199349 Cable Assembly 11 301804 Plate 	17 326621 Bracket 8 
199353** Plate, Right 6 301814 Guide, Inner Cord 	13 327591** Faceplate 20 
199358** Plate w/Studs 6 301815 Strip, Mounting 	13 327607 Bracket, Switch 8 
199359** Plate w/Studs 6 304266 Switch, Rocker 9 327608** Panel w/Studs 8 
199362 Post, Pivot 4 305058 Guide, 10" Form 2 328180** Cover 19 

199418 Insulator 8 305725 Spring, Stop 4 328181** Bracket 	19 
199448 Switch, Rotary 8 306670 Guide, 3-5/8" Form 2 328183** Panel w/Studs 6,8 

199470 Plate, Nut 	16 306671 Guide, 4" Form 2 328189** Faceplate 20 
199473 Baffle, Tape 	18 306672 Guide, 4-1/4 or 4-5/16" Form 2 328303** Panel 7 

199474 Guide, Tape 18 306673 Guide, 4-1/2" Form 2 328304 Bracket, Switch 9 
199918 Modification Kit 	15 306674 Guide, 5" Form 2 328743 Switch, Lever 9 
199921 Strip, Wear 	15 306675 Guide, 5-1/2" Form 2 328777 Switch, Rotary 9 
199924 Modification Kit 	15 306676 Guide, 3-3/4" Form 2 328797 Insulator 9 
199929 Guide, Tape 15 306677 Guide, 6" Form 2 328949 Guard 20 
199934 Modification Kit 	15 306678 Guide, 6-1/4" Form 2 328962 Guide, Form 20 
199937 Magnet 15 306679 Guide, 6-3/8" Form 2 328963 Guide, Form 20 
199938 Modification Kit 	15 306680 Guide, 6-1/2" Form 2 328965 Bubble 20 
199939 Shelf, Tape Winder 15 306681 Guide, 7" Form 2 329018 Bubble Assembly 	1,20 
199943 Shelf, Tape Winder 15 306682 Guide, 7-1/2" Form 2 329025 Plate, Latch 	20 

**Refer to page 1 for finish suffix 

Page 23 
23 Pages 



TELETYPE CORPORATION 	 SECTION 574-236-800TC 
Skokie, Illinois, U.S.A. 	 Issue 1, February 1969 

35 TRANSMITTER (LX) 

PARTS 

FIGURE CONTENTS PAGE 

1 Front Plate Mechanism 2 
2 Front Plate Mechanism (Continued) 3 
3 Front Plate Mechanism (Continued) 4 
4 Center Plate Mechanism 5 
5 Rear Plate Mechanism 6 
6 Clutch Trip Magnet Mechanism 7 
7 Main Shaft Mechanism - 1 Cycle 8 
8 Main Shaft Mechanism - 2 Cycle 8 
9 Tape Guide Plate Mechanism 9 

10 Cover and Top Plates 10 
11 Cable Components 10 

Numerical Index 11 

© 1958 by Teletype Corporation. 
All rights reserved. 
Printed in U.S.A. 	 Page 1 



119652 

156519 Ey 

156524 

102994 

156518 	
.40  .J 

/ I  3598 	2191 

156523 

156522 
156520 

r 	124177 

170282 

124177 

-J  170282 	
€i)r 

r 0 179189 

0 86283 

0 172885 

115221 

156618 

156621 

/ 151692 

2191 

3598 
2191 

160086 

160067 

151103 

160025 

I 	3598 2191 

i'sY q31- 
2191 

SA 3 1 

3598 

JJ 

2,9, 

3598 

156649 

320424 
7603 

151722 
2191 

SECTION 574-236-800TC 

„:100»14))14  
1,111111!

I 	1111111 - -1 
l„ 

L- 

C)Peculiar to units equipped with °Iwo cycle clutch 

FIGURE 1. FRONT PLATE MECHANISM 

Page 2 



160629 
76461 

160638 

2669 2191 
151632 

151630 	
7002 

163992 
aw--- 	j 159292 / 

31636 

159297 125011 151737 
364 0 

159291 

159298 

159295 

3598 

151631.... 

2191 

192591- 
161592 

328175 

125229—A

162249' 

128357 

156598 

L- 

151 	
7002 

2191 630 

156782 

56832 

\ 156450 
\ 93118 

\ 138034 

sgk 160627  
160626 

—160631 160632 

160628 

160626 
160630 

60626 
75 

101998 76I  

2191 
151630\  \ 

93587 

I 

2191\ 

156501 

160625- 
110743 

151073--ap 

112626 

J 

ISS 1, SECTION 574-236-800TC 

°Peculiar to units equipped with a two cycle clutch 

FIGURE 2. FRONT PLATE MECHANISM (Continued) 

Page 3 



160089 

130 3 162499 
174010 

8896\ 

L- 

151398 

—162500 

2191 L- 

2191 

51722 

162501 

2191 	I 

3598 

2191 

3598 

156638 

Front Plate 

151152 

2191 —

125011 

160097 

0 194546 

0194544 

7002 
2191 

SECTION 574-236-800TC 

162493 

119647 
/ 162503 

119652—&) 

••••••••••.> 
151880 \ 125011 

110743 U 

—162498 
125011 

110743 
15377 

6026°1 .777< 

60200'1 Le- 
4,  

3598
--  

:
--- 

'1 	 " 	• 	' 	•••••< 
•-• 

..--- 	 tis  
• 

1 

rs 
Lopt

sr  
 •51 

•".% 

00151689-T, 

00151688—U 
00 3640-10 
0041732—CU> 

0041746_4n 

0 	82548 —CU 

0160593-41p 
O 74728—y44 

00159570 

00159571 

0082548—(%)  
00161102- 

0160593--

074728 ett  

00082548----

00161100- 

0160593— ClOt: 

074728—e:4 

0082548 ..<t) 
154335/  

0160095 
151685 

ero NN  110435 

/ 	125011 
3640 

0160094 Contact Assembly 

0194545 Contact Assembly 

FIGURE 3. FRONT PLATE MECHANISM Continued) 

Page 4 



119650 
151152 160602 

119650 

\119650 

CC6)\ 
160613 	• 

45024 

36067.-- 
124177 160604 

ISS 1, SECTION 574-236-800TC 

Rear Plate 

151630 
2191 \ / !!. 

151073 	110743 

194506 

325986 

124177 

115141 

194505 

110743 

125011 

r- 160616 
0194503 

vi)1" 

160087 

3598 
2191 

L- 
156668 

2191 

° H oles in CrosO)otched Area Are Peculiar to 194503 

FIGURE 4. CENTER PLATE MECHANISM 

Page 5 



160399- 

160593- 

82548 

160608- 

156599 

156581 

— — 

SECTION 574-236-800TC 

151733-1 

110743—tt 

41732- 

86959 — 1_) 

	
172881 

82548- 

160398- 

160593- 

82547- 

82548 ✓ — 

1 

156589 

156596 

'119652  

151631,2)  

160598 

151692 
3649 

85318 

160601 

161439 	1 
1.- --" ---- 

	

2191— 	
\L_ / 

151630 's%N. 
'. .,•:.,-.,,, 93587 

2191 /125802 
 

-.....,, 

	

151632— 	156782 
/ 

	152893 

(----,, 	
......z/(....„, 

3599 3598 

110743 / 

..-- 

____ 	-44) - 	112626 
2669 egy,  

....,4--- -a 	.... j 151722 
-- ........ 

160639 
2836 

-";) 

160597 

173208\ 

151630 

7002 

2191 

156597 

160600 

1 

2191 

156588 

(iv--151631 

1,-- 2191 

156633 

151395 

119652 

156576 

156595 

FIGURE FIGURE 5. REAR PLATE MECHANISM 

Page 6 

156594 

156576 

2669 

/
112626 

Ja 



156531-• 
156533-..„zr 

6-itc 
\ 	-3599 

110743 

158757 56817 

156537 
125011}
93984 
1528934 

ett)4

275r16230 
191 

*ye7A 

0 

Gt. 
156677. 	

0 

J 

•:( 

3 	I 	2191 
125015 

i 	

) 
, 

•••• 

Rear Plate 
1,4.0 

***. 

151630 

1 156632~~  

72887 

ISS 1, SECTION 574-236-800TC 

FIGURE 6. CLUTCH TRIP MAGNET MECHANISM 

Page 7 



110743 151737 

194502 

ve 

150013 

130667 

154694 
3595 

150029... j 

1 30499 151737 
110743 

173173 	 L-- 
158926 	 ~' 

42823 
151737 

/110434 

10743 

1 

130667 3595  
130499 

151736 

162573\,. 

-156844 (40T) 
192236 (60T) 

3636 

150043 

130667 

042823 

''--110434 
0151732 

110743 

N150241 

150044 

FIGURE 7. 

172889 

130499 

156833 
OUsed w/192236 Gear 

MAIN SHAFT MECHANISM - 1 CYCLE 

158182 	150014. 0841 

172890 

1 30667 
3595 

L 
150241 

156833 

150044 

158923 150027 

150034 

130499 

150830 

SECTION 574-236-800TC 

FIGURE 8. MAIN SHAFT MECHANISM - 2 CYCLE 

Page 8 



156558 
119648 

110743 

164468 — 

151880 

110743 

\ \ 
\ \ 

, 	\ \ 
/ 	 \ \ 

/ 	 \ 
_1 \ 

\ 

119647 
	

319930 

163991 

164469 

K 

163999 < 

170277 

156551 
156811 

156555 

/ 

163997 

\ 

\
v 

ct/ 
\\

\ 	X119401 

--151880 

164467-- 

125011 
110743 

/ 	
1 

	

\ 	i 
/ 	 / 	 1 

/ 	/ 	
// 

// 
g 

/ 
CY 

/ 

156647 

164470 

163995 

70878 

/ 	152893
/ 

— • - 156556 

25011 
® N110743 

\ 161440 

3599 

\ 	_ — 	 119651 

164471 	\  

\ 	 1612Q1 

-- __ 

156673 

151152 
\ 	104751 

4)-43 

110743 

125011 

~® X125011 

3599 

119649 

ISS 1, SECTION 574-236-800TC 

FIGURE 9. TAPE GUIDE PLATE MECHANISM 

Page 9 



L 

7002 

2191 

3598 

(0)---110743 

4)-3599 rye  
\ 

\ 	125011 
I 	110743 

152893 

156779 

74987 

156778 - 
156779 	0192599 Does Not Have the Word STOP on It 

FIGURE 10. COVER AND TOP PLATES 

178872 

SECTION 574-236-800TC 

161594 

173715 

155750 (I . D . 3/32") 

320416 
	 155754 (I.D. 1/161 

FIGURE 11. CABLE COMPONENTS 

Page 10 



ISS 1, SECTION 574-236-800TC 

NUMERICAL INDEX 

Part 
Number 

Description and 
Page Number 

Port 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

256M Coil, Magnet 7 150026 Lever, Shoe Release 	8 156597 Plate, Rear 6 
2191 Washer, Lock 	2 to 7, 10 150027 Lever, Shoe Release 	8 156598 Post 3,6 
2438 Washer, Flat 	7 150029 Wick, Felt 	8 156599 Plate 6 
2669 Washer, Lock 	3,6 150034 Disk, 2 Stop Clutch 	8 156608 Plate, Cover 	10 
2836 Spring 	6 150043 Shoe, Secondary Clutch 	8 156609 Plate, Spring 	10 
3595 Nut, 1'4-32 Hex 	8 150044 Shoe, Primary Clutch 	8 156618 Post 	2 

3598 Nut, 1/4-32 Hex 	2 to 6, 10 150241 Spring 	8 156621 Guide, Transfer Lever 2 

3599 Nut, 4-40 Hex 6,7,9,10 150830 Bushing, Shoulder 	8 156622 Post 	5 

3606 Nut, 6-40 Hex 5 150841 Bearing 	8 156631 Washer, Felt 	2 

3636 Washer, Flat 	8 151073 Screw, 4-40 x 5 32 Fil 	3,5,7 156632 Screw, 6-40 x 13/32 Hex 7 

3640 Washer, Lock 	3,4,7,8 151103 Spring 	2 156633 Washer, Felt 	6 

3649 Washer, Flat 	6 151152 Screw, 4-40 x 3/16 Hex 4,5,9 156638 Guide, Transfer Lever 4 

7002 Wash sr, Flat 	3,4,6,7,10 151395 Spring 	6 156640 Post 	2 

7603 Spring 	2 151398 Spring 	4 156641 Pin, Sensing 	2 

8896 Shim, .004" Thk 	4 151630 Screw, 6-40 x 1/4 Hex 	3,5,6.7 156647 Lever, Start-Stop 9 

31636 Spring 	3 151631 Screw, 6-40 x 5/16 Hex 3,6 156649 Plate, Front 	2 

41732 Plate, Clamp 4,6 151632 Screw, 6-40 x 3/8 Hex 3,6 156662 Plate 	7 

41746 Bushing, insulating 	4 151685 Screw, 4-40 x 5/16 Fil 	4 156668 Screw, 6-40 Spl 	5 

42823 Washer, Flat 8 151688 Screw, 4-40 x 5/8 Fil 	4 156673 Boil 	w Stud 	9 

45024 Spring 	5 151689 Screw, 4-40 x 3/4 Fil 	4 156677 Plate, Insulator 	7 

70388 Spring 	2 151692 Screw, 6-40 x 3/16 Fil 	2,6 156778 Rod 	10 

70878 Spring 	9 151722 Screw, 6-40 x 3/16 Hex 2,4,6 156779 Plunger 	10 

74728 Terminal, Contact 4 151728 Spring 	8 156780 Bracket, Detent 	10 

74987 Spring, Compression 	10 151732 Screw, 4-40 x 11/32 Fil 	8 156782 Nut, 6-40 Spl 	3,6 

76275 Plate, Nut 	3 151733 Screw, 4-40 x 9/16 Fil 	6 156811 Guide, Left 	9 

76422 Spring 	5 151736 Spring 	8 156817 Shaft 	7 

76461 Washer, Fiat 3 151737 Screw, 4-40 x 11/64 Hex 3,8 156831 Clamp 3 

78557 Spring 	2 151880 Nut, 4-40 Hex 4,9 156832 Plate 	3 

80945 Spring 	4 152871 Spring 	2,7 156833 Drum Assembly, Clutch 	8 
81778 Screw, 4-40 x 3/16 Fil 	7 152893 Screw, 4-40 x 1 /4  Hex 	6,7,9,10 156844 Gear, 40T 8 

82547 Insulator, .094" Thk 	6 153799 Screw, 4-40 x 21/64 Hex 4 158182 Disk, Clutch Cam 8 

82548 Insulator, .062" Thk 	4,6 153819 Washer, Lock 3 158757 Hinge, Mounting 	7 

85318 Washer, Leather 6 154040 Lever, Transfer 	2 158923 Bearing, Sleeve 	8 

86283 Spring 	2 154335 Screw, 6-40 x 9/32 Fil 	4 158926 Screw, 4-40 x 7'32 Hex 8 

86959 Bushing, Insulating 	6 154694 Disk, Clutch Cam 8 159291 Bail 	3 

93118 Washer, Lock 3 155494 Spring 	2 159292 Bail 	3 

93356 Washer, Felt 	5 155750 Sleeve, 3/32 ID x 1/2" Lg Insulating 159295 Bracket w 'Pcsts 	3 

93587 Washer, Flat 3,6,10 10 159297 Arm, Stop 3 

93984 Washer, Lock 7 155754 Sleeve, 1/16 ID x 1/2" Lg Insulating 159298 Spring, Torsion 	3 

101998 Bushing, Shoulder 3 10 159570 Spring, Contact 4 

102994 Washer, Flat 	2 156450 Screw, 2-56 x 1/2 Fil 3 159571 Stiffener 	4 

104751 Spring 	9 156501 Screw, 6-40 x 7/32 Fil 	3 160025 Bracket 	2 

110434 Screw, 4-40 x 3/16 Fil 	8 156518 Post 	2 160067 Wheel, Feed 	2 

110435 Nut, 4-40 Hex 4 156519 Washer, Felt 	2 160086 Post, Guide 	2 

110743 Washer, Lock 3 to 10 156520 Arm 2 160087 Post, Spring 	5 

112626 Nut, 10-32 Hex 3,6 156521 Screw, 6-40 Eccentric Shoulder 	2 160088 Bail w/Stud 	5 

115141 Screw, 6-40 Shoulder 5 156522 Pawl 	2 160089 Post, Stop 	4 

115221 Washer, Felt 2 156523 Stud, Eccentric 	2 160094 Contact Assembly, Auxiliary 	4 

119401 Washer, Flat 	9 156524 Bail 	2 160095 Bracket 4 

119647 Ring, Retaining 	4,5,9 156531 Bracket w/Post 7 160096 Bracket w/Bushing 4 

119648 Ring, Retaining 	9 156532 Core 7 160097 Contact Assembly 4 

119649 Ring, Retaining 	7,9 156533 Screw, 4-40 Eccentric 	7 160398 Spring, Contact 	6 

119650 Ring, Retaining 	5 156537 Armature 7 160399 Spring, Contact 	6 

119651 Ring, Retaining 	9 156539 Washer, Felt 	7 160593 Terminal 	4,6 

119652 Ring, Retaining 	2,4,6,9 156551 Guide, Right 	9 160596 Spring 	3 

121125 Washer, Spring 7 156555 Plunger, Tape Lid 	9 160597 Plate 	6 

124177 Washer, Lock 2,5 156556 Bracket 	9,10 160598 Stiffener 	6 

125011 Washer, Flat 	3,4,5,7,9,10 156558 Washer, Felt 	9 160600 Reservoir, Oil 	6 

125015 Washer, Flat 	7 156575 Screw, 6-40 Eccentric Shoulder 5 160601 Guard 6 

125229 Nut, 6-32 Hex 3 156576 Washer, Felt 	6 160602 Arm 5 

125802 Washer, Flat 	6 156577 Roller, Detent Lever 5 160604 Post 	5 

128357 Ring, Retaining 	3 156581 Stud 	6 160606 Arm w/Spring Post 5 

130499 Bearing, Ball 8 156588 Ring, Retaining 	6 160608 Bracket, Contact 	6 

130667 Washer, Lock 8 156589 Post, Spring 	6 160613 Arm w/Hub 5 

130683 Washer, Lock 4 156594 Lever, Trip 	6 160616 Plate 	5 

138034 Plate, Clamp 	3 156595 Lever, Latch 	6 160625 Clip w/Wick 3 

150013 Disk, Adjusting 	8 156596 Bail 	6 160626 Insulator, 	.031" Thk 	3 

150014 Disk, Adjusting 	8 

Page 11 



SECTION 574-236-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

Part 
Number 

Description and 
Page Number 

160627 Bushing, Insulating 	3 163995 Plate 	9 174010 Plate 4 
160628 Spring, Contact 	3 163997 Bail 	9 177048 Latch 2 
160629 Bracket, Contact 	3 163998 Bail 	5 178872 Sleeve, 1/16 ID x 1-1/4" Lg 
160630 Spring, Contact 3 163999 Plate, Tape Guide 9 Insulating 	10 

160631 Spring, Contact 3 164000 Pin, Tape Out 2 179189 Screw, 6-40 Eccentric Shoulder 2 
160632 Contact Assembly 3 164467 Post, Eccentric 	9 179987 Sleeve, 9/16 ID x 1-5/8" Lg 
160638 Bracket, Spring 	3 164468 Bail 	9 Insulating 	10 
160639 Contact Assembly 6 164469 Post 9 192013 Connector, 50 Pt Plug Type 	10 
161100 Spring, Contact 4 164470 Bracket w/Stud 9 192236 Gear, 60T 8 
161102 Spring, Contact 4 164471 Bracket w/Studs 9 192237 Plate, Cover 	10 
161291 Bushing 	9 165027 Network, Spark Suppression 7 192591 Plate w/Studs 3 
161439 Wick, Felt 	6 170276 Plate, Cover 	10 192599 Plate w/Studs 	10 
161440 Spring 	9 170277 Lid, Tape 9 194502 Camshaft 8 
161592 Plate w/Studs 3 170282 Nut, 6-40 Hex 2 194503 Plate, Center 5 
161594 Connector, 36 Pt Plug 	10 172881 Resevoir Assembly, Oil 	6 194505 Follower, Cam 5 
162249 Screw, 6-32 Insulating 	3 172885 Arm, Carr Follower 2 194506 Bracket, Cam Follower Guide 4 
162493 Bail 	4 172887 Bail 	7 194544 Bracket, Contact Assembly 4 
162498 Screw, 4-40 Eccentric 4 172889 Shaft, Main 8 194545 Contact Assembly, Auxiliary 4 
162499 Nut, 4-40 Shoulder 4 172890 Camsleeve 8 194546 Insulator 4 
162500 Arm, Sensing 4 172899 Post, Guide 4 194982 Clip, Connector 10 
162501 Post, Spring 	4 172900 Post, Stop 4 305087 Post 4 
162503 Shaft, Spring 	4 173171 Plate w/Stud 3 306011 Sleeve, Stop 5 
162573 Retainer 8 173173 Disk 8 319930 Bail 	9 

163991 Shaft 	9 173208 Wick, Leather 6 320416 Terminal, Ring Type 	10 

163992 Arm, Extension 	3 173715 Terminal, Plug Type 	10 320424 Bail 	2 
325986 Spring 	5 
328175 Nut, 3-48 Hex 3 

Page 12 

12 Pages 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	101-end.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128


